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USING THE ACCESSORY PARTS MANUAL

A WARNING

e This manual is to be used only for identification and ordering of service parts. Be sure to read
and use the maintenance and service manual before attempting any vehicle repairs.

Use this manual to identify and order accessories for all Club Car vehicles. The Accessory Parts Manual is
current at the time of its printing. However, updated sections can be downloaded from Partner Pavilion
under Support > Publications > Technical Publications. Simply check the Revision Log to see which
sections have been revised, and download the files you need.

This manual includes two reference tools: a Table of Contents and an Index. The Table of Contents lists
section numbers, and under them, individual page titles and page numbers included in that section (Fig. 1).

CONTENTS
SECTION 1 — GOLF CAR BODY AND TRIM
Nameplate and ACCENT SEHPES .....eiieiiieiiiiie ettt ste et e e b e e sneeenee s 1-3
Heavy-Duty Front BUMPEr Kit ..ot 1-5
Information and License Plate Holder KitS ..........ociiiiiiiiiiiiiiiieee e 1-7
Page Title Page Number

Fig. 1

The index (Fig. 2) lists speci ¢ parts and assemblies. Items are listed by both part number (numerical
listings) and name (alphabetical listings) with the page numbers in italic text. Items are listed by part

number in the numerical section and by name in the alphabetical section.

INDEX
Numerical Listings Alphabetical Listings
Page Numbers

AM10139 1-19 bug screen 2-33
AM10140 1-19 bulb
AM10141 1-19 halogen headlight 4-3, 4-7, 4-19, 4-23

/ \ taillight  4-11, 4-27

Part Number Page Number turn signal  4-15, 4-31
ltem Name

Fig. 2
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There is a two-page spread for each page title listed in the Table of Contents. The left-hand page (Fig. 3)
contains either an illustration or a photograph showing kits and parts in their relative positions. Each part

is labeled with a number balloon.

The right-hand page is the parts list page. The item numbers listed on the parts list page correspond to
the balloon numbers in the illustration. The parts list page also shows part numbers, part descriptions,

quantity used, and applicable vehicles.

Use the Vehicle List on the right as a quick reference. This list indicates on which vehicles one or more of
the parts listed can be installed. Some spreads list multiple kits. Check the item description to see on
which vehicles a kit can be installed. If no vehicles are specified, the kits can be installed on all vehicles

listed.

Some item descriptions are indented. This indention corresponds to a parts assembly level. A part that is
indented to level 2 is either a component of the level 1 part (assembly) that it is listed under, or it is a
variation of the item listed at level 1. A level 3 part is a component of the level 2 part that it is listed under,

and a level 4 part is a component of the /evel 3 part (Fig. 4).

ltem Part ltem Page Vehicle
Numbers Numbers Description Title List
Balloons GLOVE BOY/, DASH, AND STEERING
n ITEM | PARTNO. /| DESCRIPTION  ITEM  P/ATNO.  DESCRIPTION ary n
129 1234
4 1015492 | Glove Box and Lock Set, Black (includes items 2 - 6) ........ 1 Caryal 1
1015483 Kit, Push Lock (iNCIUAES IteM 3) ............covveeeeeereererssessssssannns 1 Carryall2
| VA key 5 Caryall2Plus
7818 Bolt, Carriage, 5/16-18 x 1-1/2 1 C;;’V;::
5 7174 |  Washer, Lock, 516 1 .
6 1242 Nut, Hex, 5/16-18 1 anebortr s
Dash, Two-Cup Custom (not shown) Transporers
7 AM10288 |  ABS, Black 1 Turt 1
8 AM10289 | Carbon Fiber 1 Tut2
9 AM10290 | Carbon Fiber with Radio/CD Cutout 1 Tuts
10 | AM10291 Regal Burl 1 Vilagor 4
11 AM10292 Regal Burl with Radio/CD Cutout for Driver-Side Glovebox 1 Vitagor &
Dash, Four-Ball Custom (not shown) Villager 8
12| Am10298 Regal Burl with Battery Condition INGICator CtOut ... | 1
13| Am10204 Regal Burl with Cutouts for Battery Condition Indicator and Radio/CD
for Driver-Side Glovebox 1
14 | AM10295 |  Carbon Fiber with Battery Condition Indicator Cutout 1
15 | AM10206 |  Carbon Fiber with Cutouts for Battery Condition Indicator and
Radio/CD for Driver-Side GIOVEbOX .........c...cecve-
16 | Am10297 Regal Burl
17 | Aw10208 Regal Burl with Radio/CD Cutout for Driver-Side Glovebox
18 | AM10209 |  Carbon Fiber
19 | AM10300 |  Carbon Fiber with Radio/CD Cutout for Driver-Side Glovebox ...
Tray, One-Piece Dash (not shown)
20 | AM10284 |  Standard 2-7/8-Inch Drink Holder OPenings ... 1
21 | AMS0396 |  Oversized 4-Inch Drink Holder Openings 1
Tray, Five-Section, One Piece (not shown)
22 | AM10285 | Accents, Regal Burl 1
23 | AM10286 | Accents, Carbon Fiber 1
24 | AM10287 |  Accents, Black ABS 1
Organizer, Golf Car Dash Pocket (not shown)
25 | AM10272 Black ABS 1
2 | AM10273 Regal Burl 1
27 AM10274 Carbon Fiber 1
Cover, Club Car Steering Wheel (not shown)
28 | AM10301 Carbon Fiber 1
29 | AM10302 Regal Burl 1
30 | AM10728 | Dash Unit, el (includes compass, clock, and thermometer) (not shown). | 1
Page 1-12 Accessory Equipment Manual 102396601 102396601 Avcassory Equipment Marial Page 1-13

Fig. 3
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The part quantity listed for a level 2, 3, or 4 part is the quantity used in the next higher level assembly. A
part that is not indented is a level 1 part. The quantity listed for a level 1 part is the quantity used in the

portion of the vehicle illustrated on that particular spread.

Quantity used in
Assembly Levels section of vehicle

QTY | QTY
GAS |ELEC

illustrated
Level 1 ltem
ITEM PART NO. | DESCRIPTIO/

12 3 4

1 101710002 | Kit, Conversion DS To Four-Passenger with White Seats
(includes items 1 - 29 and 32 - 61)

101564804 Assembly, Seat Bottom — Buff (includes items 2 - 3) .......cceviiiieiinnen.
101562701 ‘ Cover, Vinyl Seat Bottom — BUff .........cooiiiiiiiiiiee,
. uantit
Level 2 Item Level 3 ltem Q uty
used in
(component of (component of
Level 1
Level 1 ltem) Level 2 Item) ltem

Quantity
used in
Level 2
ltem

Fig. 4

Many items in this manual specify parts that are designed for ICS vehicles. The abbreviation “ICS”
refers to vehicles equipped with the Integrated Comfort System. Only vehicles manufactured during or

after model year 2000 are equipped with the Integrated Comfort System.

For clarity, all Carryall vehicles are referenced with arabic numerals rather than Roman numerals. For

example, you will see Carryall 6, not Carryall VI, regardless of the vehicle’s model year.

HOW TO ORDER PARTS

Replacement parts and accessories can be obtained from our network of authorized dealers and
distributors. You can obtain the name and phone number of your closest Club Car contact by visiting our
website at www.clubcar.com and clicking the “Find a Dealer’ link or by calling our toll-free Service Parts
and Technical Assistance hotline at (800) 872-2246 or (706) 863-3000, extension 3281 or 3854.

102396601 Accessory Parts Manual
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NOTE: This accessory parts manual represents the most current information at the time of publication.
Club Car, Inc. is continually working to further improve its vehicles and other products. These
improvements may affect the parts used to service the vehicle. Any modi cation and/or signi cant
change in speci cations will be forwarded to all Club Car and Carryall distributors/dealers and will, when
applicable, appear in future editions of this illustrated parts list. Club Car, Inc. reserves the right to
change speci cations and designs at any time without notice and without the obligation of making

changes to units previously sold.

Copyright © 2003 Club Car, Inc.

Club Car and ArmorFlex

are registered trademarks of Club Car, Inc.
This manual effective January 31, 2004.

Club Car |8

P. O. Box 204658
Augusta, Georgia 30917-4658 USA
Telephone 706-863-3000
Service Parts Fax 706-855-7413
www.clubcar.com
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07/31/04 Body and Trim

ACCENT STRIPES AND FRONT BODY TRIM

ITEM PART NO. DESCRIPTION QTY —

1 2 3 4
1 Stripes, Accent (40-foot roll) Carryall 1
101720502 BIack/gold (DS) ....ccceeeieeeieiie et 1 | Carryall2
101720504 WhIte/White (DS) ..eeeeiiiiiiiiiee e 1 | Carryall 2 Plus
101720506 =P Tt 0 o] = Vo [ (1 ) SRS 1 | Carryall6
101720515 [CTo Lo Lo o] o I {1 ) SRR 1 | DSGolf
2 AM10625 | Trim, Front Body (black) (can be used in place of standard aluminum front L
body trim CCIP/N 10T10T4) oooooooevoooeeeeeeeeeeeeeee e 1 | TransPorterd
TransPorter 6
Turf 1
Turf 2
Turf 6
DS Villager 4
Villager 6
Villager 8
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07/31/04 Body and Trim

HEAVY-DUTY FRONT BUMPER KIT

ITEM PART NO. DESCRIPTION QTY —

1.2 3 4
1 101734802 Kit, Heavy-Duty Front Bumper (includes items 2 - 5) ......coccoveveiviiiieeeviieennn, 1 | Carryall1
2 7818 Bolt, Carriage, 5/16-18 X 1 ...ooviiiieee e 2 | Carryall 2
3 7473 Nut, NYlon LOCK, 5/16-18 .....ooiiiiiiieie e 4 | Carryall 2 Plus
4 1010546 S 0= Lo Y RS 2 | Carryall6
5 1015405 Bolt, Carriage, 5/16-18 X 2 ....ccciicieiee et 2 | DS Golf
Lynx

TransPorter 4
TransPorter 6
Turf 1

Turf 2

Turf 6

DS Villager 4
Villager 6
Villager 8
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07/31/04

Body and Trim

BALL PICKER BRACE KIT

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
To install this kit, vehicle must be equipped with a heavy-duty
front bumper.
1 1015807 Kit, Ball Picker Brace (includes items 2 - 7) ......eeviiiiiiiiiieieeeee e 1
2 706 NUE, HEX, 3/8-16 ..o 6
3 357 Washer, LOCK, 3/8 ..ottt 6
4 1011990 Washer, Flat, 3/8 .......oooo et 4
5 8861 Screw, Hex-Head Cap, 3/8-16 X 1-3/4 ......uvvrerieeeeee e 2
6 1010177 Screw, Hex-Head Cap, 3/8-16 X 2 ....cceiiiiiiiiiiie et 2
7 320 Screw, Hex-Head Cap, 3/8-16 X 1 ...cccciiiiiieiiie et 2
102396601 Accessory Parts Manual Page 1-7
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07/31/04

Body and Trim

INFORMATION HOLDER KITS

ITEM PART NO. DESCRIPTION QTY

1 2 3 4

NOTE: Information kits listed below are all mounted in the same

locations on the vehicles.
1 101808301 Kit, Information Holder (DS Golf and DS Villager 4) (10 pack)

(includes IteMS 2, 5, @NA B) ...evviiiiiiieeeee i 1
2 101904801 Strip, Mounting (with swivels) (10 PaCK) ......coocceeieeiiiiiiee e 10
3 101808302 | Kit, Information Holder (DS Golf, DS Villager 4, Precedent, and

Precedent Villager 4) (single pack) (includes mounting hardware) ................ 1
4 N/A Strip, Mounting (With SWIVEIS) ........coiiiiiiiiiieee e 1
5 N/A Screw, Phillips-head Machine, 8-32 X 1/2 .....ccovvveiiiiiiiieeeeeee e, 2
6 N/A NUt, NYION LOCK, 8-32 ..ottt 2
7 AM10012 | Holder, Hinged Hard Plastic Information (DS Golf and DS Villager 4)

(10-pack) (includes mounting hardware and mounting strips) ...........cceeueeee 1
8 AM10011 Holder, Hinged Hard Plastic Information (DS Golf, DS Villager 4, Precedent,

and Precedent Villager 4) (single pack) (includes mounting hardware and

MOUNTING SIFIP)  eeeeieie it e e e e e e sanees 1

102396601 Accessory Parts Manual
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07/31/04 Body and Trim

LICENSE PLATE HOLDER KITS

ITEM PART NO. DESCRIPTION QTY —

12 3 4
Holder, License Plate ( ts 1982 - present v ehicles) Carryall 1
1 AM10689 Front (includes mounting hardware) ........cccoccveeiiiiiiiiie e 1 | Carryall2
2 AM10744 Rear, Lighted (includes mounting hardware) Carryall 2 Plus
(DS vehicles with taillights only) ..o 1 |carryalle
DS Golf
Lynx

TransPorter 4
TransPorter 6
Turf 1

Turf 2

Turf 6

DS Villager 4
Villager 6
Villager 8
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07/31/04 Body and Trim

MIRRORS (1 OF 2)

ITEM PART NO. DESCRIPTION QTY —

1 2 3 4
1 1011524 | Kit, Rear-View Side Mirror (includes items 2 and 3) Carryall 1
(recommended for DS vehicles ONly) .......cccoiieiiiieiiiiieeee e 1 | carryall 2
2 1015528 Screw, Oval Countersink Machine Head, #10-16 x 1-1/4 ......................... 2 | carryall 2 Plus
3 1011627 NUL, SPEeA, #10 e e e 2 | carryall 252
4 Kit, Five-Panel Adjustable Panoramic Mirror Carryall 272
5 AM10824 Precedent (includes items 6 - 8 and itemM 11) ....oeeeveeeeeeeeereeeeseseesesesennns 1 |Camyallarz
6 7311 Screw, Hex-Head Cap, 1/4-20 X 2 ...vv.ove oo e e seeesse e o |Camall®
7 332 WASHET, FIAL, 1/4 .....ovveoooeeeeeeeeeeeee oo eeeee e 4 |PSC
8 8233 NUt, NYION LOCK, 1/4-20 ....eveeeeeeeeeeeeeeeeeeeseeeeeeeseseeseseeseeeee e seseesenenn o |y
9 AM10104 1982-2000 non-ICS Canopy (includes additional bracket and XRT 900
=Y TR 10 1e K<) NPT 1 | XRT1200
10 AM10092 ICS Canopy (includes item 11) .......c.c.coveueeiieiereeeeeceeeee e, 1 | XRT1200SE
11 AM10103 Bracket, Non-ICS Canopy Top Replacement .............cccccceevevevevevenenane. 2 | Precedent
12 AM10688 Hardware Kit, Five-Panel Mirror Replacement (for both ICS and TransPorter 4
non-ICS canopies) (N0t ShOWN) ....oocveeeiiiiieeeee e, 1 | TransPorter 6
Turf 1
Turf 2
Turf 252
Turf 272
Turf 6
DS Villager 4

Precedent Vil. 4
Villager 6
Villager 8
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07/31/04 Body and Trim
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
To install this kit, vehicle must be equipped with a heavy-duty front
bumper.
1 1013846 Kit, Rear-View Mirror (includes items 2 - 7) ......ooviiiiiiiiiiiiee e 1
2 1013824 MiIrror, REAI-VIBW ......coeeeiiiiie e e e e e e e e e e eaa e e eean 1
3 1013825 Bracket, MIITOL ... e et e e e e e eeae e e e eeees 1
4 1012891 Bolt, Hex-Head, M8 X 1-1/4 ........oueeeeeeeeeee et 1
5 8248 Screw, Phillips-Head, 1/4-20 X 3/4 .....coooueeieiieee e 1
6 7251 Screw, Phillips-Head, 5/16-18 X 1 ...coooiiiiiie e 1
7 1011878 NN (UL 7= To] o 1Yo Il SRR 1
8 Mirror, 5-Inch Convex (mounting hardware not included) ( ts any vehicle
with a windshield frame)
AM10829 STAINIESS STEEI ..veiiiiiiiiie e 1
AM10830 2o SRR 1
102396601 Accessory Parts Manual Page 1-15

Carryall 1
Carryall 2
Carryall 2 Plus
Carryall 6

DS Golf

Lynx
TransPorter 4
TransPorter 6
Turf 1

Turf 2

Turf 6

DS Villager 4
Villager 6
Villager 8
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07/31/04 Body and Trim

ASHTRAY KITS

ITEM PART NO. DESCRIPTION QTY —

1.2 3 4

1 1011230 Kit, Ashtray (inCludes it€mM 2) ......c.ueiiiiiiiiee e 1 | Carryall1

2 101965001 Decal, Operator Warning (Not ShOWN) ........ccoccuviireiiiiiiee e 1 | Carryall2
Carryall 2 Plus

3 102363402 | Kit, Courtesy CUup ASIray ........cceeeiiiiiiiiiii e 1 Carryall

4 102361401 Ashtray, COUrESY CUPD ..uuiiieiiiiiieeieiiiiee et e e s e e e e e e e e snnaeee s 1 DS Golf

5 102365401 Insert, Ashtray Retention ... 1 Lynx

TransPorter 4
TransPorter 6
Turf 1

Turf 2

Turf 6

DS Villager 4
Villager 6
Villager 8
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07/31/04 Body and Trim

BEVERAGE/TWO-WAY RADIO HOLDER

ITEM PART NO. DESCRIPTION QTY —

1.2 3 4
1 1013422 Kit, Beverage/Two-Way Radio Holder (includes items 2 and 3) ..........cc......... 2 | Carryall1
2 1010545 Screw, Hex-Head, 1/4-20 X 3/4 .......coooeeeeeee e 2 | Carryall2
3 1013421 Nut, TWin Speed, 1/4-20 ....ccoeeeiiiiiecceeee e e 1 | Carryall 2 Plus
Carryall 6
DS Golf
Lynx

TransPorter 4
TransPorter 6
Turf 1

Turf 2

Turf 6

DS Villager 4
Villager 6
Villager 8
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07/31/04 Body and Trim
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 AM10691 Heater, ColeMAN® CArCAL ....veeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1
102396601 Accessory Parts Manual Page 1-21

Carryall 1
Carryall 2
Carryall 2 Plus
Carryall 252
Carryall 272
Carryall 6

DS Golf

Lynx
Precedent
TransPorter 4
TransPorter 6
Turf 1

Turf 2

Turf 252

Turf 272

Turf 6

DS Villager 4
Precedent Vil. 4
Villager 6
Villager 8
XRT 900



07/31/04




07/31/04

Body and Trim

GLOVE BOX KIT

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 1015492 | Glove Box and Lock Set, Black (includes items 2 - 6) ......c.cccceevieiiiiiiiiineene 1

2 1015483 Kit, Push Lock (includes item 3) .......cooouiieiiiiiiiiiiee e 1

3 N/A KBy ettt 2

4 7818 Bolt, Carriage, 5/16-18 X 1-1/2 ....eeeiiieeeee e 1

5 7174 WaAShEr, LOCK, 5/16 ... e e e e e e e e e e e e ee e e reeaaees 1

6 1242 NUL, HEX, 5/16-18 ..ot 1
102396601 Accessory Parts Manual Page 1-23

Carryall 1
Carryall 2
Carryall 2 Plus
Carryall 252
Carryall 6

DS Golf

Lynx
TransPorter 4
TransPorter 6
Turf 1

Turf 2

Turf 252

Turf 6

DS Villager 4
Villager 6
Villager 8
XRT 900
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07/31/04

Body and Trim

DASH KITS (1 OF 2)

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 Dash, Custom
AM10991 Black ABS With BUIl ACCENTS .......oeeieeeee et aees 1
AM10944 Black ABS (SNOWN) ...eeiiiiiiiiee et 1
AM10992 (0721 oTo) o T i1 o 1= (T 1
102396601 Accessory Parts Manual Page 1-25
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07/31/04 Body and Trim
DASH KITS (2 OF 2)
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
2 Dash, Two-Cup Custom
AM10288 ABS, BIACK ..ueeieiiece e e 1
AM10289 Carbon FIDEr ... 1
AM10290 Carbon Fiber with Radio/CD Cutout ........c.coovcieiiiiiiiiieeeee e 1
AM10291 Regal BUIl ... 1
AM10292 Regal Burl with Radio/CD Cutout for Driver-Side Glovebox ...........c........... 1
3 Dash, Four-Ball Custom (DS Golf only)

AM10293 Regal Burl with Battery Condition Indicator Cutout ..........c..cccceeviiiniiieennee 1
AM10294 Regal Burl with Cutouts for Battery Condition Indicator and Radio/CD

for Driver-Side GIOVEDOX .......oocueiiiiiiiiie e 1
AM10295 Carbon Fiber with Battery Condition Indicator Cutout ...........cccceceiiiiene 1
AM10296 Carbon Fiber with Cutouts for Battery Condition Indicator and

Radio/CD for Driver-Side GIOVEDOX .........cccceeciiiereiiiiiee e 1
AM10297 REGAI BUFI <.t 1
AM10298 Regal Burl with Radio/CD Cutout for Driver-Side GloveboxX ....................... 1
AM10299 Carbon FIDEN ... 1
AM10300 Carbon Fiber with Radio/CD Cutout for Driver-Side Glovebox .................. 1

102396601 Accessory Parts Manual Page 1-27

Carryall 1
Carryall 2
Carryall 2 Plus
Carryall 252
Carryall 6

DS Golf

Lynx
TransPorter 4
TransPorter 6
Turf 1

Turf 2

Turf 252

Turf 6

DS Villager 4
Villager 6
Villager 8
XRT 900
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07/31/04 Body and Trim

DASH TRAYS

ITEM PART NO. DESCRIPTION QTY —

12 3 4
1 Tray, One-Piece Dash Carryall 1
AM10284 Standard 2-7/8-Inch Drink Holder Openings ..........ccocceeerieieiiieeicieee e 1 | Carryall2
AM50396 Oversized 4-Inch Drink Holder Openings .......ooccveeviiiiieeee e 1 | Carryall 2 Plus
2 Tray, Five-Section, One Piece (includes locking center compartment) ::1::: :52
AM10285 Accents, Regal BUIl .......oooo oo 1 DS Golf
AM10286 Accents, Carbon FIDEr ........ooiiiiieee e 1 Lynx
AM10287 Accents, BIACK ABS ... 1
TransPorter 4
TransPorter 6
Turf 1
Turf 2
Turf 252
Turf 6
DS Villager 4
Villager 6
Villager 8
XRT 900
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07/31/04 Body and Trim
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
NOTE: Allow 4 to 6 weeks for delivery of special order items.
1 AM10955 | Tray, Dash (smoked acrylic) (Precedent) (includes mounting hardware and
TEEIMS 2 = 4) oot e s e e 1
2 rex (ST =Tod 1(=) RS TH] o] o o] o AP 2
3 i INSEert, Dash Tray ........eeeieiiiiiiiiee e 2
4 e Tray, Dash ... e 1
5 Organizer, Dash Pocket
AM10272 BIACK ABS ... 1
AM10273 Regal BUIl ... 1
AM10274 Carbon FIDEN ... 1
****Special order item available upon request.
102396601 Accessory Parts Manual Page 1-31

Carryall 1
Carryall 2
Carryall 2 Plus
Carryall 252
Carryall 6

DS Golf

Lynx
Precedent
TransPorter 4
TransPorter 6
Turf 1

Turf 2

Turf 252

Turf 6

DS Villager 4
Precedent Vil. 4
Villager 6
Villager 8

XRT 900
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07/31/04

Body and Trim

STEERING WHEEL ACCESSORIES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 Cover, Club Car Steering Wheel (includes replacement decal) (for use on
vehicles with scorecard clips) (shown)
AM10301 Carbon FIDEI ... 1
AM10302 REGAI BUFI <. 1
2 Wrap, Solid-color Steering Wheel
AM10865 ST Lo o RSP SPRRRN 1
AM10866 OBK ettt b ettt 1
AM10867 CharCOal .....ooiiei e 1
AM10868 2] = Lo G SR 1
AM10869 BB e et 1
3 Wrap, Two-tone Steering Wheel (shown)
AM10870 Red and BFiCK .....oooiieeeeeee e 1
AM10871 Cobalt and BIACK .........cooiiiiiiiiieee e 1
AM10872 Sand and BIACK .....ccoouuiiiiiiieiiie e 1
AM10873 Yellow and BIACK .....coeiiiiiiiiieeeeee e 1
102396601 Accessory Parts Manual Page 1-33
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Body and Trim

FALLING OFF MAY CAUSE DEATH.
hicle, read operating instructions.

ind hold on to seat handle while moving.

iicle until all occupants are seated.

per seat maximum.

iver side only and not on public roads.

y inside vehicle while moving.
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07/31/04 Body and Trim

BELL® DASH UNIT WITH COMPASS, CLOCK,
AND THERMOMETER

ITEM PART NO. DESCRIPTION QTY —

1.2 3 4

1 AM10728 Dash Unit, Bell (includes compass, clock, and thermometer) .........cc.ccuuveee.. 1 | Carryall1
Carryall 2

Carryall 2 Plus
Carryall 252
Carryall 272
Carryall 6

DS Golf

Lynx
Precedent
TransPorter 4
TransPorter 6
Turf 1

Turf 2

Turf 252

Turf 272

Turf 6

DS Villager 4
Villager 6
Villager 8
XRT 900

XRT 1200
XRT 1200SE
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07/31/04

Body and Trim

ADJUSTABLE SEAT BACK KIT

ITEM PART NO. DESCRIPTION QTY

1 2 3 4

NOTE: Use existing hardware to install the adjustable seat back kit.
1 1011794 Kit, Adjustable Seat Back (includes items 2 - 6) (1982 - 2000

NON-ICS DS ONIY) oottt st e s e nee e e eneeas 1
2 N/A Assembly, Seat Back (includes items 3 - 6) .......occveereiiiiiieiiniieeee e, 1
3 1011752 Plate, MOUNTING ...ooieiieee e 1
4 1011761 Knob, Seat AdjuUSIMENT ..........ooiiiiiiiiee e 1
5 1011760 TUDE PlUQ, SEaL ..ooueeee e 1
6 1010322 LOCK, Seat AQJUSTET ....coueiiiiieieiee et 1
7 AM10729 | Support, Seat Back (black) ( ts 1982 - 2000 non-ICS seats) (can be used in

place of standard Seat Back Support CCI P/N 1011708) (not shown) .......... 2
8 AM10730 Brace, Seat Back Knee (black) ( ts 1982 - 2000 non-ICS seats) (can be

used in place of standard Seat Back Knee Brace CCI P/N 1011710) ........... 2
9 AM10735 | Mount, Seat Back (black) ( ts 1982 - 2000 non-ICS seats) (can be used in

place of standard Seat Back Mount CCI P/N 1017409) .......ccccceviiiinierennnnn. 2
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07/31/04

Body and Trim

SEAT BACKS (1 OF 4)

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 Seat Back, Two-Piece Cloth Upholstered (1982-2000 non-ICS vehicles)
AM10192 BBIgE . i 1
AM10193 WAEINUL <.ttt 1
AM10194 SHIVEE et s nanee e 1
AM10195 ] 1= USSR 1
AM10196 CharCOal ..o e 1
AM10197 TEAD et naneas 1
AM10198 2] = Lo G SRR 1
AM10199 BUIGUNAY ..ottt 1
2 Seat Back, Two-Piece Vinyl (1982-2000 non-ICS vehicles)
AM10200 BBIgE . i 1
AM10201 IMIINK bbb et 1
AM10202 SHIVEE et e e naree e 1
AM10203 ] 1= SRR 1
AM10204 CharCOal ..o e e 1
AM10205 TEAD et naneas 1
AM10206 2] = Lo SRR 1
AM10207 BUIQUNAY ..ot 1
102396601 Accessory Parts Manual Page 1-39

DS Golf



07/31/04 Body and Trim

Page 1-40 Accessory Parts Manual 102396601



07/31/04 Body and Trim
SEAT BACKS (2 OF 4)
ITEM PART NO. DESCRIPTION QTY

1 2 3 4

NOTE: Seat-back caps are not included with ICS seat backs.

Order seat-back cap CCI P/N 102237001 for one-piece ICS seat backs.

3 Seat Back, One-Piece Cloth Upholstered (2000 - present ICS vehicles)
AM10168 2 7= -SSR 1
AM10169 WAINUL ... e s e e e e e e e e e e e e e e e e e eeeeeerearnnes 1
AM10170 LS 1Y SRS 1
AM10171 2] = SR 1
AM10172 (07 0= (oo | PSRRI 1
AM10173 TRAI .ttt e e e e e aaaaaeaaeaeeeeeeaaraara—a 1
AM10174 2] = Lo SR 1
AM10175 BUIQUNAY .o 1
4 Seat Back, One-Piece Vinyl (2000 - present ICS vehicles)
AM20024 2 7= -SSR 1
AM20025 VK e e e e e e e e e ——————— 1
AM20026 LS 11 SRR 1
AM20027 2] = SR 1
AM20028 (07 0= (oo | USRS 1
AM20029 TRAI .ttt e e e e e aaaaaeaaeaeeeeeeaaraara—a 1
AM20030 2] = Lo SR 1
AM20031 BUIQUNAY ..o 1
102396601 Accessory Parts Manual Page 1-41

DS Golf



07/31/04 Body and Trim

Page 1-42 Accessory Parts Manual 102396601



07/31/04 Body and Trim
SEAT BACKS (3 OF 4)
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
5 Seat Back, Two-Piece Cloth Upholstered (2000 - present ICS vehicles)
AM10176 BBIgE . i 1
AM10177 L= 11 SR 1
AM10178 SHIVEE e e e e aaaaaaaeaaaaans 1
AM10179 BIUE e ———————— 1
AM10180 L0 T T o - | SRR 1
AM10181 =2 LU PP 1
AM10182 BIACK et ——————— 1
AM10183 =TT 18T YR 1
6 Seat Back, Two-Piece Vinyl (2000 - present ICS vehicles)
AM10184 BBIgE . i 1
AM10185 1Y 1TSS 1
AM10186 SHIVEE e e e e e e e e e e e aaaaans 1
AM10187 BIUE e ———————— 1
AM10188 L0 T T o - | SR 1
AM10189 =2 L USRI 1
AM10190 BIACK et ———————— 1
AM10191 =TT 18T YOS 1
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07/31/04 Body and Trim
SEAT BACKS (4 OF 4)
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
7 Seat Back, Four-Passenger Cloth Upholstered (mounts on four-hole seat
supports)
AM10111 BBIgE . 1
AM10112 WaAINUL e 1
AM10113 SHIVEE ettt earee e 1
AM10114 ] 1= SR 1
AM10115 CharCOal ... e 1
AM10116 TEAD et aneas 1
AM10117 2] = Lo SRR 1
AM10118 BUFGUNAY .. 1
8 Seat Back, Four-Passenger Vinyl (mounts on four-hole seat supports)
AM20016 BBIgE . 1
AM20017 IMIINK e e 1
AM20018 SHIVEE e et are e nanee e 1
AM20019 ] 1= SR 1
AM20020 CharCOal ... 1
AM20021 TEAD e et e e aneas 1
AM20022 2] = Lo SRR 1
AM20023 BUFGUNAY e 1
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07/31/04

Body and Trim

SEAT BOTTOMS (1 OF 3)

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
NOTE: Replacement seat bottoms (items 1 - 6 on pages 1-47 through 1-51
do not include mounting hardware or armrests. Use existing hardware and
armrests to install replacement seat bottoms.
1 Seat Bottom, Vinyl (not shown) (1982-2000 non-ICS vehicles)
AM10135 BBIgE i e 1
AM10136 1Y SRS 1
AM10137 LS 1Y SRS 1
AM10138 BlUE . e 1
AM10139 (07 0= (oo | PSRRI 1
AM10140 = SR 1
AM10141 ] =T RPN 1
AM10142 BUIQUNAY .o 1
2 Seat Bottom, Cloth Upholstered (1982-2000 non-ICS vehicles)
AM10127 BBIgE i 1
AM10128 LT 1L | SR 1
AM10129 LS 11 SRR 1
AM10130 BlUE . e 1
AM10131 (07 0= (oo | USRS 1
AM10132 = SR 1
AM10133 ] =T RPN 1
AM10134 BUIQUNAY ..o 1
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07/31/04 Body and Trim
SEAT BOTTOMS (2 OF 3)
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
NOTE: Replacement seat bottoms (items 1 - 6 on pages 1-47 through 1-51
do not include mounting hardware or armrests. Use existing hardware and
armrests to install replacement seat bottoms.
3 Seat Bottom, Cloth Upholstered (2000 - present ICS vehicles)
AM10143 BBIgE i e 1
AM10144 LT 1L | SR 1
AM10145 LS 1Y SRS 1
AM10146 BlUE . e 1
AM10147 (07 0= (oo | PSRRI 1
AM10148 = SR 1
AM10150 ] =T RPN 1
AM10151 BUIQUNAY .o 1
4 Seat Bottom, Vinyl (2000 - present ICS vehicles)
AM10152 BBIgE i 1
AM10153 17T SRS 1
AM10154 LS 11 SRR 1
AM10155 BlUE . e 1
AM10156 (07 0= (oo | USRS 1
AM10157 = SR 1
AM10158 ] =T RPN 1
AM10159 BUIQUNAY ..o 1
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07/31/04 Body and Trim
SEAT BOTTOMS (3 OF 3)
ITEM PART NO. DESCRIPTION QTY

1 2 3 4

NOTE: Replacement seat bottoms (items 1 - 6 on pages 1-47 through 1-51)

do not include mounting hardware or armrests. Use existing hardware and

armrests to install replacement seat bottoms.

5 Seat Bottom, Four-Passenger Cloth Upholstered (for four-passenger

rear seat)
AM10160 BBIgE e 1
AM10161 LT LT | R 1
AM10162 SHIVET e e e e e e e e e e e nres 1
AM10163 BlUE . 1
AM10164 (07 0= (oo - | PRSPPI 1
AM10165 = R 1
AM10166 ] =T RPN 1
AM10167 BUIQUNAY ..o 1

6 Seat Bottom, Four-Passenger Vinyl (for four-passenger rear seat)
AM20032 BBIgE e 1
AM20033 1Y RSP 1
AM20034 L] RSP 1
AM20035 BlUE . 1
AM20036 (07 0= (oo - | PRSPPI 1
AM20037 = R 1
AM20038 ] =T RPN 1
AM20039 BUIQUNAY .o e 1
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07/31/04 Body and Trim
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 Wrap, Vinyl Hand-Hold (1982-2000 non-ICS vehicles)
AM10119 BBIgE . 1
AM10120 IMIINK e e 1
AM10121 SHIVEE ettt earee e 1
AM10122 ] 1= SR 1
AM10123 CharCOal ... e 1
AM10124 TEAD et aneas 1
AM10125 2] = Lo SRR 1
AM10126 BUFGUNAY .. 1
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07/31/04

Body and Trim

SEAT COVERS (1 OF 2)

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 Cover Set, Seat, Sheep Skin (1982-2000 non-ICS DS seats)
AM10394 NP2 (8 | SRS 1
AM10395 - 3 TSP 1
AM10396 GITAY  eeiieiiitee ettt e e e e e e e e e e e e et e e e e e tar e e e e e bee e e e e e ntaeeeeennreeaeeenres 1
AM10397 NBVY e e e e e e e e e e e e e e e e e nnes 1
AM10398 21U o 18T 1Y SRR 1
AM10399 [ [E g1 =Y gl T7= Y= o SRR 1
AM10400 (0701 T =1 (=1 o o SRR 1
2 Cover Set, Seat, Terry Cloth (1982-2000 non-ICS DS seats)
AM10720 BIgE . e 1
AM10721 L 411 L PRSP 1
3 Cover Set, Seat, Sunbrella (1982-2000 non-ICS DS seats)
AM10410 Southwest Pattern (sunbrella code 4751) ....cccoiiiiiiiiiiiiieee e, 1
AM10411 Green and Taupe Stripe (sunbrella code 4907) .......ccccceeiiieiiieeicieeenieene 1
AM10412 Beige and Green Stripe (sunbrella code 4932) .......cccccvviiiiiieieiiniiieee e 1
AM10413 Burgundy, Gray, and Black Stripe (sunbrella code 4798) .........c.ccccevvuueennee 1
AM10414 Light Blue and Sand Stripe (sunbrella code 4783) ........ccccviieiiiirriieennee 1
AM10415 Navy and White Stripe (sunbrella code 4902) .........cccccviiiiiieiiiiniieeeeee 1
AM10418 Green, Navy, Red, and Yellow Stripe (sunbrella code 4901) ..........ccecueeee 1
AM10416 Solid Green (sunbrella Code 4637) ......oooiieeiiiieeiiee et 1
AM10417 Solid Navy (sunbrella code 4B646) .........ccceeeiiiiieieeiiiiee e 1
4 Cover Set, Seat, Sunbrella (Precedent)
AM10962 Southwest Pattern with Hemlock Tweed Sides (color code 4605
ANA 4757 e e e e e aaaeeeeaaan 1
AM10963 Green and Taupe Pattern with Taupe Sides (color code 4648 and 4907)... 1
AM10964 Burgundy/Gray/Black Pattern with Burgundy Sides (color code 4606
ANA A798) ettt be e b e saeee s 1
AM10965 Navy and White Pattern with Navy Sides (color code 4646 and 4902)....... 1
5 Cover Set, Seat, Sheep Skin (Precedent)
AM10960 N F= 100 = | PP PURFUURNE 1
AM10961 - Lo USSR 1
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07/31/04 Body and Trim
SEAT COVERS (2 OF 2)
ITEM PART NO. DESCRIPTION QTY
1.2 3 4

6 Cover Set, Seat, Sheep Skin (ICS seats) (not shown)
AM10387 NP2 (8 | SRS 1
AM10388 L= Lo TSP PPROPRTP 1
AM10389 LC 1= PSP OUPPUPRRTRRN 1
AM10390 NBVY e e e e e e e e e e e e e e e e e nnes 1
AM10391 BUIGUNAY ..ottt re e 1
AM10392 HUNEEE GrEBN ... e e 1
AM10393 (0701 T =1 (=1 o o SRR 1

7 Cover Set, Seat, Sunbrella (ICS seats)
AM10401 Southwest Pattern (sunbrella code 4751) .....coviiiiiiiiiiiiie e 1
AM10402 Green and Taupe Stripe (sunbrella code 4907) .......ccccveiiieieriieeiiieeeiieene 1
AM10403 Beige and Green Stripe (sunbrella code 4932) .......cccccvvvviiiieneiiniiieee e 1
AM10404 Burgundy, Gray, and Black Stripe (sunbrella code 4798) ...........cccceviueennee 1
AM10405 Light Blue and Sand Stripe (sunbrella code 4783) ........ccccvivieriiierinennne 1
AM10406 Navy and White Stripe (sunbrella code 4902) .........ccccceviiiiieneiiniineeeee 1
AM10409 Green, Navy, Red, and Yellow Stripe (sunbrella code 4901) ..........ccccueeee 1
AM10407 Solid Green (sunbrella Code 4637) .....cooiieeeiiiieeiieeeniee et 1
AM10408 Solid Navy (sunbrella code 4646) .........cccceeiiiiiiieeiiiiee e 1

8 Cover Set, Seat, Terry Cloth (ICS seats)
AM10718 BBIgE . e 1
AM10719 WHIE . e 1
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07/31/04 Body and Trim
CARPETS (1 OF 4)
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 Mat, Tray (with black binding) (for one-compartment dash trays CCI P/N

AM50396 and AM10284)
AM10217 Plush, Light Brown (carpet code GC182) .......occciiiiiiiiiiin e 1
AM10218 Tweed, Sand Tone (carpet code POG832) ......ccccveveeveeeeeeiiiicieiieeee e, 1
AM10219 Tweed, Green (carpet code POGB8B6) .......c.coevveeriieeeiiiieiiiee e 1
AM10220 Tweed, Charcoal (carpet code POGO79) ......ccccoeiiiiiiiiiieiiee e 1
AM10221 Tweed, Burgundy (carpet code POG317) ......oovvviiiiiiiiiiiiiie e, 1
AM10222 Tweed, Blue (carpet code POG316) ......ccooceiiiieiiiiiiienieee e 1
AM10223 Tweed, Walnut (carpet code POG869) ........coevcueeeiieeiiiiie e 1
AM10224 Plush, Green (carpet code GCB81) ......eeeeivieeeeiiiiiicieiieeeee e e 1
AM10225 Tweed, Light Gray (carpet code POG949) ........ccoeciiiiiiiiiiiiiieniee e, 1

2 Mat, Tray (with black binding) (for v e-compartment dash trays

CCI P/N AM10285, AM10286, and AM10287) (not shown)
AM10226 Plush, Light Brown (carpet code GC182) .......cccceviiiiiieeiiiiieee e 1
AM10227 Tweed, Sand Tone (carpet code POGB832) ......cccevceeiiiiiiiiieeniee e, 1
AM10228 Tweed, Green (carpet code POGB8E6) .......c.ceeveeeeiieeeiiiiieiiee e 1
AM10229 Tweed, Charcoal (carpet code POGI979) .......ccccvviieiiieeeee e, 1
AM10230 Tweed, Burgundy (carpet code POGB317) .....cocceeriiiiiiiiieiiee e, 1
AM10231 Tweed, Blue (carpet code POG316) ......cooveeiiiiiiiiiieeciee e 1
AM10232 Tweed, Walnut (carpet code POGB869) ........ccccvvvvieiiiieieee e 1
AM10233 Plush, Green (carpet code GCB81) ......ccceeeiveiiiieiiiiiieriee e 1
AM10234 Tweed, Light Gray (carpet code POG949) .......cccoviiiiiiiiiiiiieeiee e 1
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07/31/04 Body and Trim
CARPETS (2 OF 4)
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
3 Kit, Two-Passenger Carpet, Floorboard and Bagwell (with black binding)
(includes items 4 - 6, pages 1-61 and 1-63)
AM10208 Plush, Light Brown (carpet code GC182) .......occciiiiiiiiiiin e 1
AM10209 Tweed, Sand Tone (carpet code POG832) ......ccccveveeveeeeeeiiiicieiieeee e, 1
AM10210 Tweed, Green (carpet code POGB8B6) .......c.coevveeriieeeiiiieiiiee e 1
AM10211 Tweed, Charcoal (carpet code POGO79) ......ccccoeiiiiiiiiiieiiee e 1
AM10212 Tweed, Burgundy (carpet code POG317) ......oovvviiiiiiiiiiiiiie e, 1
AM10213 Tweed, Blue (carpet code POG316) ......ccooceiiiieiiiiiiienieee e 1
AM10214 Tweed, Walnut (carpet code POG869) ........coevcueeeiieeiiiiie e 1
AM10216 Tweed, Light Gray (carpet code POG949) ........coociieiiiiiiiiiiiiieeee e, 1
4 Carpet, Front Floorboard (with black binding)
AM10304 Plush, Light Brown (carpet code GC182) ......ccoceieiiiiiiiieeiiie e, 1
AM10305 Tweed, Sand Tone (carpet code POG832) .......ccccvvvvveeieeeeeeee e, 1
AM10306 Tweed, Green (carpet code POGB8B) .........ceevveeeiieeeiiiereiiiee e 1
AM10307 Tweed, Charcoal (carpet code POGO79) .......ccoceviiiiiiiiiniiiee e 1
AM10308 Tweed, Burgundy (carpet code POG317) .....coooviiiiiieiiiiiiieeeiieee e 1
AM10309 Tweed, Blue (carpet code POG316) .....ccoccoeiiieiiiiiieiiiee e 1
AM10310 Tweed, Walnut (carpet code POG869) ........coovcveveiiiiiiiiiieeiieeeieee e 1
AM10311 Plush, Green (carpet code GCB81) .......ccceeeveieeeeieiiiiiiiriieeee e e 1
AM10312 Tweed, Light Gray (carpet code POG949) ........ccocoiiiiiiiiiiieeiiiee e 1
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07/31/04 Body and Trim
CARPETS (3 OF 4)
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
5 Carpet, Bagwell Wall Replacement (with black binding) (for unit in

kits AM10208 - AM10216)
AM10322 Plush, Light Brown (carpet code GC182) .......occciiiiiiiiiiin e 1
AM10323 Tweed, Sand Tone (carpet code POG832) ......ccccveveeveeeeeeiiiicieiieeee e, 1
AM10324 Tweed, Green (carpet code POGB8B6) .......c.coevveeriieeeiiiieiiiee e 1
AM10325 Tweed, Charcoal (carpet code POGO79) ......ccccoeiiiiiiiiiieiiee e 1
AM10326 Tweed, Burgundy (carpet code POG317) ......oovvviiiiiiiiiiiiiie e, 1
AM10327 Tweed, Blue (carpet code POG316) ......ccooceiiiieiiiiiiienieee e 1
AM10328 Tweed, Walnut (carpet code POG869) ........coevcueeeiieeiiiiie e 1
AM10329 Plush, Green (carpet code GCB81) ......eeeeivieeeeiiiiiicieiieeeee e e 1
AM10330 Tweed, Light Gray (carpet code POG949) ........ccoeciiiiiiiiiiiiiieniee e, 1

6 Carpet, Bagwell Bottom Replacement (with black binding) (for unit in kits

AM10208 - AM10216)
AM10313 Plush, Light Brown (carpet code GC182) .......cccceviiiiiieeiiiiieee e 1
AM10314 Tweed, Sand Tone (carpet code POGB832) ......cccevceeiiiiiiiiieeniee e, 1
AM10315 Tweed, Green (carpet code POGB8E6) .......c.ceeveeeeiieeeiiiiieiiee e 1
AM10316 Tweed, Charcoal (carpet code POGI979) .......ccccvviieiiieeeee e, 1
AM10317 Tweed, Burgundy (carpet code POGB317) .....cocceeriiiiiiiiieiiee e, 1
AM10318 Tweed, Blue (carpet code POG316) ......cooveeiiiiiiiiiieeciee e 1
AM10319 Tweed, Walnut (carpet code POGB869) ........ccccvvvvieiiiieieee e 1
AM10320 Plush, Green (carpet code GCB81) ......ccceeeiveiiiieiiiiiieriee e 1
AM10321 Tweed, Light Gray (carpet code POG949) .......cccoviiiiiiiiiiiiieeiee e 1
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07/31/04 Body and Trim

CARPETS (4 OF 4)
ITEM PART NO. DESCRIPTION QTY —
1.2 3 4

7 Carpet, Rear Enclosure (with black binding) (ICS rear sweater enclosures) DS Golf
AM10244 Plush, Light Brown (carpet code GC182) .......ccccviiiiiiiieeiie e 1 | DSVillager 4
AM10245 Tweed, Sand Tone (carpet code POG832) ......ccccvveveveeeeiiiieciieeeeeee e, 1
AM10246 Tweed, Green (carpet code POGB86) .......c.coevveeeiieeeiieiiiiiieeiee e 1
AM10247 Tweed, Charcoal (carpet code POGO79) .......cccoeeiiiiiiiiiiieiiee e 1
AM10248 Tweed, Burgundy (carpet code POG317) ......ooviiiiiiiiiiiiiiiee e 1
AM10249 Tweed, Blue (carpet code POG316) ......ccovceiiiieiiiiiieiiei e 1
AM10250 Tweed, Walnut (carpet code POG869) ........ccovcueeiiiereiieieiiiee e 1
AM10251 Plush, Green (carpet code GCB81) ......ueeveeieeeiiiiiiiiieiieeee e 1
AM10252 Tweed, Light Gray (carpet code POG949) ........ccovciiiiiiiiiiiieneee e, 1

8 Carpet, Rear Enclosure (with black binding) (1982-2000 non-ICS rear

sweater enclosures)

AM10235 Plush, Light Brown (carpet code GC182) ........cccevviiiiieiiniiieee e 1
AM10236 Tweed, Sand Tone (carpet code POGB832) ......ccccevcueeiiieiiiiiieniee e, 1
AM10237 Tweed, Green (carpet code POGB8E) .......c.ceevveeeiieeiiieieiiiee e eeee e 1
AM10238 Tweed, Charcoal (carpet code POGO79) ......ccccvvviiiieieiee e 1
AM10239 Tweed, Burgundy (carpet code POGB17) .....cocoeviiiiiiiiiieniee e 1
AM10240 Tweed, Blue (carpet code POG316) ......ccovceeiiiiiiiiieeceee e 1
AM10241 Tweed, Walnut (carpet code POGB869) ........ccccvvvrieiiiieeee e eecciviieeee e 1
AM10242 Plush, Green (carpet code GCB81) ......ccceeeieeiiiieiiiiieeriee e 1
AM10243 Tweed, Light Gray (carpet code POG949) .......ccccoeceiiiiiiiiiieeiee e, 1

9 Carpet, Four-Passenger Rear Step (with black binding)
AM10254 Plush, Light Brown (carpet code GC182) .......cccceiiiiiiiiiniieeceee e 1
AM10255 Tweed, Sand Tone (carpet code POGB832) ......ccceevceeiiiiiiiiiieeeeee e, 1
AM10256 Tweed, Green (carpet code POGB8B) .........cccccuvvvieiieieeeeeeiiccceriiiieeeeeeeen 1
AM10257 Tweed, Charcoal (carpet code POGI79) .......cccoviiiiiiniiiiiiiee e 1
AM10258 Tweed, Burgundy (carpet code POGB17) ....cooooeeeiiiiiiiiiieiee e 1
AM10259 Tweed, Blue (carpet code POG316) .....ccceeevieiiiiiiiiiieeee e ee e 1
AM10260 Tweed, Walnut (carpet code POGB869) ........ccoeceerrieieiieieiiiee e 1
AM10261 Plush, Green (carpet code GCB8T) ......ccceeeieiriiieiiiiieeriie e 1
AM10262 Tweed, Light Gray (carpet code POG949) ........coccoiieiiiiiiiieiiiieee e, 1
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07/31/04 Body and Trim

SOFTSWIPE™ SPIKE CLEANER

ITEM PART NO. DESCRIPTION QTY —

1 2 3 4
NOTE: Because of interference with the air intake duct, SoftSwipe spike DS Golf
cleaners mount only to the passenger side on gas vehicles. DS Villager 4
1 Cleaner, SoftSwipe Spike

AM10109 Set, Electric Car TWO-DIiSK .......cooceeuuuiiiiiiiieiieeeeeeeeeee e e e e e e e e eeeaans 1

AM10108 Set, Electric Car, Two-Disk (10-Pack) ......cccccoecveveiiiiieie e 1

AM10106 Disk, Gas Car SiNgIe DiSK .......cccccuueieiiiiiiiie e et e e 1

AM10107 Disk, Gas Car Single Disk (10-Pack) .......ccccoccieeiiiniiiiieeiiieee e 1
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07/31/04 Body and Trim

CANOPY-MOUNTED ACCESSORIES (1 OF 3)

ITEM PART NO. DESCRIPTION QTY —

12 3 4
NOTE: Includes stereo with CD player and speakers. Carryall 1
Carryall 2
1 Console, Overhead Stereo, Luxury
Carryall 2 Plus
AM10930 Precedent ... 1 Carrvall 252
AM50551 2000 - present ICS canopy tops (DS Golf, S910, and C310) (shown) ....... 1 Carria" 72
AM50553 1982-2000 non-ICS canopy tops (Carryall 1, Carryall 2, Carryall 2 Plus, Carrvall 472
Carryall 252, Carryall 272, Carryall 472, DS Golf, Lynx, XRT 900, ara
XRT 1200, XRT 1200SE, TransPorter 4, TransPorter 6, Turf 1, Turf 2, DS Golf
Turf 252, Turf 272, DS Villager 4, Precedent Villager 4, Villager 6 ............. 1 | Lynx
AM50552 ‘57 Chevy and C440 ........oooiiieeie et e e see et e e seee e sreeesnneeeens 1 | Precedent

TransPorter 4
TransPorter 6
Turf 1

Turf 2

Turf 252

Turf 272

DS Villager 4
Precedent Vill. 4
Villager 6
XRT 900

XRT 1200
XRT 1200SE

102396601 Accessory Parts Manual Page 1-69



07/31/04 Body and Trim

| | P8
e
> L
A VIEWED FROM 1 ——-— ‘
SHOWN INSTALLED ON A BACK OF VEHICLE

|
= QNI
.

TYPICAL TYPICAL
2 PLACES 2 PLACES

PRECEDENT VEHICLE k

Page 1-70 Accessory Parts Manual 102396601



07/31/04

CANOPY-MOUNTED ACCESSORIES (2 OF 3)

Body and Trim

ITEM

PART NO.

DESCRIPTION

QTyY

© 0O N Ok~ W

—_
— O

AM10934

AM10933
AM10932

*kkk
*kkk
Fkkk
*kkk
*kkk

Fkkk

1.2 3 4
NOTE: Allow 4 to 6 weeks for delivery of special order items.

*Item 2 works best in low- to medium-humidity environments.

T Each kit contains mounting brackets speci c to v ehicle canopy type.
Be sure to specify the vehicle model type and year when replacement
brackets are ordered.

* Cooling System, Canopy-Mounted (includes mounting hardware and
items 6 through 11)

T DS Golf with 2000 - present ICS Canopies (white)

****Special order item available upon request.

Precedent (Whit€) ..........eeiiiiiiiiii e
Assembly, Canopy Top and MOOr .........ccociiiriieiiiiee e
= L g LT 7= g o] oSSR
(07017 R 00 o] =Y S
Bracket, Mounting (driver Side) ..........ccooueriiiiiiiiieeeee e
Bracket, Mounting (passenger Side) .......ccccooiiieeiiiiiiiieiiniieee e
L@ T o 070 -1 PSR

T DS Golf with 1982 - 2000 non-ICS Canopies (White) .....ccccoeevvciiereennnnen. 1

—__ NN =Lt ad a
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07/31/04

Body and Trim

CANOPY-MOUNTED ACCESSORIES (3 OF 3)

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
12 AM10986 | Fan, Canopy-Mounted (includes mounting hardware) ............ccccevieeiiieeennee 1
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07/31/04 Body and Trim

STORAGE

ITEM PART NO. DESCRIPTION QTY —

1.2 3 4

1 Net, Canopy Storage DS Golf

AM10093 DS With ICS CANOPY .eveeieiiiiiii et 1 | Lynx

102553301 Precedent ... 1 | Precedent
. . DS Villager 4
2 Tray, Underseat Storage (electric vehicles only) i
i Precedent Vill. 4
AM10702 NON-TOCKING ...ttt e e 1
AM10703 Locking (featured in Photo) ........c.eeiiiiiiiiiiii e 1
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07/31/04 Body and Trim

THREE-BAY REAR STORAGE UNIT

ITEM PART NO. DESCRIPTION QTY —
1.2 3 4
1 AM10608 Storage Unit, Three-Bay Rear (ICS canopy only) (includes mounting DS Golf
RAIAWATE) ... 1
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07/31/04 Body and Trim
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101707206 | Kit, Sweater Basket (black) (includes items 2 - 7) (1982 - 2000 non-ICS
VERNICIES) i 1
2 8418 Screw, Phillips Truss-Head, 1/4-20 X 1-1/2 ....ccocviiiviee e 1
3 1015075 WaAShEr, Flat, 5/16 ..ot e e s 4
4 1014482 SPACET, NYION ... aree e 1
5 8233 Nut, NYIon LOCK, 1/4-20 .....oeieieieieee ettt 3
6 7479 Bolt, Hex-Head, 1/4-20 X 1-1/4 ....ooooee et 2
7 1703 Bolt, Hex-Head, 1/4-20 x 1-1/2 (vehicles with rake holder) ............cc.......... 1
8 102236703 | Basket, Sweater (black) (2000 - present ICS vehicles) (requires items 9 - 14
for INSTAllAtioN) ......oeeeiee e 1
9 8418 Screw, Phillips Truss-Head, 1/4-20 X 1-1/2 .....vveeiiieieeiiee e, 2
10 1015075 WaAShET, Flat, 5/16 ......ouiiiiiieiiii e a e 4
11 8233 NuUt, NYION LOCK, 1/4-20 ...ceeeeeee ettt e e 2
12 102242401 Nut, Nylon Insert with Cap, 1/4-20 .......cccoveiciieeee e 1
13 102076701 Screw, SEMS, 1/4-20 X 1-3/4 ..o 2
14 AM10276 Basket, 1/2-Depth SWEALET .........ccueviiiiiiiiie e 1
15 AM10811 Kit, Side-Mounted Storage Basket (2000 - present ICS vehicles only)
(includes one basket and mounting hardware) (mounts to either driver or
passenger side ICS seat support) (not Shown) .........occcviiiiiiiiiice e, 1
16 Enclosure, Rear Sweater
AM10278 1982-2000 non-ICS vehicles (use with full-sized sweater baskets) ........... 1
AM10279 2000 - present ICS vehicles (use with full-sized sweater baskets) ............ 1
AM10280 Notched for 1/2-Depth Sweater Basket, 1982-2000 non-ICS
VERNICIES . a e 1
AM10281 Notched for 1/2-Depth Sweater Basket, 2000 - present ICS vehicles
(featured iN PROLO) c.oooi i 1
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07/31/04

Body and Trim

COOLER KITS

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 101775402 | Kit, Cooler (blue) (includes items 3 - 7) (DS 0Nly) ..ccoocveveiiiiiiiiieeieeeeeee e, 1
2 101775404 | Kit, Cooler (red) (includes items 3 - 7) (DS ONlY) ..oevviiiieiiiiiiieeeeeeeeee e, 1
3 101775001 Cooler, 10-Quart, Rubbermaid® (] 1= I 1
4 101775002 Cooler, 10-Quart, Rubbermaid (red) ........ccccceeeiiiiieeeiiieiee e 1
5 1017749 2T r=To] (< MO0 o] 1= S 1
6 8251 Screw, Truss-Head, 1/4-20 X 1 ... 4
7 8233 Nut, NYION LOCK, 1/4-20 .....oeiiieiiiiie ettt 4
8 332 ATk T 1Y g = R 4
9 AM10020 Kit, Cooler (black) (includes mounting bracket and mounting hardware)
({2 3 0] 011 SRS 1
10 AM10018 Cooler, 12-Quart 1gloo (BlAack) ........cooiueiiiiiieiie e 1
11 101936401 *Cooler, 8-Quart Igloo (black) (items 5 - 8 required for installation) ............... 1
*ltem 11 can be used on both DS and Precedent vehicles.
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07/31/04 Body and Trim
ITEM PART NO. DESCRIPTION QTY

12 3 4
1 1016424 | Assembly, Sand Bottle (includes items 2 and 3) (1982 - 2000

NON=-ICS DS ONIY) ..eeiiiiiieiiiee ettt e e 1
2 1016224 Top, SANA BOLIE ....eveeeeeiieiee e 1
3 1016223 Bottom, Sand BOtE ........iiiieeiee e 1
4 Holder, Sand Bottle (1982 - 2000 non-ICS DS only) ......ccceevieiiiiieeiiiieiieee 1

101465703 5 1= Lo 1
101465701 BBIgE i 1

5 7479 Bolt, Hex-Head, 1/4-20 X 1-1/4 ... 1
6 1014306 Washer, Flat, 1/4 ........oooooieeeeeeeeee ettt 1
7 8233 NuUt, NYION LOCK, 1/4-20 ...ttt 1
8 101936001 Kit, Sand Bottle Service (includes items 9 - 11, and 15-18) ......cccocceerinens 2
9 101980401 Assembly, Sand Bottle (includes item 10) .......ccceeriiiiiiiiiiiie e, 1
10 101980501 Cap, SaNd BOte ... 1
11 101981101 Assembly, Sand Bottle Basket (Dlack) ..........ccooceeiiiiiiniiiiiieeeee e, 1
12 AM10022 Kit, Top-Fill Sand Bottle (includes items 13 - 18) ( ts all DS v ehicles) ........... 1
13 102278501 FBOtIE, SANA ... 1
14 102278601 Assembly, Sand Bottle Basket ..........ccccceiiiiiiiiini e, 1
15 1013509 Screw, Hex-Head, 1/4-20 X 1-3/4 ....uuuuieeieieieieieeeeeeeeeeeeeeeeeeeeee s 1
16 1014306 Washer, Flat, Type B, 1/4 ..o 1
17 8233 Nut, NYION LOCK, 1/4-20 .....oeiiiiiiiiiee ettt 1
18 332 Washer, Flat, Type A Narrow, 1/4 .......c..ooeeeiiiiiee e 1

*Item 13 can be used on both DS and Precedent vehicles.
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Body and Trim

SAND BOTTLE KITS (2 OF 3)

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
19 102536203 Kit, SANd BOte ......cccneeeeeeeeeee e 1
20 102478201 Assembly, Sand Bottle (includes item 21) ......cccceiiiiiiiiiiiieeee, 1
21 102478101 Cap, SANd BOte ... 1
22 102536301 Basket, SANd Bottle ..........oooviiiieeeeeeeee e 1
23 102536401 Bracket, SAnd Bottle ..........coooviiiiiiiieeeeee e 1
24 102296920 Screw, Button-Head, TOrX, MB .........ooiiiiiiiiiieiieeeeeee e e eeeaaas 4
25 102548703 Kit, Dual SANd BOtte ........oooveeeeeeieeieeee et 1
26 102278501 Assembly, Sand Bottle (includes item 27) ......ccccoviiiiiiiiiiieeeeee e, 2
27 102478101 Cap, SANd BOte ... 1
28 102536301 Basket, SANd Bottle ..........oooviiiieeeeeeeeee e 2
29 102548801 Bracket, Dual Sand Bottle ............cuuueuiuiiiiiieeieieeeeeeeeeeeeeeeeeeeee 1
30 102296920 Screw, Button-Head TOrx, MB ..........oeiiiiiiiieei e 2
31 8223 Nut, NYION LOCK, 1/4-20 .....oiiiieiiiee ettt 4
32 101958601 Bolt, Carriage, 1/4-20 X 3/4 .....cocceeeeee et 4
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Body and Trim

SAND BOTTLE KITS (3 OF 3)

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
31 102549403 Kit, Strut SANd Bottle ..........eeeiiiiiiiiiie e 1
32 102478201 Assembly, Sand Bottle ...........cccueeiiiiiiiiie e 1
33 102478101 Cap, SANd BOte ... 1
34 102536301 Basket, Sand Bottle .........coooooiiiiii e 1
35 102549501 Shim, Sand Bottle Strut ...........ceoeiiiiiiiiiie e 1
36 102296150 Bolt, Hex-Head, MB X 1 X 1/2 ...t 2
37 102549701 WaAShEr, FIAt ..o 2
38 102296401 NUL, LOCK, IMB X T .ottt e e e e e e 2
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07/31/04 Body and Trim
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101997401 Kit, Sand Bucket (includes items 2 - 9) (DS only)
2 304 Screw, Hex-Head, 1/4-20 x 1 (for separate seat backs) .........cccceeeevrriennes 5
3 332 Washer, Flat, 1/4 TYPE A oo e 5
4 8233 Nut, NYION LOCK, 1/4-20 .....eiiiiiiieiee ettt 5
5 1013509 Screw, Hex-Head, 1/4-20 x 1-3/4 (for one-piece seat backs) .........c........... 2
6 1017041 £ Yoo o] o S T- 1 oL SRS 1
7 101985201 *Assembly, SaNd BUCKET ...........coviiiiiiiie e 1
8 102024601 oYU o A =10 (o (=) A 1
9 102024701 Bracket, Bucket Mounting (for separate seat backs) .........ccccccevvvieeeeinnnen. 1
10 101704302 | Kit, Sand Basket (1982 - 2000 non-ICS DS vehicles only) (driver side)
(includes items 11 and 14 - 17)
11 N/A Basket, DIiVEI-SIde ..........cooiiiiiieieieeeeee et 1
12 101704304 Kit, Sand Basket (1982 - 2000 non-ICS DS vehicles only) (passenger side)
(includes items 13 - 17)
13 N/A Basket, Passenger-Side ........coouicuiiieiiiiiiie et 1
14 7847 Bolt, Hex-Head, 1/4-20 X 3/4 .......uueeeeeeeeeeee ettt 6
15 1017166 Bracket, MOUNTING .......uuiiiiiiiiiiie e 3
16 1014306 Washer, Flat, 1/4 TYPE B ...ooveeiiiiee ettt 3
17 8233 Nut, NYIon LOCK, 1/4-20 .....oeiiieiciiee ettt 6
18 101704001 Kit, Sand Bucket (includes item 19) (1982 - 2000 non-ICS DS vehicles only) 1
19 1017041 S YooY ] o RS T-1 oo [ TR 1
*ltem 7 can be used on both DS and Precedent vehicles.
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07/31/04

CLUB AND BALL CLEANER KIT

Body and Trim

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
NOTE: Allow 4 to 6 weeks for delivery of special order items.
1 Kit, Club and Ball Cleaner (includes mounting hardware for DS)
2 102549203 BRI i e 1
3 102549202 WHIEE ettt et aneas 1
4 102549201 2] = Lo G USSR 1
5 102538803 Kit, Club and Ball Cleaner (Precedent) .......cccccceeeeeiiiicniiinieeeeee e 1
6 102549201 Cleaner, Club and Ball (DIack) ........cooiueiiiiiiiiii e 1
7 102296920 Screw, Button-Head TOrx, MB .........eeevieiiiieieiiiiieeeeeeeeeeeeeeeeeeeeee s 2
8 102548001 Bracket, MOUNTING .......uuiiiiiiiiiiie e 1
9 **** | Plug, Drain Hole ( ts items 2 - 4 and item 6) (not shown) ..........ccccccceeriiennee 1
NOTE: ltems 7 and 8 are required to install items 2 and 3 on
Precedent vehicles. Item 5 inclues item 4.
****Special order item available upon request.
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07/31/04 Body and Trim
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1010408 | Kit, Rake and Rake Holder (includes items 2 - 9) (DS vehicles only) ............ 1
2 1010236 FASSEMDIY, RAKE ..coeiiiiiiii i 1
3 1013665 Kit, Rake Holder (includes items 4 - 9) (DS vehicles only) .........ccccceeeenneee. 1
4 1013666 HOIAEr, RAKE ..couuneieeeie e e 1
5 1703 Bolt, Hex-Head, 1/4-20 x 1-1/2 (vehicles with sweater basket) ............. 1
6 8233 Nut, NYIon LOCK, 1/4-20 .....ooeiiiiiiiiie et 2
7 1015075 WaSheEr, Flat, 5/168 ......uuviiiiieie i a e 2
8 1014402 Bracket, MOUNTING ...uueeiiiiiiiiiei e 1
9 403 Bolt, Hex-Head, 1/4-20 x 5/8 (vehicles without sweater basket) ........... 2
*ltem 2 can be used on both DS and Precedent vehicles.
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07/31/04

SCUFF GUARD AND BAGWELL PROTECTOR KIT

Body and Trim

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101706702 | Kit, Scuff Guard (inCludes ifemMS 2 - 4) .....cccooiiiiiiii e 1
2 101776201 Guard, Scuff (PasSEeNgEr SIAE) .......couciriiie e 1
3 101776301 Guard, ScUff (ArVEr SIE) ....uveiiiiieeee e e e e 1
4 1010434 Fastener, Plastic Barrel ... 12
5 101768204 | Kit, Bagwell Protector, Ten Pack (includes items 7 and 8) ........cccccevviieeeenns 1
6 101768202 Kit, Bagwell Protector (includes items 7 and 8) ..........cccccevvivieeeiiiiiiene e, 1
7 N/A Protector, BagWell ........ ..ot 1
8 1010434 Fastener, PlastiCc Barrel ..........oooo oo 9
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07/31/04 Body and Trim
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1011519 | Kit, Two-Bag Attachment (four-passenger vehicles) (includes items 2 - 8) ..... 1
2 7935 Strap with Buckle, Bag Rack (Short) ........cccoociiiiiiiiieeieee e 4
3 1010413 Strap, Bag Rack (I0NQ) ..oeoiieiiiieiiiiie e 2
4 1107 Screw, Flat-Head, 1/4-20 X 3/4 .....oooiiiieeeeeee e 4
5 1014306 Washer, Plain, 1/4 ...t 4
6 8233 Nut, NYION LOCK, 1/4-20 ....ccieiiiiiee e 6
7 N/A Screw, Truss-Head, 1/4-20 X 5/8 .....uuuuieeeeieieieieeeeeeeeeeeeeeeeeeeeee s 2
8 332 Washer, Flat, 1/4 ...t 2
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07/31/04 Body and Trim
FOUR-BAG ATTACHMENT KIT
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1017127 | Kit, Four-Bag Attachment (two-passenger vehicle) (includes items 2 - 15) .... 1
2 N/A Assembly, Two-Bag Weldment (includes items 3 - 10) ......cooevviieeeeriiineennn. 1
3 7935 Strap with Buckle, Bag (Short) .......c..eoviiiiiiiee e, 4
4 1010413 Strap, Bag (I0NQ) ..cooiuiiiiiie e e 2
5 1107 Screw, Flat-Head, 1/4-20 X 3/4 ......ovveeeeieeee e 4
6 1014306 Washer, Plain, 1/4 .......ooo e 4
7 8233 Nut, NYIon LOCK, 1/4-20 .....oviiiiiiiiiee ettt e e 6
8 8419 Screw, Truss-Head Machine, 1/4-20 X 5/8 .....ccccevceeiiieiiiie e 2
9 1014306 Washer, Flat, Type B, 1/4 ..o 2
10 1017521 Knob, Four-Bag AttaChment ...........coooiiiiiiiiiieee e 1
11 1011910 Kit, Hardware (includes items 12 - 15) ......ccooiiiiiiiiiiiiee e 1
12 1015583 Bushing, Urethane ... 1
13 N/A Cavity, STEM e 1
14 8233 Nut, NYION LOCK, 1/4-20 ....ccuiiiiiiieeiee et 1
15 1014402 Bracket, Stem Mounting .......coooiiiiiiiiii e 1
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07/31/04 Body and Trim

NERF BAR

ITEM PART NO. DESCRIPTION QTY —

1.2 3 4

1 AM10385 | Bar, Nerf (two bars per kit) (DS, Lynx, and DS Villager 4) .......cccccecoeeirieeenen 1 | Carryall 252
Carryall 272

2 102341802 | Bar, Nerf (two bars per kit) (Carryall 472 and XRT 1200SE) (not shown)....... 1 Carrvall 254
Y

3 102099301 Bar, Nerf (two bars per kit) (Turf/Carryall 272, Carryall 294, XRT 900, Carryall 472
XRT 1200, and XRT 1500) (N0t ShOWN) ....ccooiiiiiieieeeee e 1 | bsGorl
Lynx

Turf 272
Turf 252

DS Villager 4
XRT 1500
XRT 900
XRT 1200
XRT 1200SE
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Body and Trim

07/31/04
ITEM PART NO. DESCRIPTION QTY —
1.2 3 4
1 Guard/Rack, Brush (for lifted vehicles only) Carryall 252
AM10082 Black POwder-Coated ............ceeiicuuiiieiiieiiiee e cceee et e e e 1 | Lynx
AM10083 Chrome Powder-Coated ..........coooiiiiiiiiiiiiiiiee et seeee e 1
2 AM10624 | Box, Tool, Aluminum (black powder-coated) (brush guard/rack required)
(includes hardware for mounting to brush guard) .........cccoccceeriiiiniiiiiieeeen, 1
NOTE: To install item 2, vehicle must be equipped with a brush
guard/rack.
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07/31/04 Body and Trim
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
NOTE: All wheel covers, except items 6 and 8, are sold in sets of four and
include a wheel cover replacement clip (CCI P/N AM10618).
Wheel covers listed below t only wheels with 8-inch rims.
1 Cover, Wheel, Ribbed Sport (includes item 5)
Without Logo
AM10447 Chrome and BIacK ...........uuveeeiiiiieiiiiieeceeeee e 1
AM10450 S To] o I @] a1 (o] 1 4= RSP 1
AM10445 (€ To] o IF=TaTo [ =1 - o) QSR 1
With Club Car Logo
1014964 Chrome and BIacK .........coooiiiiiiiiiiiiee e 1
AM10449 S To] o [ @7 a1 (o] 1 4 T= N R 1
AM10444 GOId and BlACK .....coooeeeee e 1
2 Cover, Wheel, Ribbed Sport with Spinner (includes item 5)
With Special Edition Logo
AM10448 Chrome and BIacK ...........euveeeiiiiieeii e 1
AM10451 S To] o @] a1 (o] 1 o= N TSP 1
AM10446 (€ To] o [F-TaTo [ =1 - o] QSR 1
3 AM10443 | Cover, Wheel, Elite with Spinner and Special Edition Logo (chrome)
(INCIUAES IHEIM B) .. 1
4 Cover, Wheel, Elite (includes item 5)
AM10442 Without Logo (S0lid Chrome) ........cceeiiiiiiiiiie e 1
AM10441 With Club Car Logo (solid Chrome) ..........occeeeieeiiiieeee e 1
5 AM10618 Clip, Replacement (N0t ShOWN) ..., 1
6 1012642 | Cover, Wheel, Sport with Club Car Logo (chrome) (includes item 7) ............. 4
7 1012641 EXIension, AIrVaIVE ...t 1
8 2009 HUb, Chrome WHREEI ..o e 4
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07/31/04 Body and Trim

ITEM PART NO. DESCRIPTION QTY —
1 2 3 4
Cover, 10-inch Wheel (set of 2) DS
9 AM10839 (07 517070 0 1= TR RO 2 | Precedent
10 AM10840 T ] o OSSR 2
11 102559901 Kit, Wheel Cover, 7-spoke (Precedent Professional and DS)
(iNCludES 4 WHEEI COVEIS) .ttt 1

102396601 Accessory Parts Manual Page 1-107






07/31/04 Body and Trim

ITEM PART NO. DESCRIPTION QTY —
12 3 4
1 AM10900 | Graphic, Zig Pattern Golf Car (black) .........ccccoviiiiiiiiiiiiieeee e 1 | DSGolf
. Precedent
2 AM10901 Graphic, Blade Golf Car (dark blu€) .........cccceeiiiiriiiie e 1
3 AM10902 | Graphic, Wings Golf Car (silver metallic) ........ccccoeviiiiiiiiiiiieee e, 1
4 AM10903 | Graphic, Archer Golf Car (gold metalliC) ......c.cocoeviiiiiriiiieiiee e 1
5 AM10904 | Graphic, Spice Golf Car ( remist metallic) ........cccociiriiiiiiiiiiiee e 1
6 AM10905 | Graphic, Scorcher Golf Car (solid red) .......ccccvviiiiiiieeiii e 1
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07/31/04

Body and Trim

GROCERY BAG

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 AMT0896 | Bag, GIOCEIY ....eeiiiiiiiiiiee ettt ee ettt ettt sttt e be e e s be e e e aabe e s be e e e anneeenee 1
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07/31/04 Canopies and Enclosures
CANOPY KIT, 1982 - 2000 NON-ICS
ITEM PART NO. DESCRIPTION QTY

1.2 3 4
1 1011886 | Kit, Canopy (beige) ( ts 1982-2000 non-ICS v ehicles) (includes items 2 and

= ) USSR 1
2 1011871 Canopy (beige) (includes itemM 5) ......ceeeiiiiiiiiieiiee e 1
3 1014538 Kit, Canopy (white) ( ts 1982-2000 non-ICS v ehicles) (includes items 4 - 24) 1
4 1014558 Canopy (white) (includes item 5) .......cc.oeiiiiiiiiiie e 1
5 1011942 Grommet, MOdi €0 .......ovvveiieiiiiieeeeee e —————— 2
6 1011856 Support, Rear Canopy (passenger Side) .......ccccceevriieeeeeniiieeeeeeeiieee e 1
7 1011855 Support, Rear Canopy (driver SId€) .........ccceceeerrieriniiee e 1
8 AM10737 Assembly, Windshield Frame (includes items 9 - 15) .....ccccceviiiiieiiiiiieeenn, 1
9 1010237 BUSKING et 2
10 1011964 WaSher, Flat, 1/4 ... 2
11 1011965 WaASHEN, LOCK, 1/4 .ot a e 2
12 1703 Screw, Hex-Head Cap, 1/4-20 X 1-1/2 ....ovreeeeeeeeee e, 2
13 1011878 NUL, “T” CAPPEA ..ottt st be e b e e nre e e sneeas 2
14 1011862 Brace, Knee (passenger Side) .......ccooviieieiiiiiiiieee e 1
15 1011865 Brace, Knee (driver SIde) .......cueeeieiiccciiiieiieeee e e 1
16 1014433 Kit, Canopy Mounting Hardware (includes items 17 - 22) ..........ccccoeceenee 1
17 1011883 Pad, Windshield Frame Mounting ..........ccccccvvieiiiiiiiciieeeeee e 2
18 7311 Screw, Hex-Head Cap, 1/4-20 X 2 ... e 8
19 1011852 Plate, Canopy THM ....oooiii it 8
20 8233 Nut, NYlon LOCK, 1/4-20 .....oveieeiiiieee ettt e e 8
21 1218 Screw, Hex-Head Cap, 5/16-18 X 1-1/4 ....oveeeeeeeeeiieeeeeeee e, 2
22 1011937 Screw, Hex-Head Cap, 5/16-18 x 1-1/4 (with patch) .........cccccciiiieennn 2
23 1012008 18] o] oTe] g S T [N OF-T g Vo o VAR TSRR 4
24 AM10731 Plate, Canopy Trim (black) (1982 - 2000 non-ICS) (can be used in place of

1C=T 00 T ) T SRR REP 8
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07/31/04

Canopies and Enclosures

CANOPY KIT, 2000 - PRESENT ICS

ITEM PART NO. DESCRIPTION QTY

1 2 3 4
1 102061301 Canopy, ICS (WhiIt€) .....eeiiiiiieiii e 1
2 102061302 | Canopy, ICS (DEIGE) ...eeeeiiuiieeiiie ettt 1
3 102155501 Kit, Support (includes items 4 - 12) ... 1
4 102063901 Assembly, Windshield Frame ..o 1
5 102065501 Support, Rear Canopy (driver SId€) .........cccoeceereriereniee e 1
6 102064601 Support, Rear Canopy (passenger Side) .......ccccceevriieeeeeniiieeeeeeeiieee e 1
7 102076701 Screw, SEMS (with patch), 1/4-20 X 1-3/4 .....oooiiiiiiiee e, 8
8 101835601 NUt, FIange, 1/4-20 ...coo oot 8
9 324 Screw, Hex-Head Cap, 1/4-20 X 2-1/2 ... 4
10 332 Washer, FIat, 1/4 ... 8
11 8233 NUL, LOCK, 1/4-20 ...ttt et a e e e e 4
12 102198301 Pad, Windshield Frame Mounting ..........cccccoiiiiiiiiiiiiieeeeeee e 2
13 AM50435 | Support, Rear Canopy, Four-Passenger (black) ( ts 2000-present v ehicles

with a four-passenger conversion and an ICS canopy) (not shown) .............. 1
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07/31/04 Canopies and Enclosures
CANOPY KIT, LYNX
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 AM10827 | Kit, Canopy (black) (includes items 2 - 21) ......cciiiiiiiiiii e 1
2 AM10828 (0= 1aTo] o)V (o] = o1 4 SRR 1
3 AM10737 Assembly, Windshield Frame (includes items 4 - 10) .....ccccoocieeeiiiiiiennnns 1
4 1010237 BUSHING eeiieiieie e e e 2
5 1011964 WaSher, Flat, 1/4 ... e 2
6 1011965 AT T 1= g o o] G 1 S 2
7 1703 Screw, Hex-Head Cap, 1/4-20 X 1-1/2 .....oveeiiiiee e 2
8 1011878 N [T R I 07 oo 7Y [ 2
9 1011862 Brace, Knee (passenger Sid) ......eoeviviuiiieeniiiiieee e eieeee e siieee e 1
10 1011865 Brace, Knee (driver Side) .......cooouiiiiieiiiiii et 1
11 1011883 Pad, Windshield Frame Mounting ..........cccceeeiiiiiiiiiiiieeeeeeee e 2
12 1014503 Support, Rear CanOpy .....occueeeeeiiiiiiie et 1
13 1012008 SUupPOrt, Side CANOPY ..coveeeeiiiieiiie ettt 4
14 1011852 Plate, Canopy THM ....cooiiiiiiee e e e 8
15 1011937 Screw, Hex-Head Cap, 5/16-18 x 1-1/4 (with patch) .......ccccccceveeeeiiiniiinnns 2
16 8963 Screw, Hex-Head Cap, 5/16-18 X 1-3/4 .....oooviiiiiiee e 3
17 7311 Screw, Hex-Head Cap, 1/4-20 X 2 ...cccoi ettt 8
18 1218 Screw, Hex-Head Cap, 5/16-18 X 1-1/4 .....oovveeeeeeeeeeee e, 2
19 1241 WaAShEr, Flat, 5/16 .....cooeieiiiiiieieeeeeeeeeeeeeeeee et e e e e e e e e e e e e eeeeeaaaes 18
20 8233 Nut, NYIon LOCK, 1/4-20 .....oeiiieiciiee ettt 8
21 7473 Nut, Nylon LOCK, 5/16-18 .....coiiiiiiiiieiee e 5
102396601 Accessory Parts Manual Page 2-7
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07/31/04 Canopies and Enclosures
CANOPY KIT, FOUR-PASSENGER
ITEM PART NO. DESCRIPTION QTY

1.2 3 4
1 1014434 Kit, Canopy (beige) (includes items 2 and 5 - 32) ......ccccevvveeeeiiiiiieee e, 1
2 1014423 (2= 1aTe] o)V (011 T 1= SRR 1
3 1014898 Kit, Canopy (white) (includes items 4 - 32) .....c.oevviiiiiiiiiiiee e 1
4 1014899 (0= 1aTe] o)V (1Y a1 (=) TSP PP UPPOUPRRTIPN 1
5 1014419 Support, Rear Canopy, FOUr-Passenger .........cccocceeeieeeiieeeiieeeseee e 1
6 1011938 Support, Rear CanOpy ....coccveeeeeiiiiiiee et 2
7 AM10737 Assembly, Windshield Frame (includes items 8 - 14) ........ccceviiiiiiiennneen. 1
8 1010237 BUSKING e 2
9 1011964 Washer, Flat, 1/4 ... 2
10 1011965 WaAShEN, LOCK, 1/4 .ot e e 2
11 1703 Screw, Hex-Head Cap, 1/4-20 X 1-1/2 ....oveveeieieee e 2
12 1011878 N0 S R ©7-T o] o= o PRSPPSO 2
13 1011862 Brace, Knee (passenger Side) .........cccovuiiiieiiiiiieniee e 1
14 1011865 Brace, Knee (driver SIde) ......cccoiiiiiiiiiiiiiii e 1
15 1014420 Kit, Canopy Mounting Hardware (includes items 16 - 27) ........cccccceeeennen. 1
16 1011883 Pad, Windshield Frame Mounting ... 2
17 324 Screw, Hex-Head Cap, 1/4-20 X 2 1/2 .....ovveveieeee e 8
18 1011852 Plate, Canopy TrM .....oooi e 4
19 8233 Nut, NYIon LOCK, 1/4-20 .....oviiieiiiiiee ettt e e 8
20 7473 Nut, NYlon LOCK, 5/16-18 .....ccoeiiiiiie ettt 4
21 1015075 Washer, Flat, 5/16 ... 4
22 8963 Screw, Hex-Head Cap, 5/16-18 X 1-3/4 .....cooioiiiiiiiieeeeeeee e 2
23 1010577 Screw, Hex-Head Cap, 5/16-18 X 1-1/2 .....ooveiiciiiieeieee e, 2
24 1011937 Screw, Hex-Head Cap, 5/16-18 x 1-1/4 (with patch) ......ccccceeeeeriiiinnnns 2
25 8915 Screw, Hex-Head Cap, 5/16-18 x 3 (for vehicles with rear handrail

MOUNtEd 10 SEAL) ..veiiiiii i 2
26 8916 Screw, Hex-Head Cap, 5/16-18 x 2 (for vehicles without rear handralil
mounted t0 Seat SUPPOIT) .ooooeeiiiieiieee e 2

27 1010546 BUSKING e 2
28 1010237 BUSKHING <eeeiieiiie e 2
29 1011964 A AT = =T = T I SRR 2
30 1011965 LAY 1] g1 g o Yo G 1 2
31 1703 Screw, Hex-Head Cap, 1/4-20 X 1-1/2 ...everiiiieee e 2
32 1011878 U R I 7 o o= SR 2
33 AM10738 | Assembly, Windshield Frame with Knee Braces (black gloss)

(includes items 8 - 12) (can be used in place of item 7) .....ccccvveeveveiiiiiiiinns 1
34 AM10739 | Support, Rear Canopy, Four-Passenger (black) (can be used in place of

16T 0 1155 ST PTTUPPP 1
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Canopies and Enclosures

07/31/04
CANOPY, UNIVERSAL
ITEM PART NO. DESCRIPTION QTY n
1.2 3 4
NOTE: A four-passenger conversion kit must be installed on DS vehicles DS Golf
to install a Universal Canopy. DS Villager 4
A strut kit is required for installation. For DS Golf vehicles, order CCI P/N
AM10740 (aluminum) for 1982 - 2000 non-ICS vehicles or CCI P/N
AM10741 (steel) for 2000 - present ICS vehicles. See page 2-13.
1 Canopy, 80-Inch, Universal (mounting hardware not included)
AM10264 WHIEE .t 1
AM10265 BIgE . i 1
Accessory Parts Manual Page 2-11
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07/31/04 Canopies and Enclosures
FOUR-PASSENGER STRUT KITS
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
NOTE: DS Golf vehicles must have a four-passenger conversion kit installed
before strut kit AM10740 or AM10741 can be installed.
1 AM10740 | Kit, Four-Passenger Strut (aluminum) (black) (1982 - 2000 non-ICS)
(includes items 2 - 22) (hardware not Shown) .........occciiiiiiin e 1
2 N/A Assembly, Windshield Frame (black gloss) (includes items 4 - 10) ............ 1
4 1010237 BUSKNING oeieiiiie e et 2
5 1011964 WaSsher, Flat, 1/4 ......oeeeeeeee e 2
6 1011965 AT T = g o o G 1 S 2
7 1703 Screw, Hex-Head Cap, 1/4-20 X 1-1/2 ....eoveeviiiiee e 2
8 1011878 N [T R I 07 oo =Y SRR 2
9 N/A Brace, Knee (black gloss) (passenger Side) .......cocceeeeiriieeeeeiiiiienennnns 1
10 N/A Brace, Knee (black gloss) (driver Side) ........ccccovveiirieriiiieeieee e 1
11 AM10736 Support, Rear Canopy (black gloSS) .......cceeiieiiiiiiiiiee e 1
12 1013884 S o =TT P EEERRER 8
13 1218 Screw, Hex-Head Cap, 5/16-18 X 1-1/4 ....ooooviieii e 2
14 8233 Nut, NYIon LOCK, 1/4-20 .....oeiiieieeiee et 8
15 324 Screw, Hex-Head Cap, 1/4-20 X 2-1/2 ... 8
16 1011883 Pad, Windshield Frame Mounting ... 2
17 7473 Nut, NYIon LOCK, 1/4-20 .....oeiiieiieee ettt 12
18 1015075 Washer, Flat, 5/16 .....ccceeeiiee e 4
19 8963 Screw, Hex-Head Cap, 5/16-18 X 1-3/4 ......ooiiiiiiiiii e 2
20 1010577 Screw, Hex-Head Cap, 5/16-18 X 1-1/2 .....cccoiiiiiii e 2
21 1011937 Screw, Hex-Head Cap, 5/16-18 X 1-1/4 ......oveeeeeeeee e, 2
22 8916 Screw, Hex-Head Cap, 5/16-18 X 2 ...ccocciieieieieie e 2
23 AM10741 Kit, Four-Passenger Strut (steel) (black) (2000 - present ICS)
(includes items 24 - 33) (hardware not ShOWN) ........coooviiiiiiiiiiiiieeee s 1
24 AM50437 Support, ICS Rear CanOPY ...coeeevicieeieeiiiieee et eritee e 1
25 AM50446 Bracket, ICS AdapPLer .....coceviiiiiiiie e 2
26 8916 Screw, Hex-Head Cap, 5/16-18 X 2 .....cccceeeeiicieee e 2
27 102099101 Screw, SEMS, 5/16-18 X 1 oo 2
28 1015405 Bolt, Carriage, 5/16-18 X 2 ...coviiiciiiiee et 4
29 1015075 WaAShET, Flat, 5/16 .....ouuriiiiieeiee ettt e e e e e e 8
30 8233 Nut, NYION LOCK, 1/4-20 ....ceiieieiee et 4
31 1011964 WaASHET, Flat, 1/4 ...t e e e e e e e ee e eeaeaaaas 4
32 7473 Nut, NYlon LOCK, 5/16-18 .....coveiiiiiie ettt 10
33 1015058 Bolt, Carriage, 5/16-18 X 1 ..o 4
102396601 Accessory Parts Manual Page 2-13
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07/31/04 Canopies and Enclosures
CANOPY KITS, UTILITY (1 OF 4)
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1014506 | Kit, Canopy (white) (includes items 2 - 23) ......ccceeiiiiiiiiiiiiiee e 1
2 1014509 (0= 1aT] o)V (1Y o T1 (=) ISP 1
3 1011942 Grommet, MOi €0 ......oiiiiieiee e e e 2
4 1014503 Support, REAr CANOPY ......oooiieiiiiiieiiiie ettt et e et sbe e nanee e 1
5 AM10737 Assembly, Windshield Frame (includes items 6 - 12) ........ccccoviiieeiiiiiinennn. 1
6 1010237 BUSKNING oo 2
7 1011964 WaSher, Flat, 1/4 ... 2
8 1011965 WaASHEK, LOCK, 1/4 .ot a e 2
9 1703 Screw, Hex-Head Cap, 1/4-20 X 1-1/2 ....orrreeeeeeiee e, 2
10 1011878 NUL, “T” CAPPEA ..eeiiieieiiee ettt s be e nae e e saeeas 2
11 1011862 Brace, Knee (passenger Side) .......ccooviiiieriiiiiiieee e siieeee e 1
12 1011865 Brace, Knee (driver SIdE) .......cueeeeeiiiccciiiieiieeee e e e 1
13 1016855 Kit, Canopy Mounting Hardware (includes items 14 - 22) ..........cccccoceennee 1
14 1011883 Pad, Windshield Frame Mounting ..........cccccceieiiiiiiiiiiieeeeee e 2
15 7311 Screw, Hex-Head Cap, 1/4-20 X 2 ... e 8
16 1011852 Plate, Canopy THIM ....cooiii ittt 8
17 8233 Nut, NYlon LOCK, 1/4-20 .....oveeeei ettt e e 8
18 7473 Nut, Nylon LOCK, 5/16-18 ......oeiiiiiiiieee et 4
19 1241 WaSheEr, Flat, 5/16 ......uuueeiiiieieieie e a e 6
20 8963 Screw, Hex-Head Cap, 5/16-18 X 1-3/4 .....oovioeiiiieeiiee e 3
21 1218 Screw, Hex-Head Cap, 5/16-18 X 1-1/4 .....oevveveeeeiieeeeeeeee e, 2
22 1011937 Screw, Hex-Head Cap, 5/16-18 x 1-1/4 (with patch) .........cccccciriieenne 2
23 1012008 18] o] 1o S T [N O-T g Vo o VAR USRRR 4
102396601 Accessory Parts Manual Page 2-15
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07/31/04 Canopies and Enclosures

CANOPY KITS, UTILITY (2 OF 4)

ITEM PART NO. DESCRIPTION QTY n

1.2 3 4
1 102198501 Kit, Canopy (black) (Turf 252, Carryall 252, and XRT 900) Carryall 252
(INCIUAES IHEMS 2 = 23) .o 1 | Turf252

2 AM10828 (0= 1aTo] o)V (o] = o1 4 SRR 1 | XRT 900
3 1011942 (o) 0aTanl=] 1Y, oY T1=Yc N 2

4 N/A Support, Rear Canopy (black gloSS) .......cceeiiiiiriieiinieeeiee e 1

5 1012008 1] o] oTe] o S T [N OF-T g Vo o VARSI 4

6 N/A Assembly, Windshield Frame (black gloss) (includes items 7 - 13) ............ 1

7 1010237 BUSHING eeiieiieie e e e 2

8 1011964 WaSher, Flat, 1/4 ... e 2

9 1011965 Washer, LOCK, 1/4 ..o 2

10 1703 Screw, Hex-Head Cap, 1/4-20 X 1-1/2 .....oveiiiieee e 2

11 1011878 NUE, “T” CAPPEA -eeieiieeeiiee e etee ettt tee e st e nee e e s e e e snneeeeneeas 2

12 N/A Brace, Knee (black gloss) (driver Side) ........cccueeeeiiiiieiiiiiiiiieee e 1

13 N/A Brace, Knee (black gloss) (passenger side) ........cccocovevieeeiiereniieeennnen. 1

14 1016855 Kit, Canopy Mounting Hardware (includes items 15 - 23) .........ccccccveeenneee. 1

15 1011883 Pad, Windshield Frame Mounting ... 2

16 7311 Screw, Hex-Head Cap, 1/4-20 X 2 ....ooviiiciieee e 8

17 1011852 Plate, Canopy THM ....ooiiiieiiee et 8

18 8233 Nut, NYlon LOCK, 1/4-20 .....oeeiiiiiiiiee et 8

19 7473 Nut, Nylon LOCK, 5/16-18 .....coveiiiiiie ettt 4

20 1241 WaSher, Flat, 5/16 ......uuuuueiieiieieie et a e 6

21 8963 Screw, Hex-Head Cap, 5/16-18 X 1-3/4 ....oveveeveeeiiiieeeeeee e, 3

22 1218 Screw, Hex-Head Cap, 5/16-18 X 1-1/4 ....ooviiiiiiie e 2

23 1011937 Screw, Hex-Head Cap, 5/16-18 x 1-1/4 (with patch) ........cccccccceriinnne 2
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07/31/04 Canopies and Enclosures

CANOPY KITS, UTILITY (3 OF 4)

ITEM PART NO. DESCRIPTION QTY n

1.2 3 4

NOTE: Allow 4 to 6 weeks for delivery of special order items. Carryall 272
1 i Kit, Canopy (white) (includes canopy and mounting hardware) ..................... 1 )T(:::?zio
2 102076201 Kit, Canopy (black) (includes items 3 - 31) ...cocueiiiiiiiiiiieee e, 1
3 N/A Assembly, Windshield Frame (black gloss) (includes items 4 - 10) ............ 1
4 1010237 BUSKING e 2
5 1011964 Washer, Flat, 174 ... 2
6 1011965 WaASHEE, LOCK, 1/4 .ot 2
7 1703 Screw, Hex-Head Cap, 1/4-20 X 1-1/2 .....ovveiiiieee e 2
8 1011878 NUL, “T” CAPPEA oot snreeee e 2
9 N/A Brace, Knee (black gloss) (driver Side) ........ccccevveeinieriiieee e 1
10 N/A Brace, Knee (black gloss) (passenger Side) .........occceeveiriieeeeiiniiiienennns 1
11 N/A Assembly, Rear Support (black gloss) (passenger side) ........cccccevvviineennn. 1
12 N/A Assembly, Rear Support (black gloss) (driver side) .......cccccceevieiinieennnnen. 1
13 N/A Connector, Rear Support (black gloSS) ......eveiieeiiiiiiiiieiee e 1
14 N/A Assembly, Canopy, 272 (DIAcK) ........ccceeeeriiiiiiiie e 1
15 N/A Kit, Hardware, Canopy Mounting, 272 (includes items 16 - 31) ................ 1
16 1241 WaSheEr, Flat, 5/16 ......uuvuuieiieieie e e e 6
17 7311 Screw, Hex-Head Cap, 1/4-20 X 2 ... e 12
18 7473 Nut, NYlon LOCK, 5/16-18 .....coeiiiiiiie et e e 4
19 8233 Nut, NYlon LOCK, 1/4-20 .....oveeeiiieeee ettt e e 12
20 1010577 Screw, Hex-Head Cap, 5/16-18 X 1-1/2 ....ovvvviveieiiieeeeeeee e, 2
21 1011852 Plate, Canopy THM ....oooiiiiiiii it 8
22 1011878 N [T R I 7 oo 7Y [T 4
23 1011883 Pad, Mounting, Windshield Frame ............cccoooiiiiiiiiiieeeees 2
24 1012008 Support, Side CaNOPY ....eeveiiiieiiiee ettt 4
25 1012159 Screw, Hex-Head, 1/4-20 X 2-3/4 ....uveeeeeeeeieieeeeeeeeeeeeeeeeeeee 4
26 1014306 Washer, FIat,1/4 ... 16
27 101609401 Decal, Crush Area Warning(not ShOwn) ........cccccoeeeiieiiiiiiniiee e, 2
28 N/A Bracket, Cowl (passenger side) (not Shown) ........ccccceeviiiniieeeniiennneen. 1
29 N/A Bracket, Cowl (driVer SIAdE) .......ccoeiiiiiiiiiiiiiie e e 1
30 1011965 WaASHEN, LOCK, 1/4 .ot a e 4
31 304 Screw, Hex-Head Cap, 1/4-20 X 1 ...ooviiiiiiee e 2

****Special order item available upon request.
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07/31/04 Canopies and Enclosures

CANOPY KITS, UTILITY (4 OF 4)

ITEM PART NO. DESCRIPTION QTY n

1.2 3 4

1 102352102 | Canopy (DIACK) ......eeeiiieiiiiiee ettt 1 | Carryall 472
XRT 1200SE

2 102352101 (0= TaTe] o)V (1 o T1 (=) ISR 1

3 102354701 Kit, Canopy Support (includes items 4 - 25) .......coooiiiiiiiiiiiiee e, 1

4 304 Screw, Hex-Head, 1/4-20 X 1 ....uuuuuiiiiiieieeeee et 2

5 1241 WaSher, Flat, 5/16 ......uuuuueiieiieieie et a e 8

6 1242 NUL, HEX, 5/168-18 ... 2

7 1703 Screw, Hex-Head, 1/4-20 X 1-1/2 ...euoeeeeeieeeieieeeeeeeeeeeeeeeeeeee e 2

8 7174 WaASHEK, LOCK, 5/16 ...vvvereeieiee e ettt e e e e e 2

9 7311 Screw, Hex-Head Cap, 1/4-20 X 2 ... e e 8

10 7473 Nut, Nylon LOCK, 5/16-18 .....cooiiiiiiiei ettt 4

11 8233 Nut, NYlon LOCK, 1/4-20 .....oveieiiiieeee ettt ee e e e e e 10

12 8963 Screw, Hex-Head Cap, 5/16-18 X 1-3/4 .....vvvvveeeeeiiieeeeeee e, 2

13 1010237 BUSHING eeeiiiieie e e e 2

14 1010577 Screw, Hex-Head Cap, 5/16-18 X 1-1/2 .....covviiciiiiieeeee e, 2

15 1011852 Plate, Canopy TrM .....ooo i 4

16 1011878 NUL, “T” CAPPEA ..eeiiieieiiee ettt s be e nae e e saeeas 2

17 1011883 Pad, Mounting, Windshield Frame ..........ccccccoviiiiiiiiiieeeee e, 2

18 1011964 Washer, Flat, 1/4 ... 6

19 1011965 WaShEN, LOCK, 1/4 .ot a e 2

20 102332801 Strut, Rear CanOpPY .....ccoocueiiiiiieeiiee ettt 1

21 N/A Bracket, Cowl (passenger side) (not Shown) ..........ccccceiviiiieiiiiiienennns 1

22 N/A Bracket, Cowl (driver Side) ........coeiieiiiiiieiiee et 1

23 N/A Brace, Knee (black powder coated) (passenger side) ........ccccvvcvveeeennne 1

24 N/A Brace, Knee (black powder coated) (driver side) .......ccccccveveeeeeiieiiccnns 1

25 N/A Frame, Windshield (black powder coated) .........ccccovceiiiiiiiiiiiniieeeen, 1
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07/31/04 Canopies and Enclosures
CANOPY KITS, TRANSPORTATION (1 OF 5)
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101838001 Kit, Canopy (white) (vehicles with at beds) (includes items 2 - 5 and 11 - 40) 1
2 101837801 Support, Rear Canopy (passenger side) ( at bed v ehicles) ...................... 1
3 101837802 Support, Rear Canopy (driver side) ( at bed vehicles) .........ccccoeierirnnnen. 1
4 8963 Screw, Hex-Head, 5/16-18 x 1-3/4 ( at bed v ehicles) ........cccocccernieiriineens 4
5 1241 A= T o = Y < TR 4
6 101816701 Kit, Canopy (white) (vehicles with rear-facing seats) (includes items 7 - 40).. 1
7 101815301 Brace, Rear Canopy (vehicles with rear-facing seat) ...........cccceciiniieenee 1
8 1011697 Washer, Special, 5/16 (vehicles with rear seat) .......cccccccevceeniiiiiieneneen. 2
9 1015405 Bolt, Carriage, 5/16-18 x 2 (vehicles with rear seat and early-style
arm rests) (N0t ShOWN) . 2
10 8915 Screw, Hex-Head Cap, 5/16-18 x 3 (vehicles with rear seat and
later-style arm rests/hip restraints) .........cccoiiiiiiii e 2
11 101679902 Canopy, Front and Rear (Whit€) .........ccceiiiiiiiiiiiiee e 1
12 1016793 Support, Canopy Top, Front ... 1
13 1016794 Support, Canopy Top, REAT ........ocuei i 1
14 101815402 Support, Side Canopy (PasSENGEr SIdE) .......cceevreereriererieee e rieee e 1
15 101815401 Support, Side Canopy (driver SIdE) .......ccceveeiiiieiieiiiee e 1
16 1017185 Weldment, Front Hanger ... 1
17 1016781 Weldment, Rear HaNQEer ...t 1
18 1012159 Screw, Hex-Head Cap, 1/4-20 X 2-3/4 .......ouueeeeeeeee e eeeecieeeeeee e 8
19 343 Screw, Hex-Head Cap, 1/4-20 X B ...ooiiiiciee ettt 4
20 1011852 Plate, Canopy THM ....cooi i e e 10
21 8233 Nut, NYION LOCK, 1/4-20 ....cceeiieeiie ettt 12
22 1011964 Washer, Flat, 1/4 ...t 16
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07/31/04 Canopies and Enclosures
CANOPY KITS, TRANSPORTATION (2 OF 5)
ITEM PART NO. DESCRIPTION QTY
1.2 3 4

23 7473 Nut, Nylon Lock, 5/16-18 (qty. 4 for at bed v ehicles) ..........ccccoeciiriinennen 2
24 1015091 Nut, Center LOCK Cap .....cccuviiieiiiiiiie e et ccseee et e e e e e e 4
25 1218 Screw, Hex-Head Cap, 5/16-18 X 1-1/4 .....ooveeeeeeeeieeee e, 2
26 1011937 Screw, Hex-Head Cap, 5/16-18 x 1-1/4 (with patch) ........ccccooiiiiinninees 2
27 AM10737 Assembly, Windshield Frame (includes items 28 - 34) .......ccccocoveeeriiiineenn. 1
28 1010237 BUSKING et 2
29 1011964 WaSher, Flat, 1/4 ... 8
30 1011965 WaASHEE, LOCK, 1/4 .o a e 2
31 1703 Screw, Hex-Head Cap, 1/4-20 X 1-1/2 ....urrreeieeeiee e, 2
32 1011878 NUL, “T” CAPPEA ettt ettt re e b e e saeeas 2
33 1011862 Brace, Knee (passenger Side) .......ccoouiiieereiiiiiiee e 1
34 1011865 Brace, Knee (driver SIde) .......cueeeveiiicciiiieiiee e e e e 1
35 1015392 Rivet, Pop, 3/16 (NOt ShOWN) ......eeiiiiiiiiiee e 8
36 183 Washer, Flat, #10 (N0t SNOWN) ......ooiiiiiiiiie e 16
37 8104 Screw, Round-Head, #10-32 x 3/4 (not Shown) ........cccccciiiiiiireeee e, 8
38 1013061 Nut, Nylon Lock, #10-32 (N0t ShOWN) .......cooiiiiiiiiiiiii e 8
39 324 Screw, Hex-Head Cap, 1/4-20 X 2-1/2 ....oeveeiiceie e 4
40 1011883 Pad, Windshield Frame Mounting ..........cccccoiiiiiiiiiiiiiiieeceee e 2
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07/31/04 Canopies and Enclosures
CANOPY KITS, TRANSPORTATION (3 OF 5)
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 101835501 CaANOPY (WHITE) et e 1
2 101835502 | Canopy (DEIGE) .uveeeiiiieiiiie ettt e e e eaeeas 1
3 101835001 Kit, Canopy Hardware (vehicles with at beds) (includes items 4 - 7 and
1B = 37 ) it et e e 1
4 101835401 SUPPOIt, REAT ..t 2
5 101835101 SUPPOrt, REAI CrOSS ...oiiiuiiiiiiiieiiie et ettt et et s aee s sree e e naeeeeas 1
6 101805501 Support, Side (AriVer SIAE) ......civivieeiiiiiicee e, 2
7 101805502 Support, Side (PasSeNger SIdE) ........ccceiiieiiiiie i 2
8 101805801 Kit, Canopy Support (vehicles without at beds) (includes items 9 - 36) ....... 1
9 101805601 Y0 o] oo} o A == Y SRR 1
10 101815401 Support, Side (driver SIAE) ......cooiceiiriiiiiieee e 2
11 101815402 Support, Side (PasSENGEr SIAE) ......ccceieiiiieiiiie e 2
12 1015405 Bolt, Carriage, 5/16-18 x 2 (vehicles with early style arm rests on rear
seat or with fold-down rear seat) (N0t ShOwn) .......coovveeiiiiiiiiiciieiieeee e, 2
13 8915 Screw, Hex-Head Cap, 5/16-18 x 3 (vehicles with later style arm rests
ON FEAK SEAL) ...eeiiiiiie ittt naeee e 2
14 1011697 Washer, Special, 5/16 ........oooiiiiiiie et 2
15 7473 NUt, NYION LOCK, 5/16 .....eeeiiiiiiiieeeeee e 2
16 101800201 Weldment, Rear Hanger ... 2
17 AM10737 Assembly, Windshield Frame (includes items 18 - 24) .......c..ccceeeiiiiineenn. 1
18 1010237 BUSKNING oo s 2
19 1011964 WaSher, Flat, 1/4 ... 2
20 1011965 WaASHEE, LOCK, 1/4 .ot a e 2
21 1703 Screw, Hex-Head Cap, 1/4-20 X 1-1/2 ....uvreeeieieie e, 2
22 1011878 NUL, “T” CAPPEA ..ottt st be e b e e nre e e sneeas 2
23 1011862 Brace, Knee (passenger Side) .......coooiiiieeriiiiiiieie et 1
24 1011865 Brace, Knee (driver SIde) .......cueeeviiiccciiiieeeeeee e ee e e 1
25 1014471 Tape, Insulation (N0t SNOWN) .....coiiiiiiii e 1
26 1218 Screw, Hex-Head Cap, 5/16-18 x 1-1/4 (not shown) ........cccceeviiiinnninenns 2
27 1011883 Pad, Mounting, Windshield Frame .........ccccccciiiiiiiiieeeee 2
28 8233 Nut, NYION LOCK, 1/4-20 ....ccueiiiiiieeiiie ettt 24
29 1015091 N UL 0= o T I 2 SR 8
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07/31/04

Canopies and Enclosures

CANOPY KITS, TRANSPORTATION (4 OF 5)

ITEM PART NO. DESCRIPTION QTY
12 3 4

30 1013509 Screw, Hex-Head, 1/4-20 X 1-3/4 ....occueiiiieieiee e 4
31 1014201 Screw, Hex-Head, 1/4-20 x 2-1/4 (quantity 8 for kit CCI P/N 101835001) .. 16
32 324 Screw, Hex-Head, 1/4-20 x 2-1/2 (quantity 16 for kit CCI P/N 101835001) 12
33 332 Washer, Flat, 174 ... e 56
34 1011937 Screw, Hex-Head, 5/16-18 x 1-1/4 (with patch) .......ccccooniiiiiiiiiiies 2
35 1011852 Plate, Canopy TrM .....oooiiiieie et 4
36 1010084 Tape, Nylon, 1/2-inch (N0t ShOWN) ......ccuiiiiiiiiii e A/R
37 7479 Screw, Hex-Head, 1/4-20 x 1-1/4 ( at bed v ehicles) (not shown) .............. 4
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07/31/04 Canopies and Enclosures

CANOPY KITS, TRANSPORTATION (5 OF 5)

ITEM PART NO. DESCRIPTION QTY n
1.2 3 4

1 101680001 Kit, Canopy (white) (includes items 2 - 31) ....cooviiiiiiiiiiiee e 1 | TransPorter 4
2 101679902 (0= 1aT] o)V (1Y o T1 (=) ISP 1 | TransPorter 6
3 1016793 (ST0 o] oY} o A o o0 A 1o o T USRI 1
4 1016794 SUPPOrt, FIONt REAN ....ooiiiiiiiiieeeee et 1
5 1016790 SuppOort, REAr CaNOPY .....coeoiiiieiiiieiiieeeiie et e et e et e et e e sbee e e nneeeens 2
6 1016781 Weldment, Rear Hanger ... 1
7 1017185 Weldment, Front Hanger ... 1
8 AM10737 Assembly, Windshield Frame (includes items 9 - 15) .....ccccceviiiiieiiiiiieeenn, 1
9 1010237 BUSKING et 2
10 1011964 WaSher, Flat, 1/4 ... 2
11 1011965 WaASHEN, LOCK, 1/4 .ot a e 2
12 1703 Screw, Hex-Head Cap, 1/4-20 X 1-1/2 ....ovreeeeeeeeee e, 2
13 1011878 NUL, “T” CAPPEA ..ottt st ee e e nee e e 2
14 1011862 Brace, Knee (passenger Side) .......coooiiiieeieiiiiiieei et 1
15 1011865 Brace, Knee (driver SIde) .......cveieviiiccciiiiieeeee e e e 1
16 1011883 Pad, Windshield Frame Mounting ... 2
17 1011852 Plate, Canopy THM ....cooiiiiiiie e e e e 10
18 343 Screw, Hex-Head Cap, 1/4-20 X 3 ..o e e 4
19 8233 Nut, NYION LOCK, 1/4-20 .....oeiiiiiiiiiee ettt 12
20 7473 Nut, NYlon LOCK, 5/16-18 .....coiiiiiiiie et 6
21 1241 Washer, Flat, 5/16 ....oooo i 12
22 1010577 Screw, Hex-Head Cap, 5/16-18 X 1-1/2 ...coooiiiiiiie e 6
23 1218 Screw, Hex-Head Cap, 5/16-18 X 1-1/4 .......coocoiiiieieeee e 2
24 1011937 Screw, Hex-Head Cap, 5/16-18 x 1-1/4 (with patch) .......ccccccceveeeeeiiniiinnns 2
25 1011964 WaASKET, Flat, 1/4 ...t e e e e e e e eeeeaaaaes 8
26 8916 Screw, Hex-Head, 5/16-18 X 2 .....uuuiiiiieeieieeeeeeeeeeeeeeeeeeeeeeeeee e 3
27 1015392 Rivet, Pop, 3/16 (can be used in place of items 28, 29, and 30)

(NOE SNOWN) . e e e 8
28 183 Washer, Flat, #10 (N0t SHOWN) ......ccoiiiiiiiiiee e 16
29 8104 Screw, Round-Head, #10-32 x 3/4 (not Shown) .........cccoiiiiiiiiiiiieeiiees 8
30 1013061 Nut, Nylon Lock, #10-32 (N0t ShOWN) ......eoiiiiiiiiiiiiie e 8
31 1012159 Screw, Hex-Head Cap, 1/4-20 X 2-3/4 ......ooeeiiicieee e 8
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07/31/04 Canopies and Enclosures

CANOPY KIT, EXTENDED LENGTH

ITEM PART NO. DESCRIPTION QTY n
12 3 4

1 101797901 Kit, Canopy (white) (includes items 2 - 33) .....ooocoiiiiiiiiiiie e 1 | Carryallé
2 101679902 Canopy, Front and Rear (Whit€) .........cccoiiiiiiiiiiiee e 1 |Turfé
3 1016793 (ST0 o] oY} o M o o N o o o | A ERERRR 1
4 1016794 SUPPOrt, TOP, REAN ... 1
5 1016790 SuppOort, REAr CaNOPY .....coeoiiiieiiiieiiieeeiie et e et e et e et e e sbee e e nneeeens 1
6 1016781 Weldment, Rear Hanger ... 1
7 AM10737 Assembly, Windshield Frame (includes items 8 - 14) ........ccceviiiiiiiennneen. 1
8 1010237 BUSKING e 2
9 1011964 Washer, Flat, 1/4 ... 2
10 1011965 WaAShEN, LOCK, 1/4 .ot e e 2
11 1703 Screw, Hex-Head Cap, 1/4-20 X 1-1/2 ....oveveeieieee e 2
12 1011878 NUL, “T” CAPPEA ..ot 2
13 1011862 Brace, Knee (passenger Side) .........cccovuiiiieiiiiiieniee e 1
14 1011865 Brace, Knee (driver SIde) ......cccoiiiiiiiiiiiiiii e 1
15 1011883 Pad, Windshield Frame Mounting ..........cccccoiiiiiiiiiiiiieeeeeee e 2
16 343 Screw, Hex-Head Cap, 1/4-20 X B ...oviiiicieee ettt 4
17 1011852 Plate, Canopy THM ....cooiiiiiiie e e e e 12
18 8233 Nut, NYION LOCK, 1/4-20 ....cceiiiiiieeeee e 16
19 7473 Nut, Nylon LOCK, 5/16-18 ......coiiiiiiiiiieiiiee ettt 3
20 1241 WaAShEr, Flat, 5/16 ... e e e e e e e e e e e e e e eeeaaees 6
21 1010577 Screw, Hex-Head Cap, 5/16-18 X 1-1/2 .....ovvriieieeie e, 3
22 1218 Screw, Hex-Head Cap, 5/16-18 X 1-1/4 ....ocooviiiiieiee e 2
23 1011937 Screw, Hex-Head Cap, 5/16-18 x 1-1/4 (with patch) ........cccccooviiiiiiiiinenes 2
24 1011964 Washer, Flat, 174 ... 16
25 1017987 Support, Side Canopy (Ariver SIde) .........ccceeiieriiriereriee e 1
26 8104 Screw, Round-Head, #10-32 x 3/4 (not Shown) .........cccooiiiiiiiiiieniees 8
27 183 Washer, Flat, #10 (N0t SNOWN) ......ooviiiiiieei e 16
28 1013061 Nut, Nylon Lock, #10-32 (N0t ShOWN) .......cooiiiiiiiiiiiie e 8
29 1017980 Support, Side Canopy (PasSeNGEr SIdE) .......ccceevreereriererieee e rieee e 1
30 1017185 Weldment, Front Hanger ... 1
31 1012159 Screw, Hex-Head Cap, 1/4-20 X 2-3/4 ......ooeeiiicieee e 8
32 1013509 Screw, Hex-Head Cap, 1/4-20 X 1-3/4 ......uooiiieieee e 4
33 1015392 Rivet, Pop (can be used in place of items 26, and 28) (not shown) ........... 8
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07/31/04

Canopies and Enclosures

ITEM PART NO. DESCRIPTION QTY n
12 3 4

1 102480901 Kit, Vinyl Top (includes items 2 - 5) ......occiiiiiiiiii et 1 | Carryall 294

2 N/A TOP, VINY e 1 | XRT 1500

3 N/A Support, Top, Prop RO .......eeeiiiiiiiie e e e e 2

4 N/A Strap, 21-inch (With BUCKIE) ........ceiiiiiiiii e 2

5 N/A SHHP, VEICIO . 1
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07/31/04

Canopies and Enclosures

ALL-WEATHER ENCLOSURES, TWO-PASSENGER

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
NOTE: Three-sided enclosures require a windshield. For items 1 and 2, use
either windshield CCI P/N 1014435 (solid), or CCI P/N 101728602 (hinged).
For item 4, use either CCI P/N 102162901 ( at) or CCI P/N 102162202
(hinged).
A soft windshield is incorporated into the design of four-sided enclosures.
NOTE: Items 4 and 5 t 1982 - 2000 non-ICS v ehicles equipped with a
standard (non-ICS) canopy.
1 Enclosure, Vinyl, Three-Sided with Velcro™ and Hooks
101931401 27T SR 1
101931402 WHIEE .t 1
2 Enclosure, Vinyl, Three-Sided with Snaps
101931403 27T SR 1
101931404 WHIEE .t 1
3 1013132 | Enclosure, Vinyl, Four-Sided (Deige) ........coiiiiiiiiiiiiiiie e 1
NOTE: ltems 4 and 5 t 2000 - present ICS v ehicles equipped with an
ICS canopy.
4 Enclosure, Vinyl, Three-Sided with Velcro
102163502 B I i e 1
102163501 WHITE ettt st e e e sate e e enee e e sneeeea 1
5 Enclosure, Vinyl, Four-Sided with Velcro
102163602 B I i e 1
102163601 WHITE ettt st e e e sate e e enee e e sneeeea 1
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07/31/04 Canopies and Enclosures
ALL-WEATHER ENCLOSURES, TWO-PASSENGER
(2 OF 10)
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
6 Enclosure, Vinyl, Three-Sided Over-the-Top
102553601 27T SRR 1
102553602 WHIEE . 1
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DS Golf

07/31/04 Canopies and Enclosures
ALL-WEATHER ENCLOSURES, TWO-PAS(S3 E(I)\l IE‘F(I;;
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
NOTE: Ultimate enclosures wrap around the front canopy supports and
attach with zippers. Ultimate enclosures also have oversized door and
rear access zippers.
7 Enclosure, Vinyl, Track-Style Ultimate ( ts 1982-2000 non-ICS canopies)
AM10658 Beige with Beige BindiNg ......ooooiiiiiiiiiiee e 1
AM10659 White with White Binding .......ccceiiiiiiiiiie e 1
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DS Golf

07/31/04 Canopies and Enclosures
ALL-WEATHER ENCLOSURES, TWO-PASZ:Zl E(I)\l I9‘IIE(I):;
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
NOTE: Ultimate enclosures wrap around the front canopy supports and
attach with zippers. Ultimate enclosures also have oversized door and
rear access zippers.
8 Enclosure, Vinyl, Track-Style Ultimate ( ts 2000 - present ICS canopies)
AM10656 Beige with Beige BindiNg ......ooooiiiiiiiiiiee e 1
AM10657 White with White Binding .......ccceiiiiiiiiiie e 1
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DS Golf

07/31/04 Canopies and Enclosures
ALL-WEATHER ENCLOSURES, TWO-PAS(S5 E(I)\l IQ‘F(I;;
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
NOTE: Ultimate enclosures wrap around the front canopy supports and
attach with zippers. Ultimate enclosures also have oversized door and
rear access zippers.
9 Enclosure, Vinyl, Track-Style Ultimate with Club Protector ( ts 1982-2000
non-ICS canopy styles)
AM10662 White with White Binding .....ccvveeiiiiiie e 1
AM10663 Beige with Beige BindiNg .....ccoooiiiiiiiiiiiee e 1
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07/31/04

Canopies and Enclosures

ALL-WEATHER ENCLOSURES, TWO-PASSENGER

(6 OF 10)
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
NOTE: Ultimate enclosures wrap around the front canopy supports and
attach with zippers. Ultimate enclosures also have oversized door and
rear access zippers.
10 Enclosure, Vinyl, Track-Style Ultimate with Club Protector
(ts ICS canopy styles)
AM10660 White with White Binding ......cccceiiiiiiii e 1
AM10661 Beige with Beige BiNdiNg .....cooooiiiiiiiiiiiieie e 1
11 Enclosure, Sunbrella, Track-Style Ultimate with Bag Cover
(Precedent)
AM10511 Navy and White Stripe with Navy and Black Binding .........cccccevvieeeeinnnen. 1
AM10512 Solid Green with Green and Black Binding ..........ccccoooeiiiiiiiniii e 1
AM10966 Hemlock Tweed with Black Binding and Southwest Pattern Valence........... 1
AM10967 Taupe with Black Binding and Green and Taupe Valence...........ccccoovuueeenn. 1
AM10968 Burgundy with Black Binding and Burgundy, Gray, and Black Valence........ 1
AM10969 Navy with Black Binding and Navy and White Valence..............c.ccccceenne. 1
102396601 Accessory Parts Manual Page 2-47

DS Golf

Precedent



07/31/04 Canopies and Enclosures

Page 2-48 Accessory Parts Manual 102396601



DS Golf

07/31/04 Canopies and Enclosures
ALL-WEATHER ENCLOSURES, TWO-PAS? E(I)\l IQ‘F(I;;
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
NOTE: Ultimate enclosures wrap around the front canopy supports and
attach with zippers. Ultimate enclosures also have oversized door and
rear access zippers.
12 Enclosure, Vinyl, Over-the-Top Ultimate ( ts 1982-2000 non-ICS
canopies)
AM10649 Beige with Beige BindiNg ......ooooiiiiiiiiiiiee e 1
AM10650 White with White Binding .......cccuiiiiiiiiiie e 1
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DS Golf

07/31/04 Canopies and Enclosures
ALL-WEATHER ENCLOSURES, TWO-PASSENGER
(8 OF 10)
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
NOTE: Ultimate enclosures wrap around the front canopy supports and
attach with zippers. Ultimate enclosures also have oversized door and
rear access zippers.
13 Enclosure, Vinyl, Over-the-Top Ultimate ( ts ICS canopies)
AM10646 Beige with Beige BindiNg ......ooooiiiiiiiiiiiee e 1
AM10647 White with White Binding .......cccuiiiiiiiiiie e 1
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DS Golf

07/31/04 Canopies and Enclosures
ALL-WEATHER ENCLOSURES, TWO-PAS(S9 E(I)\l IQ‘F(I;;
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
NOTE: Ultimate enclosures wrap around the front canopy supports and
attach with zippers. Ultimate enclosures also have oversized door and
rear access zippers.
14 Enclosure, Vinyl, Over-the-Top Ultimate with Club Protector
(ts 1982-2000 non-ICS canop y styles)
AM10654 Beige with Beige BindiNg ......ooooiiiiiiiiiiiee e 1
AM10655 White with White Binding ........cceeiiiiiiii e 1
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DS Golf

07/31/04 Canopies and Enclosures
ALL-WEATHER ENCLOSURES, TWO-PA(S1S0 E(I)\l IQ‘F(I;;
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
NOTE: Ultimate enclosures wrap around the front canopy supports and
attach with zippers. Ultimate enclosures also have oversized door and
rear access zippers.
15 Enclosure, Vinyl, Over-the-Top Ultimate with Club Protector
(ts ICS canopyy styles)
AM10652 Beige with Beige BindiNg ......ooooiiiiiiiiiiiee e 1
AM10653 White with White Binding .......cccuiiiiiiiiiie e 1
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07/31/04 Canopies and Enclosures
ALL-WEATHER ENCLOSURES,
TRANSPORTATION AND UTILITY (1 OF 4)
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1014859 | Enclosure, Vinyl, Four-Sided (white) (Turf/Carryall 1) ......coocvviiiiiiniiiiiieee 1
2 102155601 Enclosure, Vinyl, Three-Sided (gray) (Turf/Carryall 272 and XRT 1200)
(featured in PROTO) ..o 1
3 102155602 | Enclosure, Vinyl, Three-Sided (camou age) (T urf/Carryall 272 and
XRT T200) .eeiiiieeeeirie et e e e et e e s e s e e e sne e e s anneeenes 1
4 102484201 Enclosure, Vinyl, Three-Sided (black) (Carryall 294 and XRT 1500) ............. 1
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07/31/04

Canopies and Enclosures

ALL-WEATHER ENCLOSURES,

TRANSPORTATION AND UTILITY (2 OF 4)

ITEM PART NO.

DESCRIPTION

5 1011517

102006301
102006302

1.2 3 4

NOTE: DS vehicles must be equipped with a four-passenger canopy to DS Villager 4

install items 1 and 2.

Items 1 and 2 require a windshield. Use either CCI P/N 1014435 (solid) or
CCI P/N 101728602 (hinged).

Enclosure, Vinyl, Four-Sided (white) (1982 - present DS Villager 4) .............. 1
Enclosure, Vinyl, Three-Sided with Velcro™ (1982 - present DS Villager 4)
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07/31/04 Canopies and Enclosures

ALL-WEATHER ENCLOSURES,
TRANSPORTATION AND UTILITY (3 OF 4)

ITEM PART NO. DESCRIPTION QTY n

1.2 3 4
7 Enclosure, 3-sided Vinyl (white) Carryall 1
101844701 Villager 6 (other colors available by special order) .........ccccoviiieeiiiiiiennnns 1 | Carryall2
101844801 Resort Villager XL and Villager 8 with or without at beds (other colors Carryall 252
available by special Order) .........cooiiiiiiiiee e 1 |carryalle
101717002 TransPorter 4, TransPorter 6 and Carryall 6 with extended-length TransPorter 4
canopy (other colors available by special order) ..........cccocoeeiiieiiinniiiees 1 | TransPorter 6
8 Enclosure, Vinyl, 3-Sided (Turf/Carryall 1, 2, 6, XRT 252, and XRT 900) Turf
101821001 ==Y T RO 1 |Turf2
101821002 WHItE (SNOWN) ..ottt 1 | Turf252
101821003 GIFAY ettt e ettt e s ettt en et ettt s et et ettt s r e e an s e 1 |Turfé
XRT 900
9 Enclosure, Ultimate (XRT 1200SE and Carryall 472) (not shown) XRT 1200
AM10726 LC - PSP OUPPOUPRTRTRR 1 | xRT 1200SE
AM10727 WHIEE .ttt et e st e e ae e e e ae e e e ent e e nneeas 1
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07/31/04 Canopies and Enclosures
ALL-WEATHER ENCLOSURES,
TRANSPORTATION AND UTILITY (4 OF 4)
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
10 Enclosure, Vinyl, Three-Sided, Four-Passenger Over-the-Top
AM10970 BBIgE . et 1
AM10971 WHIEE .t 1
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07/31/04

REAR RAIN CURTAINS AND CLUB PROTECTORS

Canopies and Enclosures

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

1 Curtain, Deluxe Rear Rain, Vinyl
101931801 BBIgE i e e 1
101931802 L A7 1 SR 1

2 Club Protector®, Vinyl
101934601 7= SR 1
101934602 LA 1 C SR 1

3 Club Protector, Sunbrella
101934603 HEMIOCK TWEEA ... 1
101934604 Toast (light BrOWN) ....cooiiiiiiee e 1
101934605 Dark GIrEEN ...t e e e e e e e e 1
101934606 Charcoal TWEEA .......ouviiiiiiicccie et e e e e e e e 1
101934607 ROYAI BIUE ...t e 1
101934608 B BIgE et e e e e anres 1
101934609 LINEN TWEEA ...unieiiiiiee e e e e e e e e e e e e e e e e e e e es 1
101934610 =10 o 0] 0o 1Y SRR 1
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07/31/04

Canopies and Enclosures

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 Cover, Vinyl Bag
102553501 21T SRR 1
102553502 WHIEE .t 1
2 Cover, Tweed Bag
102553503 (07 0= T oTo - | PSR PRRR 1
102553504 HEMIOCK .. 1
3 102553505 | Cover, Linen Bag (IWeed) .....ccueiiiiiiiiiii et 1
4 Cover, Denier Bag
102553506 BRI i 1
102553507 BIACK ettt 1
102553508 1] Y PP UP TP PPP P 1
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07/31/04

Canopies and Enclosures

ALL-WEATHER CAR COVER

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
NOTE: Allow 4 to 6 weeks for delivery of special order items.
1 AM10087 | Cover, Two-Passenger Car (shown in top photo) .......cccceviiiiiiieniiiiiiee 1
2 AM10088 | Cover, FOUr-Passenger Car .......occcoioiiiiiiiiiiiiiieee et 1
3 == | Cover, Utillity (XRT 900, XRT 1200, Turf/Carryall 252, and Turf/Carryall 272)
(shown in bottom Photo) .....ccoueeiiiiiie e 1
****Special order item available upon request.
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07/31/04 Canopies and Enclosures
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
NOTE: All windshields listed include mounting hardware.
1 1014435 | Kit, Solid Tinted Windshield (includes items 2 and 3) (1982-2000 non-ICS
CANOPIES ONIY) it e e e e e e e e e e e e e e e e nanees 1
2 1014437 Channel, Bottom WIndShield ..........cueeiiiiiiiiii e 1
3 101444101 Channel, Side WINAShield .......ccccooieiiiiiiiiiiiieeeeeeeeee e 2
4 102162901 Kit, Solid Tinted Windshield (includes item 5) (ICS canopies only)................. 1
5 102163001 Channel, WIndshield ... 6
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Carryall 1
Carryall 2
Carryall 2 Plus
Carryall 252
Carryall 272
Carryall 6

DS Golf
TransPorter 4
TransPorter 6
Turf 1

Turf 2

Turf 252

Turf 272

Turf 6

DS Villager 4
Villager 6
Villager 8
XRT 900

XRT 1200
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07/31/04 Canopies and Enclosures

WINDSHIELDS (2 OF 6)

ITEM PART NO. DESCRIPTION QTY n

1.2 3 4
NOTE: All windshields listed include mounting hardware. Carryall 1

Carryall 2

6 101728602 | Kit, Hinged Windshield (includes items 7 - 10) ( ts 1982-2000 non-ICS
Carryall 2 Plus

Loz= pTe] o)V (o] o 1= PP PRSP PR 1
7 | 101444101 Channel, BOtom WINASHIEIA .............v..oveeeeeereeeeeeeeeeeeeeesseeeeeeeeeeseseeeeee 1 | Carmyall 262
8 | 102005701 ChaNNEL, SIAE oo see e eeeee e e eeeeee e eee e see e 4 |Comalizrz
9 | 102005901 Retainer, LOWer WINASHIEIA ............oo..ovvoiveeeeeeeeeeeseeeeseessessseseseessseessnnes o | Camyalle
10 | 102005801 Clip, Rubber (with glue) (Upper WIndShIEld) .............ovvereveeerrereereereereneee o | DS Gl
TransPorter 4
11 102162202 | Kit, Hinged Windshield (includes items 12 - 14) (ts only ICS canopy tops)... 1 | TransPorter 6
12 102163101 Channel, Bottom Windshield (with receiver clips) ........cccococriiieriiinnnieenes 2 | Turid
13 102005801 Clip, Rubber (with glue) (upper windshield) .........ccccoviiiiiiiiiiie e 2 | Turf2
14 102163001 Channel, Windshield ... 3 | Turi2s2
Turf 272
Turf 6
DS Villager 4
Villager 6
Villager 8
XRT 900
XRT 1200
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07/31/04 Canopies and Enclosures

WINDSHIELDS (3 OF 6)

ITEM PART NO. DESCRIPTION QTY n

1.2 3 4
NOTE: All windshields listed include mounting hardware. Carryall 1

15 AM10340 Windshield, Solid Winged (1982 - 2000 and ICS canopy tops) ................. 1 | Carryall 2
Carryall 2 Plus

Carryall 252
Carryall 272
Carryall 6

DS Golf
TransPorter 4
TransPorter 6
Turf 1

Turf 2

Turf 252

Turf 272

Turf 6

DS Villager 4
Villager 6
Villager 8
XRT 900

XRT 1200
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07/31/04 Canopies and Enclosures
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
NOTE: All windshields listed include mounting hardware.
16 AM10342 | Windshield, Hinged Winged (1982 - 2000 non-ICS canopy tops)
(NOt SNOWN) e e e 1
17 AM10343 | Windshield, Hinged Winged ( ts only 2000 - present DS ICS canopy tops)... 1
18 AM10017 | Windshield, Hinged Lexan® (1982 - 2000 non-ICS canopy tops) (not shown) 1
19 AM10016 | Windshield, Hinged Lexan ( ts only 2000 - present DS ICS canop y tops)
(featured in PROTO) ..ooooeeeeeeee 1
102396601 Accessory Parts Manual Page 2-77

Carryall 1
Carryall 2
Carryall 2 Plus
Carryall 252
Carryall 272
Carryall 6

DS Golf
TransPorter 4
TransPorter 6
Turf 1

Turf 2

Turf 252

Turf 272

Turf 6
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07/31/04

Canopies and Enclosures

Page 2-79

ITEM PART NO. DESCRIPTION QTY n
1.2 3 4

20 102481601 Kit, Tinted Windshield (includes items 21 and 22) .........ccccocoeiiiieiniiee e 1 | Carryall 294

21 102488303 Clip, WINAShI€IA .....ccieieieiie e 2 | XRT 1500

22 102486901 Clip, Lower WIndShield .........ccoiiiiiiiiiiieie e 2

23 102480701 Kit, Fold-Down Tinted Windshield (includes items 24 - 26) ...........cccccceeieene 1

24 102488304 Clip, Windhield (SHOIt) ....o.eeiiieieeee e 2

25 102488302 Clip, Windshield (IoNG) ....coooeeiiiiiieieeeeere s 2

26 102486901 Clip, Lower WIindShi€ld .........ccveiieiiiiiiie et e e sreeee e 2
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07/31/04 Canopies and Enclosures

WINDSHIELDS (6 OF 6)

ITEM PART NO. DESCRIPTION QTY n

1.2 3 4
NOTE: All windshields listed include mounting hardware. Carryall 1

27 AM10282 Windshield, Rear (1982 - 2000 non-ICS canopy tops) (not shown) ............... 1 caryall 2
Carryall 2 Plus

28 AM10283 | Windshield, Rear (2000 - present ICS canopy tops) (featured in photo) ....... 1 | carryall 252
Carryall 272
Carryall 6
DS Golf

TransPorter 4
TransPorter 6
Turf 1

Turf 2

Turf 252

Turf 272

Turf 6

DS Villager 4
Villager 6
Villager 8
XRT 900

XRT 1200
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07/31/04 Canopies and Enclosures

BUG SCREEN

ITEM PART NO. DESCRIPTION QTY n

1.2 3 4
1 Bug Screen Carryall 1
AM10697 2000 - present DS ICS Windshield Frames (Shown) ..........cccococeeiieniieeens 1 | Carryall2
AM10698 1982-2000 non-ICS Windshield Frames .........ccccccceveveeeeececicieeeeeeee e, 1 | Carryall 2 Plus
Carryall 252
Carryall 272
Carryall 6
DS Golf

TransPorter 4
TransPorter 6
Turf 1

Turf 2

Turf 252

Turf 272

Turf 6

DS Villager 4
Villager 6
Villager 8
XRT 900

XRT 1200
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07/31/04 Towing Accessories

LIGHT-DUTY TOW BAR KIT

ITEM PART NO. DESCRIPTION QTY n

1 2 3 4
NOTE: The light-duty tow bar kit cannot be installed on vehicles with Carryall 1
4-wheel brakes. Carryall 2
1 1016987 | Kit, Tow Bar (INCIUAES EMS 2 = 17) veeeeeereeeeeereeeseeeeeeeeeeeeeesseesesee s seseseenes 1 | DS G
2 1010029 Assembly, Steering Arm WeldmMent.............ocoeeeeeeeeeeeeeeeeeeeee e, 1 |™
3 1011893 Socket, Vertical (right hand) (includes items 4 and 5)............c.coveeerernreenn. 1|
4 1011930 BOO, DUSL.......vveooevece oo eeeeee e eeesee e eeeeee e eseese e 1| ™2
5 7602 NUt, HEX SIOHEM, B/8- 24 ..........ooooooeeeeeeeeeeeeeeeeeo oo 1 | DSVillagerd
6 1308 NUL, HEX, 1/2-20 ... .. et e e e e e e e e e ee s 1
7 1016983 Weldment, Tow Bar Body Sub-Assembly ..........ccccooceiriiiiiniiiiniieeeee e, 1
8 1035 Pin, COter, 3/32 X 1 ..t 2
9 334 Washer, Flat, 3/8.......oooi et 2
10 1010317 SPring, COMPIESSION ...ccciueieiiiiieiiie et e see et e e et e et esaee e sreeeesneeeens 1
11 7910 Pin, COMEr, 5/32 X 1 ..t 1
12 8725 Plunger, Safety ... 1
13 1010028 Washer, Flat, 1/2.......ooo e 1
14 1010039 Washer, Wave Spring, 1/2......o e 1
15 1016974 RING, SPit...v.veveeeeeeeeeeeeeeeee e see s se s se s nes s een e eneeeneeeneeeas 2
16 1010019 Pin, ReAINET ..o 1
17 8703 Chain, Retainer PiN.....oooceeee e e 1
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07/31/04

Towing Accessories

LIGHT-DUTY TOW BAR KIT

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102539201 Kit, Light-Duty Tow Bar (includes items 2 - 5) .....cooiiiiiiiiiieceeeee e, 1
2 101698702 Bar, Light-DuUty, TOW ......coeiiiiiiiiiiiiieiiiiee e e e e e 1
3 102348901 Bracket, Towing, Rear, Permanent ...........ccccccoiiiiiiiiii e 1
4 102299360 Screw, Torx, M8-1.25 X B0 .....cceiiiiiieiiiiicciieeeee e e e e e e 4
5 102299238 Spacer, Tow Plate, M8 X 38 ........cccuiveiiiciiie e 2
102396601
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07/31/04 Towing Accessories
PERMANENT TOW BAR KIT
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101698602 | Kit, Permanent Tow Bar (includes items 2 - 15) .....coccoeiiiiiiniiee e, 1
2 1014278 Attachment, Permanent TOWING .....ccoovviieiiiiiiiiiiiiieeee e 1
3 1016959 Assembly, Towing Lug and Steering (includes items 4 - 10) .........ccccceeeee 1
4 1035 Pin, Cotter, 3/32 X 1 oo e e e e e aaaaaaas 1
5 1011893 Socket, Vertical (right hand) (includes items 6 and 7) .......ccccccceevieenee 1
6 7602 Nut, Hex Slotted, 3/8-24 ........coociiiieieeee e 1
7 1011930 BOOt, DUST ...ciiiiiii et 1
8 1308 NUE, HEX, 1/2-20 .ot 2
9 102546801 ROd, StEEriNg LINK .....coeiiiiiiiiee ettt 1
10 1016965 End, Spherical RO ........cccviiiiiiiiiie et 1
11 705 Bolt, Hex-Head, 3/8-16 X 1-1/4 ........uuurerieeeeeee e 2
12 8754 Nut, NYION LOCK, 3/8-16 ....cceeiiiieieeiiee e 2
13 102422701 NUt, NYION LOCK, 3/4-T16 ...coueiiiiiiieeiie ettt 1
14 1010150 Bearing, ThrUSE ... 1
15 101903101 Nut, Nylon LOCK, 1/2-20 ....cceeiiiieeeeee e 1
16 101698001 Bar, Permanent Tow 24-Inch (lead vehicle) (includes items 18 - 24) .............. 1
17 101698002 Bar, Permanent Tow 18-Inch (following vehicle) (includes items 18 - 24) ....... 1
18 1010034 Assembly, Channel Weldment ..o 1
19 8754 Nut, NYION LOCK, 3/8-16 ...cccueiiiiiiieeiiee ettt 1
20 8755 Bolt, Hex-Head, 3/8-16 X 3-3/8 .........uururiiiiieeieieieieeeeeeeee e 1
21 1010038 Label, TOW BaAr .....cccceiiiieieiieee e 1
22 1010019 Pin, Retaining .....ooo i 1
23 8703 Chain, Retaining Pin ......ooiiiiiie e 1
24 1016974 RiNG, SPIIt . 2
102396601 Accessory Parts Manual Page 3-7
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07/31/04 Towing Accessories

DELUXE TOW BAR KIT, FRONT BODY

ITEM PART NO. DESCRIPTION QTY n

1.2 3 4

1 102539502 | Kit, Deluxe Tow Bar (includes items 2 - 20) ......cccccvriiiiiniiieiiee e 1 | Precedent
2 102422701 Nut, NYION LOCK, 3/4-16 .....oeiiieieiiiee ettt 1

3 101903101 Nut, NYlon LOCK, 1/2-20 .....oeiiiiiiiiieee e e 1

4 101774402 Assembly, TOw Bar STEErING .......cooiiiiiiiiieiiie e 1

5 1014278 Attachment, Permanent TOWING .....ccoovviieiiiiiiiiiiiiieeee e 1

6 1010150 Bearing, TRrUSE ... 1

7 8754 Nut, NYION LOCK, 3/8-16 .....ooiiiiiiiiiiie et 3

8 705 Screw, Hex-Head Cap, 3/8-16 X 1-1/4 ......coeooicieee e 2
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07/31/04

Towing Accessories

DELUXE TOW BAR KIT, REAR BODY

ITEM PART NO. DESCRIPTION QTY
9 102554401 Plate, Gripper SPriNg .....ooooieiiiiee e 1
10 102552401 Bracket, Towing, Self Contained ..........cccoeiiiiiiiiiie e 1
11 102348902 Bracket, Towing, Rear. Self Contained ...........cccccviiiiiiiiinie e 1
12 102299360 Screw, Torx, M8-1.25 X B0 ......ccciiiiiiieeiiiiee e eriiee et e e e e 4
13 102299238 Spacer, Tow Plate, M8 X 38 ........cccuiveiiiciiie e 2
14 101926701 Spring, TOW Bar GriPPET ......veeieeiiieiee e 1
15 LK 4510 [0 72 B 1o - Vo =Y SRR 1
16 1017779 BUmMPEr, TOW Bar ......oooiiiiiiiieie et 1
17 1017747 Assembly, TOW Bar ArM ... 1
18 7270 Bolt, Hex-Head, 3/8-16 X 4-1/2 ......ooviiieeee et 1
19 403 Bolt, Hex-Head, 1/4-20 X 5/8 .......uuveeeeicieee ettt 2
20 334 WaASHET, Flat, 3/8 ... e 2
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07/31/04 Towing Accessories
SELF-CONTAINED PERMANENT L%V(\gﬁ_{_-\g(l)(gk
ITEM PART NO. DESCRIPTION QTY

1.2 3 4
1 101785202 | Kit, Permanent Tow Bar (with rake holder) (includes items 3 - 47) ................. 1
2 101785204 Kit, Permanent Tow Bar (without rake holder) (includes items 3 - 21, 23 - 35,

AN B7 = A7) i e e 1
3 1017744 Assembly, Tow Bar Steering (includes items 4 - 14) .....cccoiiivieeiiiiiieeennne 1
4 1016965 End, Spherical RO .........ccuiiiiiiiiiiie e 1
5 1308 NUL, HEX, 1/2-20 ...ttt e e e senrae e e e 2
6 1016956 ROd, StEEriNg LINK .....coeiiiiiiiiee ettt 1
7 1011893 Socket, Vertical (right hand) (includes items 8 and 9) ........cccccceeviieenee. 1
8 7602 Nut, Hex Slotted, 3/8-24 ..........cooooiiiiiieeeeeeeee e 1
9 1011930 BOOt, DUST ... s 1
10 1017427 Retainer, TOW Bar ......oouiiiiiiiiice e 1
11 1017428 ST o1 Te T [0V = -V 1
12 1035 Pin, Cotter, 3/32 X 1 .o 2
13 1017429 Assembly, Tow Bar Weldment ..., 1
14 808 WaSher, Flat, 3/8 ........uuuueiiiieiee e a e 2
15 102422701 Nut, NYION LOCK, 3/4-16 .....eeiiiiiiiiee et 1
16 1010150 WaASHEE, TRIUST oo e e e s 1
17 705 Bolt, Hex-Head, 3/8-16 X 1-1/4 ........uuureriieeeeee e 2
18 8754 Nut, NYIon LOCK, 3/8-16 .....oeiiiiiiiiiieie et e 2
19 101903101 Nut, NYIon LOCK, 1/2-20 .....oeiiiiiiiiiee ettt 1
20 1014278 Attachment, Permanent TOWING .....cccoevieeiiiiiiiiiiiieeeee e 1
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07/31/04

Towing Accessories

SELF-CONTAINED PERMANENT TOW BAR KIT,

REAR BODY
ITEM PART NO. DESCRIPTION QTY

1.2 3 4
21 1011697 WASNEL, 5/16 ... e a e 7
22 101926301 FRAKE HOIAET ... e e e 1
23 101926701 ST o] g1 0T TR € T4 o] o 1= PSRRI 1
24 1017779 BUMPEr, TOW Bar ... ...t 1
25 1017831 Brace, TOW Bar BUMPET ....cooviiiiiiiieeeee et 1
26 1016875 Plate, Bumper Mounting (I0NQ) .......coooiiiiiiieiiiiee e 1
27 1017747 Assembly, Tow Bar Arm (includes items 28 - 34) ........ccccceeviiienieeeniieeeen, 1
28 N/A F N 0 T [0V = - T R 1
29 1017433 Clevis, TOW Bar.......cooo ittt e e e e e e e e e 1
30 1016201 WaAShEIr, WAVE .....cooveiieeeee e et e e 1
31 8754 Nut, NYlon LOCK, 3/8-16.......ceeeeiiiiiiee ettt e e e 1
32 8861 Bolt, Hex-Head, 3/8-16 X 1-3/4 ... e 1
33 1017780 Retainer, Tow Bar BUMPET.........cooiiiiiiieieeeeee ettt 1
34 101785101 Decal, Tow Bar Safety .......cccceeeiiiiiiiei e 1
35 403 Bolt, Hex-Head, 1/4-20 X 5/8........ccccceieeeeeeee et 2
36 1013509 *Bolt, Hex-Head, 1/4-20 X 1-1/2 ...voeeeeee e 1
37 8233 Nut, NYION LOCK, 1/4-20 ......eeiiieieeeee ettt 2
38 8935 Screw, Hex-Head Cap, 5/16-18 X 2-1/4.......uuueeeeeeeeeiee e, 2
39 7473 Nut, NYIon LOCK, 5/16-18 ......coiiiiiiie et 4
40 1017760 Spacer, 0.31 X 0.38 .....uiiiiiiciiiee e 4
41 7270 Bolt, Hex-Head, 3/8-16 X 4-1/2........ccceieeeeeee ettt e e 1
42 8754 Nut, NYION LOCK, 3/8-16 ......oeiiiiiiiiiiie et 1
43 334 WaAShEr, Flat, 3/8..... .ot e e e e e e e e e e e e e e e eaeaaaes 2
44 1017759 S o =TT S EEERRER 1
45 1014402 Bracket, MOUNTING ........uiiiiiiiiie e 1
46 1012571 Washer, Extra Thick Flat, 5/16 ........coooviiiiiiiiiiiiiceee e 1
47 1014482 SPACEL, NYION. ... e 1

*Iltems 22 and 36 are only in towbar kit CCl P/N 101785202, which includes

a rake holder.
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07/31/04

PERMANENT HEAVY-DUTY TOWING KIT, FRONT BODY

Towing Accessories

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102539402 | Kit, Permanent Heavy-Duty Towing (includes items 2 - 11) .......ccceviieinnnen. 1
2 705 Bolt, Hex-Head Cap, 3/8-16 X 1-1/4 ....oocueeiei e 2
3 8754 Nut, Hex-Head LOck, 3/8-16 ........ccoceveriiie e 2
4 1010150 Bearing, TRIUST ..o 1
5 1014278 Attachment, Permanent TOWING .......ccceeeiiiiiiiiiiiiee e 1
6 101695902 Assembly, Tow Lug and StEering .......coooviiiieiiiiiiiee e 1
7 101903101 Nut, Nylon LOCK, 1/2-20 .....ueeiiiiieeiiii e 1
8 102422701 NuUt, NYION LOCK, 3/4-16 ..ottt 1
102396601 Accessory Parts Manual Page 3-17
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07/31/04

Towing Accessories

PERMANENT HEAVY-DUTY TOWING KIT, REAR BODY

ITEM PART NO. DESCRIPTION QTY n
1 2 3 4
9 102299238 Spacer, Tow Plate, M8 X 38 .......coccuiiiieiiiiiee et 2 | Precedent
10 102299360 Screw, TOrX, M8-1.25 X B0 ......uuuuuuururiiieieieieeeeeeeeeeeeeee e e e e e aeveraer s 4
11 102348901 Bracket, Towing, Rear, Permanent ...........ccccccoiiiiiiiiii e 1
Page 3-19
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07/31/04 Towing Accessories

TRAILER HITCH KITS

ITEM PART NO. DESCRIPTION QTY n

1 2 3 4
NOTE: Item 10 (trailer hitch kit CCl P/N 1015445) comes standard on Carryall 1
Turf/Carryall 2, Turf/Carryall 252, and Carryall 2 Plus. Carryall 6

1 1011522 | Kit, Trailer Hitch (includes items 2 - 9) (DS, TransPorter 4, TransPorter 6, DS Golf
TUIF/CAITYAII B) ...ttt st s st s st senesenes 1 | TransPorter4

2 1011546 Ball, Trailer (with nut and WaSHEr) ............ccceuriimrueinieieeeseeie e 1 | TransPorter

3 1218 Screw, Hex-Head Cap, 5/16-18 X 1-1/4.......cccocveuereeeeeeieeeeeeee e, 2 |Turfé

4 7473 Nut, NYlon LOCK, 5/16-18 ......coiiiiiiiiie et 2

5 1624 Screw, Hex-Head Cap, 3/8-16 X 1-1/2.......uuiriieiiiiee e 1

6 357 WaShET, LOCK, B/8 ...vveeeiiiieeeeeeeeeeee ettt a e 1

7 808 WaAShET, Flat, 3/8.......coieeieiiiiii et e e e e e e e e e e e e e e e eeeaaaas 1

8 706 NUL, HEX, 3/8-16 ... et e e e 1

9 1011553 Decal, Trailer HItCh .......ccooriie e 1

10 1015445 Kit, Trailer Hitch (includes items 11 - 20) (Carryall 1) ......ccccooieiiieiniieneieee 1

11 1013483 Brace, Trailer HItCh .......coue e 2

12 1010934 Screw, Hex-Head Cap, 5/16-18 X T....ccoiciiieieieie e 4

13 1241 WaShEL, Flat, 5/16....ueeeeieeiieeeeeeeeeeeee e 4

14 7174 LAY 1] 1Y g o Yo S Y A 1 4

15 1242 NUE, HEX, 5/168-18 ... ettt e 4

16 705 Bolt, Hex-Head Cap, 3/8-16 X 1-1/4 ....ccoieieeeeee e 2

17 706 NUL, HEX, 3/8-16 ... .t 2

18 357 WaAShET, LOCK, 3/8 ...eveeiiieieie ettt a e 2

19 1011990 WaShEL, Flat, 3/8......ueeeeieeeeeeeeeeeeeeee et 2

20 1011553 Decal, Trailer HItCh ... .oceeeeeeeeeeeeeeee e 1
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07/31/04 Towing Accessories

REAR RECEIVER KITS

ITEM PART NO. DESCRIPTION QTY n

1 2 3 4
NOTE: All SVP items are considered to be nonstandard request items. Allow Carryall 2
4 to 6 weeks for delivery. Carryall 2 Plus
1 102065103 Kit, 2-Inch Rear Receiver (includes items 2 - 7) (Carryall 2, Carryall 2 Plus, Carryall 252
Carryall 272, Carryall 472, XRT 1200, XRT 1200SE, Turf 2, and Turf 272) ... 1 | Carryall272
2 102056001 Assembly, Receiver Hitch Weldment..............ccccovevveveveeeeeceeeeeeeee e 1 | Carryall 472
3 1011553 Decal, Trailer Hitch (N0t SNOWN) .........cooveveveicecieeeeeee e, 1 |Turf2
4 1010934 Screw, Hex-Head Cap, 5/16-18 X T.....ccovveueeeeeeeeeeeeeeeee et en s 6 | Turf252
5 1241 WaASHET, Flat, 5/16 .......vveeeeeeceeeceeeeeeeeeeeeeee e st n s en e 6 |Turf272
6 1242 NUL, HEX, 5/16-18 ...ttt ee e aeas e sae e eansenseens 6 | XRT900
7 7174 WESHEE, LOCK, 5/16 ....eeveeeeveeeeeeeteceeeeteceee et e e e st enesteeenesteneeteneeneane s 6 |XRT1200
XRT 1200SE
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07/31/04

Towing Accessories

FRONT RECEIVERS

ITEM PART NO. DESCRIPTION QTY

1 2 3 4
8 AM10983 | Kit, Front Receiver (includes items 9 - 12) (Carryall 294, Carryall 6, DS Golf,

DS Villager 4, Lynx, Turf/Carryall 1, Turf/Carryall 2, Turf/Carryall 252,

XRT 900, and XRT 1500) ....cccuiieeiiiiieee e eiieee e eeieee et e e e e e e enree e e 1
9 N/A Assembly, Front RECEIVET ..........uueiiiiiiiiie e 1
10 705 Screw, Hex-Head Cap, 3/8-16 X 1-1/4........ommreeeeiee e, 2
11 1011990 WaAShET, Flat, 3/8......coiiiieiiiiiiiieeeeeeeeeeeeeee et e e e e e e e e e e e e eeeeeaaaes 4
12 8754 NuUt, NYION LOCK, 3/8-16 ......oeeiieiiiiiiie ettt 2
13 102483601 Kit, Front Receiver (includes items 14 - 17) (Carryall 294 and XRT 1500) .... 1
14 102493101 Nut, Lock, M10 X 1-1/2 (DIACK) ....evveeeiiiiiiiie e 4
15 102491401 Washer, Hard (DIack) .........coooiiiiiiii e 8
16 102491301 Bolt, M10 x 1-1/2 X 100 (DIACK) ....eeevieiiiiiieeeeee e 4
17 102445901 ASSEMDIY, RECEIVET ..o 1
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07/31/04 Towing Accessories

PINTLE HITCH KITS

ITEM PART NO. DESCRIPTION QTY n

1 2 3 4
NOTE: All SVP items are considered to be nonstandard request items. Allow Carryall 2
4 to 6 weeks for delivery. Carryall 2 Plus
Carryall 252
Pintle hitches t 2-inch receiv ers. Carryall 272
1 SVP175201 Kit, Pintle/Ball Combo Hitch (includes mounting hardware)...........cc.cccoeeueeene 1 | Carryall 294
2 |SVP165701 | Kit, Pintle Hook and Tube Hitch (includes lock and mounting hardware)........ 1 :j:f" 2
Turf 252
Turf 272
XRT 900
XRT 1200
XRT 1200SE
XRT 1500
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07/31/04 Towing Accessories
WINCH KIT, UTILITY
ITEM PART NO. DESCRIPTION QTY

1 2 3 4

NOTE:Vehicles must be equipped with a receiver hitch before a winch kit

can be installed.

Rear-install con gur ations require an additional wire harness:

order wire harness CCI P/N 102232701 for Turf/Carryall 252, Turf 272,

XRT 900, and XRT 1200.

Order wire harness CCI P/N 102232702 for Carryall 472 and

XRT 1200SE.
1 102200501 Kit, Winch (includes items 2 - 22).........c.uuviiiiiiiiee e e 1
2 102231301 Lo o TR 1
3 102231401 Control, WINCh REMOE .....uuueecie i 1
4 102231501 HarNESS, WIIE ...ttt et e e e e e e e e e e eaan 1
5 102231601 Decal, Winch Cable Warning (not ShOWN)..........cccceeiieiiiieiiiiieenee e 1
6 N/A Tube, WINCh MOUNTING . ....cii it e e e 1
7 N/A Bracket, Terminal Mounting (not ShOWN) ........c.ociiiiiiii e, 1
8 N/A Pin, Hitch (NOt SHOWN) ......oiiiiii e 1
9 102232001 Assembly, 8-gauge Red Wire..........oooiiiiiiiiiiiii e 1
10 N/A Assembly, 8-gauge Red Wire (Carryall 472 and XRT 1200SE)

(Lo 1= 0T 1 ) SRR 1
11 102232101 Breaker, CirCUIL ........cooiiiiieeeeeeeeeeeee e e 1
12 N/A Clip, Hitch Pin (N0t ShOWN) ........oiiiiiiiiiieie e 1
13 102232301 Pack, Solenoid CONtrol.............ooiuiiiiiiiiiiie e 1
14 N/A Bar, Handsaver (N0t SNOWN).........coiiiiiiii e 1
15 1241 A= LT o F= Y < TR 4
16 7473 Nut, NYIon LOCK, 5/16-18 .....ooiiiiiiieie et 2
17 8233 Nut, Nylon Lock, 1/4-20 (N0t ShOWN)......c.eeiiiiiiiiiiieiie e 3
18 8248 Screw, Phillips Truss-Head, 1/4-20 x 3/4 (not Shown) .........cccccovivieeniieene 3
19 8639 Tie, Wire (N0t SNOWN) ..ccoviiie e 4
20 8915 Screw, Hex-Head Cap, 5/16-18 X 3....ccoicieieeieiiiee e 2
21 1011229 Nut, K Lock, #6-32 (NOt SNOWN).........uuiiiiiiiiiiieeeee e 2
22 1011557 Screw, Hex-Head Machine, #6-32 x 1 (not shown) .........cccccceeveveeiiiniicenes 2
102396601 Accessory Parts Manual Page 3-29
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07/31/04 Lights

HEADLIGHT KIT - 36-VOLT ELECTRIC AND 12-VOLT

GASOLINE VEHICLES
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 101712603 | Kit, Headlight (includes items 2 - 23) .......cccooiiiiiiiiieee e 1
2 8990 QLT AT A 4
3 101988001 Assembly, Headlight, Driver-Side (includes items 5 - 13) .....ccccocoviiiienenne 1
4 101988002 Assembly, Headlight, Passenger-Side (includes items 5 - 12 and 14) ....... 1
5 101988101 Bulb, HaloGEN ... 1
6 101988201 Lens, Headlight .........oooiiiiiiiee e 1
7 1017064 Bracket, MOUNTING ....ceeeiiiiiiiiiie e 2
8 7893 NUt, HEX, #10-32 ...ttt e e e e 2
9 1013461 Screw, Hi-LO, #10-16 ....oooiiiiiiiiiiiiiiiiee et 2
10 1017065 Retainer, Headlight ... 1
11 1017062 Assembly, TUrN SigNal LENS .....cooiiiiiiiiieiiee e 2
12 101987901 Harness, Headlight Wire ... 1
13 1016880 Bezel, Headlight, Driver-Side ........ccccoccuiiieiiiiiiie e 1
14 1016879 Bezel, Headlight, Passenger-Side .........cccccovcvieeeiiicieee e 1
15 4034 Switch, Light (includes item 16) .........coocieiiiiiiiie e 1
16 1013857 Knob, Light SWItCh ......cooiiiiiii e 1
17 1017721 Diode, Headlight (gasoline vehicles only) .........cccoooeiiiiiiieiiieeee e, 1
18 1010909 Screw, Machine-Head, #10-32 x 1-1/4 (gasoline vehicles only) ................ 1
19 183 Washer, Flat, #10 (gasoline vehicles only) .........ccccoceiiiiniiiniienieeee, 1
20 1016 Washer, Lock, #10 (gasoline vehicles only) ..., 1
21 7893 Nut, Hex, #10-32 (gasoline vehicles only) ........ccccovrieiiiiniiene e 1
22 1016858 Harness, Wire (S€e page 4-5) ......coociiiiiiiiiiiei e 1
102396601 Accessory Parts Manual Page 4-3
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07/31/04 Lights

WIRING, HEADLIGHT KIT - 36-VOLT ELECTRIC
AND 12-VOLT GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY n

1 2 3 4
NOTE: Wire harness is included with Headlight Kit (101712603) shown Carryall 1
on page 4-3. Carryall 2
Carryall 2 Plus
22 1016858 Wire Harness (includes item 23) .......coevveeiiiiiiiciiiiieeee e 1 | DS Golf
23 8106 FUSE, 20-AMP e 1 | Turf1

DS Villager 4
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07/31/04 Lights

BASIC LIGHT KIT, FRONT BODY - 36-VOLT AND 48-VOLT
ELECTRIC AND 12-VOLT GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY n
1.2 3 4
NOTE: A voltage limiter must be installed on 48-volt electric vehicles DS Golf
before the basic light kit can be installed. DS Villager 4
1 AM10101 Kit, Basic Light (with standard headlights) (includes items 3 - 20 and
P24 B USSR 1
2 AM10102 | Kit, Basic Light (with small headlights) (includes item 3 - 8 and 21 - 41) ....... 1
3 1017721 Diode, Headlight (gasoline vehicles only) .........cccoooiieiiiiiiieiiiieeee e 1
4 1010909 Screw, Machine-Head, #10-32 x 1-1/4 (gasoline vehicles only) ................ 1
5 1016 Washer, Lock, #10 (gasoline vehicles only) ........cccocoviiiniiiiniieniiee e, 1
6 7893 Nut, Hex, #10-32 (gasoline vehicles only) .........cccoiiiiiiii e 1
7 183 Washer, Flat, #10 (gasoline vehicles only) ........ccccccceiiiiieiiiiiieeec e, 1
8 8990 THE, WK ettt e e e e et e e e e e e et e e e e e rabaeas 8
9 101988001 Assembly, Headlight, Driver-Side (includes items 11 -19) .......cccccoeeeneee. 1
10 101988002 Assembly, Headlight, Passenger-Side (includes items 11 - 18 and 20) ..... 1
11 101987901 Harness, Headlight Wire ... 1
12 101988101 [ST01 ] o =1 Yo 1= o PR 1
13 101988201 Lens, Headlight .........oooiiiiiiiie e 1
14 1017064 Bracket, MOUNTING .....ueeieiieiiiiee e 2
15 7893 NUt, HEX, #10-32 ...t e et e e 2
16 1013461 Screw, Hi-LO, #10-16 ....oooiiiiiiiiiieiiiiiee e 2
17 1017065 Retainer, Headlight ... 1
18 1017062 Assembly, TUrN SigNal LENS ......ooiciiiiiiieieee e 1
19 1016880 Bezel, Headlight, Driver-Side ........ccccoociiiieiiiiiiiiiieee e 1
20 1016879 Bezel, Headlight, Passenger-Side ........cccccvviiiiiieiicieiee e 1
21 AM10096 Assembly, Headlight, Driver-Side (small) (includes item 23 - 24) .............. 1
22 AM10097 Assembly, Headlight, Passenger-Side (small) (includes items 23 - 25) ..... 1
23 AM10091 Bulb, Headlight (N0t ShOWN) ..coouviiiiii e, 1
24 1014176 Assembly, Bezel and Re ector, Driver-Side .........ccccceevvieeeeiicieee e, 1
25 1014177 Assembly, Bezel and Re ector, Passenger-Side .......ccccccveeviiieeeeennnen. 1
26 1011498 Screw, Maching, #8-32 X 1/2 ....uuuucieeeieee e 2
27 1011610 LA T g1 g e Yo S S 2
28 1011571 NUL, HEX, #8-32 . 2
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07/31/04

BASIC LIGHT KIT, REAR BODY - 36-VOLT AND 48-VOLT
ELECTRIC AND 12-VOLT GASOLINE VEHICLES

Lights

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
29 4034 Switch, Light (includes item 30) ........ccciiiiiiiiiie e 1
30 1013857 Knob, Light SWItCh........ccooiiiiiii e 1
31 1017035 Assembly, Taillight (includes items 32 - 35) ......ccceiiiiiiiiiiee e 2
32 N/A Base, Taillight ... 1
33 1011582 BUID et neeas 1
34 1017699 Kit, HArAWAE .......ooiieiiiiee e 1
35 1011843 =T PP PR P TRPPRP 1
36 1011497 Bezel, Taillight ... 2
37 CCX5958 STt (=T LU o] 4
38 1011557 Screw, Hex-Head Maching, #6-32 X 1 ...cccooeeieiiiiiiiiiieeeeeeeeeeeeeeeeae 4
39 7591 WaAShEr, FIat, #6 .....ccoooeeeeeeieeeeeeee et e 4
40 1011558 NUL, HEX, #6 .ot 6
41 AM10099 Harness, Wire (see page 4-11) ..ot 1
102396601 Accessory Parts Manual Page 4-9
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07/31/04 Lights

WIRING, BASIC LIGHT KIT - 36-VOLT AND 48-VOLT
ELECTRIC AND 12-VOLT GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY

1.2 3 4
NOTE: Wire harness is included with Basic Light Kit (AM10101 and
AM10102) beginning on page 4-7.

41 AM10099 HarNESS, WG ..o e e e e e e e e e eaan

DS Golf
DS Villager 4
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07/31/04

Lights

STANDARD LIGHTING PACKAGE, FRONT BODY - 36-
VOLT ELECTRIC AND 12-VOLT GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY

1.2 3 4
1 101705503 | Lighting Package, Standard (DS, Carryall 1, Turf 1, and DS Villager 4

vehicles) (includes items 3 - 70) ..coooueiiiiiiiiieeie e 1
2 101705603 Lighting Package, Standard (Carryall 2, Carryall 2 Plus, Carryall 252,

Carryall 6, Turf 2, Turf 252, and XRT 900 vehicles) (includes items 3 - 70) ... 1
3 8990 THE, WIIE et e e st e e st e e e s nneeee s 4
4 1016356 BIOCK, TEIMINGAL......ccciiiiiteeeeeeeece et e e e e eea e e e eeees 1
5 1013357 Rivet, Aluminum POp, 5/32.......ccccuiiieiiciiee ettt 2
6 4029 Assembly, Horn (includes items 7 - 9) ....ocvvieiiiiiiiiie e 1
7 7820 Washer, Internal TOOth, 5/16 ......cccoooeiiiiieiiieeeeeeeeeee e 1
8 101955101 NUE, HEX, IMB X T oottt 1
9 1011825 (2] = o (=] O (o] o o N 1
10 304 Bolt, Hex-Head, 1/4-20 X 1 ...ooiiieiie e e 2
11 332 WaASKET, Flat, 1/4 ...t e e e e e e e e eeaaaas 2
12 8233 Nut, NYION LOCK, 1/4-20 .....eeiiiiiiiiee et 2
13 101988001 Assembly, Headlight, Driver-Side (includes items 15 - 23) ........cccccceennen. 1
14 101988002 Assembly, Headlight, Passenger-Side (includes items 15 - 22 and 24) ..... 1
15 101987901 Harness, Headlight Wire .........oooiiiiiii e 1
16 101988101 Bulb, Halogen ... 1
17 101988201 Lens, Headlight ... 1
18 1017064 Bracket, MOUNTING ....ceeeiiiiiiieiii e 2
19 7893 NUE, HEX, #10-32 ..ottt 2
20 1013461 Screw, Hi-LO, #10-16 ...coouiieiiie e 2
21 1017065 Retainer, Headlight ...........coooiiiiiiii s 1
22 1017062 Assembly, TUrn SigNal LeNS .......ccceiiiiiiiiiie e 1
23 1016880 Bezel, Headlight, Driver-Side .........ccccccovviieiiiiiiie e 1
24 1016879 Bezel, Headlight, Passenger-Side ........cccccoviiiiiiiiiiiiee e 1
25 1017721 Diode, Headlight (gasoline vehicles only) .........ccccoveiiiiiiiiinie e 1
26 1010909 Screw, Machine-Head, #10-32 x 1-1/4 (gasoline vehicles only) ................ 1
27 1016 Washer, Lock, #10 (gasoline vehicles only) .......ccccccviiieiiiiiieeee e, 1
28 7893 Nut, Hex, #10-32 (gasoline vehicles only) ........ccccoveiininiiie e 1
29 183 Washer, Flat, #10 (gasoline vehicles only).........ccccceviiiiiiiiiniieeeeee, 1
30 102199001 Relay, Brake Light, 12-VOIt ........ccuoeiiiii e 1
31 1017853 Bolt, Hex-Head Maching, 6-32 X 3/4 .......coeeeeeieieiiiiieeieeeeeeeeeeeeeee 2
32 7591 A4 = T a1 g = | 2
33 1011229 NUt, HEX LOCK, B-32 ...ooiiiiiiiiie et 2
34 101914401 Assembly, VOItage SUPPIESSOX .....ccueiiiiiiiiiiie ettt 1

*NOTE: Carryall 6, Turf 2, Turf 252, and XRT 900 vehicles come with

headlights standard. To install complete lighting package, existing headlights

will need to be removed.
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07/31/04 Lights

STANDARD LIGHTING PACKAGE, CONTROLS -
36-VOLT ELECTRIC AND 12-VOLT

ITEM PART NO. DESCRIPTION QTY n

1.2 3 4

35 4034 Switch, Light (includes item 36) .........coocciieeiiiiiiie e 1 | Carryall1
36 1013857 Knob, Light SWItCh........ccooiiiiiii e 1 | Carryall2
37 1011439 R (o] TR I o T R 2 | Carryall 2 Plus
38 1011557 Screw, Hex-Head Machine, #6-32 X 1......cccceoviiiire e 4 | Carryall 252*
39 101932201 NUt, NYION LOCK, #6-32 ....coiiiiiiiiiiiieeeieee e 4 | DS Golf

40 101957101 Bracket, Brake Light SWItCh ..........eeiiiiii e 1 | Turfrd

41 1011280 NUL, LOCK, 5/168-18.....eeeeeeeiiiiiee ettt e et e e nee e e 1 |Turf2*

42 101969701 BULION, HOIN..eeee e 1 | Turf252*
43 1241 Washer, Flat, 5/16-18 .....ccoooiie e 1 | DSVillager 4
44 7473 Nut, NYIon LOCK, 5/16-18 .....ooiiiiieiiie et 1 | XRT900*

*NOTE: Turf 2, Turf 252, and XRT 900 vehicles come with headlights
standard. To install complete lighting package, existing headlights
will need to be removed.
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07/31/04 Lights

STANDARD LIGHTING PACKAGE, REAR BODY -
36-VOLT ELECTRIC AND 12-VOLT GASOLINE

ITEM PART NO. DESCRIPTION QTY n

12 3 4
45 1017035 Assembly, Taillight (includes items 46 - 49) ........cooceiiiiiiiiiiiee e, 2 |Carryall1
46 N/A Base, Taillight ......coo e 1 | Carryall2
47 1011582 BUID e 1 | Carryall2 Plus
48 1017699 Kit, HArAWAIE .....ooiiiiiiiee e 1 | Carryall 252~
49 1011843 0= T SRR 1 | DS Golf

50 1011497 Bezel, TAIllight .....cooieie e 2 | Turf1

51 1011498 Screw, Machine, #8-32 x 1/2 (Carryall, Turf, and XRT vehicles only) ......... 4 | Turf2*

52 1011610 Washer, Lock, #8 (Carryall, Turf, and XRT vehicles only) ........ccccccoerrnneen. 4 | Turf252*
53 1011571 Nut, Hex, #8-32 (Carryall, Turf, and XRT vehicles only) .......cccccecererrnnnen 4 | DSVillager 4
54 CCX5958 Screw, Tu ok (DS Golf and Villager vehicles only) .........cccccoviiiiiniiiinenns 4 | XRT 900 *
55 1011557 Screw, Hex-Head Machine, #6-32 X 1 .....cccooviiiiiiiei e 4

56 7591 WaSheEr, FIAt, #6 .........oieeeieeeeeee e e e e e eaa e 4

57 1011558 NUE, HEX, #B ettt et 6

58 1015741 Block, Fuse (36-volt electric vehicles only) .......cccoooiiiiiiiiiieeee 1

59 1016423 Fuse, 20-Amp (36-volt electric vehicles only) .......cccccveviiiiiiiiiieee e, 3

60 1016363 Cover, Fuse Block (36-volt electric vehicles only) ..........cccocevieeeiiinninieens 1

61 1016366 Screw, Round-Head, #10-24 x 3 (36-volt electric vehicles only) ................ 2

62 1016 Washer, Lock, #10 (36-volt electric vehicles only) ......ccccccevviiieeeiiiineennn. 2

63 1016631 Nut, Push (36-volt electric vehicles only) ... 2

64 183 Washer, Flat, #10 (36-volt electric vehicles only) .........cccccviiiieiiiniienn. 4

65 1017 Nut, Hex, #10-24 (36-volt electric vehicles only) ........ccccovviieeiiiiieeeeee, 2

66 1012438 Nut, Nylon Lock, #10-24 (36-volt electric vehicles only) .........ccccccevieeennee 2

67 101987801 Harness, Lighting (see page 4-19) ....oocuiieiiiiiiiiiie e 1

*NOTE: Turf 2, Turf 252, and XRT 900 vehicles come with headlights
standard. To install complete lighting package, existing headlights
will need to be removed.
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07/31/04 Lights
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07/31/04 Lights

WIRING, STANDARD LIGHTING PACKAGE - 36-VOLT
ELECTRIC AND 12-VOLT GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY n

1 2 3 4
NOTE: Lighting harness is included with Standard Lighting Packages Carryall 1
beginning on page 4-13. Carryall 2
Carryall 2 Plus
67 101987801 Lighting Harness, Standard (for vehicles with serial numbers 9801 Carryall 252
=Yg Lo e | (== (=1 o PP PURRPTPRP 1 | bsGor
68 1016367 Wire Assembly, #10 Black (gasoline vehicles only) ..........ccccecieeiiiineennn. 1 | qurfd
69 1016364 Wire Assembly, #10 Black (electric vehicles only) ..........ccooeeceiiiiicnnnnnnnnn. 1 | quri2
70 N/A Wire Assembly, #16 Black (gasoline vehicles only) ..........ccccoviieiiiiinnennn. 1 | Turf2s52
DS Villager 4
XRT 900

*NOTE: Turf 2, Turf 252, and XRT 900 vehicles come with headlights
standard. To install complete lighting package, existing headlights
will need to be removed.
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07/31/04 Lights
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07/31/04 Lights

TURN SIGNAL CONVERSION KIT - 36-VOLT ELECTRIC
AND 12-VOLT GASOLINE VEHICLES WITH LIGHTS

ITEM PART NO. DESCRIPTION QTY n

1 2 3 4
NOTE: To install this kit, vehicle must be equipped with a standard lighting Carryall 1
package. Carryall 2
Carryall 2 Plus
1 SVP176902 | Kit, Turn Signal Conversion (Turf/CA 272, Carryall 472 and Carryall 252
XRT 1200/1200SE vehicles only) (includes horn and item 2)............ccc......... 1 | Carryall 272
2 101707402 | Kit, Turn Signal Conversion (all vehicles except those listed in item 1) Carryall 472
(INCIUAES HEMS 3 = 13) w..euieiercieceeieceece ettt 1 |Camale
3 1011590 |  Sub-Assembly, Turn Signal (includes items 4 and 5) .......ccoccccccerrrsssreeren 1 |Pscel
4 1017489 Unit, FIaSher (tre@-prong) ...............cerreeeeessssseeeesseeereessssssssssseesssseeeees g | Trensporterd
5 N/A BASE, MOUNL .....eeoerienceriecisceces ettt 1 | TransPorter®
6 1017724 RIVEL, PIASHC <....vvveeeeeeeeeeseeeeeeeeeeeseeeeeeeeseeeeeeeseeeesesees s seeesseeeeeeees e 1|
7 8104 |  Screw, Round-Head Machine, #10-32 X 3/4 .......ccccccccccrsuniverrersssssseeeen 1|
8 183 WaSher, FIat, #10 ...oovoueeeieeeeeeeeeeeeeeeeeeeeteeeeetes e tesstete e steseeesteseeeseeseeeeeenens p | TurT2%2
9 1016 WASHET, LOCK, #10 vvvrrveeoeeeeeeeeeeeeeeeeseeeeessseeesseesessesesseseessseeessesesseeseseeeeees T il
10 7893 NUE, HEX, #10-32 1. ee s eseeeeeeeseeeee e o |Tue
11 1011492 Cover, Steering ColUMN WIrE ...........ocoeuuiurieeeeereeseeeesseeessseeseseeesseseeees 1 | PSVilegers
12 1017075 Assembly, Turn Signal Harness (includes item 13) ........c..ccccoeviiiiininene. o | VWagere
13 1011583 BUID, TUPN SIGNAI .o ese e 1 | Vieoers
XRT 900
XRT 1200
XRT 1200SE

NOTE: All SVP items are considered to be nonstandard request items.
Allow 4 to 6 weeks for delivery.

102396601 Accessory Parts Manual Page 4-21



07/31/04 Lights
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07/31/04

WIRING, TURN SIGNAL CONVERSION KIT - 36-VOLT
ELECTRIC AND 12-V GASOLINE VEHICLES WITH LIGHTS

Lights

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
NOTE: All wires that connect the turn signal conversion kit are part
of the standard lighting harness (101987801), which is included with
the Standard Lighting Packages beginning on page 4-13.
102396601 Accessory Parts Manual Page 4-23
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07/31/04 Lights
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07/31/04 Lights

HEADLIGHT KIT, FRONT BODY -
48-VOLT ELECTRIC VEHICLES

ITEM PART NO. DESCRIPTION QTY n

12 3 4
1 101828003 | Kit, Headlight (includes items 2 - 23) ......ccccoiiiiiiiiiieieee e 1 | Carryall1

2 8990 LI LT A= RER 4 | Carryall 2

3 101988001 Assembly, Headlight, Driver-Side (includes items 5 - 13) .....ccccocoviiiienenne 1 | DS Golf

4 101988002 Assembly, Headlight, Passenger-Side (includes items 5 - 12 and 14) ....... 1 | Turf1

5 101987901 Harness, Headlight Wire ..o 1 | DSVillager 4
6 101988101 BUID, HalOGEN ... e 1

7 101988201 Lens, Headlight ... 1

8 1017064 Bracket, MOUNTING .....cooiiiiiiiii e e 2

9 7893 NUt, HEX, #10-32 ...t 2

10 1013461 Screw, Hi-Lo, #10-16 X 7/16 ....ooiiiiiiiiie e 2

11 1017065 Retainer, Headlight ...........oooiiiiiiie e 1

12 1017062 Assembly, TUrn Signal LENS ......cooi i 1

13 1016880 Bezel, Headlight, Driver-Side ..........ccccoviiiiiiin i 1

14 1016879 Bezel, Headlight, Passenger-Side .........ccccocviiiiienin e, 1

15 4034 Switch, Light (includes item 16) .........coooviiiiiiiiie e 1

16 1013857 Knob, Light SWItCh .......cc.eiiiiiiie e 1

102396601 Accessory Parts Manual Page 4-25



07/31/04 Lights
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07/31/04

HEADLIGHT KIT, REAR BODY -
48-VOLT ELECTRIC VEHICLES

Lights

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
17 101810801 Kit, Voltage Limiter (includes items 18 - 21) ......cccciiiiiiiiiiin e 1
18 101962601 GASKEL e 1
19 101835601 Nut, Flanged LOCK, 1/4-20 ......cccceiiiiieiiie et 2
20 1016356 BloCK, TEIMINQAL .....cceeeeiiiieeeeee e e 1
21 1013357 RIVEE, POP, 5/32 ..ot 2
22 101828101 Harness, Wire (S€€ Page 4-29) ......couiiiiieeieiiiiiee et 1
102396601 Accessory Parts Manual

Page 4-27
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Carryall 2
DS Golf

Turf 1

DS Villager 4



07/31/04 Lights
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07/31/04 Lights

WIRING, HEADLIGHT KIT - 48-VOLT

ELECTRIC VEHICLES
ITEM PART NO. DESCRIPTION QTY n
1.2 3 4
NOTE: Wire harness is included with Headlight Kit beginning Carryall 1
on page 4-25. Carryall 2
DS Golf
22 101828101 Wire Harness (includes item 23) .......coevveeiiiiiiiciiiiieeee e 1 | Turf1
23 8106 FUSE, 20-AMP e 1 DS Villager 4
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07/31/04 Lights
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07/31/04 Lights
ITEM PART NO. DESCRIPTION QTY n

1.2 3 4

1 101814001 Lighting Package, Standard (DS Golf and DS Villager 4 vehicles) Carryall 1
(INClUAES IHEMS 4 - B9) .. 1 | carryall 2

2 101814011 Lighting Package, Standard (Carryall 1 and Turf 1 vehicles) DS Golf
(INCIUAES IHEMS 4 = BY) ...ttt ee et n et 1| Turf?

3 101814019 | Lighting Package, Standard (Carryall 2 and Turf 2 vehicles) ;usrf\,?"agem
(includes items 4 - 68 aNd 70) ....coevveeeeieiicicieeee e 1

4 8990 THE, WK et e e e e e e e e e e et e e e e e eabaens 4

5 1016356 2] [o Yo (O 1= 1 ][ =R 1

6 1013357 Rivet, Aluminum POp, 5/32 ......ccoo i 2

7 4029 Assembly, Horn (includes items 8 - 10) ....oceeviiiiiiiiiiiiiei e 1

8 7820 Washer, Internal TOOth, 5/16 ......cooooiiiiiiiiiiieeeeeeeeeeee e 1

9 1012528 NUL, M8 X B2 MIM it s e e 1

10 1011825 Bracket, HOMN ... 1

11 304 Bolt, Hex-Head, 1/4-20 X 1 .....oooveeeeeeeeeeee et 2

12 332 LA T T g = R 2

13 8233 Nut, NYION LOCK, 1/4-20 .....oiiiiiiiiiiee et 2

14 101988001 Assembly, Headlight, Driver-Side (includes items 16 - 24) .........c.cccceenneee. 1

15 101988002 Assembly, Headlight, Passenger-Side (includes items 16 - 23 and 25)...... 1

16 101987901 HarNESS, WIlB.....e e e 1

17 101988101 BUIb, HalOGEN ... 1

18 101988201 Lens, Headlight ..........ooiiiiiiiiee e 1

19 1017064 Bracket, MOUNTING ......ueeiiiiiiiieie e 2

20 7893 NUt, HEX, #10-32 ...t e et e e e 2

21 1013461 Screw, Hi-LO, #10-16 .....ooeiiiiiiiie e 2

22 1017065 Retainer, Headlight............cooii e 1

23 1017062 Assembly, TUrN SigNal LENS ......cooiiiiiiiieiiiee e 1

24 1016880 Bezel, Headlight, Driver-Side ..........cooociiiiiiiiiiieii e 1

25 1016879 Bezel, Headlight, Passenger-Side........ccccccevvciiiieeiiiiiiiee e 1

26 101828601 Relay, Brake Light, 48-VOIt ... 1

27 1017853 Bolt, Hex-Head Machine, 6-32 X 3/4 ........oooouuiieieiieeee e 2

28 7591 WaASHhEr, FIAt ..o e 2

29 1011229 NUt, HEX LOCK, B-32 ...ooieieiiiie ettt et e e e 2

30 101914401 Assembly, Voltage SUPPIESSOr ......cueiiiiiiiiiiiee e 1
*NOTE: Turf 2 vehicles come with headlights standard. To install complete
lighting package, headlights will need to be removed.
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07/31/04 Lights
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07/31/04 Lights

STANDARD LIGHTING PACKAGE, CONTROLS -
48-VOLT ELECTRIC VEHICLES

ITEM PART NO. DESCRIPTION QTY n

1.2 3 4
31 4034 Switch, Light (includes item 32) .........coovciiee i 1 | Carryall1
32 1013857 Knob, Light SWItCh .......ccoiiiiiii e 1 | Carryall2
33 1011439 SWItCh, LimMit e 2 | DS Golf

34 1011557 Screw, Hex-Head Machine, #6-32 X 1 ....ccceeiiiiiiiee e 4 | Turfi

35 101932201 NUt, NYION LOCK, #6-32 ....ooiiieieiiiiiieiieiee e 4 | Turf2:

36 101957101 Bracket, Brake Light SWItCh .........eeoiiiii e 1 | DSVillager 4
37 1011280 NUL, LOCK, 5/168-18 ....eeeiieeiiiiiie ettt et nree e e e 1

38 101969701 BULION, HOIN e 1

39 1241 Washer, Flat, 5/16-18 ........oooiiiiiiiie e 1

40 7473 Nut, NYIon LOCK, 5/16-18 .....ooiiiiieiiie et 1

*NOTE: Turf 2 vehicles come with headlights standard. To install complete
lighting package, headlights will need to be removed.
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07/31/04 Lghts
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07/31/04 Lights

STANDARD LIGHTING PACKAGE, REAR BODY -
48-VOLT ELECTRIC VEHICLES

ITEM PART NO. DESCRIPTION QTY n
12 3 4
41 101810801 Limiter, Voltage (includes items 42 - 45) .........ccovoeiiiiiiiniiie e 1 | Carryall1
42 1016356 BIOCK, TermMinal ...t 1 | Carryall2
43 1013357 RIVEL, POP, 5/32 ...t s 2 | DS Golf
44 101962601 GASKEE ... A/R | Turf1
45 101835601 Nut, Flanged LOCK, 1/4-20 ......ccoiiiiiiieee et 2 |Turf2
46 1015741 BIOCK, FUSE ..o 1 | DSVillager 4
47 1016423 FUSE, 20-AIMP ..ttt 3
48 1016363 CoVer, FUSE BIOCK .......cviieiie ettt 1
49 1016366 Screw, Round-Head, #10-24 X 3.....ccociiiiieeeiee e 2
50 1016 Washer, LOCK, #10 ....oooiiiiiieiieiieee e 2
51 1016631 NUE, PUSH e 2
52 183 Washer, Flat, #10 .. ... e e e e e e 4
53 1017 NUE, HEX, #10-24 ...ttt st 2
54 1012438 Nut, NYlon LOCK, #10-24 .....ooiiiiiiieee e 2
55 1017035 Assembly, Taillight (includes items 56 - 59)........ccceeeviiiiiiiiiiiiiiiee e 2
56 N/A Base, Taillight ... 1
57 1011582 BUID < neeas 1
58 1017699 LG T P T (0 1 T7= (YRS 1
59 1011843 =T SRR UU SRS PPRPI 1
60 1011557 Screw, Hex-Head Machine, #6-32 X 1.......cccccceciere e 4
61 7591 WaSher, FIat, #6 .........niieeieeee e e e e e e e 4
62 1011558 NUE, HEX, #6 ..t 4
63 1011498 Screw, Machine, #8-32 x 1/2 (Carryall and Turf vehicles only) ................... 4
64 1011610 Washer, Lock, #8 (Carryall and Turf vehicles only) ........cccccovviieeniiiineennn. 4
65 1011571 Nut, Hex, #8-32 (Carryall and Turf vehicles only) .........cccccoviiiniiiiiieenne 4
66 CCX5958 Screw, Tu ok (DS Golf and Villager 4 vehicles only) (not shown) ............. 4
67 1011497 Bezel, TAIllight .....cooieie e 1
68 102273101 Assembly, Diode (N0t SNOWN) .....ccouiiiiiiiiiie e 1
69 101987801 Harness, Wire (S€€ Page 4-37) ....ueeeii it 1
70 101989701 Harness, Wire (S€€ Page 4-37) ...uueeiiiiiiieee e 1
*NOTE: Turf 2 vehicles come with headlights standard. To install complete
lighting package, headlights will need to be removed.
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07/31/04
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07/31/04 Lights

WIRING, STANDARD LIGHTING PACKAGE -
48-VOLT ELECTRIC VEHICLES

ITEM PART NO. DESCRIPTION QTY n

1 2 3 4
NOTE: Wire harness is included with the Standard Lighting Package Carryall 1
beginning on page 4-31. Carryall 2
DS Golf
69 | 101987801 Harness, Wire — Standard Lighting (Carryall 1, DS Golf, Turf
Turf 1, and Villager 4 VENICIES) .........cveveeeeeeeeeeeeeeeeeee e 1 | T2
70 | 101989701 Harness, Wire — Standard Lighting (Carryall 2 and Turf 2 vehicles) ........... 1 | DSVillager4

*NOTE: Turf 2 vehicles come with headlights standard. To install complete
lighting package, headlights will need to be removed.
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07/31/04 Lights
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07/31/04 Lights
TURN SIGNAL CONVERSION KIT - 48-VOLT
ELECTRIC VEHICLES WITH STANDARD LIGHTING
ITEM PART NO. DESCRIPTION QTY n
1.2 3 4
To install this kit, vehicle must be equipped with a standard Carryall 1
lighting package. Carryall 2
1 101707402 | Kit, Turn Signal Conversion (includes items 2 - 12) .....cccoociiiiiiiiiiiie e, 1 |Camalle
2 1011590 Sub-Assembly, Turn Signal (includes items 3 and 4) «......oovrvvererveerereene. 1 | DS Gl
3 1017489 Unit, Flasher (tNree-prong) ..........cceveeereeeeeeeeeeeeeseseeseseesessesessesesssesnenes 1 | TransPorterd
4 N/A Base, MOUNL ... 1 | TransPorter®
5 1017724 RIVEE, PIASTIC ...evvvveeoooeeeeeeeeeese oo eeeeeeee e 1|
6 8104 Screw, Round-Head Maching, #10-32 X 3/4 .......o...coovveeromeeeeeereeeseren. 1 |2
7 183 WASNET, FIat, #10 ...ovooooooeeoeeeeeeeeeeeeeeeeee e eeeeee e seeeee e p | DSVillagerd
8 1016 WASHET, LOCK, #10 ovvvoeoooeeeeeeeeeeeee oo 1 | Vilagere
9 7893 NUL, HEX, #10-32 ... p |Vilagers
10 1011492 Cover, Steering ColumMN Wi .........ooiiiiiiiiiieeiie e 1
11 1017075 Assembly, Turn Signal Harness (includes item 12) ......cccccooviiiieeiiiiiiennnnne 2
12 1011583 Bulb, TUIN SigNal .....ooeeiiiiiiiiee e e e 1
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07/31/04
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07/31/04

WIRING, TURN SIGNAL CONVERSION KIT - 48-VOLT
VEHICLES WITH LIGHTS

Lights

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
NOTE: All wires that connect the turn signal are part of the standard
lighting harness (101987801 or 101987901), which is included with
the Standard Lighting Packages beginning on page 4-31.
102396601 Accessory Parts Manual Page 4-41
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07/31/04 Lights

BLACK WIRE FROM WIRE HARNESS
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07/31/04 Lights

TAILLIGHT KIT

ITEM PART NO. DESCRIPTION QTY n

12 3 4

1 102185201 Kit, Taillight (includes items 2 - 9) ....c.ueiiiiii e 1 | Carryall 272
2 1017035 Assembly, Taillight (includes items 3 - 6) ....c.eeeviiiiiiiiiiiee e, 2 | Carryall 204
3 N/A Base, Taillight ......coo e 1 | Carryall 472
4 1011582 BUID e e 1 | Turf272

5 1017699 Kit, HArAWAIE ......ooiiiiiieee et 1 | XRT 1200
6 1011843 LIS it 1 | XRT 1200SE
7 1011557 Screw, Hex-Head Maching, 6-32 X 1 ....cccooveieiiiiiiiiiiieeeeeeeeeeeeeeeee 8 | XRT 1500

8 7591 WaAShEr, FIat, #6 .....ccooeieeeeei e e e e s 8

9 1011558 NUL, HEX, #B .o 16
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07/31/04 Lights

TYPICAL 2 PLACES

TYPICAL 2 PLACES

Page 4-44 Accessory Parts Manual 102396601



07/31/04 Lights

LIGHT BAR
ITEM PART NO. DESCRIPTION QTY n
1.2 3 4
1 102054501 Assembly, Light Bar (includes items 2 - 13) .....ccccoiiiiiiiiiiiiiiee e 1 | Carryall 252
2 102077901 2 7= L IR T ] o | SRR 1 | Carryall 272
3 102078001 Light, Light Bar (includes item 4) .........ocoeiiiiiie e 2 | Turf252
4 AM10015 Bulb, Light Bar (N0t ShOWN) ...cccuviiiiiiiiie e 2 |Turf272
5 102077801 Bracket, Light MOUNTING ......oiiiiiiiii e 2 | XRT 900
6 102077601 Brace, Light Bar .......c.coooiiiiiie e 2 | XRT 1200
7 102077701 Bracket, Brace MoOUNTING .......oooiiiiiiiiieieiee e 2
8 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ....coccciiieiiciee e 8
9 1241 Washer, Flat, 5/16 .....oocviiieiiiee e e 12
10 7473 Nut, Nylon LOCK, 5/16-18 ......coiiiiiiiiiiiiiiee e 8
11 102159601 Switch, Light Bar (Not ShOWN) ......eoiiiiiiee e 1
12 102155701 Wire Harness, Light Bar (N0t ShOWN) ........occviiiiiiiiiii e, 1
13 8990 Wrap, Tie (N0t SNOWN) ....coiiiiiiiei e s 4
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07/31/04
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07/31/04 Lights

POST-MOUNTED SAFETY STROBE LIGHT -
48-VOLT ELECTRIC VEHICLES

ITEM PART NO. DESCRIPTION QTY n

1.2 3 4
1 101814601 Kit, Post-Mounted Strobe Light (includes items 2 - 15) ........ccceviieiiiiiiiiieee 1 | Carryall1

2 1015156 Light, Strobe (includes items 3 - 5) .....cooeiiiiiiiiie e 1 | Carryall2

3 1015526 Bulb, Strobe Light .......cooiie e 1 | Carryall6

4 183 Washer, Flat, #10 ..o 2 | TransPorter 4
5 7893 NUt, HEX, #10-32 ...ttt e e e e 2 | TransPorter 6
6 1015157 [ P LT 7Y SRR 1

7 1015160 WEIAMENT, POIE ... e 1

8 1015187 SWItCh ASSEMDIY ..o 1

9 1015172 Wire Harness (includes items 10 and 11) ......cccccvieieereeee e, 1

10 7861 (€T 0 01001 SRR 1

11 1011777 FUSE, B-AMP e 1

12 N/A Wire Assembly, #18 Red ... 1

13 1013509 Screw, Hex-Head, 1/4-20 X 3/4 ......ooeeiieeeee et 2

14 332 Washer, Flat, 1/4 ... e 4

15 8233 NUL, HEX, 1/4-20 ... e s 2
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07/31/04 Lights
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07/31/04 Lights

POST-MOUNTED SAFETY STROBE LIGHT -
12-VOLT GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY n

1.2 3 4
1 1015765 | Kit, Post-Mounted Strobe Light (includes items 2 - 17) .....occoceiviiiiiiiiiiieene 1 | Carryall1

2 1015156 Light, Strobe (includes items 3 - 5) .....cooeiiiiiiiiie e 1 | Carryall2

3 1015526 Bulb, Strobe Light .......cooiie e 1 | Carryall 2 Plus
4 183 Washer, Flat, #10 ..o 2 | Carryall 252
5 7893 NUt, HEX, #10-32 ... e e e eaaaeens 2 | Carryall 6

6 1015157 [ P LT 7Y SRR 1 | TransPorter 4
7 1015160 WeldMENt, POIE ... 1 | TransPorter 6
8 1015187 SWItCh ASSEMDIY ..o 1 | XRT 900

9 1015172 Wire Harness (includes items 10 and 11) ......cccccvieieereeee e, 1

10 7861 (€T 0 01001 SRR 1

11 1011777 FUSE, B-AMP e 1

12 N/A Wire Assembly, #16 Yellow (Carryall 1, 2, and 2 PIuS) ......ccccoceeeeeinineenn. 1

13 N/A Wire Assembly, #18 Red (Carryall B) .........cccooiieeiiiiiinieieiee e 1

14 1013509 Screw, Hex-Head, 1/4-20 X 3/4 ..o 2

15 332 ATk T T g = R 4

16 8233 NUL, HEX, 1/4-20 ...ttt e e e e e e e 2

17 1015162 Terminal, Double Male .......ccooovuuuiiiiieeee e 1
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07/31/04 Lights
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07/31/04 Lights

REAR-FACING FLOOD LIGHT

ITEM PART NO. DESCRIPTION QTY n

1 2 3 4
Vehicles must be equipped with a canopy. Allvehicles with
a canopy top
1 AM10685 Light, Rear-Facing Flood (includes wire harness, conduit, and Carr
yall 294
mounting hardware) (includes item 2 and 3) .......ccccoeviiiieiiniiiiee e 1 XFT 1500
2 AM10015 BUIb, Light ... 1
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METERS AND GAUGES“




07/31/04 Meters and Gauges

TYPICAL

3 PLACES ; :
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07/31/04

Meters and Gauges

HOUR METER KIT - 36-VOLT AND 48-VOLT
ELECTRIC VEHICLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1013579 | Kit, Hour Meter (includes items 2 - 5) ......ccoiiiiiiiiiiiieeiee e 1
2 1016877 = (= o o o T U | S 1
3 1014540 Screw, Hex Washer-Head, #6-32 ..........ooouveeeiiiiiieiee e eeeaaa 3
4 1013547 Bracket, Hour Meter (Carryall 1, DS Golf, Turf 1, and DS Villager 4
1= 1o 1= 0] Y SR 1
5 1012285 Screw, Thread-Rolling, 1/4-20 x 5/8 (Carryall 1, DS Golf, Turf 1, and
DS Villager 4 vehicles only) .......c..oooviiiiiiiiiiicee e 1
102396601 Accessory Parts Manual Page 5-3
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07/31/04

HOUR METER KIT — GASOLINE VEHICLES

Meters and Gauges

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1013578 | Kit, Hour Meter (includes items 2 - 5) ......ccociiiiiiiiiiiie e 1
2 1016877 =y (= o o T U | 1
3 1014540 Screw, Hex Washer-Head, #6-32 ..........ooouveeeiiiiiieiee e eeeaaa 3
4 1013547 Bracket, HOUr METET ......eniieeee e 1
5 1012285 Screw, Thread-Rolling, 1/4-20 X 5/8 ......cccoiiiiieiiee e 1
102396601

Accessory Parts Manual Page 5-5
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07/31/04 Meters and Gauges

BATTERY CONDITION INDICATOR KIT - 36-VOLT AND
48-VOLT ELECTRIC VEHICLES

ITEM PART NO. DESCRIPTION QTY “

1.2 3 4

—

101815601 Kit, Battery Condition Indicator — 48-Volt (includes items 3 and 5) ................ 1 | Carryall1
> | 101815602 | Kit, Battery Condition Indicator — 36-Volt (includes items 4 and 5 ............... 1 :r::::f' 2
3 101814201 *Indicator, Battery Condition, 48-VOIt ..........ccoooiiiiiiiiiiiee e 1 Precedent
4 101814202 Indicator, Battery Condition, 36-VOIt ..........cocceiiiiiiiniiiiieee e 1 Turf 1
5 101814701 Retainer, PUSN-ON .......oooiiiiiie et 2
Turf 2
*ltem 3 can be used on both DS and Precedent vehicles. DS Villager 4
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07/31/04 Meters and Gauges

FUEL GAUGE KIT — GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY “

1.2 3 4
1 1016105 | Kit, Fuel Gauge (includes items 2 - 11) ....cooiiiiiiiiiiiiii e 1 | DS Golf
2 1015103 Gauge, Fuel (includes items 3 and 4) ......cccoociieiiieieniie e 1
3 N/A Washer, External Tooth LOCK .......uuueiiiiiieiiei e 6
4 N/A NUL, BIasS.....cooviiiiiiieeeece ettt e e e et e e e e e et 3
5 1015104 Bracket, FUBI GAUQJE ......ccccuviiieiiiieiee et 1
6 1011610 WaSheEr, LOCK, #8 .. ceeeiieee e et e e e e e e e e e eaa e 2
7 1011571 NUL, HEX, #8-32 ..t 2
8 N/A Wire Assembly, #18 Orange ........occceeiieieiiieeeiiee et 1
9 N/A Wire Assembly, #18 BIACK .........c..ouiiiiiiiiiiiiie e 1
10 N/A Wire Assembly, #18 BIUE ......cceeeeiiieeeee e 1
11 8990 THE WP ettt e e st e e e nnn s 3
12 1016004 Kit, Fuel Tank with Sending Unit (includes items 13 - 20) ......cccocccveeeriiiieennn. 1
13 1015188 Cap, Fuel Tank, Nonvented (includes item 14) ......cccocooiiiiiiienniieeeieee 1
14 1015143 Assembly, Fuel TanK VENt ... 1
15 1015139 Grommet, INSUIALION ......ooeeeeiieieeeeeee e e e e e e eeeaaas 1
16 101896901 Valve, Fuel Pickup Tube with Shut-Off ........ccooiiiiiiii e 1
17 N/A Wire Assembly, #16 BIACK .......ccc.evviiiiiiieeiiee e 1
18 1013462 Unit, Fuel Gauge SENAING .....c.coiiuiiiiiiiiiieie e e 1
19 1013583 Gasket, Fuel Gauge Sending Unit .........occcooiiiiiiiiiiiiiie e 1
20 1013461 Screw, Hi-Lo, 10-16 .....ooveiiiiiiee e 5
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07/31/04 Electrical Options

3.50 HORSEPOWER MOTOR - 36-VOLT

ITEM PART NO. DESCRIPTION QTY n
12 3 4
1 1014678 | Assembly, 36-Volt Motor, 3.5 hp (includes items 2 - 18) .......cccevieiiiiiieiieeene 1 | DS Golf
2 1017944 R 11121 (o TR =1 T R 1
3 1017954 Assembly, Stator Shell and WINding .......occvveeeeiiiiiiiei e 1
4 1017947 Package, Hardware (includes items 5 - 8) ......ccocceiiiiiiiiiiii e 1
5 N/A BUShing, INSUIATON..... ... 2
6 N/A WaAShEr, Flat, 5/16 .......ooieieeeee et e e e e e e 4
7 N/A NUE, HEX, 5/168-18 ... e e e e e e e e e e eeeeeanans 4
8 N/A BUShing, INSUIATON..... ... 2
9 1017952 S To] (oA O F- T o o SRR 4
10 1017953 Screw, Bearing Retainer ..........ooooviiiei i 2
11 1017951 R 11121 (o TR =1 T R 1
12 1017949 SCreW, BruSh HOIAEN ......coieeeeeeeeeeeee e e e e e 2
13 1017948 RIggiNg, BrusSh ....ccoeeeeee e 1
14 1017946 Package, Brush (2 pPi€CeS) ......couiuuriiiiiiiiiiie e 1
15 1011411 Package, Brush Spring (4 Pi€CES)......cuiuuiiiiiiiiiieie e 1
16 1011290 Bearing, Ball........ooeee e 1
17 1017950 Retainer, BEariNg ....ccueeiiiiiieiiei et 1
18 N/A ATMATUIE .ottt ettt e ettt e s e seeeeeeeaeaaeaeaeeeeeeeesessnres 1
19 102235201 BUMPET, MOTOK ... e 1
20 1014201 Screw, Hex-Head, 1/4-20 X 2-1/4 ......cccooeiieieeeeeeeeeeeee e 3
21 451 LAY 1] g 1Y g 1o Yo G 3
22 1010934 Bolt, Hex-Head, 5/16-18 X 1 ..ot 1
23 7174 WaASheEr, LOCK, 5/16 .....coooiiiieieeeeeeeeeeee et e e e e ae e b s 1
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07/31/04 Electrical Options
3.75 HORSEPOWER MOTOR -
POWERDRIVE SYSTEM 48 ELECTRIC VEHICLES
ITEM PART NO. DESCRIPTION QTY n
12 3 4
1 101785704 | Assembly, 48-Volt Motor, 3.75 hp (includes items 2 - 22) ........cccocceevieeeennen. 1 | Carryall1
2 102187701 Assembly, Stator Shell and Winding .........ccccooiiiiiiiniii e, 1 | Carryall2
3 102187301 Armature (iNCIUAES IEMS 4 = 7) oeveeeeeeee e a e 1 | Carryall6
4 N/A Bushing, INSUIAON ..........ooiiiiiiiiiieee e 1 | DSGolf
5 N/A Washer, INSUIALOE .......oooi i 1 | TransPorter 4
6 N/A WESKEI ... e 1 | TransPorter 6
7 N/A NUE, HEX, 5/16-18 ..ot 1 | Turfl
8 102186301 RiNG, REtaINING ..ooiieeiiiee e 1 | Turf2
9 102186401 Bearing, Ball ........oo o 1 | Villager 6
10 102186601 PlUg, HOIE ... 1 | Villager8
11 102186701 (07 1o 1Y/ [0 (o] gl =1 Vo U ERRSPRR 1
12 102187201 Kit, COVEI PIate ..o e 1
13 102186001 Package, Brush Spring (package of four) ..o 1
14 102186201 Package, Brush (package of tW0) ........cceeviiiiiiiiiiiii e 1
15 102186101 Assembly, Brush BOX .........ccccuiiiiiiiiieie e 1
16 102186901 Screw, Slotted Hex-Head, #8-32 X 1/2 ...oiiiiiiiiee e 2
17 1014201 Screw, Hex-Head Cap, 1/4-20 X 2-1/4 ......oooiiiiieee e 3
18 451 {4 1] g1 g o Yo G 1 5
19 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ....oiiiiieiiiee e 1
20 7174 WaAShEr, LOCK, 5/16 ... e e e e e e e e e e e e ee e e eeeaaees 1
21 102187001 BraCKEL ..o e 1
22 1012285 Screw, Thread-Rolling, 1/4-20 X 5/8 ......cuevviiiiiie e 2
102396601 Accessory Parts Manual Page 6-5
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07/31/04 Electrical Options
ITEM PART NO. DESCRIPTION QTY

1.2 3 4
1 AM10332 | Motor, 3.65 hp Reconditioned (for use with PowerDrive System 48

vehicles only) (includes itemMS 2 - 18) .....cooiiiiiiiiii e 1
2 1017944 1] 1= o R oo SRS 1
3 N/A Assembly, Stator Shell and WINding .......occveeeeeiiiiiiei e 1
4 1017947 Package, Hardware (includes items 5 - 8) .......cocceiiiiiiiiieiiiieeee e 1
5 N/A BUShing, INSUIATON..... ... 2
6 N/A WaASheEr, Flat, 5/16 .......ooieieeiee et e e e e 4
7 N/A NUL, HEX, 5/168-18 ...t e e 4
8 N/A BUShing, INSUIATON..... ... 2
9 1017961 S To] (oA O F- T o o SRR 4
10 1017953 Screw, Bearing Retainer ..........coooiiiiei i 2
11 1017951 1S 1= o R oo U RS 1
12 1017949 SCreW, BruSh HOIAEN ......coieeeeeeeeeeeee e e e e e 2
13 1017948 RIggiNg, BrusSh ....ccoeeeeee e 1
14 1017946 Package, Brush (2 pieces) (includes 4 brushes)..........ccccoeceeiiiniiieneeininn. 1
15 1011411 Package, Brush Spring (4 Pi€CES)......cuiuuiiiiiiiiiieie e 1
16 1011290 Bearing, Ball........ooeee e 1
17 1017950 Retainer, BEariNg ....ccueeiiiiiieiiei et 1
18 N/A N4 00T 10D = YRS PURRPTRPRR 1
19 1014201 Screw, Hex-Head Cap, 1/4-20 X 2-1/4.........uuei it 3
20 451 WaAShEr, LOCK, 1/4 . ..ottt ettt 3
21 1010934 Screw, Hex-Head Cap, 5/16-18 X 1....ccoiiiiicieeieeeee e 1
22 7174 WaAShEr, LOCK, 5/16 .....cooeeeeeeeeeeeeeeeeee et e e e e ee e ae b 1
23 102235201 10T 0T 0= (1Y o) (o RS 1
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07/31/04 Electrical Options

3.75 HORSEPOWER MOTOR UPGRADE KIT -
POWERDRIVE SYSTEM 48 ELECTRIC VEHICLES

ITEM PART NO. DESCRIPTION QTY n

1 2 3 4
NOTE: Motor Upgrade Kit (101898401) can be installed on 1998 and Carryall 1
later model year vehicles. Carryall 2
1 101898401 | Kit, 3.75 hp Motor Upgrade (includes items 2 - 4 and mounting Carryall 6
oL == IR 1 | DS Goff
2 | 101785704 Motor, 48-Volt Series (3.75 hp) (ot SOWN) T .......ovvvveeereereeeeeecereeeeee 1 | TransPorterd
TransPorter 6
3 101840203 Controller, 300-AMDP ..ot st e e 1
4 | 101908702 SOIENOIT, A8-VOIL .....eeeveeeeeeeeeeeeeeeeseeeeeeeeeeeeseesesseeeesessesesseeeeesseesseeeeee 1|
Turf 2
5 AM10694 | Controller, Remanufactured, 300-amp (48-volt series) (not shown) .............. 1 | villager 6
Villager 8

* Though not listed, mounting hardware is included with this kit. Hardware
quantities and use vary from model to model. Refer to the installation
instructions included with the kit for vehicle-speci ¢ mounting
requirements.

T See page 6-5 for 48-volt series motor assembly.
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07/31/04 Electrical Options
POWERTORQUE™ POWERTRAIN
ITEM PART NO. DESCRIPTION QTY

12 3 4
1 AM10758 | Powertrain, PowerTorque™ 48-volt Electric (includes items 2 - 26) ............... 1
2 AM10760 Motor, 5.1 hp-rated ContinUOUS DULY .......ccccceeiiiiiiiiiieiee e 1
3 AM10696 Controller, 450-amp 48-volt CUSIOM ........ooociiiiiiiiieeee e 1
4 AM10708 Wire Assembly, #4 Blue (59.5iNches [oNQg) ......cccoovveeiiiiiiiiienieeeeeee, 1
5 AM10709 Wire Assembly, #4 Orange ......cccooueeiiiieeiiee e 1
6 AM10710 Wire ASSEMDIY, #4 GIrEEN ....coiiueiiiii e 1
7 AM10711 Wire Assembly, #4 White (20 inChes 1ong) .......ccceveeiiieiiiiiienieeeee e, 1
8 AM10712 Wire Assembly, #4 White (64 inches I0NQg) ......coooiiiiiiiiiiiiiieeeee e, 1
9 AM10714 Wire Assembly, #4 YElOW ........c.cuuiiiiiiiiii e 1
10 AM10715 Wire Assembly, #4 Blue (64 inChes IoNg) .........ccccoveiriiiiiniii e, 1
11 AM10716 Wire Assembly, #4 Red ..o 1
12 AM10717 Wire Assembly, #4 Black (28 inChes 10Ng) .....ccooviiiiiiiiiiiiiiii e, 1
13 102002801 Wire Assembly, #4 Black (13.25inches [ong) .......ccccooveiiiiiinieieneeeeen, 5
14 AM10762 Computer, Onboard (contains 4-gauge Wire) .........cceceeeerieeerieeeineeesneeens 1
15 1011997 Assembly, Forward/Reverse SWItCh .........cccccoiiiiiiiiiiiiie e 1
16 1014304 Nut, Hex, Stainless Steel, 5/16-18 .......cceeeeiiiieieiiiiieeeeeeeeeeeeeeeeee 1
17 1014871 Screw, Hex Washer-Head, #4-40 X 2 ....ccooevieiiiiiiiiiieeeeeeeeeeeeeee e 2
18 1017799 Bar, BUS ..o e 1
19 101979101 Switch, Limit, S@aled ..........ovvvviiiiicece e 1
20 102228701 Decal, Private SPEEA ......cc.uviiieiiieeee e 1
21 102243403 Lubricant, Moly-Te on (single-use tube) ..........ccccoviiiiiiiniiie e 1
22 102250201 Switch, Limit, S@aled ..........oevvviiiiiecece e 1
23 1028 NUE, HEX, 1/4-20 ..ottt e 3
24 304 Screw, Hex-Head Cap, 1/4-20 X 1 ..o 3
25 451 WaASKEL, LOCK, 1/4 oottt e e e e e e e e e e eeeeeaaaes 3
26 8990 QLI AT A (T 8

NOTE: The PowerTorque Powertrain is for use only on 48-volt electric

vehicles with 18-inch x 8.5-8 tires.
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07/31/04

UNCOMMON KEY SWITCHES - ELECTRIC VEHICLES

Electrical Options

ITEM PART NO. DESCRIPTION QTY

12 3 4

NOTE: A set of two keys is included with the key switch; however, individual

key orders come with one key.
1 101841401 Switch, Key (key code 1A) (includes item 2) ........cccovciiriiieiiiee e, 1
2 101974701 Key (KEY COAE TA) ... 2
3 101841402 | Switch, Key (key code 1B) (includes item 4) ........cccoooiiiiiiiiiiiie e, 1
4 101974702 Key (KeY €O TB) ...t 2
5 101841403 Switch, Key (key code 1C) (includes item 6) .........oevvvviiieiiiiiiiene e 1
6 101974703 Key (KEY COAE TC) ..ttt 2
7 101841404 Switch, Key (key code 1D) (includes item 8) ........cccevceeiiiiieiiieeeie e, 1
8 101974704 Key (KeY COAE TD) ....oeiiiiiiiiieie e 2
9 101841405 | Switch, Key (key code 2A) (includes item 10) ......cccovviiiriiiiniien e, 1
10 101974705 Key (KEY COUER 2A) ...t 2
11 101841406 Switch, Key (key code 2B) (includes item 12) ......cccovviiiiiiiiiiee e 1
12 101974706 Key (KEY COAE 2B) .....oiiiiiiiiiiie ettt 2
13 101841407 Switch, Key (key code 2C) (includes item 14) ......cccovceiiiiiiiieeeee e, 1
14 101974707 Key (KeY COAE 2C) ....oeiiiiiiiieie et 2
15 101841408 | Switch, Key (key code 2D) (includes item 16) ........ccocceeerieiiiiieniiieeieee e, 1
16 101974708 Key (KEY COUE 2D) ....eeeiieiiiiieie ettt s 2
17 101841409 Switch, Key (key code 1E) (includes item 18) .......cccooviiieiiiiiii e 1
18 101974709 Key (KEY COOE TE) ...ueeiiiiiiiiii ettt 2
19 101841410 Switch, Key (key code 1F) (includes item 20) .......cccooceeiriiiiiiieeeiiee e, 1
20 101974710 Key (KEY COAE TF) .. 2
21 101841411 Switch, Key (key code 2E) (includes item 22) ........ccccoeeiiiiiniieiniiee e, 1
22 101974711 Key (KEY COUE 2E) ....oeeeiiiiiiiiie e 2
23 101841412 Switch, Key (key code 2F) (includes item 24) .......cccooiiieiiiiieneeeeee e 1
24 101974712 Key (KEY COUE 2F) ...eeeiiiiiiiiii ettt 2
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07/31/04 Electrical Options
ITEM PART NO. DESCRIPTION QTY n

1.2 3 4
NOTE: A set of two keys is included with each key switch. A single Carryall 1
key order comes with one key only. Carryall 252
Items 1 - 24 are for all gasoline pedal-start vehicles except Turf 272. DS Golf

1| 101839701 | Switch, Key (key code 1A) (iNCIUAES IEM 2) ...overeverereeeeeeeeeeeeeeeeseeeeeessee 1|

2 | 101974701 KEY (KEY COUE TA) .reeeeeeeeeeeeeeeeeeeeeeeses e eeseeeeeeeseeeeeeeseeese s ses s senees o |Turr2

Turf 6

3 101839702 | Switch, Key (key code 1B) (includes item 4) ........cccoviiiiiiiiiniiniiieeeeee e, 1 | qurf252

4 101974702 Key (KEY COUE TB) ..eeiiiiiiiieieii ettt e 2 | turfor2

5 101839703 | Switch, Key (key code 1C) (includes item 6) ............ccceveveueeeereeverererereeceene, 1 | DSVillager4

6 101974703 Key (KEY COUE TC) ..ueiiiiiieiiii ettt 2

7 101839704 Switch, Key (key code 1D) (includes item 8) .........oevvviiiiiiiiiiiiiieeeeee e 1

8 101974704 Key (KEY COAE TD) ...ueeiiiiiieiiee ettt 2

9 101839705 | Switch, Key (key code 2A) (includes item 10) .....ccccoeveiieniiiiniiee e, 1

10 101974705 KEY (KEY COUE 2A) ...ttt 2

11 101839706 | Switch, Key (key code 2B) (includes item 12) .......cccoociiniiiiniiiniiiieceee e, 1

12 101974706 Key (KEY COUE 2B) .....eeiiiiiiiiiii ettt 2

13 101839707 Switch, Key (key code 2C) (includes item 14) ......cccoviiiieiiiiie e 1

14 101974707 Key (KEY COAE 2C) ....eiiiiiiiiiiie ettt 2

15 101839708 | Switch, Key (key code 2D) (includes item 16) .......cccocceeevieiiiiieniiie e, 1

16 101974708 KeY (KEY COUE 2D) ....eeiuiiiiieiiii ettt ettt 2

17 101839709 | Switch, Key (key code 1E) (includes item 18) .......cccoociiiiiiiiniieiiiiieceee e, 1

18 101974709 Key (KEY €O TE) ... 2

19 101839710 Switch, Key (key code 1F) (includes item 20) .......cccoviiieeiiniiiiene e 1

20 101974710 Key (KEY COUE TF) .t e 2

21 101839711 Switch, Key (key code 2E) (includes item 22) ........ccoccoeveiieiiiiienniiee e, 1

22 101974711 KeY (KEY COUE 2E) ....eiieiiiiieieie ettt et 2

23 101839712 | Switch, Key (key code 2F) (includes item 24) ........ccocoeeviiiiiiieeiieee e, 1

24 101974712 KeY (KEY COUE 2F) ... 2
Items 25 - 28 are for Turf 272 vehicles equipped with FE350 engines.

25 102278201 Switch, Key (key code B) (includes item 26) ..........ccoceeerieiiiiiieniiee e, 1

26 i Key (KeY COUE B) ...t 2

27 102278203 Switch, Key (key code C) (includes item 28) .........covvviiiieeiiiiiiieee e 1

28 i Key (KEY COUE C) ...ttt 2
****Special order item available upon request. Allow 4 to 6 weeks for
delivery.
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07/31/04 Electrical Options
ITEM PART NO. DESCRIPTION QTY

1.2 3 4

NOTE: A set of two keys is included with the key switch; however, individual

key orders come with one key.

Items 1 - 24 are for vehicles with FE350 engines.
1 101839801 Switch, Key (key code 1A) (includes item 2) ......c.c.coviviiieiiiiiee e 1
2 101974701 Key (KEY COTE TA) ..ttt 2
3 101839802 | Switch, Key (key code 1B) (includes item 4) ........cccoviiiiiiiiiniineiieeceee e, 1
4 101974702 Key (key COAE TB) ....ooiiiiiiiiei e 2
5 101839803 | Switch, Key (key code 1C) (includes item 6) ........ccccoeceeeieiiiiieniiiee e, 1
6 101974703 Key (KEY COUE TC) ..uuiiiiiii ittt 2
7 101839804 Switch, Key (key code 1D) (includes item 8) .........oevvviiiieiiiiiiiieee e 1
8 101974704 Key (KEY COAE TD) ...ueeiiiiiieiiee ettt 2
9 101839805 | Switch, Key (key code 2A) (includes item 10) .....cccevviiiiiiiiiniieeeiee e, 1
10 101974705 Key (KEY COAE 2A) ....oeiiiei et 2
11 101839806 | Switch, Key (key code 2B) (includes item12) ........ccoociiniiiiniiinniieeceee e, 1
12 101974706 Key (KEY COUE 2B) .....eeiiiiiiiiiii ettt 2
13 101839807 Switch, Key (key code 2C) (includes item 14) ......cccoviiiieiiiiie e 1
14 101974707 Key (KEY COAE 2C) ....eiiiiiiiiiiie ettt 2
15 101839808 | Switch, Key (key code 2D) (includes item 16) ........ccocceeerieneiiieniiieeieee e, 1
16 101974708 Key (KEY COAE 2D) ....oeviiiiiieie et 2
17 101839809 | Switch, Key (key code 1E) (includes item 18) .......cccooceieiiiiiniiiiniieeieee e, 1
18 101974709 Key (KEY €O TE) ... 2
19 101839810 Switch, Key (key code 1F) (includes item 20) .......cccoviiieeiiniiiiene e 1
20 101974710 Key (KEY COUE TF) .t e 2
21 101839811 Switch, Key (key code 2E) (includes item 22) ........ccoccoeveiieiiiiienniiee e, 1
22 101974711 Key (KeY COAE 2E) ....ooviiiiiiieie ettt 2
23 101839812 | Switch, Key (key code 2F) (includes item 24) ........ccccoeeviiiiniieiiieee e, 1
24 101974712 KeY (KEY COUE 2F) ... 2

Items 25 - 28 are for vehicles with FE400 engines.
25 102278202 | Switch, Key (key code B) (includes item 26) ..........ccoocoeeeriiieniieeiieee e, 1
26 i Key (KeY COUE B) ...t 2
27 102278204 Switch, Key (key code C) includes item 28) .........cccoeviiiieiiiiiie e 1
28 i Key (KEY COUE C) ...ttt 2

****Special order item available upon request. Allow 4 to 6 weeks for
delivery.
102396601 Accessory Parts Manual Page 6-17
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07/31/04 Electrical Options

DC/DC CONVERTER KIT -
POWERDRIVE AND IQ SYSTEM ELECTRIC VEHICLES

ITEM PART NO. DESCRIPTION QTY n

1.2 3 4

1 102357501 Kit, DC/DC Converter (includes items 2 - B) .......cccooceeirieiiiiieie e 1 | Carryall1

2 102354901 Harness, DC Converter, 12-Volt (Not Shown) .......coccoiiiiiiiiiieeee 1 | Carryall2

3 102355001 Harness, DC Converter, 48-Volt (not shown) ........ccccvviieieieeee e, 1 | Carryall6

4 101835601 Nut, Hex, 1/4-20, Serrated LOCK ........coccuiiieiiiiiiiee e 2 | DS Golf

5 1242 Nut, Hex, 5/16-18 (N0t SNOWN) .......ooiiiiiiiieceee e 1 | TransPorter 4

6 8990 Tie, Wire (N0t SNOWN) .cooeeiiee e 4 | TransPorter 6
Turf 1
Turf 2
DS Villager 4
Villager 6
Villager 8
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07/31/04 Electrical Options

12-VOLT POWER POINT KIT

ITEM PART NO. DESCRIPTION QTY n

1.2 3 4

1 AM10619 | Kit, 12-Volt Power Point ( ts 1982 - present v ehicles) (includes mounting Carryall 1
NAIAWATE) ... 1 Carryall 2
Carryall 2 Plus

Carryall 252
Carryall 272
Carryall 472
Carryall 6

DS Golf
TransPorter 4
TransPorter 6
Turf 1

Turf 2

Turf 252

Turf 272

Turf 6

DS Villager 4
Villager 6
Villager 8
XRT 900

XRT 1200
XRT 1200SE
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07/31/04 Electrical Options

ONBOARD ACCU-POWER BATTERY CHARGER,
DOMESTIC - 36-VOLT VEHICLES

ITEM PART NO. DESCRIPTION QTY n

12 3 4
1 1011348 | Panel, Rear (ShOwn 0N page 7-8) ......ccccoeiiiiiiiiiiiiiiee e 1 | DSGolf
2 101616901 Assembly, Accu-Power Charger with Reel, Domestic, 120-V AC, 36-V DC

60-Hz (model number 14800-10) (includes items 3 -22) ......cccceevviveeeeennen. 1
3 1016160 Charger, Accu-Power (120-volt) (includes items 4 - 18) ......cccceeveviieennnns 1
4 1015907 Assembly, Case (includes fasteners) .........cccoceieiiiiniinnieenceee e 1
5 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 ......cccoooiiiiiiiniiceee 1
6 1015912 Assembly, TranSfOrMEr ..o 1
7 1015914 Assembly, Heatsink with Diodes (includes mounting hardware) ........... 1
8 1015905 Ammeter (includes mounting hardware) ..........cccccceiiiiieeeenniieee e, 1
9 1015911 Relay, 36-VOIt DC ......ooooiieiiieeee et 1
10 1015910 (07T o= [o71 o] (RO TPPT PP 1
11 N/A Cordset, DC, 108-Inch Long (standard) 12-AWG ........c..ccoceevieeeriieeennne 1
12 1012101 Assembly, Fuse (includes hardware) ..........cccccoveeeiiiiiiiene e 1
13 1012098 Bushing, Strain Relief, 12 AWG DC Cord .......cccceevcviieeiiiiiiee e 1
14 1012042 Bushing, Strain Relief, 10 AWG DC Cord ........ccccoccveeeeeiiiiieeeeciieeee e 1
15 1015917 Bushing, Strain Relief, AC COrd .........ccoceveiiiiiiiiiiiieiee e 1
16 N/A Cordset, AC, 72-Inch Long (standard) ..........cccceerieriiieiniiieeneee e 1
17 1015906 Assembly, Timer Kit (includes mounting hardware) .........cccccocceeeeennen. 1
18 1015913 Assembly, Control Cable ... 1
19 1017187 Assembly, Retractable Cord Reel ........cccoovoiiiiiiiiiiiiie e 1
20 1011707 Bracket, Charger MouNting .......ccccooiiiiiiiii e 2
21 8233 Nut, NYION LOCK, 1/4-20 ....ccieiiiiieeeiee e 4
22 7847 Bolt, Hex-Head, 1/4-20 X 3/4 .......eeiiiieeee e 4
23 1703 | Bolt, Hex-Head, 1/4-20 X 1-1/2 .....cociiiiiieecccee 4
24 1010927 ST o =TT SRS 4
25 332 | Washer, Flat, 1/4 (used on rear brackets only) ..........cccocviiiiiiiiinnieeenieee 2
26 8233 Nut, NYION LOCK, 1/4-20 .....eeeeeee ettt anaee s 4

102396601 Accessory Parts Manual Page 6-23



Electrical Options

07/31/04

;

SN
(

i
%

=

=

102396601

Accessory Parts Manual

Page 6-24



07/31/04 Electrical Options
R R
ITEM PART NO. DESCRIPTION QTY n

12 3 4

1 101896801 Assembly, FUSE HOIAEN ... 1 | DS Golf

2 101814301 Assembly, PowerDrive Battery Charger with Reel, Onboard — DS, DS Villager 4
DS Villager 4 120-V AC, 48-V DC, 60-Hz (includes items 5 and 7 - 27) ....... 1 | villager 6

3 101814303 | Assembly, PowerDrive Battery Charger with Reel, Onboard — Villager 6 Villager 8
120-V AC, 48-V DC, 60-Hz (includes items 6 - 27) .......ccccevvreeerieeiiiieeieees 1

4 101814304 | Assembly, PowerDrive Battery Charger with Reel, Onboard — Villager 8
120-V AC, 48-V DC, 60-Hz (includes items 6 - 27) .....coccceeeeeiiieieeeeiiiieeeeenns 1

5 101802301 Charger, Onboard Battery (DS Villager 4) (includes items 7 - 23) ............. 1

6 o Charger, Onboard Battery (Villager 6 and 8) (includes items 7 - 23) ......... 1

7 i Assembly, Case (includes fasteners) .........cccocoieiiiiiiiiinnii e 1

8 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 .....coooviiiiveiiieeee e, 12

9 1015914 Assembly, Heatsink with Diodes (includes hardware) ...........cccccceeeneee. 1

10 101819701 Assembly, Transformer ... 1

11 101841701 Kit, Wire ASSEMDIY ....eeeiiiieiiiiieee e 1

12 101841901 (=70 = To IR @70 o110 N 1

13 101838701 Bracket, Relay and Reset Board Mounting ...........ccocceeiiiiiieeiiiiieeeenns 1

14 1015917 Bushing, Strain Relief, AC Cord .........ccoccveiiiiiiiee e 1

15 101829001 Cordset, AC, 24 Inches Long with Grounded Plug ........cccoccoeeeeriiinnennn. 1

16 CCX8506 Breaker, Circuit, 15-Amp, 120-V AC .....ooiiiiiiiee e eieee e 1

17 1012098 Bushing, Strain Relief, DC Cord, 12-AWG ..........ccccieieeiiiieieeeeeireeeees 1

18 101829101 Cordset, DC, 90 Inches Long with Leads, 12-AWG (DS Villager 4) ...... 1

19 i Cordset, DC with Leads, 12-AWG (Villager 6 and Villager 8) ................ 1

20 1012101 Assembly, Fuse (includes hardware) ...........ccccoviieiiiiiiiiee e 1

21 101828501 Ammeter (includes hardWare) ......ccccccceeveeccciiiiiieiee e 1

22 101828601 Relay, POWEr, 48-V DC ..ottt 1

23 101914401 Assembly, Voltage SUPPIESSOr .......cuviiiiiiiiieeiieeeriee et 1

24 1017187 Assembly, Retractable Cord Reel .........ooccveeiiiiiiiiiiiiiee e 1

25 1011707 Bracket, MOUNTING .......uuiiiiiiiieii e 2

26 8233 NUE, LOCK, 1/4-20 ...ttt 4

27 7847 Screw, Hex-Head Cap, 1/4-20 X 3/4 ...t e e 4

28 1703 | Bolt, Hex-Head, 1/4-20 X 1-1/2 ..oooiieeee ettt 4

29 1010927 | SPACET ..ueeieiieieeiiie e eee et ee st e e st e e e et e e et e e s saeeeesateeeanbeeeanseeesneeesseeeeaneeaeansenans 4

30 332 | Washer, Flat, 1/4 (used on rear brackets only) ........ccccccoceeiviieneeiniiiee e 2

31 8233 | Nut, NYIOn LOCK, 1/4-20 ....ceeiiiiiieiee ettt et 4

32 1016673 [ (o TU T o TR 0o T o [ RSP 1

33 8796 | Screw, Phillips Head, #7 - 19 X 3/4 ..co o 4

34 101801001 Plate, Receptacle Backing ..........cceeeiiiiiiiiiiiiiiee e 1

35 1017189 | Shrink, Heat (1-1/2 inches x 4 feet) (not shown)* .........ccccoiiiiiiiiiiiiiiieieee A/R
*Heat Shrink is available in 3-inch lengths, nonstandard.
****Special order item available upon request. Allow 4 to 6 weeks for
delivery.
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07/31/04 Electrical Options
OO O LT oL
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 101896801 Assembly, FUSE HOIAETr .........cooiiiiiiiiiee e 1
2 101814302 | Assembly, PowerDrive Battery Charger with Reel, Onboard — DS, DS Villager 4 ..... 1
3 101814305 | Assembly, PowerDrive Battery Charger with Reel, Onboard — Villager 6 ...... 1
4 101814306 | Assembly, PowerDrive Battery Charger with Reel, Onboard — Villager 8
Four-Position Switch, 100 - 200 - 220 - 240 V AC, 48-V DC, 50/60-Hz
(includes item 5 and items 25 - 28) ......coociiiiiiiiiiee e 1
5 i Assembly, Battery Charger, Onboard (includes items 6 - 24) .................... 1
6 o Assembly, Case (includes fasteners) .........cccccovviiiiiiiiiin e, 1
7 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 .......cccccociiiiiiiiiieieeee 12
8 101838201 Assembly, TranSfOrMer ... 1
9 1015914 Assembly, Heatsink with Diodes (includes mounting hardware) ........... 1
10 101838301 Relay, Power (includes mounting hardware) ..........ccccoocoeenieieniinennnnen. 1
11 101841901 Board, CONtrol ........cueiieeiiiiiiee et e e e e e 1
12 101838701 Bracket, Mounting, Relay and Reset Board ...........cccccviiiiieiiiiiiinniiies 1
13 101838601 Switch, Four-Position SIde ..........cccoiiiiiiiiiii e 1
14 1015917 Bushing, Strain Relief, AC COrd ........ccovoiiiiereiieeeee e 1
15 101829001 Cordset, AC, 3 x 1.5 mm x 24 Inches Long with Grounded Plug .......... 1
16 101838401 Breaker, Circuit, 10-AMP ...ociiiiiii e 2
17 1012098 Bushing, Strain Relief, DC Cord, 12-AWG ..........ccccieieeiiiieieeeeeireeeees 1
18 101829101 Cordset, DC, 90.5 Inches Long, with Leads, 12-AWG (DS Villager 4) .. 1
19 i Cordset, DC with Leads, 12-AWG (Villager 6 and Villager 8) ................ 1
20 1012101 Assembly, Fuse (includes hardware) ...........ccccoovcieiiiiiiiien e 1
21 101828501 Ammeter (includes hardWare) ......ccccccceeveeccciiiiiieiee e 1
22 101841801 Kit, Wire Assembly (DS Villager 4) .......ccccoeieiiiiiieniee e 1
23 i Kit, Wire Assembly (Villager 6 and Villager 8) .........cccccovviiiieiiiiiiieennnnns 1
24 101914401 Assembly, Voltage SUPPIESSOr .....cocveeeiiiiiiiieee e 1
25 1017187 Assembly, Retractable Cord Reel ........cccovoiiiiiiiiiiiii e, 1
26 1011707 Bracket, MOUNTING .....uuvriiiiiiiieee e 2
27 8233 NUL, LOCK, 17420 ...t 4
28 7847 Screw, Hex-Head Cap, 1/4-20 X 3/4 .....oooiiiiiiiii e 4
29 7479 | Screw, Hex-Head Cap, 1/4-20 X 1-1/4 ..o 4
30 1010937 ST o =TT SRS 4
31 332 | Washer, Flat, 1/4 (used on rear brackets only) .........ccccoveeiiiiiiiiieeniiee e 2
32 8233 NuUt, NYION LOCK, 1/4-20 ....neeeeeee ettt 4
33 1016673 [ (o TUE= 1 o TR 0o 11 o IR RSP 1
34 8796 | Screw, Phillips Head, #7-19 X 3/4 ....coooiiiiei e 4
35 101801001 Plate, Receptacle Backing ........oocueeiiiiiiiiiiiii e 1
36 1017189 Shrink, Heat (1-1/2 inches x 4 feet) (not shown)* ..o, A/R
*Heat shrink is available in 3-inch lengths, nonstandard.
****Special order item available upon request. Allow 4 to 6 weeks for
delivery.
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07/31/04 Electrical Options
R R
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
NOTE: Allow 4 to 6 weeks for delivery of special order items.
1 101896801 Assembly, FUSE HOIAEN ......cooiiiieee e 1
2 101969901 Kit, PowerDrive Battery Charger with Reel, Onboard
120-V AC, 48-V DC, 60-Hz (includes item 3 and items 23 - 31) .....ccccceeeennnn. 1
3 i Assembly, Battery Charger with Reel, Onboard (includes items 4 - 22) .... 1
4 i Assembly, Case (includes fasteners) ........ccccccoeviiniiiiinnie e 1
5 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 ..o, 12
6 1015914 Assembly, Heatsink with Diodes (includes hardware) .............cccceeeeene 1
7 e Assembly, TranSfOrMEr ......c.ueeiiiiieieee e 1
8 101841701 Kit, Wire ASSEmMDIY .......coeiiiiiiiie e 1
9 101841901 Board, CONIIOL .....ccocoeieiiiieeeeeeeeeeeeeeeeee s e e e e e e e e e e e e e e ee e e e eeeeanees 1
10 i Bracket, Relay and Reset Board Mounting ...........ccoccviiiiiiiiiiiiiienenns 1
11 1015917 Bushing, Strain Relief, AC COrd .........ccocieiiiiiieeiiiieiee e 1
12 101829001 Cordset, AC, 24 Inches Long with Grounded Plug ........c..ccccveeeeiinnnennn. 1
13 101828701 Breaker, Circuit, 15-Amp, 120-V AC .....oooiiiiieiee e 1
14 1012098 Bushing, Strain Relief, DC Cord, 12-AWG .......ccccocciiieiiiiiiieeeeniieeees 1
15 101829101 Cordset, DC, 90 Inches Long with Leads, 12-AWG .........ccceceeerieeenne 1
16 1012101 Assembly, Fuse (includes hardware) ...........ccccovieiiiiiiiiee e, 1
17 101828501 Ammeter (includes hardWare) .......cccccoeeveecciiiiiiiiee e 1
18 102275401 Relay, POWEr, 48-V DC ..ottt 1
19 101965401 Assembly, Retractable Cord Ree€l ..........cccccveeeiiiciiiie i 1
20 101952901 Bracket, MOUNTING ....ceeeiiiiiiiieiie e 2
21 8233 NUE, LOCK, 1/4-20 ...ttt e 4
22 304 Screw, Hex-Head Cap, 1/4-20 X 1 ...ooviiiiiiee e 4
23 304 Screw, Hex-Head Cap, 1/4-20 X 1-1/4 ... 4
24 332 WaASHET, Flat, 1/4 ...t e e e e e e e eeeaaaas 4
25 8233 Nut, NYIon LOCK, 1/4-20 .....oeiiieieeeee ettt 4
26 1016673 [ (o TUE= 1 o TR @ o o IR SRR 1
27 8796 Screw, Phillips Head, #7 - 19 X 3/4 ..oco oo 4
28 101801001 Plate, Receptacle Backing ........cccueeviiiiiieiiiii e 1
29 101966801 Block, Terminal (N0t ShOWN) ... 1
30 101957501 Plug, Two-Way, with Fuse (Not Shown) ..o 1
31 1017189 Shrink, Heat (1-1/2 inches x 4 feet) (not shown)* ........ccccoiiiiiiiiiiciniees A/R
*Heat Shrink is available in 3-inch lengths, nonstandard.
****Special order item available upon request.
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07/31/04 Electrical Options
OO O LT oL
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
NOTE: Allow 4 to 6 weeks for delivery of special order items.
1 101896801 Assembly, FUSE HOIAEN ......cooiiiieee e 1
2 101969902 | Kit, PowerDrive Battery Charger with Reel, Onboard
Four-Position Switch, 100 - 200 - 220 - 240 V AC, 48-V DC, 50/60-Hz
(includes item 3 and items 24 - 30) .....coooeiciiiiieee e 1
3 i Assembly, Battery Charger with Reel, Onboard (includes items 4 - 23) ..... 1
4 i Assembly, Case (includes fasteners) ........ccccccoeviiniiiiinnie e 1
5 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 ..o, 12
6 101838201 Assembly, Transformer ... 1
7 1015914 Assembly, Heatsink with Diodes (includes mounting hardware) ........... 1
8 101838301 Relay, Power (includes mounting hardware) ..........ccccccvviiiieeiiiiiienennns 1
9 101841901 Board, CONIIOL .....ccocoeieiiiieeeeeeeeeeeeeeeeee s e e e e e e e e e e e e e e ee e e e eeeeanees 1
10 i Bracket, Mounting, Relay and Reset Board ............ccccconiiiiiiiiiiennnns 1
11 101838601 Switch, Four-Position SIde ..........ccccooieiiiiiiii e 1
12 1015917 Bushing, Strain Relief, AC COrd .........ccocvveiiiiiiiee e eieeee e siiieee e 1
13 N/A Cordset, AC, 3 x 1.5 mm x 24 Inches Long with Grounded Plug .......... 1
14 101838401 Breaker, Circuit, 10-AMP ..oeoiiiiie e e e 2
15 1012098 Bushing, Strain Relief, DC Cord, 12-AWG .......c..coccivieeiiiiiieeeesiiieee e 1
16 N/A Cordset, DC with Leads, 12-AWG ......cccooeiiiiiiiiiiiiiieeeeeeeeeeeeeen 1
17 1012101 Assembly, Fuse (includes hardware) ..........cccccooviieeiiiiiiene e 1
18 i Ammeter (includes hardware) ........ccocceeiiiiiiiiee e 1
19 e Kit, Wire ASSEMDIY ....eeeieiiiiiiiieee e 1
20 101965401 Assembly, Retractable Cord Ree€l ........ccooviuiiiiiiiiiiiiiiiee e 1
21 101952901 Bracket, MOUNTING ... 2
22 8233 NUE, LOCK, 1/4-20 ...ttt 4
23 304 Screw, Hex-Head Cap, 1/4-20 X 1 ... 4
24 304 Screw, Hex-Head Cap, 1/4-20 X 1-1/4 ...ooeveeeeeee e 4
25 332 L AT = =T = T 1 PR 4
26 8233 NUL, HEX, 1/4-20 ..ot 4
27 1016673 [ (oW1 o TR 0o o [N 1
28 8796 Screw, Phillips Head, #7 - 19 X 3/4 ..o 4
29 101801001 Plate, Receptacle Backing ..........ccociiiiiiiiiiiiiieeee e 1
30 1017189 Shrink, Heat (1-1/2 inches x 4 feet) (not shown)™ ... A/R
*Heat Shrink is available in 3-inch lengths, nonstandard.
****Special order item available upon request.
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07/31/04

DS TO FOUR-PASSENGER VEHICLE CONVERSION KIT -
SECOND SEAT AND COMPONENTS (1 OF 3)

Conversion Kits

ITEM PART NO. DESCRIPTION QTY

1.2 3 4
1 101710001 Kit, DS to Four-Passenger Conversion with Buff Seats

(INCIUAES IHEMS 3 = B3) .oeeiiiieie et 1
2 101710002 | Kit, DS To Four-Passenger Conversion with White Seats

(INCIUAES IHEMS B = B3) ..eeeeieiiiiiiei et 1
3 101564804 Assembly, Seat Bottom — Buff (includes items 5and 7) .......ccccccevvcieeeeenne 1
4 101564805 Assembly, Seat Bottom — White (includes items 6 and 7) ..........cccccoeeeenneen. 1
5 101562701 Cover, Vinyl Seat Bottom — BUff ..........ccccoiiieiiiiiie e, 1
6 101562702 Cover, Vinyl Seat Bottom —WHhite .........cccoeeiiiiiiie e, 1
7 1010543 INSEIrt, WOOA ..ottt e e e e e e e eeeaaas 7
8 8251 Screw, Phillips Truss-Head, 1/4-20 X 1 .....oooiiiiiiiee e 7
9 1011578 WaSher, Flat, 5/16 ....oceeiieiie e a e 3
10 1011210 SUPPOIE, SEAL ... 1
11 1011389 Bumper, Rubber (package of 5) ..o 1
12 1011219 Assembly, Hinge (includes items 13 - 19) ....c.ooiiiiiiiiiiiiiiei e 1
13 1011221 HINGE, SOOI ..o e e 2
14 1015091 Nut, Centerlock Cap, 1/4-20 X 1/4 ... 2
15 1010695 Washer, Curved Spring, 1/4 ... 2
16 8028 BUShing, NYION ... 6
17 332 Washer, Flat, Type A Narrow, 1/4 ... 2
18 1011222 Pin, HINGE, LONG . 1
19 1011220 HINGE, LONG .o 1
20 101565202 Assembly, Seat Back, Thin — White (includes items 22 and 24) ................ 2
21 101565204 Assembly, Seat Back, Thin — Buff (includes items 22 and 23) ................... 2
22 1013335 Cap, Seat Back — BlacK ......cc.covviiiiiiiieiiiieiee e 1
23 101562601 Cover, Vinyl Seat Back — BUFf ..........cooviiiiiiie e 1
24 101562602 Cover, Vinyl Seat Back —WHhite ........cccooiiiiiiiii e, 1
25 1011182 Support, Seat Back ........cceoiiiiiiii 2
26 101946201 Washer, External Tooth LOCK, 1/4 .......ooovevieeieiiieeeeee e 8
27 7847 Screw, Hex-Head, 1/4-20 X 3/4 ..ot 8
28 1014007 WaASHEL, LOCK, 1/4 et e e e e e e e e e e e e eeeaaaes 2
29 1016916 Screw, Hex-Head Cap with Nylon Patch, 1/4-20 x 1-1/2 .......cccceiiiiniieenes 2
30 7473 Nut, Nylon LOCK, 5/16-18 .....coiiiiiiieie e 2
31 1241 WaAShET, Flat, 5/16 .....cooeieieiiiieieeeeeeeeeeeeeeeee et e e e e e e e e e e e e e eeeeeaaaes 4
32 1010577 Screw, Hex-Head, 5/16-18 X 1-1/2 ...uuuiiiiiieieieiieeeeeeeeeeeeeeeeeen 2
33 101910401 Screw, Thread-Forming, 5/16-18 X 1-1/4 ......cccoiiiiiie e 4
34 1017774 SPACET, BOAY ...ttt 4
35 8304 Washer, Internal Tooth LOCK, 1/4 ......oooovmeeeeieeeeeee e 5
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07/31/04

DS TO FOUR-PASSENGER VEHICLE CONVERSION KIT -
REAR FOOTREST AND HANDRAILS (2 OF 3)

Conversion Kits

ITEM PART NO. DESCRIPTION QTY
12 3 4
36 101841202 Armrest, Rear Seat, Driver-Side .........ccccoiiiiiiiiineeeeeee e 1
37 101841201 Armrest, Rear Seat, Passenger-Side .........ccccooveiiiiiiiiencieeeee e, 1
38 101841101 Assembly, Rear Footrest (includes items 39 - 44) .......ccccceiviiieeiiiiiieeenne 1
39 1016835 GUAr, BUMPET .....iiiiiiieiie ettt 1
40 101840901 Mat, FOOIIEST ..o 1
41 1010434 Fastener, Plastic Barrel ...t 8
42 1016668 Bar, CONNECHING ..ooiieiiiee ittt e e e e snraeeeeens 2
43 1010435 Bolt, Carriage, 5/16-18 X 1 ..eiiiiiie et 4
44 7473 Nut, Nylon LOCK, 5/16-18 .....cooiiiiiiiieieiieee et 2
45 1016842 Handrail, REar SEat ........cccuiiiiiiiiiiie et e 1
46 101841301 Bracket, ArmMrest ... 1
47 8233 Nut, NYIOn LOCK, 1/4-20 .....oeiiiiiiiiee et 8
48 7473 Nut, Nylon LOCK, 5/16-18 ......coiiiiiiiiiieiiiee et 10
49 1218 Screw, Hex-Head Cap, 5/16-18 X 1-1/4 .....ooiiiiiieee e, 5
50 1241 WaAShEr, Flat, 5/16 ....cooeeeeee e e e e e s 9
51 7410 Screw, Truss-Head, 5/16-18 X 1-1/2 ....ooi i 2
52 332 LAY = =T = T 1 SR 8
53 1011988 Screw, Phillips Truss-Head, 1/4-20 X 2 .......uuuvieiiieeeieeecccceiieeeeeee e 8
54 1011697 Washer, Special, 5/16 (used on older vehicles) ...........ccccoviiiiiiiiniieennen. 8
55 101705701 Decal, Passenger Warning .........cc.eeeeoiieieeiiieee e 1
56 101960601 Decal, Passenger Warning .........ooooouieiieiiieiieeeee et 1
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07/31/04 Conversion Kits

DS TO FOUR-PASSENGER VEHICLE CONVERSION KIT -
REAR SUSPENSION (3 OF 3)

ITEM PART NO. DESCRIPTION QTY

12 3 4
57 1014902 U-BOI .. 2 | DS Golf
58 1014675 Spring, REAr LEAS ......eeiiiiieie ettt 2
59 1017235 BUMPEL, JOUNCE ... 2
60 101454602 Mount, Bumper (gasoline vehicle only) ..o 2
61 101454902 Mount, Bumper (electric vehicle only) ... 2
62 1014901 Spacer, Overload BUMPET .......civiiiieiiiiicciiiieieeeee e e e e sessveneee e e e e e e e e e s e nnanns 2
63 1014573 Retainer, SPriNg ..oooouei e 2
64 1012182 | Pad, Spring, DAVEr-Side .........cociiiiiie e 1
65 1012181 Pad, Spring, Passenger-Side ... 1
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07/31/04

FOUR-PASSENGER CONVERSION, REAR SEAT

Conversion Kits

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

1 Seat, #1 Rear, Light-Duty (ts 1982 - present v ehicles)

AM10007 Beige (includes items 2 and 3) .......cooviiiiiiiiiiiiiee e 1

AM10008 White (includes items 2 and 3) .......eeeevirieeiiiiiiceeee e 1
2 N/A Back, Seat (thin) ........cooiiiiii e 4
3 N/A Support, Seat Back ........cccoiiiiiiiii e 4
4 Seat, #2 Rear, Light-Duty ( ts 1982 - present v ehicles) (not shown)

AM10009 Beige (includes items 5 .and 6) ........cceeiiieiiiiii i 1

AM10010 White (includes items 5 and 6) .........ccueeeiiiiiiiiiiiiiieiee e 1
5 N/A Back, Seat (thin) ..o 2
6 N/A Support, Seat Back ..o 2
7 1011348 [ T I S TCT= | 1
8 Seat, #3 Rear, Light-Duty ( ts 2000 - present v ehicles)

AM10627 Beige (includes items 9 and 10) ......ceeiiiieiiiiiiiiee e 1

AM10628 White (includes items 9 and 10) ......occeeeeeiiiiiiiiiiiiee e 1
9 AM10626 Support, Four-Passenger Seat Back (black powder coated)

(Lol 10Te LTS3 (=Y 0 o e 0 ) USRI 2
10 N/A Back, Seat (thin) ........cooiiiii e 4
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07/31/04 Conversion Kits
FOLD-DOWN REAR SEAT
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 Seat, Fold-Down Rear
AM10706 VINYL WRILE .ottt et 1
AM10707 ViINYL, BEIGE et e e e e nnaee e 1
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07/31/04 Cabs and Cargo Beds

FLAT BED TRIM
ITEM PART NO. DESCRIPTION QTY “
1.2 3 4

1 Kit, Flat Bed Trim Carryall 1
1015684 Turf/Carryall 1, Carryall 472, and XRT 1200SE (includes items 2 - 12)....... 1 | Carryall2
1015688 Turf/Carryall 2 and Carryall 2 Plus (includes items 2 - 12)......ccccccevvviineennn. 1 | Carryall 2 Plus

2 Trim, Side (driver side) Carryall 472
1015477 Turf/Carryall 1, Carryall 472, and XRT 1200SE .........cccccecoiiiiiiennnnn. 1 | Turfd
1015479 Turf/Carryall 2 and Carryall 2 PIUS ........cccveiiiiiiiiee e 1 | Turf2

3 Trim, Side (passenger side) XRT 1200SE
1015478 Turf/Carryall 1, Carryall 472, and XRT 1200SE ........c.ccccccevcvvveeeennnee. 1
1015480 Turf/Carryall 2 and Carryall 2 PIUS ........cccveveiiiiiee e 1

4 1015481 THIM, FrONt e 1

5 1015399 Screw, Torx Truss-Head, 5/16-18 x 3/4 (qty. 13 for Turf/Carryall 1)......... 17

6 7473 Nut, Nylon Lock, 5/16-18 (qty. 23 for Turf/Carryall 1, Carryall 472, and

XRBT T200SE) ..ottt e 29

7 1015646 Guard, Front Angle (Turf/Carryall 1, Carryall 472, and XRT 1200SE).... 1

8 1015647 Guard, Front Angle (Turf/Carryall 2 and Carryall 2 Plus) (not shown).... 1

9 1010435 Bolt, Carriage, 5/16-18 x 1 (qty. 8 for Turf/Carryall 1, Carryall 472, and

XRBT T200SE) ..ottt e 10

10 1016077 Bracket, Stake Side .......ccovciiiiiiiiiiie e 1

11 1010934 Screw, Hex-Head, 5/16-18 X T.....cccviiviiiieie e 2

12 101553901 Decal, Bed Load Warning..........cooeoiiiiiiiiiieieeeee e 1
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07/31/04

Cabs and Cargo Beds

CUSTOM VAN BOX (1 OF 2)

ITEM PART NO. DESCRIPTION QTY
12 3 4
NOTE: Items 4 and 5 are required for installation.
1 Kit, Custom Van Box (Turf/Carryall 1, Carrryall 472, and XRT 1200SE)
(includes item 3) (installation hardware not included)
101754203 L 1= RSP RPOTPRRTRRN 1
101754206 WL .ttt ae e et e e nr e naneas 1
2 Kit, Custom Van Box (Turf/Carryall 2, Carryall 2 Plus, and Carryall 272)
(includes item 3) (installation hardware not included)
101754201 GIFAY  ereee ittt et e e anree e 1
101754204 WAL .ttt ab e et e e naneas 1
3 102006201 Handle, Custom Van BoX DOOI .........uuuuuiiiiiieieieieieeeeeeeeeeeeeeeeeeeevevees 1
4 1015399 Screw, Torx Truss-Head, 5/16-18 x 3/4 (qty. 16 for Turf/Carryall 1) ................. 20
5 7473 | Nut, Nylon Lock, 5/16-18 (qty. 16 for Turf/Carryall 1) ......cccocoeviiiiiiiiiieiieee 20
102396601 Accessory Parts Manual Page 8-5
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07/31/04

Cabs and Cargo Beds

CUSTOM VAN BOX (2 OF 2)

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
NOTE: Items 3 and 4 are required for installation.

1 Kit, Custom Van Box (includes item 2) (installation hardware not included)
101754202 [C 1= PP PRR 1
101754205 LT (= SR 1

2 102006201 Handle, Custom Van BoX DOOT ..........uuuverieiieieieieieeeeeeeeeeeeeeeeeeeeevvevans 2

3 1015399 Screw, Torx Truss-Head, 5/16-18 X 3/4......uuueeeeeieeeee e 20

4 7473 | Nut, Nylon LOCK, 5/16-18...cccciiiiiiie ettt 20
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07/31/04 Cabs and Cargo Beds
ITEM PART NO. DESCRIPTION QTY “
1 2 3 4
NOTE: Allow 4 to 6 weeks for delivery of special order items. Carryall 1
. . . Carryall 2
Iltems 3 and 4 are required for installation.
Carryall 2 Plus
1 Box, Industrial Van (Turf/Carryall 1, Carryall 472, and XRT 1200SE) Carryall 272
(installation hardware not included) Carryall 472
e Gray ............................................................................................................ 1 Turf 1
i BBIgE ettt e 1 | Turi2
e LA 1 (= 1 XRT 1200
2 Box, Industrial Van (Turf/Carryall 2, Carryall 2 Plus, Carryall 272, and XRT 1200SE
XRT 1200) (installation hardware not included)
i L - USSR 1
Frex BBIg ettt 1
i LT (= R 1
3 1015399 | Screw, Torx Truss-Head, 5/16-18 x 3/4 (qty. 16 for Turf/Carryall 1).................. 20
4 7473 | Nut, Nylon Lock, 5/16-18 (qty. 16 for Turf/Carryall 1, Carryall 472, and
XRBT 1200SE) ... e 20
****Special order item available upon request
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07/31/04

INDUSTRIAL VAN BOX (2 OF 2)

Cabs and Cargo Beds

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
NOTE: Allow 4 to 6 weeks for delivery of special order items.
Iltems 2 and 3 are required for installation.
1 Box, Industrial Van (installation hardware not included)
i LC - TP P PP UUPRTRTIR 1
i BBIgE ettt 1
il LT 1 (= SRR 1
2 1015399 | Screw, Torx Truss-Head, 5/16-18 X 3/4.......covi i 20
3 7473 Nut, NYIon LOCK, 5/168-18.......eeiiiiiiiiiee ettt 20
****Special order item available upon request
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07/31/04 Cabs and Cargo Beds

STAKE SIDE KITS (1 OF 3)

ITEM PART NO. DESCRIPTION QTY “

1.2 3 4
1 1015660 | Kit, Stake Side (includes items 2 - 14) .......coiiiiiiiiiiie e 1 | Carryall1
2 N/A Assembly, Stake Side, Driver-Side (includes items 6 - 10) .........cccccceeennneee. 1 | Carryall 472
3 N/A Assembly, Stake Side, Passenger-Side (includes items 6 - 10).................. 1 | TransPorter 4
4 N/A Assembly, Stake Side, Front (includes items 7 - 11) .....cccoiiiiniiiiniinnneen. 1 | Turfd
5 N/A Assembly, Stake Side, Rear (includes items 7 - 10) .....ccceevcevivieiencienenenn. 1 | Villager 6
6 7311 Screw, Hex-Head Cap, 1/4-20 x 2 (for items 2 and 3 only) ........ccccuveeee. 6 | Villagers
7 1015654 Hinge, Stake Side........cooiiiiiii 12 | XRT 1200SE
8 7479 Screw, Hex-Head Cap, 1/4-20 X 1-1/4 .......ooiiieiie e 18
9 332 AT T 1= g o = P 24
10 1108 Nut, Dimped LOCK, 1/2-20.......ccoiiiiiiiiieiiiieriee et 24
11 101553901 Decal, Bed Load Warning (for item 4 only)........cccoocvieeiiniiieniiiiieees 1
12 1015656 Pin, Stake Side HINGE ..coooieeiieie e 6
13 1016077 Bracket, Stake Side........c.oiiiiiiiiii e e 6
14 1010934 Screw, Hex-Head, 5/16-18 X 1 ....cccveiiiiiiee e 12
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07/31/04 Cabs and Cargo Beds

STAKE SIDE KITS (2 OF 3)

ITEM PART NO. DESCRIPTION QTY “

12 3 4
1 1015662 | Kit, Stake Side (includes items 2 - 14) .......coiiiiiiiiiiieee e 1 | Carryall2
2 N/A Assembly, Stake Side, Driver-Side (includes items 6 - 10) .........cccccceeennneee. 1 | Carryall 2 Plus
3 N/A Assembly, Stake Side, Passenger-Side (includes items 6 - 10).................. 1 | Carryall 252
4 N/A Assembly, Stake Side, Front (includes items 7 - 11) .....cccoiiiiniiiiniinnneen. 1 | Carryall 272
5 N/A Assembly, Stake Side, Rear (Includes ltems 7 - 10) .....ccceevcevinieieniiennneen. 1 | Carryall 2904
6 7311 Screw, Hex-Head Cap, 1/4-20 x 2 (for items 2 and 3 only) ........ccccuveeee. 6 |Turf2
7 1015654 Hinge, Stake Side........cooiiiiiii 12 | Turf252
8 7479 Screw, Hex-Head Cap, 1/4-20 X 1-1/4 .......ooiiieiie e 18 | Turf272
9 332 Washer, Flat, 1/4 ......oouo e 24 | XRT 900
10 1108 Nut, Dimped LOCK, 1/4-20.......ccoiiiiiiiieiiiieeiee et 24 | XRT 1200
11 101553901 Decal, Bed Load Warning (for item 4 only)........cccoocvieeiiniiieniiiiieees 1 | XRT 1500
12 1015656 Pin, Stake Side HINGE ..coooieeiieie e 6
13 1016077 Bracket, Stake Side........c.oiiiiiiiiii e e 8
14 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ...iiiiieeiiee et 16
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07/31/04 Cabs and Cargo Beds
STAKE SIDE KITS (3 OF 3)
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1017117 | Kit, Stake Side (includes items 2 - 13) .....coiiiiiiiiiiieie e 1
2 N/A Assembly, Stake Side, Driver-Side (includes items 6 - 10) .........cccccceeennneee. 1
3 N/A Assembly, Stake Side, Passenger-Side (includes items 6 - 10).................. 1
4 N/A Assembly, Stake Side, Front (includes items 6 - 11) .......ccoccciiniiieiiennnenn. 1
5 N/A Assembly, Stake Side, Rear (includes items 6 - 10) .......cceocevevieiiiieennneen. 1
6 1015654 HINGe, StaKe SIde.......eeiiiiiiiiei e 12
7 7479 Screw, Hex-Head Cap, 1/4-20 X 1-1/4.......ovvviiiiee e 18
8 7311 Screw, Hex-Head Cap, 1/4-20 X 2.....ceeiiiiieiiee e 6
9 332 AT T 1= g o = P 24
10 1108 Nut, Dimped LOCK, 1/4-20.......ccoiiiiiiiieiiiieeiee et 24
11 101553901 Decal, Bed Load Warning (for item 4 only)........cccoocvieeiiniiieniiiiieees 1
12 1015656 Pin, Stake Side HINGE ..coooieeiieie e 6
13 1016077 Bracket, Stake Side........c.oiiiiiiiiii e e 7
14 7473 Nut, NYIOn HEX, 5/16-18.......eeiiiiiiiie et 14
15 1010934 Screw, Hex-Head Cap, 5/16-18 X 1....cccccciiiiiiiieee e e 14
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07/31/04 Cabs and Cargo Beds

BED MATS

ITEM PART NO. DESCRIPTION QTY “

1 2 3 4
1 101770201 Mat, Bed (TUrf/Carryall B) ...........occeeiieiiiiiiie e cieee e e 1 | Carryall1

Carryall 2

2 101770202 Mat, Bed (Carryall 2 Plus, Carryall 294, Turf/Carryall 2, Turf/Carryall 252,
Carryall 2 Plus

Turf/Carryall 272, XRT 900, XRT 1200, and XRT 1500) .....cccceeveerivenriiiennne 1
Carryall 252
3 101770203 | Mat, Bed (Carryall 472, TransPorter 4, Turf/Carryall 1, Villager 6, Carryall 272
Villager 8, and XRT 1200SE) ....cccooiciiiiiiiiiiiee et 1 Carryall 204
Carryall 472
Carryall 6

TransPorter 4
Turf 1

Turf 2

Turf 252

Turf 272

Turf 6

DS Villager 4
Villager 6
Villager 8
XRT 900
XRT 1200
XRT 1200SE
XRT 1500
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07/31/04 Cabs and Cargo Beds
CARGO BOX KITS (1 OF 3)
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1015606 | Kit, Cargo Box (Turf/Carryall 1, Carryall 472, XRT 1200SE, and
TransPorter 4) (includes items 3 - 35) ....ueiiiiiiiiiei e 1
2 1015607 Kit, Cargo Box (Turf/Carryall 2, Turf/Carryall 252, Turf/Carryall 272,
Carryall 2 Plus, and XRT 900) (includes items 3 - 34) .......ccccevcireiieeniiieenne 1
3 1015413 Assembly, Front Panel (Turf/Carryall 1, Carryall 472, XRT 1200SE, and
TransPorter 4) (iNCludes ite€M 4) .....vveeeeeeeeee e 1
3 1015412 Assembly, Front Panel (Turf/Carryall 2, Turf/Carryall 252, Turf/Carryall 272,
Carryall 2 Plus, and XRT 900) (includes item 4) .........ccccoeceieiieeenieeeeiieens 1
4 101553901 Decal, Bed Load Warning..........oooeeieiciiiiieiieeee e e 1
5 1015367 Assembly, Side Panel (driver side) (Turf/Carryall 1, Carryall 472,
XRT 1200SE, and TransPorter 4) (includes items 7 and 9 - 20) ................. 1
5 1015368 Assembly, Side Panel (driver side) (Turf/Carryall 2, Turf/Carryall 252,
Turf/Carryall 272, Carryall 2 Plus, and XRT 900) (includes items 7
AN ITEMS 9 = 20) ... e 1
6 1015365 Assembly, Side Panel (passenger side) (Turf/Carryall 1, Carryall 472,
XRT 1200SE, and TransPorter 4) (includes items 8 - 19 and 21)............... 1
6 1015366 Assembly, Side Panel (passenger side) (Turf/Carryall 2, Turf/Carryall 252,
Turf/Carryall 272, Carryall 2 Plus, and XRT 900) (includes items 8 - 19
=g o 11 (=0 0 1= 1 SRR 1
7 1014513 Bracket, Tailgate (driver Side) .........ooueeeiiiiiiiei et 1
8 1014514 Bracket, Tailgate (passenger Side) ..........eeveiiiiieeiiiiiiieee e 1
9 1014537 Stud, FIUSh-Head .........coociiii e 2
10 1241 WaShEr, Flat, 5/16 ......uvureiiieeie et a e 2
11 7174 WaASHEr, LOCK, 5/16.....uuereeiieiieie ettt e e e e e e e 2
12 1242 NUE, HEX, 5/16-18 ...t 2
13 1015400 LC T o N - o SR 1
14 1015390 SPring, COMPIESSION.....cctiiiitieeeiieeeiieeeeee et e siee et e e e eee e e e e e 1
15 1032 BUShING, NYION .. 1
16 1231 ROINPiN, 1/8 X T ettt 1
17 1010434 Barrel, Plastic (DIACK) .......cueeeeiiiiiieeceeeee e 1
18 1015363 BUSKNING e e 1
19 1011990 WaSheEr, Flat, 3/8 ........uueeeeeeieie e 1
20 1015313 Latch (driver Side)........couiiiiiiiie et 1
21 1015245 Latch (passenger SIde).........couiiiiiiie it 1
22 1014537 Stud, FIUSh-Head .........ooiiiiee e 4
23 1010934 Screw, Hex-Head Cap, 5/16-18 X T.....cccciiee i 2
24 1015414 Tailgate Assembly (Turf/Carryall 1, Carryall 472, XRT 1200SE, and
TransPorter 4) (includes item 25) ........uueeiiiiiiiiiiieee e 1
24 1015424 Tailgate Assembly (Turf/Carryall 2, Turf/Carryall 252, 272, Carryall 2 Plus,
and XRT 900) (includes item 25) .........cieiuiieiiiieriiee i 1
25 1013317 Decal, Club Car Tailgate........c..cccvveeee i 2
26 7049 BUShING, NYION ... 2
102396601 Accessory Parts Manual Page 8-21
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07/31/04 Cabs and Cargo Beds

CARGO BOX KITS (2 OF 3)

ITEM PART NO. DESCRIPTION QTY “

1 2 3 4
NOTE: Allow 4 to 6 weeks for delivery of special order items. Carryall 1
Carryall 2
07 Angle, Box Bed Tailgate (Turf/Carryall 1, Carryall 472, XRT 1200SE, ::::: z::"s
aANd TrANSPOMET 4) ..ooeeieeee e e 1
27 wax Angle, Box Bed Tailgate (Turf/Carryall 2, Turf/Carryall 252, 272, it
Carryall 2 Plus, and XRT 900) .......cccovevevrrrrererereeeeeeeeeeeieieseseseeesesene e sesesenss 1 | Carryall 472
28 1015399 Screw, Torx Truss-Head, 5/16-18 x 3/4 (qty. 17 for Turf/Carryall 1, TransPorter 4
Carryall 472, XRT 1200SE, and TransPorter 4) .........cccoocvevvcvveeeeiicieeeeeens 23 | Turf1
29 7473 Nut, Nylon Lock, 5/16-18 (qty. 19 for Turf/Carryall 1, Carryall 472, Turf 2
XRT 1200SE, and TranSPOIer 4).......cueeeee i e e 25 | Turf252
30 1014387 (07 o I 0o 1 o 1= SRR 2 | Turf2r2
31 1014321 Screw, Torx Truss-Head, #10-24 X 3/8 ....cccoeeeeiiiiiiiiieeeeeeeeeeeeeeen 4 | XRT 900
32 1014415 Screw, Torx Truss-Head, 1/4-20 X 3/4 ......oouuueeeeeeeeeee e 4 | XRT 1200SE
33 332 WaASKET, Flat, 1/4 ...t e e e e e e e e eeeaaaas 4
34 8233 Nut, NYION LOCK, 1/4-20 ......oeieiiieiiie ettt 4
35 101963401 Nut, Flange LOCK, 5/16-18......cccocuieriiieeiiee e esee e see e 4

****Special order item available upon request
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Cabs and Cargo Beds

07/31/04
ITEM PART NO. DESCRIPTION QTY “
1.2 3 4
NOTE: Vehicles with 1983 - 2000 non-ICS canopies require rear canopy DS Golf
support CCI P/N 1014503 for cargo box installation. Lynx
Vehicles with ICS canopies require rear canopy support
CCI P/N AM10338 for cargo box installation.
1 Kit, Cargo Box (includes mounting hardware)
AM10621 Brushed AlUMINUML........oiii e 1
AM10622 Black Powder Coated (shown on Lynx in photo).........ccocceiiiiiiniiniiiieenee 1
Accessory Parts Manual Page 8-25
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07/31/04 Cabs and Cargo Beds

TAILGATE CHAIN KIT

ITEM PART NO. DESCRIPTION QTY “

12 3 4
1 1015764 | Kit, Tailgate Chain (includes items 2 - 8) .......c.cooiiiiiiiiiiniie e 1 | Carryall1
2 1014131 Assembly, Chain and HOOK .............coccuiiiiiiiiiiiee e 2 | Carryall2
3 1015762 BOIE, EY . e 2 | Carryall 2 Plus
4 332 WaASKET, Flat, 1/4 ...t e e e e e e e e e e eeeaaaas 2 | Carryall 252
5 8233 Nut, NYION LOCK, 1/4-20 .....uveiiieieieee ettt 2 | XRT 900
6 7251 Screw, Phillips Truss-Head, 5/16-18 X 1.......cuviiiiieeiiiiiiiiiiieeeeeee e 2 | Turf1
7 1241 WaAShEr, Flat, 5/16 ... .o e e e e e e e e e e e e e eeeeeanaes 2 |Turf2
8 7473 Nut, NYIon LOCK, 5/16-18 ......coiiiiiiiie et 2 | Turf252

XRT 900
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07/31/04 Cabs and Cargo Beds
SLAM LATCH KIT
ITEM PART NO. DESCRIPTION QTY

1 2 3 4

NOTE: Allow 4 to 6 weeks for delivery of special order items.
1 ***¥x | Kit, Slam Latch (includes items 2 - 16) ......ccceeeiiieiiieieiie e 1
2 il Bracket, Slam LatCh ..o 2
3 102222001 6= (o] TR 1 =T o SRR 2
4 e (070 )Y A ] F=T 0 o T =1 (o] o 2
5 102222201 Latch, Spring, Passenger-Side (not Shown)........cccoccoiiiiiiniinnieeeee, 1
6 102222101 Latch, Spring, DriVer-Side .........cccuiiiiiiiiieee et 1
7 1015902 Screw, Truss-Head, 1/4-20 X 1-1/4 ....uuuneeeiiiieiiiieeeeeeeeeeeeeeeeee 4
8 1014537 Stud, Self-Clinch, 5/16-18 X 3/4 .......ooiiiieeee e 4
9 el Screw, Pan-Head, 1/4-20 X 1/2 ... 4
10 1242 NUL, HEX, 5/168-18 ... .ot 4
11 102242401 Nut, Nylon Lock, 1/4-20 (With Cap) .....coiurieiiiiiieie e 4
12 1028 NUL, HEX, 1/4-20 ... ettt e e e e 4
13 1016201 WaASNEE, WAVE ...ttt e e e e ar s 4
14 Frex BUShING, NYION ... 2
15 7174 WaASHET, LOCK, 5/16 ... s e e e e e e e e e e e e e e ee e eeeeeaaaes 4
16 101835601 NUt, HEX WhiIzZ, 1/4-20 ...ttt 4

****Special order item available upon request
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07/31/04 Cabs and Cargo Beds
FLAT BED TOOL BOX
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
NOTE: Tool box CCI P/N 101837401 can be used on vehicles equipped with
a light bar kit.
ltems 2 - 4 required for installation.
1 101837401 Tool Box (installation hardware not included)...........cccceeveeeeiieeiccciiieeeeeeee, 1
2 7847 Screw, Hex-Head, 1/4-20 X B/4 ...t 4
3 332 LAY == =T L = T 1 8
4 8233 | Nut, Nylon LOCK, 1/4-20.......ccciiiiiiiieiiieiie ettt e 4
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07/31/04

Cabs and Cargo Beds

PICKUP BED TOOL BOX

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
NOTE: Items 2 - 4 required for installation.
1 Tool Box (installation hardware not included)
101837501 Turf/Carryall 1, Carryall 472, and XRT 1200SE ........ccccooooiiiiiiiiieeee e, 1
101837502 Turf/Carryall 2, Carryall 2 Plus, Turf/Carryall 252, Turf/Carryall 272,
Carryall 294, XRT 900, XRT 1200, and XRT 1500) .......ccceeevivveeeeriiriieeannns 1
2 7847 Screw, Hex-Head, 1/4-20 X B/4 ......cooeiieieieeieeeeeeeeeeeeee e 4
3 332 LAY 1] a1 g = R N 8
4 8233 NUt, NYION LOCK, 1/4-20......c..eeiiee ettt srae e e e snnneee s 4
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07/31/04 Cabs and Cargo Beds
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07/31/04 Cabs and Cargo Beds

ELECTRICTILT BED KITS (1 OF 3)

ITEM PART NO. DESCRIPTION QTY “

12 3 4
1 101716102 | Kit, Electric Tilt Bed (gasoline vehicles) (includes items 2 - 25)..........c.cc........ 1 | Carryall2
2 N/A Actuator, Electric (includes item 3).........coooiiiiiiiieieeee e 1 | Carryall 2 Plus
3 101570401 Decal, Tilt System Warning ........ccueeeee e sieee e 1 | Carryall 252
4 1016603 BUSHING, LONG ...ttt 2 | Carryall 272
5 1017774 S 0 F= o= SRR 8 |Turf2

6 7561 Screw, Hex-Head, 3/8-16 X 3 ...c.ooviiiiiiieieee e 2 | Turf252

7 1010138 Nut, Dimpled LOCK, 3/8-16 ........ocuiiiiieiiiee et 2 |Turf272

8 1017167 Weldment, Actuator Adapter...........eeeeviieiiii e 1 | XRT 900

9 1010435 Bolt, Carriage, 5/16-18 X T ....oeiiiiieiiee e 4 | XRT 1200
10 7473 Nut, NylIon LOCK, 5/16-18 ......eeiiiiiiiiiiieiiee et 4

11 1015612 Bracket, Cylinder MOoUNtiNg ........cueiiiiiiiiee e 1

12 705 Screw, Hex-Head, 3/8-16 X 1-1/4 .......coioeieeeee e 4

13 1011990 WaAShET, Flat, 3/8.......coeeeiiieiiiieie et e e e e e e e e e e e e e eeeeeeeaaaas 4

14 357 WaASHET, LOCK, 3/8 ..o e e e e e e e e e e e e e e e e e e eeeaanes 4

15 706 NUE, HEX, 3/8-16 ...t 4

16 8990 I8, W ettt sttt srnr e e eaneas 10

17 1017163 Wire Harness (includes items 18 - 23)......cccuiiiiiiiiiieiiiii e, 1

18 N/A Wire Assembly, #14 Red (includes item 19)........ccccceiiiiiiniiniiiceee e, 1

19 101881801 Breaker, CirCUIt ........eeieee e 1

20 N/A Wire Assembly, #14 YEIOW ........oviiiiiiieiiieiiieeeeee e 1

21 N/A Wire Assembly, #14 Red .......oumiiiiiiiiiiiie e 1

22 N/A Wire Assembly, #14 BIlacK ..........coooiiiiiiiiii e 1

23 1015636 3171 (o] TR o T o [ TSR 1

24 1015653 = Yoz | I 0T/ Do 1 o IS 1

25 1014557 Washer, Flat, 7/16 ...t 1
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07/31/04 Cabs and Cargo Beds
ELECTRICTILT BED KITS (2 OF 3)
ITEM PART NO. DESCRIPTION QTY
12 3 4

1 101716104 | Kit, Electric Tilt Bed (PowerDrive electric vehicles) (includes items 2 - 25)..... 1
2 1017162 Actuator, Electric (includes item 3).........coooiiiiiiiiii e, 1
3 101570401 Decal, Tilt System Warning ........ccueeeee e sieee e 1
4 1016603 BUSHING, LONG ..ttt e 2
5 1017774 S 0= o= RS RSTPRRTRN 4

6 7561 Screw, Hex-Head, 3/8-16 X B ....cocceeeiiiiieieeeee ettt e e e eeaaas 2
7 1010138 Nut, DImpled LOCK, 3/8-16 .......ccccuiiieeiiiiiiie et e e e 2
8 1017167 Weldment, Actuator Adapter...........eeeeeeiieiiii i 1
9 1010435 Bolt, Carriage, 5/16-18 X T ....coiiiiieie e 4
10 7473 Nut, Nylon LOCK, 5/16-18 ......oeiiiiiiiiiiieiiee ettt 4
11 101872801 Bracket, Cylinder MOoUNtiNg ........cueiiiiiiiiee e 1
12 705 Screw, Hex-Head, 3/8-16 X 1-1/4 .......coioeieeeee e 4
13 1011990 WaAShET, Flat, 3/8.......coeeeiiieiiiieie et e e e e e e e e e e e e e eeeeeeeaaaas 4
14 357 WaASHET, LOCK, 3/8 ..o e e e e e e e e e e e e e e e e e e eeeaanes 4
15 706 NUE, HEX, 3/8-16 ...t 4
16 8990 THE, Wi ettt ettt ae e e bt e s nr e e eaneas 12
17 101872901 Wire Harness (includes items 18 - 23)......cccuiiiiiiiiiieiiiii e, 1
18 N/A Wire Assembly, #14 Red (includes item 19)........ccccceviiiiiieniiniiieeee e, 1
19 101881801 Breaker, CirCUIt ........eeieee e 1
20 N/A Wire Assembly, #14 YEIOW ........oueiriiiiiiiieiiieeeee e 1
21 N/A Wire Assembly, #14 Red .......oummiiiiiiiiiii e 1
22 N/A Wire Assembly, #14 BIlacK ..........oooiiiiiiiiiii e 1
23 1015636 3171 (o] TR o T o [ TSR 1
24 1015653 = Yoz | I 0T/ Do 1 o IS 1
25 1014557 Washer, Flat, 7/16 ...t 1
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07/31/04 Cabs and Cargo Beds
ELECTRICTILT BED KITS (3 OF 3)
ITEM PART NO. DESCRIPTION QTY

12 3 4

NOTE: Allow 4 to 6 weeks for delivery of special order items.
1 1 Kit, Electric Tilt Bed (gasoline vehicles) (includes items 2 and 5 - 29)............. 1
2 102154801 Bracket, Cylinder Mounting (Not ShOWN) ........ceveiiiiiiiiieiiee e 1
3 **** | Kit, Electric Tilt Bed (electric vehicles) (includes items 4 - 29)..........cc.cceeenee 1
4 101872801 Bracket, Cylinder MOoUNtiNG ........ceeeiiiiiiiee e 1
5 N/A Actuator, Electric (inCludes ite€m 6)........cceeeeeiiciiiiiiiiiee e 1
6 101570401 Decal, Tilt System Warning ........cccoeoeeeeiieeeniee e 1
7 102154201 Weldment, Actuator Adapter...........eeeiiveii i 1
8 102181001 Harness, Wire (includes items 9 - 14) .....oovvvvieiiiiiiiceeeeee e 1
9 N/A Wire Assembly, #14 Red (includes item 10) (not shown)...........c..cceee.. 1
10 101881801 Breaker, CilCUIL .......eeeieee e 1
11 N/A Wire Assembly, #14 Yellow (Not Shown) ........ccoooviiiiiiiiiiiee e 1
12 N/A Wire Assembly, #14 Red (N0t ShOWN) ....ccoceiiiiiiiiiiiiie e 1
13 N/A Wire Assembly, #14 Black (not Shown) ..., 1
14 1015636 Switch, Toggle (includes hex NUL) ..o, 1
15 1016603 BUSHING, LONG ...ttt 2
16 1017774 S 0= o= SRR 8
17 102226901 Decal, Service Only Warning ..........coooieveeieiiiiiee e 1
18 1015653 Decal, UP/DOWN ........eeiiieeiiiiee ettt e s a e s eee e e e snree e e e e enree e e e ennnees 1
19 101609401 Decal, Crush Area Warning ........ccueeeeiiiieeeeeiiieee e eeree e e esree e e e e sree e e e 2
20 1010435 Bolt, Carriage, 5/16-18 X T ..o 3
21 705 Screw, Hex-Head, 3/8-16 X 1-1/4 .....uuuuieieieieieieieeeeeeeeeeeeeeeeeee e 4
22 7561 Screw, Hex-Head, 3/8-16 X 3 ......uuuuuriiiiieieieeeeeeeeee e 2
23 1011990 Washer, Flat, 3/8.......oooiiee e 4
24 357 WaASHET, LOCK, 3/8 ...eeeeeieee e e e e e e e e e e e e e e e e e e e e eeeaaees 4
25 1014557 Washer, Flat, 7/16 .....ooo et 1
26 706 Nut, Hex, 3/8-16 (quantity 2 for gasoline vehicles).......c..cccovceiiniiieneeennnen. 4
27 1010138 Nut, Dimpled LOCK, 3/8-16 .......ccceiiiiiiiiee e 2
28 7473 Nut, NYIon LOCK, 5/16-18 ......coieiiiiiiie et 3
29 8990 T8, Wi ettt 8

****Special order item available upon request
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07/31/04 Cabs and Cargo Beds

HYDRAULIC TILT BED KIT

ITEM PART NO. DESCRIPTION QTY “

1.2 3 4

1 1015640 Kit, Hydraulic Tilt Bed (gasoline vehicles) (includes items 2 - 37).........cc........ 1 | Carryall 2

2 1016136 Pump Assembly, Hydraulic Tilt Bed .........cccooiiiiiiiiii e 1 | Carryall 2 Plus

3 1015623 Adapter, Straight Thread ........c..ooeiiiiiiii e 2 | Turf2

4 1015621 Bracket, Hydraulic Pump Mounting..........ccooviiiiiiiiiieee e 1 | Turf252

5 1012463 Screw, Hex-Head Cap, 3/8-16 X 7/8.......ccceeeeeecieee e 2

6 357 LA 1] 1Y g o Yo G < 6

7 1011990 WaAShET, Flat, 3/8.......coeeeiiieiiiieie et e e e e e e e e e e e e e eeeeeeeaaaas 6

8 1010934 Screw, Hex-Head Cap, 5/16-18 X 1.....cccciiee i 2

9 1241 WaAShEr, Flat, 5/16 ... oo e e e e s 6

10 7174 WaASHET, LOCK, 5/16 ... e e e e e e e e e e e e e e e e e eeeeeeeaanes 2

11 1242 NUL, HEX, 5/168-18 ... ..ot 2

12 1015615 Weldment, Actuator Adapter.........oooeeeeiiiiieiiicccre e e eeeenees 1

13 1010177 Bolt, HEX-Head, 3/8-16 X 2.....cccuiceeiiee ettt 1

14 1015608 Spacer, SMall TUDE .......coeiiiiiiee e 1

15 1010138 Nut, Hex Dimpled LOCK, 3/8-16 ........ccouiiiiieiiiiieee e 1

16 1010435 Bolt, Carriage, 5/16-18 X 1 ....coiiiiiiiee e 4

17 7473 Nut, NYlon LOCK, 5/16-18 ......coieiiiiiiie et 5

18 1015617 Cylinder, Hydraulic Tilt Bed ........cccoiiiiiiiiiiiiiee e 1

19 1015624 Elbow, 90°, Straight Thread ........c.c..ovviiiiiiieeee e 2

20 101570401 Decal, Warning, Hydraulic Cylinder ..........ccoooeiiieiiiiieeeee e 1

21 1015616 Hose Assembly, HydrauliC ..........oooooimiiiiiiiiiie e 2

22 1015638 Wire Harness (includes items 23 - 28)........ccoiieiiiiiiiniiie e 1

23 101888401 Wire Assembly, #14 Red (includes item 24)..........ccccoeviieiiiiiiiiee e, 1

24 101881801 Breaker, CirCUIL .......iii i 1

25 N/A Wire Assembly, #14 YEIOW ........ooeiiiiiiiiiiiieeeeee e 1

26 N/A Wire Assembly, #14 Red .......uuriiiiiiiiiiee e 1

27 N/A Wire Assembly, #14 BIlacK ..........cooeiiiiiiiiiiii e 1

28 1015636 SWItCH, TOGGIE .. e 1

29 1014557 Washer, Flat, 7/16 ...ttt e et e e 1

30 1015653 Decal, UP/DOWN .......ceeiiiieieieeee e e e e e ettt e et e e e e e e e s s s e e e e eaae e e e e snnnnnneneeees 1

31 7561 Bolt, Hex-Head, 3/8-16 X 3........ouvuererriririiiieieieeeeeee e e 1

32 1015610 Spacer, Large TUDE ......coouiiieiiiee et 1

33 1015612 Bracket, Cylinder MOUNTING .......oocviiiiiiieee e 1

34 705 Screw, Hex-Head, 3/8-16 X 1-1/4 .....coooiiiiee e 2

35 320 Screw, Hex-Head, 3/8-16 X T .......uuuuiiiiiiieieieeeeeeeeeeeee e 2

36 706 NUL, HEX, 3/8-16 ..t 4

37 8990 I8, W@ ettt e e e e et e e e e e e et e e e e e e eabaeas 8

38 101895301 *Kit, Reservoir, Hydraulic Pump (includes reservoir and gasket) (not shown) | A/R
*Use automatic transmission uid with the reser voir kit.
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07/31/04 Cabs and Cargo Beds

ITEM PART NO. DESCRIPTION QTY “
1 2 3 4
NOTE: For replacement parts, contact Carryall 1
Curtis Tractor Cab, Inc. Carryall 2
111 Higgins St. Carryall 2 Plus
Worcester, MA 01606 Carryall 252
(508) 853-2200 Carryall 272
(800) 876-9104 (fax). Corrvall 6
y
1 102262901 S 7 o TSRS 1 | Turf1
2 | 102263101 | Kit, Cab Adapter (Turf/Carryall 1, 2, 2 Plus, Turf/Carryall 252, and XRT 900) Turf2
(NOE SNOWN) ...ttt n et seseas 1 | Turf252
Turf 272
3 102263201 Kit, Cab Adapter (Turf/Carryall 6) (N0t ShOWN) ......ccooiiiiiiiiiiiieeeeeeee e LI .
4 102263301 Kit, Cab Adapter (Turf/Carryall 272 and XRT 1200) (not shown).................... 1 | XRT 900
XRT 1200

5 102264501 Kit, Seat Belt (required for ROPS certi cation) (includes mounting hardw are
and ROPS certi cation decCal) ........cccooiiiiiiiiiiiiie e 1
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07/31/04 Cabs and Cargo Beds

DRIVING RANGE ENCLOSURE

ITEM PART NO. | DESCRIPTION QTY
1.2 3 4

NOTE: For replacement parts, contact Turf1

Curtis Tractor Cab, Inc. Turf 2

111 Higgins St.
Worcester, MA 01606
(508) 853-2200
(800) 876-9104 (fax).

1 102263001 Kit, Driving Range ENClOSUre ..o 1
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07/31/04 Cabs and Cargo Beds

EXTERIOR MIRROR KIT

ITEM PART NO. DESCRIPTION QTY “

1.2 3 4
NOTE: For replacement parts, contact Carryall 1
Curtis Tractor Cab, Inc. Carryall 2
111 Higgins St. Carryall 2 Plus
Worcester, MA 01606 Carryall 252
(508) 853-2200 Carryall 272
(800) 876-9104 (fax).
Carryall 6
1 102272601 I T =Y {01 g V{1 o TR 1 | Turf1
Turf 2
Turf 252
Turf 272
Turf 6
XRT 900
XRT 1200
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07/31/04 Cabs and Cargo Beds

INTERIOR REAR-VIEW MIRROR KIT

ITEM PART NO. DESCRIPTION QTY “

1 2 3 4
NOTE: For replacement parts, contact Carryall 1
Curtis Tractor Cab, Inc. Carryall 2
111 Higgins St. Carryall 2 Plus
Worcester, MA 01606 Carryall 252
(508) 853-2200 Carryall 272
(800) 876-9104 (fax).
Carryall 6
1 101995101 Kit, Interior Rear-VieW MIrTOr .......cooouniiiee e 1 | Turf1
Turf 2
Turf 252
Turf 272
Turf 6
XRT 900
XRT 1200
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07/31/04 Cabs and Cargo Beds

INTERIOR DOME LIGHT KIT

ITEM PART NO. DESCRIPTION QTY “

1.2 3 4
NOTE: For replacement parts, contact Carryall 1
Curtis Tractor Cab, Inc. Carryall 2
111 Higgins St. Carryall 2 Plus
Worcester, MA 01606 Carryall 252
(508) 853-2200 Carryall 272
(800) 876-9104 (fax).
Carryall 6
101994501 Kit, DOME LIGNt ..ot 1 | Turfd
Turf 2
Turf 252
Turf 272
Turf 6
XRT 900
XRT 1200
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07/31/04 Cabs and Cargo Beds

FAN/DEFOGGER KIT

ITEM PART NO. DESCRIPTION QTY “

1.2 3 4
NOTE: For replacement parts, contact Carryall 1
Curtis Tractor Cab, Inc. Carryall 2
111 Higgins St. Carryall 2 Plus
Worcester, MA 01606 Carryall 252
(508) 853-2200 Carryall 272
(800) 876-9104 (fax).
Carryall 6
1 101994401 G A = T VA=) (oo o =T SO TSP 1 | Turfd
Turf 2
Turf 252
Turf 272
Turf 6
XRT 900
XRT 1200
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07/31/04 Cabs and Cargo Beds

ROOF-MOUNTED SAFETY STROBE LIGHT

ITEM PART NO. DESCRIPTION QTY “

1.2 3 4
NOTE: For replacement parts, contact Carryall 1
Curtis Tractor Cab, Inc. Carryall 2
111 Higgins St. Carryall 2 Plus
Worcester, MA 01606 Carryall 252
(508) 853-2200 Carryall 272
(800) 876-9104 (fax).
Carryall 6
1 101994301 Light, Roof-Mounted Safety Strobe...........ccoviiiiiiiiiiiie e, 1 | Turfd
Turf 2
Turf 252
Turf 272
Turf 6
XRT 900
XRT 1200
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07/31/04 Cabs and Cargo Beds

WORK LIGHTS

ITEM PART NO. DESCRIPTION QTY “

1.2 3 4
NOTE: For replacement parts, contact Carryall 1
Curtis Tractor Cab, Inc. Carryall 2
111 Higgins St. Carryall 2 Plus
Worcester, MA 01606 Carryall 252
(508) 853-2200 Carryall 272
(800) 876-9104 (fax).
Carryall 6
1 101994801 Lights, WOrK (St Of 2) ...cooiiiiiiiieeeee e 1 | Turfd
Turf 2
Turf 252
Turf 272
Turf 6
XRT 900
XRT 1200
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07/31/04 Cabs and Cargo Beds

ACCESSORY SWITCH PANEL

ITEM PART NO. DESCRIPTION QTY “

1.2 3 4
NOTE: For replacement parts, contact Carryall 1
Curtis Tractor Cab, Inc. Carryall 2
111 Higgins St. Carryall 2 Plus
Worcester, MA 01606 Carryall 252
(508) 853-2200 Carryall 272
(800) 876-9104 (fax).
Carryall 6
1 101994601 Panel, ACCesSOry SWItCh.........coiiiiiiii e 1 | Turf1
Turf 2
Turf 252
Turf 272
Turf 6
XRT 900
XRT 1200

102396601 Accessory Parts Manual Page 8-59



07/31/04 Cabs and Cargo Beds

TURF/CARRYALL 2
(FE290 ENGINE)
MOUNTING SHOWN

Page 8-60 Accessory Parts Manual 102396601



07/31/04 Cabs and Cargo Beds
CAB HEATER (1 OF 2)
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
NOTE: Allow 4 to 6 weeks for delivery of special order items.
Heater, Comfort Cab
1 102056501 Turf/Carryall 1 and Turf/Carryall 2 (FE290 engines) (not shown) (includes
itEMS 2 -4 aNA 6 - 23) ....ueieiiiiiiiieiee e a e 1
2 102070501 Assembly, Header Heater (not ShOwN)..........cocceiiiiiiiiiiiiniiieee e 1
3 102071401 Bracket, Blower Mounting (Turf/Carryall 1) (not shown) ...........cccceeeueee. 1
4 e Harness, Wire (Turf/Carryall 1) (not Shown) .........ooociiiiiiiiiiiiiiieeees 1
5 102056502 Turf/Carryall 2, Carryall 2 Plus, Turf/Carryall 252, and XRT 900
(FE350 engines) (includes items 6 - 21) ......coociereiiiiiiie e 1
6 102070601 Assembly, Header Heater ... 1
7 102072101 Bracket, Blower Mounting (Turf/Carryall 2, Carryall 2 Plus,
Turf/Carryall 252, and XRT 900) .....cccouiiiiireiiiiieee e sieeee e siieee e 1
8 102074701 Hose, Duct, 2-inch Diameter ..........ooouueiiiiiiiiicceeeeeeeeeee e, 1
9 102074801 Hose, Duct, 2-1/2-iNCh DIameter ............uueeeeeiiiiieeeeeieee e 1
10 102072001 Harness, Wire (Turf/Carryall 2, Carryall 2 Plus, Turf/Carryall 252, and
XBRT 900) .ttt e e e et e e e e e e e e e e e nanees 1
11 102074501 VENT, OULIE....coiiieeiee e e 1
12 102074601 VENL, INIEL ... e 1
13 102071701 DECal, VENT ...t 2
14 102025401 Tie, Wire, 10-INCh ....cooiiiiiiiie e e 2
15 8639 Tie, Wire, 11-Inch (N0t ShOWN) ......uviiiiiiiiiii e 6
16 102074101 BIOWET ..ttt e e e e e 1
17 102074201 T (] TR 1=F= 1 (=] SO 1
18 1012349 Clamp, Hose (for 2-inch diameter hoSe)........ccccvvieeiiiiiiieenee e 2
19 102074901 Clamp, Hose (for 2-1/2-inch diameter hoSe) ..........cocccvvviiiieeeeeeeec i, 4
20 102181101 Decal, Heater Inspection Warning.........ccccceviiiieee e 1
21 1015330 GASKEE ... et 1
22 102182101 Assembly, BIOWET COVET........ccuuiiiiiiiiiii e 1
23 1017689 Clamp, MU €5 HOSE .....oeiiiiiiiiiee et 1
****Special order item available upon request
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07/31/04 Cabs and Cargo Beds

CAB HEATER (2 OF 2)

ITEM PART NO. DESCRIPTION QTY “

1.2 3 4

NOTE: Allow 4 to 6 weeks for delivery of special order items. Carryall 272
Turf 272

Listings on this page include replacement items only. Though mounting x::nzoo

hardware and other items are included with the kits, they are not listed.

24 i Turf/Carryall 272 and XRT 1200 (FE400 Key-Start Engines)

(not shown) (includes items 11 - 23, and 25 - 30) .....cccevevieeiiiieeiniiee e 1
25 i Assembly, Header Heater (N0t ShOWN).........oeviiiiiiiiiiiie e 1
26 e Harness, Heater Power Wire (not Shown) ...........ooooiiiiiiiiiieneece e, 1
27 i Bracket, Blower Mounting (not ShOwn).........ccccoviiiiiiiiniiec e, 1
28 i Hose, Duct, 2-1/2-Inch Diameter x 27-Inch Length (not shown) ............ 1
29 ol Hose, Duct, 2-1/2-Inch Diameter x 15-Inch Length (not shown) ............ 1
30 i Hose, Duct, 2-Inch Diameter x 17-Inch Length (not shown) .................. 1
31 i Turf/Carryall 272 and XRT 1200 (FE350 Pedal-Start Engines)

(not shown) (includes items 11 - 23 and 32 - 36).......cccceeeviiieeeeinieee e 1
32 e Assembly, Header Heater (Not ShOWN) .........oeeviiiiiiiiiiiiieee e 1
33 i Bracket, Blower Mounting (not ShOwn).........ccccovciiiiiiiiiiiec e, 1
34 i Hose, Duct, 2-1/2-Inch Diameter x 27-Inch Length (not shown) ............ 1
35 ol Hose, Duct, 2-1/2-Inch Diameter x 15-Inch Length (not shown) ............ 1
36 i Hose, Duct, 2-Inch Diameter x 17-Inch Length (not shown) .................. 1
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07/31/04 Outdoor Sporting Accessorigs

FLOOR-MOUNTED GUN RACK

ITEM PART NO. DESCRIPTION QTY “

12 3 4
1 AM10639 | Kit, Floor-Mounted Gun Rack (includes items 2 - 8) .......ccccceiviieeiieniiiieeenee 1 | Carryall 252
2 N/A N [0 ST T o T RS 6 | Carryall 272
3 N/A Plate, MOUNTING ..ooiiiiiie e s 1 | Carryall 472
4 N/A Bolt, Phillips-Head, 1/16-18 X 1-1/4 .. ....ooiiiiee e 4 | DS Golf

5 N/A WaSsher, Flat, 5/16 .......oociiiieee et 4 |Lynx

6 N/A NUt, NYION LOCK, 5/16 ..coooiiiiiieeeeeee e 4 | XRT 900

7 N/A RACK, GUN .ttt e e e e s e e e e nree e e e e nnnees 1 | XRT 1200

8 N/A Decal, Warning (N0t SNOWN) .....cooiiieiiiieeeee e 1 | XRT 1200SE
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07/31/04

Outdoor Sporting Accessories

GUN BOOT

ITEM PART NO. DESCRIPTION QTY

1.2 3 4

NOTE: This kit can be installed on any vehicle equipped with a cargo bed.
1 AM10874 | Kit, Kolpin Gun Boot (includes mounting hardware and items 2 - 6)

(shown installed on XRT 1500) .....ccueeiiiiiiiiiieeriiiee e 1
2 N/A =70 o] A CTU [ o 1
3 N/A Bracket, GUN BOOL ..........coooiiiiiiieeeee e 1
4 AM10642 Decal, GUN WaINING ...oeiiiiiiiiee et e e e e e e e 1
5 N/A (O 1o TS 1.0 =1 | N T o SRS 1
6 N/A Clip, Large Pin ..ottt s 1
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07/31/04 Outdoor Sporting Accessorigs
ITEM PART NO. | DESCRIPTION QTy
12 3 4
Mossy Oak® Forest Floor® (used bodies, sanded and dipped)
1 AM10778 (070117 I 1 (0o | A 1
2 AM10779 Cowl with Headlight Openings, Front .........cccooiiiiiiiii e 1
3 AM10780 Body, Rear, GaSOlNE .......ccuviviiiiiiiiii et 1
4 AM10781 Body, Rear, EIECIIC .......uuiiiiieeeee it 1
5 AM10782 Body with Taillight Openings, Rear, Gasoling .........cccccccevviieieeiiiieeee e, 1
6 AM10783 Body with Taillight Openings, Rear, EIECriC .......ccccooceiiieiiiiiiiiiee 1
Advantage® Max 4® (used bodies, sanded and dipped)
7 AM10790 (070 )Y I o Yo | AR 1
8 AM10791 Cowl with Headlight Openings, Front ... 1
9 AM10792 Body, Rear, GasoliNg .......cceieeiiiiiiiiciiiieeeee e e 1
10 AM10793 Body, Rear, EIECIIIC .......euiiiiiiiiiiieee e 1
11 AM10794 Body with Taillight Openings, Rear, Gasoline ..........ccccocciriiiiiniiiniieene 1
12 AM10795 Body with Taillight Openings, Rear, EIECIIiC .........oocoeieiiiiiiiiieeeee 1
Realtree Hardwoods® HD™ (used bodies, sanded and dipped)
13 AM10796 (070 Y T = oY 1 | A 1
14 AM10797 Cowl with Headlight Openings, Front .........ccooiiiiiiii e 1
15 AM10798 Body, Rear, GaSOliNg .......cc.ueiiiiiiiiiie ettt e 1
16 AM10799 Body, Rear, EIECIIC .......ueiiiiieeieieeeeeeee e 1
17 AM10800 Body with Taillight Openings, Rear, Gasoling .........ccccccevviiieiiiniiienee e, 1
18 AM10801 Body with Taillight Openings, Rear, EIECtriC .......ccccooeiiieiiiiieie 1
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07/31/04

Outdoor Sporting Accessories

CAMOUFLAGE BODY COVERS

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
The following body covers are made of a 1000 denier Cordura
nylon material.
1 Cover, Panel — Mossy Oak Break Up
AM10030 Carryall 272, Carryall 294, XRT 1200, and XRT 1500 (shown) ................. 1
2 Wrap, Body — Mossy Oak Forest Floor
AM10678 Carryall 272 and XRT 1200 ....cooiiiiiiiiee it sree e 1
AM10681 Carryall 252 and XRT 900 .......coieiiiieeieieieeiieesiee et 1
3 Cover, Cowl — Mossy Oak Break Up
AM10026 Carryall 272 and XRT 1200 (ShOWN) ..cccoviiiiiiiiiiiiee e 1
AM10028 Carryall 252 and XRT 900 .......cooiiiiiiiiieiieiiee ettt 1
4 Cover, Cowl, Snap-On — Mossy Oak Forest Floor
AM10679 Carryall 272 and XRT 1200 (ShOWN) ...ccoviiiiiiiiiiiiiee e 1
AM10680 DS GOIf NG LYNX 1ottt 1
All items listed above can be special ordered in Advantage Max-4
and Realtree Hardwoods HD.
102396601 Accessory Parts Manual Page 9-9
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07/31/04 Outdoor Sporting Accessorigs

CAMOUFLAGE SEATS AND SEAT COVERS

ITEM PART NO. DESCRIPTION QTY “

1.2 3 4
NOTE: ICS seat cover sets contain two pieces, and 1982 - 2000 non-ICS Carryall 252
seat cover sets contain three pieces. DS Golf
1 Set, Economy Camou age Seat Lynx
AM10847 Mossy Oak Forest FIOOr for ICS SEaS ...........coweveeeeeeereeeeeeeeer e 1 | Turrs2
AM10848 Mossy Oak Forest Floor for 1982 - 2000 non-ICS Seats........cccccceevveeennee 1 | XRT900
AM10849 Realtree Hardwoods HD for ICS Seats..........cccoeveiiiiieee i 1
AM10850 Realtree Hardwoods HD for 1982 - 2000 non-ICS Seats ..........cccceeeeennee. 1
AM10851 Advantage Max-4 Pattern for ICS Seats.........ccccoviiiiiiiiniiic e, 1
AM10852 Advantage Max-4 Pattern for 1982 - 2000 non-ICS Seats........ccccccceeeenneen. 1
2 Set, Staple-On Camou age Seat Co ver
AM10841 Mossy Oak Forest FIoor ICS Seats ........ccceeieeiiiieiiniie e 1
AM10842 Mossy Oak Forest Floor 1982 - 2000 non-ICS seats........c..ccoeerieeerieeeenee 1
AM10843 Realtree Hardwoods HD for ICS Seats .........cccveeeeiniiieii i 1
AM10844 Realtree Hardwoods HD for 1982 - 2000 non-ICS seats..........cccccveveeenneen. 1
AM10845 Advantage Max-4 for [CS S€atS ........ccoiueiiiiiriiii e 1
AM10846 Advantage Max-4 for 1982 - 2000 non-ICS seats (shown) ..........cccceeenne 1
3 Cover, Camou age Seat
AM10664 Mossy Oak Forest Floor for ICS seats (Shown) .........ccccccciviiiiniiniiieenne 1
AM10665 Mossy Oak Forest Floor for 1982 - 2000 non-ICS seats........c.ccoccveeeeennnee. 1

Item 3 listed above can be special ordered in Advantage Max-4
and Realtree Hardwoods HD.

102396601 Accessory Parts Manual Page 9-11
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07/31/04 Outdoor Sporting Accessorigs

CAMOUFLAGE SEAT COVERS, CONTINUED

ITEM PART NO. DESCRIPTION QTY “

1 2 3 4

1 Cover, Seat — Mossy Oak Break Up Carryall 252
2 AM10027 Bucket Seats (Carryall 272, Carryall 294, XRT 1200, XRT 1200SE, Carryall 272

=10 o 1D o 1 I 1101 ) T 1 | Carryall 204
3 AM10029 Bench Seats (Carryall 252 and XRT 900) (ShOWN) ......ccccevrvirirercieeerieeenee 1 | XRT 900
4 Cover, Seat, 2-Piece — Mossy Oak Forest Floor i:: :zzz
5 AM10675 Bucket Seats (Carryall 272, Carryall 294, Carryall 472, XRT 1200,

XRT 1500, and XRT 1200SE — front s€ats) ......cccccccvveeiieiiiecciiiieeeeeee e, 1

The items listed above can be special ordered in Advantage Max-4 and
Realtree Hardwoods HD.

102396601 Accessory Parts Manual Page 9-13
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07/31/04 Outdoor Sporting Accessorigs

CAMOUFLAGE CANOPY COVERS

ITEM PART NO. DESCRIPTION QTY “

1.2 3 4

1 Cover, Camou age Canopy Carryall 252
AM10853 Mossy Oak Forest Floor for ICS Canopy ......ccccccceeevieriiieee i 1 | Carryall 272
AM10854 Mossy Oak Forest Floor for 1982 - 2000 non-ICS Canopy ............ccceeuee. 1 | DS Goif
AM10855 Realtree Hardwoods HD for ICS Canopy .......cccccceeerieiinieenniieeniee e 1 | Lynx
AM10856 Realtree Hardwoods HD for 1982 - 2000 non-ICS Canopy ............cc.cc...... 1 | Turf252
AM10857 Advantage Max-4 for ICS Canopy ......cccocceeeeeiiiiiiiee et eieeee e 1 | Turf272
AM10858 Advantage Max-4 for 1982 - 2000 non-ICS Canopy .......cccceeereeeeriveeennnnnn. 1 | XRT 900

XRT 1200

102396601 Accessory Parts Manual Page 9-15
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07/31/04 Outdoor Sporting Accessorigs
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
4-Sided enclosures include a bug/window screen, which can be used
with or without a windshield.
1 Enclosure, 4-Sided — Mossy Oak Forest Floor
AM10670 Carryall 272 and XRT 1200, with integrated box cover
(see next page for illustration) .........cccooviieiiiiii e 1
AM10671 LynX fOr ICS CaNOPY .eeeuviiiieie ittt 1
AM10672 Lynx for Pre-2000 Canopy (ShOWN) .......c.eeeeiiieiiieieiiie e 1
2 Enclosure, 3-Sided — Mossy Oak Forest Floor
AM10673 Carryall 252 and XRT 900 ......cooiiiiiiiieieiieeesiee e eiee et e e sree e e sneee s 1
AM10725 Carryall 472 and XRT 1200SE (ShOWN) .....coiiiiiiiiiieeiieeceee e 1
102155602 Carryall 272 and XRT 1200
(for use with at windshield CCI P/N 1014435 or hinged windshield
CCI P/N 101728602) (NOt ShOWN) .....eoiiiiiiiiieiiiiiee e 1
The items listed above can be special ordered in Advantage Max-4
and Realtree Hardwoods HD.
102396601 Accessory Parts Manual Page 9-17
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07/31/04 Outdoor Sporting Accessorigs

CAMOUFLAGE BED COVERS

ITEM PART NO. DESCRIPTION QTY “

1.2 3 4
1 Cover, Box Bed — Mossy Oak Break Up Carryall 272
AM10031 Carryall 294, XRT 1200, and XRT 1500 (ShOWN) .......cccvevvrerererereeerenene. 1 | Carryall 204
Lynx
2 Cover, Box Bed — Mossy Oak Forest Floor Turf 272
AM10676 0 USSR 1 | xRT 1200
AM10677 Carryall 294, XRT 1200, and XRT 1500 ....cccccciiiiiririee e ccceievireeeeee e e 1 | xRT 1500
3 Enclosure with Integrated Box Cover, 4-Sided — Mossy Oak Forest Floor
AM10670 Carryall 272 and XRT 1200 ......cooiiiiiiiieiieeeeiee et e sree e sieee s 1
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07/31/04 Outdoor Sporting Accessorigs
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 Tape, Camou age, 4 in. x 60 in.
AM10884 Mossy Oak Forest FIoor (SHOWN) .......ccoiieiiiiiiiiiiienee e 1
AM10885 Realtree Hardwoods HD ........cooiiiiiiiieeee e 1
AM10886 AdVaNTAgE MaX-4 .....ooiiiiiieie e 1
2 Sheet, Camou age, 47.5in. x 60 in.
AM10927 Mossy Oak FOrest FIOOK .......coooiiiiiiiiiiiiie e 1
AM10928 Realtree Hardwoods HD ..........occiiiiiiiiiieee e 1
AM10929 Advantage Max-4 ... 1
102396601 Accessory Parts Manual Page 9-21
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07/31/04 Outdoor Sporting Accessorigs
ALUMINUM DOG BOX
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 AM10722 BoX, AIUMINUM DOQ ...t 1
102396601 Accessory Parts Manual Page 9-23
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07/31/04 Outdoor Sporting Accessorigs

LIFT KIT
ITEM PART NO. DESCRIPTION QTY “
1.2 3 4
1 AM10755 Kit, Electric Lift (DS GOIf ) ....eeeveeiiiiiiee et 1 | DS Golf
2 AM10756 | Kit, GASONINE Lift (DS GO ....ervveeeeeeeeeereeeeeeeeeeeeseseseseseeeesesessseseessessesesseeeees 1™
3 AM10757 | Tool, Frame Locating (required for installation) (not shown) ...........ccccoccveeen. 1

NOTE: Off-road tires must be used with vehicles installed with a lift kit.
Off-road tires are directional and must be installed according to
the directional arrow mark on each tire.

4 AM10821 Assembly, Wheel (black) and Tire, Driver-Side

Off-Road Tread, 6-Ply Rated, 22 x 11.00 - 10 (DUro®) .......cooovveveereeeeennen. 1
5 AM10822 Assembly, Wheel (black) and Tire, Passenger-Side

Off-Road Tread, 6-Ply Rated, 22 x 11.00 - 10 (DUrO) ...ccevveiiiiieeeeeieeee e 1
6 AM10823 Tire, Unmounted, Off-Road Tread, Duro —22 x 11.00 - 10 .......cevvvvvvvevevnnnnnnn. 1

7 102009501 Assembly, Wheel (white) and Tire, Driver-Side
Off-Road Tread, 6-Ply Rated, 22 x 11.00 - 10 (DUrO) ...ceevveviiiieieiiieeeeeee 1

8 102009502 | Assembly, Wheel (gray) and Tire, Driver-Side
Off-Road Tread, 6-Ply Rated, 22 x 11.00 - 10 (DUrO) ...ccevveviirieeeeeieeee e 1

9 102009401 Assembly, Wheel (white) and Tire, Passenger-Side
Off-Road Tread, 6-Ply Rated, 22 x 11.00 - 10 (DUrO) .....ccocceieriieiiieee e 1

10 102009402 | Assembly, Wheel (gray) and Tire, Passenger-Side
Off-Road Tread, 6-Ply Rated, 22 x 11.00 - 10 (DUrO) ...eeevveviiiieieeiieeeeee 1
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07/31/04

Outdoor Sporting Accessories

TIRE CHAINS

ITEM PART NO. DESCRIPTION QTY
12 3 4
Set, V-Bar Tire Chain
1 AM10666 22 and 23-inch Carlisle All Trail and Turf Mate tires (Turf/Carryall 272,
Turf/Carryall 472, Carryall 294, and XRT 1500) .....ccccevceeeiiieeniieeceee e, 1
2 AM10668 18-inch standard Duro tires (DS, Turf/Carryall 1, Turf/Carryall 2, and
Precedent Professional) ..o 1
3 AM10973 23-inch Traks Max Il tires (Carryall 272 and 472) ......ccccoocoeeiieeeiieeeeiiees 1
NOTE: Each set includes two chains.
102396601 Accessory Parts Manual
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07/31/04 Outdoor Sporting Accessorigs
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 101629008 | Kit, Spark Arrestor (FE290 and FE350 engines) (includes item 4) ................ 1
2 101629006 | Kit, Spark Arrestor (FE400 engine) (includes item 4) ........cccococeeviiveiieenennnnn. 1
3 101629004 Kit, Spark Arrestor (for vehicles that have cab with tailpipe extension
installed) (INCIUAES ItEM 4) ....oeviieiieeee e e 1
4 N/A Screw, AHACKHING ..oooicieee e 1
102396601 Accessory Parts Manual Page 9-29

Carryall 1
Carryall 2
Carryall 2 Plus
Carryall 252
Carryall 272
Carryall 472
Carryall 6

DS Golf
TransPorter 4
TransPorter 6
Turf 1

Turf 2

Turf 252

Turf 272

Turf 6

DS Villager 4
Villager 6
Villager 8
XRT 900

XRT 1200
XRT 1200SE
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PRE-UNITIZED
TRANSAXLE

UNITIZED
TRANSAXLE

EXISTING
HARDWARE
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07/31/04 Outdoor Sporting Accessorigs

DIFFERENTIAL GUARD

ITEM PART NO. DESCRIPTION QTY “

1 2 3 4

1 101932902 | Guard, Unitized Transaxle (gasoline vehicles with serial numbers Carryall 1
9710-563082 aNd Greater) ......ccceeeieeerieieiiiee ettt 1 | carryall 2

2 | 101611402 | Guard, Pre-Unitized Transaxle (all electric vehicles and gasoline Carryall 2 Plus
vehicles with serial numbers lower than 9710-563082) ...........ccccceeveveveurnnnne. 1 |Carryall6

DS Golf
TransPorter 4
TransPorter 6
DS Villager 4
Villager 6
Villager 8
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07/31/04

Outdoor Sporting Accessories

62-INCH SNOW PLOW KIT

ITEM PART NO. DESCRIPTION QTY “
12 3 4

1 AM10895 | Kit, Snow Plow (62-inch) (winch not included) (includes items 2 - 4) ............. 1 | Carryall 272

2 AM10888 Kit, Receiver MOUNLING .....coviiiiiiiiieeeeee e 1 | Carryall 294

3 AM10889 Blade, B2-INCN .....ooiiei e 1 | Carryall 472

4 AM10890 Kit, SWItCh Plate ......eoiiiiiiiiiii e e 1 | Turf272
Turf 472
XRT 1200
XRT 1200SE
XRT 1500

102396601 Accessory Parts Manual Page 9-33
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07/31/04 Outdoor Sporting Accessories
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
NOTE: Allow 4 to 6 weeks for delivery of special order items.
1 AM10959 | *Kit, Snow Plow (54-inch) (DS Golf, DS Villager 4, Turf/Carryall 1,
Turf/Carryall 2, Carryall 6, and Lynx) (includes switch, mounting hardware,
ANA HEMS 2 = T2) oo e 1
2 il ] =T LT o o SRR 1
3 i Plate, HINGE ..o 1
4 e TUDE, PUSK .ot e e s 1
5 il V(T L) PR =1 =T [N 1
6 i 1Y/ o) (o g = [T o1 1 ¢ (o PRSPPI 1
7 e Bracket, MOtOr MOUNL .......ccooieeie e 1
8 i Assembly, Bracket, Pin GUIAE ...........ccoiiiiiiiiiiii e 1
9 i GUIE, CabIE ... e 1
10 i SPHNG, Tl e e e nee e e nnreeea 2
11 Frex Plate, Blade WEAN .........ooeiiiiiiiiiiii e 1
12 i SKid, BIAAE ......ceveeeee et 2
****Special order item available upon request.
*Before item 1 can be installed, check the following:
* Vehicles must have a 2-inch receiver (CCl P/N AM10983) installed.
Listed on Page 3-25.
* A voltage reducer is required for 48-volt vehicles with six 8-volt battery
con gur ations; a DC/DC converter (CCI P/N 102357501) is
recommended.
102396601 Accessory Parts Manual Page 9-35
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07/31/04 Outdoor Sporting Accessorigs
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 AM10877 | Mower, 44-inch Rough Cut (531 1D.) ..ooeeiiiiiiiii e 1
2 AM10878 | Mower, 60-inch Finish Cut (498 1D.) ...ooueiiiiiiiiie e 1
3 AM10879 | Mower, 44-inch Finish Cut (300 ID.) ...oocueiiiiiiiieeeee e 1
102396601 Accessory Parts Manual Page 9-37
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Turf 252

Turf 272

XRT 900
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Carryall 2 Plus
Carryall 252
Carryall 272
Carryall 294
Turf 252

Turf 272

XRT 900

XRT 1200

XRT 1200SE
XRT 1500

07/31/04 Outdoor Sporting Accessorigs
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 AM10881 Cart, Foldable Game/Utility (80 Ib.) (500-Ib. capacity) (for use on any vehicle
equipped with a trailer hitch) ..o 1
2 AM10883 | Cart, Unversal Dump (245 Ib.) (700-Ib. payload capacity) (Carryall 2 Plus,
Carryall 294, Turf/Carryall 252, Turf/Carryall 272, XRT 900, XRT 1200,
XRT 1200SE, and XRT 1500) ...cccceerririieenieiieeseeeieesieeeeeeseee e e sneeeneeesnee e 1
102396601 Accessory Parts Manual Page 9-39
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07/31/04 Outdoor Sporting Accessorigs

LOG SPLITTER

ITEM PART NO. DESCRIPTION QTY “

1.2 3 4

1 AM10882 | Splitter, LOg (Wt 790 1D.)..ceieeeiiiie et 1 | Carryall 2 Plus
Carryall 252

Carryall 272
Carryall 294
Turf 252
Turf 272
XRT 900
XRT 1200
XRT 1200SE
XRT 1500

102396601 Accessory Parts Manual Page 9-41



07/31/04 QOutdoor Sporting Accessories

YPICAL 3
PLACES

TYPICAL TO
BOTH SIDES ON BACK

TYPICAL3 =
PLACES
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07/31/04

Outdoor Sporting Accessories

CALIPER ROCK GUARD

ITEM PART NO. DESCRIPTION QTY “
1.2 3 4

1 102486101 Kit, Caliper Rock Guard (includes items 2 - 5) ......coccoeiiiiiiiiiie e 1 | Carryall 294

2 102486001 TN T= (o I = To o) (O = 1= | 2 | XRT 1500

3 102621001 Guard, Rock, Front (driver Side) ........cooeccuiiiiiiiiiieee e 1

4 102621002 Guard, Rock, Front (passenger side) (not Shown) .........cccceevieeriieeeiieeenns 1

5 102629601 Screw, Hex Flange-Head, 1/4-20 X 5/8 ......cooiiiiiiieieiiee e 12
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07/31/04 Outdoor Sporting Accessorigs

BELLY PAN SKID PLATE

ITEM PART NO. DESCRIPTION QTY “
12 3 4
1 102487801 Kit, Belly Pan Skid Plate (includes items 2 and 3) ......c.ccccoviiiiiieiniieciieee 1 | Carryall 294
2 N/A Plate, Belly Pan SKid ........ccc.oeiiiiiiiiieciiieee e esee e e 1 | XRT 1500
3 96744370 Nut, LOCK, M12 X 1.75 .ot 4
102396601

Accessory Parts Manual Page 9-45
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07/31/04 Beverage Units

PORTABLE REFRESHMENT CENTERS -
CARRYALL 1 AND TURF 1

ITEM PART NO. DESCRIPTION QTY n

1.2 3 4
NOTE: To install this kit, vehicle must be equipped with a cargo box kit. Carryall 1
1 1014556 | Refreshment Center, Portable (includes items 2 - 21) .....ooovovvvoooooooooeeeeeo 1| ™
2 1014517 Do o ] S PSPPSR UPURRTSPI 3
3 1014521 HINGE, DOOT ... e 6
4 1014548 RO, HINGE . 6
5 1015091 NUt, Cap, 1/4-20 ...ooieeiiie it 6
6 1014415 Screw, Torx Truss-Head, 1/4-20 X 3/4 .......cooviiiiiiieieiee e 12
7 1011965 WaASHEY, LOCK, 1/4 ettt e e e e e e e e e e e e e eeeaaaes 12
8 1011963 Bolt, Carriage, 1/4-20 X 1 ..ooiiiiie e 10
9 1011964 Washer, Flat, 174 ... 20
10 1014944 [ 1 Te LTS 1T [T I oo SR 4
11 1011972 Plug, Drain HoOIE ........eeeiiiieieieeeeee e 3
12 101918101 L@ {1 oo SRS 3
13 1011878 U R I 7 o o 7= SR 2
14 1011962 Decal, FOOd WarNING ......cccieiiiiiiiiiiiiie ettt 3
15 1014942 HANAIE ...ttt 4
16 1014943 Bolt, Carriage, 1/4-20 X 1-1/4 ..o 6
17 1014559 HINGE, CeNEr DOOT ....eiiiiiiiiiiie e e 2
18 1015148 Bolt, Carriage, 1/4-20 X 1-3/4 ......ooiiiii e 4
19 8251 Screw, Phillips Truss-Head, 1/4-20 X 1 .....cooiiiiiiiie e 2
20 1015068 Nut, Nylon Lock, Stainless Steel, 1/4-20 .......ccccceveviiieieeiniieee e 26
21 101885601 {07 o TSRS 26
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07/31/04

Beverage Units

PORTABLE REFRESHMENT CENTERS -

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
NOTE: To install this kit, vehicle must be equipped with a cargo box kit.
1 101996901 Refreshment Center, Portable (aluminum) (includes items 2 - 4) ................. 1
2 102172301 Decal, PR.C.WarNiNgG ...coocueiiiiiiiiee ettt 2
3 102056401 Decal, Beverage Unit Dash Warning (not shown) ..........ccccovieiniiiniiieenne 2
4 1011962 Decal, Refreshment Center (Not ShOWN) .......eeiiiiiiiiiiiiiei e 2
102396601 Accessory Parts Manual
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07/31/04 Beverage Units
19TH HOLE REFRESHMENT CENTER
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
NOTE: All 19th Hole Refreshment Center parts are special order items (****)
available upon request.
Allow 4 to 6 weeks for delivery of special order items.
1 i Door, Trash CompartmMent .........ccooeiieiiiiiiiiceee e 1
1 **** | Door, Trash Compartment (with hole) ..........ccooiiiiiiiiiii e 1
2 e =1 (o o TR 0 o Yo | 1
3 il BiN, Trash .o 1
4 FEEE ] SPIGOL, DIAIN i e e 2
5 B IR0 o] o o] o @71 oo VSR 4
6 e Frame, Canopy, Front and Rear (includes items 15 and 16) ..........ccccevuneeenn. 1
7 e Frame, Canopy, FrONt .......cceiiiiiiiii e 1
8 e Frame, Canopy, REAr .......cc..oeiiiiiiiii et 1
9 1011868 Frame, WINASHIEIA ......ooniieeeeeee e e e e e e eaa e 1
10 e Brace, KNEE ... et ra s 2
11 e (D L<Yox= | IR ol oTo o [N 2
12 il Decal, VENICIE LOAA .........oieeeieiieeeee et e e e e e 2
****Special order item available upon request.
102396601 Accessory Parts Manual Page 10-7
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07/31/04 Beverage Units
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
NOTE: All 19th Hole Refreshment Center parts are special order items (****)
available upon request.
Allow 4 to 6 weeks for delivery of special order items.
1 Cover, Canopy (includes item 2)
b [0 (=11 A T= Y= o SRR 1
b PacCi C BIUE oot 1
e Green and White SrPe .......eeeeeviiiieii i e e e e 1
i Blue and White Stripe .......occeiiiiiiiiiie e 1
2 o Screw, Hi-Lo, #10 X 1/2 oo 40
3 o Shelf, Snack (includes items 4 and 5) .......cccccvieiiiiiee e 1
4 il Do0or, SNACK Shelf ..ot 2
5 o =1 (o7 T D o Yo | 2
6 o Dispenser, Snack and Beverage (includes items 7 and 8) ........ccccceevvviineenn. 1
7 il Do0or, SNACK Shelf ..ot 1
8 o =1 (o7 T D o Yo | 1
9 o Dispenser, Snack, and Beverage Cup (includes item 10) .....ccccooiivieiiiiineennn. 1
10 ke =1 (o TR 0 o Yo | R PRSPPI 1
11 *** | Dispenser, Beverage (includes items 12 - 14) ......cccoiiiiiiiiiiiie e 1
12 il Door, Beverage DiSPENSEN .......oooiiiiiiiiiiiiieetie e 1
13 ke Do0or, SNACK Shelf ..o 1
14 ko =1 (o T D o Yo | 2
15 bl D1 o= Y=Y SR 7 o LU 1
16 ke Caddy, FOUr-BOLIE ..o 1
17 B I ©70 1 (=T = PR 1
****Special order item available upon request.
102396601 Accessory Parts Manual Page 10-9
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07/31/04

19TH HOLE DELUXE REFRESHMENT CENTER (1 OF 2)

Beverage Units

ITEM PART NO. DESCRIPTION QTY

1.2 3 4

NOTE: All 19th Hole Deluxe Refreshment Center parts are special order

items (****) available upon request.

NOTE: Allow 4 to 6 weeks for delivery of special order items.
1 ol Center, 19th Hole Deluxe Refreshment ...........oueeeiiiiiiiiiiiiiiiieeee e 1
2 B IR 10T o] o o] o A 0= 10 o] o VAU OTPRRTPR 4
3 8248 Screw, Phillips Truss-Head, 1/4-20 X 1-1/4 ......cccvviiiieee e 6
4 332 WaASheEr, Flat, 1/4 ... e e e e e e e eeaaaas 8
5 8233 NUt, NYION LOCK, 1/4-20 .....eeeeiee ettt ettt e e snneeee s 5
6 1703 Screw, Hex-Head Cap, 1/4-20 X 1-1/4 ...t 2
7 1014189 Screw, Hex-Head Cap, 1/4-20 X 2 ..cccceoi ittt e e e e 3
8 1010435 Bolt, Carriage, 5/16-18 X 1 ...ooiiiiiiiee e 10
9 1241 Washer, Flat, 5/16 ......cooooiiiiieieeeeeeeee ettt 10
10 7473 | Nut, Nylon LOCK, 5/16-18 ......coiiiiiieiieie e 10
11 FEEE ] SPIGOL, DIAIN i e e 2
12 i Decal, FOod (N0t SNOWN) ....eeiiiiiiiiiieeee e 2
13 e Decal, Vehicle Load (N0t ShOWN) ........eeeiiiiiiiiiiie e 2

****Special order item available upon request.
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07/31/04 Beverage Units

19TH HOLE DELUXE REFRESHMENT CENTER (2 OF 2)

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
NOTE: All 19th Hole Deluxe Refreshment Center parts are special order
items (****) available upon request.
Allow 4 to 6 weeks for delivery of special order items.
1 1011868 Frame, WIndshield .........ooo e 1
2 i Brace, Knee, Passenger-Side .........ooviiiiiiiiiiiiiie e 1
3 e Brace, KNee, DriVEer-SIdE .........uuuuueuiiiiiiieiieieiee e 1
4 1011883 Pad, Windshield Frame Mounting .........c.ceeeiiiiiiiiiiiiieeeeeee e 2
5 1011937 | Screw, Hex-Head, 5/16 x 1-1/4 (with patch) ........cccoooiiiiiiiiiiee e 2
6 1010577 Screw, Hex-Head Cap, 5/16-18 X 1-1/2 ......oovviiiiiee e 2
7 1241 WaASheEr, Flat, 5/16 ....couveeeeiieieeeee et e e e e e e e e e e eeaaaas 2
8 7473 NuUt, NYION LOCK, 5/168-18 .....oeiiieiiiiiie ettt e 2
9 1703 Screw, Hex-Head, 1/4-20 X 1-1/2 ..o 2
10 1011965 LAY 1] g 1Y g 1o Yo i 1 2
11 1011964 Washer, Flat, 1/4 .......ccoooooeeeeeeeee ettt s 2
12 1010237 BUSKIING .t 2
13 1011878 | NUL, “T”" CAPPEA ...ttt sbe e nre e 2
14 e Frame, Canopy, FrONt .......cccuiiiii it 1
15 e Frame, Canopy, REAT ........cccuueiiiiiiiiee ettt e e snaaee s 1
16 e 10 o] o o] A 07T o To] o VAR SRR 4
17 1014189 Screw, Hex-Head Cap, 1/4-20 X 2 .....ooviiiiiieee et 3
18 332 Washer, Flat, 1/4 ..ottt 6
19 8233 | Nut, Nylon LOCK, 1/4-20 ......ooiuiiiiieiieiie et 3
20 e Pin, Retaining .....ooo oo 4
21 Cover, Canopy (includes item 22)
i FOrESt GIrEeN ... e 1
i PacCi C BIUE ... 1
i Green and White StHPE ....ocoouiiiiiiieiee e 1
rex Blue and White StHPE ...eeeeiiiieeei e 1
22 e Screw, Hi-Lo, #10 X 1/2 oo 40
****Special order item available upon request.
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07/31/04 Beverage Units
CAFE EXPRESS - CANOPY AND WINDSHIELD
ITEM PART NO. DESCRIPTION QTY
12 3 4
NOTE: Allow 4 to 6 weeks for delivery of special order items.
1 102427801 Frame, CanOPY .....coeiiieiiieeeiiieeeiee ettt sttt e st e e s ne e e e saee e e snee e e enneaen 1
2 Cover, Canopy
AM10074 Green and White StrPe ......oouiiiiiiiiiiee e 1
AM10075 Blue and White Stripe .......oocoiiiiiiiiee e 1
AM10076 FOrESt GIrEBN ... 1
AM10077 Paci ¢ Blue (ro yal bIUE) .........cooiuiiiiiiiieiee e 1
AM10078 ClassSiC BIUE (NAVY) .ueeeeiiiieiiiee ettt e seee e e nneee e 1
3 1011868 Assembly, Windshield Frame ............ooooiiiiiiiiee e 1
4 1011883 Pad, Windshield Frame Mounting .........cc..eeiiiiiiiiiiieeeeeeee e 2
5 1011937 | Screw, Hex-Head, 5/16 x 1-1/4 (with patch) ........cccoocoiiiiiiniieeeee e 2
6 1010577 Screw, Hex-Head Cap, 5/16-18 X 1-1/2 ... 2
7 **** | Screw, Phillips Pan-Head, 1/4-20 x 1-1/2 (with patch) .........cccocoiniiiiniinnnnn 4
8 1011964 Washer, Flat, 1/4 ........oooo oottt 6
9 Frex Pin, Retaining .....ooooiiii e 2
10 il YT o T =[] o R RS 1
11 1011897 Bumper, Windshield (N0t ShOWN) ........oocuiiiiiii e 2
12 101444101 Extrusion, Plastic, 21-Inch (N0t ShOWN) ......ccovviiiiiiiiieee e 3
13 1011865 Brace, KNee, DriVer-Side ..........eueuiuiiiiiiieie e e et 1
14 1011862 Brace, Knee, Passenger-Side ........ccccoovcviiiiiiiiiiiee e 1
15 1011878 | NUL, “T”" CAPPEA ..ottt bbb saee b 2
16 1703 Screw, Hex-Head, 1/4-20 X 1-1/2 ..o 2
17 1011965 WaASher, LOCK, 1/4 ..ottt e e 2
18 1241 | Washer, FIat, 5/16 ......cooiiiiiiiiieiee et 2
19 7473 NUL, LOCK, 5/16 ..eeiieiiiieiee ettt et e et e e e s e e e s nnnnae e e e snnnaee s 2
20 1010237 BUSKIING .t 2
21 1014435 | Windshield (Shown on page 2-70) ......cocceeiiiiiiieeeeeeiiieee e 1
****Special order item available upon request.
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07/31/04 Beverage Units

CAFE EXPRESS - CABINETS (1 OF 2)

ITEM PART NO. DESCRIPTION QTY

12 3 4

NOTE: Allow 4 to 6 weeks for delivery of special order items.
1 1010434 Fastener, Plastic Barrel (black) .........ccoooueiiiiiiiii e 10
2 1014306 | WaSher, FIat, 1/4 . ... et 10
3 102427701 Assembly, Upper Cabinet (includes items 4 - 7) ...ccoeveiviciieee e 1
4 AM10049 DTS oY a1 S O o USSR 1
5 AM10050 Door, Lexan, 10 X 18-1/2 ..ot e e e 1
6 AM10051 Door, Lexan Drink Dispenser, 8-2/5 X 10 ....ccccciiiiiiiieie e 1
7 AM10052 Door, Lexan, 13-7/10 X 24-3/10 ....uuuuureieieeeee et 1
8 AM10042 Hinge, 2-Inch Heavy-Duty Flag ..o 1
9 AM10044 | Door, Side Access (includes items 10 - 12) ...ooceiiiiiiiiiieiriiee e 1
10 AM10045 I o] SRR 1
11 AM10068 Key (NOt SNOWN) .. 1
12 AM10046 Bumper, Rubber (Not ShOWN) ........cocoiiiiiiiiiiie e 1
13 e (o) 000 aT=] A 7 ' Vo o R 1
14 AMT0048 | Lid, HINGEA ...t 1
15 i 27 o T = U= o [P SROR 1
16 e Y 1 1=] 1 A 0T 1o [0 1 T=Y 2 S 1
17 AM10056 | Lid, Sliding, 10-3/6 X 26-3/4 .....cooiueieieiieiiee et 1
18 AM10057 | Handle, Locking “T” (includes item 19) .......cccooviiiiiiiiiiiieeeee e 1
19 AM10071 Key (NOt SNOWN) ... 1
20 rex Kit, Drain (includes items 21 - 25) ....cccuuiiiiiiiieie e e 1
21 i Valve, 1/2 Threaded Ball ........cccooieieiiiiiiiiiiiieeeeeeeee e 1
22 i N[0 o LT T - ST 1
23 il Elbow, 3/4 PVC 90-AEQIEE ....oooiiiiiiiie et 1
24 i Tubing, 3/4 Clear Vinyl, 6-INCh .........ccouiiiiiiii e 1
25 e Tubing, 3/4 Clear Vinyl, 12-INCh .......ccvviiiiiee e 1

****Special order item available upon request.

102396601 Accessory Parts Manual Page 10-17



See previous page for illustration.

Page 10-18 Accessory Parts Manual 102396601



07/31/04 Beverage Units

CAFE EXPRESS - CABINETS (2 OF 2)

ITEM PART NO. DESCRIPTION QTY

1.2 3 4
NOTE: Allow 4 to 6 weeks for delivery of special order items.

26 *** | Bracket, Lock Mounting (includes item 27) .......cccceiiiiiiiiiiie e 1
27 AM10064 Bumper, RUDDET ... 1
28 **** | Pan, Plastic Drip, 10-1/4 x 18 (not shown) (includes item 29) ..............cce..... 1
29 i Pin, Cut Board, Stainless Steel (not Shown) ........cccccoviiiiiiiiini e 1
30 101878816 Pot, Coffee (3 liter) (illlustrated on page 10-24) ......cccceveiiiiiieeiiiiiiee e, 1
31 102005601 Dispenser, Beverage (9.46 lIter) .......ccooiueiiiiiiiiieeereee e 1
32 i [ 18] 0o (o R 1
33 e Caddy, FOUr-BOIE oo 1
34 B I O [ T @0 o 1= g =1 o] L= o SRR 2

****Special order item available upon request.
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07/31/04 Beverage Units

CAFE EXPRESS DELUXE — CANOPY (1 OF 2)

ITEM PART NO. DESCRIPTION QTY

1.2 3 4
NOTE: Allow 4 to 6 weeks for delivery of special order items.

1 “*** | Frame, Canopy (front and rEar) ........ccoceeeeieeeiie e 1
2 Cover, Canopy
i Green and White StrPe ......oceeiiiiii i 1
i Blue and White Stripe .......oocoiiiiiiiiie e 1
il [0 (=1 A C 1= 1= o SRR 1
b Paci C BIUE ... 1
b ClaSSIC BIUE ....eveeieeeeeeeeeeee et aaa e 1
3 e Bar, Splice (NOt SNOWN) .....oeviiiiieee e 3
4 1016916 Screw, Hex-Head Cap, 1/4-20 X 1-1/2 ..o 2
5 8233 NuUt, NYION LOCK, 1/4-20 ...ttt 2
6 il Screw, Truss-Head Machine, 1/4-20 X 1-1/2 ...cociiiiiiiee e 4
7 1011931 Washer, Large Diameter Flat, 1/4 .....cccoveiiiiiieee e 4
8 e Pin, RetainiNg ..coooee i 2
9 Frex Wire, RetaiNING ....ueeiieiiiiiie e 2
10 il Bracket, Front Body, Driver-Side ...........ccccceiiiiiiiieiiiiieee e 1
11 **** | Bracket, Front Body, Passenger-Side (not Shown) .........c.cccccovviiininnniiennnee 1
12 **** | Assembly, Windshield Frame (with knee braces) .........cccccceoviiiiiiiieneceee 1

****Special order item available upon request.
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07/31/04 Beverage Units

CAFE EXPRESS DELUXE — CANOPY (2 OF 2)

ITEM PART NO. DESCRIPTION QTY

1.2 3 4
NOTE: Allow 4 to 6 weeks for delivery of special order items.

13 e Windshield (NOt SHOWN) ..o 1
14 1011883 Pad, Windshield Frame Mounting .........ccceeeieiiiiiiiiiiieeeeeee e 2
15 101444101 Channel, Windshield (N0t ShOWN) .......ccoiiiiiiiiii e 3
16 7473 Nut, NYIon LOCK, 5/168-18 ......ooeiiiiiiiie ettt e 4
17 1010577 Screw, Hex-Head Cap, 5/16-18 X 1-1/2 ...t 2
18 1241 Washer, Flat, 5/16 ......cooooiiiiieeeeeeeeeee ettt 6
19 1011964 Washer, Flat, 1/4 ........ooooooeeeeeeee ettt 6
20 FEEE L WAShEr, THICK, 1/4 o 4
21 i Screw, Hex-Head, 1/4-20 X 1 ... 2
22 i LY L= ] o TSRS 1
23 i Brace, KNee, DrivVEer-Side ......cccoooiiiuieiiiiieeeeee et 1
24 **** | Brace, Knee, Passenger-Side (Not ShOWN) ........ccccccoiiiiiiiiiiiiienniie e 1
25 B B [V SOl I O o] o= SR 2
26 FEEE ] BUSRING ettt 2
27 i WaSher, LOCK, 1/4 ..ottt e 2

****Special order item available upon request
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07/31/04 Beverage Units

CAFE EXPRESS DELUXE —TOP CABINETS

ITEM PART NO. DESCRIPTION QTY

1.2 3 4

NOTE: Allow 4 to 6 weeks for delivery of special order items.
1 ****x | Cabinet, Top Forward, TPC (includes items 2 - 6) (not shown) ...................... 1
2 rex Assembly, TPC Forward Cabinet Top (not shown) .........ccccoviiiiiiiiiiiennnnns 1
3 i Drawer, Storage, 12-4/5 x 4-1/2-Inch (TPC unit only) (not shown) ............ 1
4 b Drawer, Storage, Bottle, 12-4/5 x 5-Inch front (TPC unit only) (not shown) 1
5 rex Drawer, Cash (TPC unit only) (not Shown) ........cccooiiiiiiiii e 1
6 i Drawer, Storage, Deep (TPC unit only) (not shown) ........c..cccceeviiiiiinenee 1
7 ****x | Cabinet, Top Forward, Standard (includes items 8 - 22) ..........cccceecevrviiinennee 1
8 rex Assembly, Standard Forward Cabinet Top (not shown) ..........ccccvviiiiennns 1
9 i DiISPENSEL, CUP ..eiiiiieie ittt ettt be e b e e ane e e 2
10 b Door, Lexan, 18-1/2 x 11-9/10-Inch (hinged on right side) ( ts both TPC

and Standard units) (N0t ShOWN) ......ccuiiiiiiiiii e 1
11 e Door, Lexan, 18-1/2 x 11-9/10-Inch (hinged on left side) ( ts both TPC
and Standard UNItS) ......eceeiiieiieieeeee e a e 1

12 AM10064 Bumper, Rubber, 0.81 x 0.52-INCh (gray) ......cccooceerrieriiieeenieeeeee e 4
13 AM10045 =) (o o T o Yo - G 4
14 AM10068 Key (NOt SNOWN) .. 1
15 e Shelf, 3-liter Coffe@ POt ........vvveviiiceceeee e 1
16 i Strap, Luggage, 48 x 1-Inch (with removable end) ..........ccccoociiiiiiiinenes 2
17 101878816 o) B B I (=Y O 0 1 =Y = 2
18 i Door, Lexan, 9-3/5 x 12-4/5-Inch (hinged on right side) (not shown) ......... 1
19 i Door, Lexan, 9-3/5 x 12-4/5-Inch (hinged on left side) .........ccccevceirriieennee 1
20 AM10067 (07210 o] oo TN I 101G 1
21 e (= LA OF=Taa o] (o TN B o SRS 1
22 i Strap, Luggage, 72 x 1-1/2-Inch (with removable end) ..........ccccoeieiiiinnes 1
23 il Cabinet, Top Rear (includes items 24 - 30) .....ccccvvviiiiieeee e e e 1
24 i Assembly, Rear Cabinet Top (not ShOwn) ........ccccoeciiiiiiiiiiiiineeeeee e, 1
25 i Door, Lexan, 18-1/2 x 11-3/10-Inch (hinged on right side) .........cccceeeveenee 1
26 e Door, Lexan, 18-1/2 x 11-3/10-Inch (hinged on left side) (not shown) ....... 1
27 i Door, Lexan, 24-3/10 x 12-Inch (hinged on right side) .........cccccocceirienee 1
28 i Door, Lexan, 24-3/10 x 12-Inch (hinged on left side) (not shown) ............. 1
29 o CatCh, SPriNG e e 2
30 i HUMIAOT e 1
31 e Plate, Cabinet CONNECION ..........uuuuviiiiiceeeeee e 2

****Special order item available upon request
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07/31/04 Beverage Units

CAFE EXPRESS DELUXE — BASE UNIT

ITEM PART NO. DESCRIPTION QTY

1.2 3 4
NOTE: Allow 4 to 6 weeks for delivery of special order items.

1 Unit, Base

2 ol Shelf, CONAIMENT ......eeieeeee e e e e e e e e e eeaaaas 2
3 i Lid, Sliding Lexan, ICe BiN .........ccuuiiiiiiiiiiie et 2
4 AM10057 Handle, LOCKING “T7 ...t e e e e e s 2
5 AM10071 Key (NOt SNOWN) .. 1
6 i [0 I o) Y o 11V 1= SRR 2
7 i Grommet, 1-1/4-Inch (black) (Not ShOwN) .......cccoceiiiiiiii e 2
8 rex Bumper, Rubber (black) (N0t ShOWn) .......coovveiiiiiiiiieeeee e 1
9 i 7] o T = 1= o [P U U PRRRPP 1
10 ko DOOK, REAI ACCESS ...covvteieeeieetee ettt ettt e e e e e et e e e e eee e e e e e eeabaeeaeees 1
11 il Lock, Rear ACCESS DOOK ......uueeiei e 1
12 AM10068 Key (N0t SNOWN) ... e 1
13 AM10042 Hinge, Flag, 2-Inch Heavy DUty ..........ccccciiiiiiiiiiii e 2
14 il Kit, Drain ASSEMDIY .......oeiiiiiiiiiii e 1
15 i Nipple, 3/4 X 8-INCH ..o 1
16 ko Valve, Threaded Ball, 1/2-InCh .........ooooriiiiiieeeee e 1
17 ol Elbow, 3/4-Inch PVC, 90-deQree ........ccoeeiiiiiiiieeeiiiieee e 1
18 **** | Compartment, Passenger-Side Storage (with accessory outlet) ................... 1
19 102351601 Assembly, Tire and Wheel, Kenda K399 ..., 1
20 102361001 Tire, Unmounted, Kenda K399 (6-ply rated) ........cccoceeeiiiiiiiiiiiiieeieiiieeeee 1

****Special order item available upon request
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Tools

07/31/04
ITEM PART NO. DESCRIPTION QTY n
1.2 3 4

1 System, Deionizer Al vehicles
AM10974 Domestic (110/120-VOIE) ..oooieiiiiiieeeiie et 1
AM11123 International (not CE approved) ........ccceeeieeiieeiii e 1

2 AM10975 | Cartridge, Deionizer Replacement (not Shown) .........ccceeviiiiiiiinii e 1
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Tools

07/31/04
ITEM PART NO. DESCRIPTION QTY n
12 3 4

1 Cart, Hydro (water) All vehicles
AM10976 8-gallon (110/120-volt) (23 ft. total cord reach) (shown) ..........cccccoceeriienes 1
AM11124 10-gallon (pressure tank — N0 VOIAQE) .....ccuvvieeiiiiiiiieiieeee e 1

2 AM10818 | Gun, Battery Watering (ts all batter y CellS) .......coocveiiiiiiiiiiieiee e 1
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07/31/04 Tools

TIRE REPAIR KITS

ITEM PART NO. DESCRIPTION QTY n

12 3 4
1 AM10752 | Kit, Professional Tire Repair (includes items 2 - 8) .......cccoeceiiiiiiiniiiiiieeee 1 | All vehicles
2 N/A oo I 1 F=T =Y 5 (o] o 1

3 N/A Probe, Heavy-duty Spreader ... 1

4 N/A NEEAIE, SPAIE ...eiiiiiiiiiie ettt e e e e e e s e e e e e snree e e e e nnnees 1

5 N/A LUDE, SPECIAI ...eviiiiiiiiee et 1

6 N/A A AT A=Y g o] o TR AN | 1= o 1

7 N/A Cord, Safety Seal (self-vulcanizing) .........cccoovoeiiiiiiniiiee e 30

8 N/A 27 F= Lo (=T g o ¢ T 1

9 AM10767 | Cords, Replacement Safety Seal, Professional Tire Repair Kit (60 pcs) ........ 1

10 AM10768 | Needle, Replacement, Professional Tire Repair Kit .........cccocoeiiiiiiiiiiiiinnnne 1

11 AM10769 | Lube, Replacement Special, Professional Tire Repair Kit ..........ccccccceeveennee. 1

12 AM10887 | *Kit, Consumer Tire Repair Promotion (includes items 13- 15) ................... 1

13 AM10763 Kit, Consumer Tire Repair and In ation .........ccccccevviiieeiiiiien e 5

14 AM10765 Kit, Consumer Tire Repair — COo Cartridges (6-pack) ........ccccccecvvereercnens 5

15 AM10766 Display, Point-of-Purchase, Consumer Tire Kit ........cccccceeviiiereiiicienee e, 1

*Items 13 - 15 can be purchased individually.
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AM10395
AM10396
AM10397
AM10398
AM10399
AM10400
AM10401
AM10402
AM10403
AM10404
AM10405
AM10406
AM10407
AM10408
AM10409
AM10410
AM10411
AM10412
AM10413
AM10414
AM10415
AM10416
AM10417
AM10418
AM10441
AM10442
AM10443
AM10444
AM10445
AM10446
AM10447
AM10448
AM10449
AM10450
AM10451
AM10511
AM10512
AM10608
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AM10655
AM10656
AM10657
AM10658
AM10659
AM10660
AM10661
AM10662
AM10663
AM10664
AM10665
AM10666
AM10668
AM10670
AM10671
AM10672
AM10673
AM10675
AM10676
AM10678
AM10679
AM10680
AM10681
AM10685
AM10688
AM10689
AM10691
AM10694
AM10696
AM10697
AM10698
AM10702
AM10703
AM10706
AM10707
AM10708
AM10709
AM10710
AM10711
AM10712
AM10714
AM10715
AM10716
AM10717
AM10718
AM10719
AM10720
AM10721
AM10722
AM10725
AM10728
AM10729
AM10730
AM10731
AM10735
AM10736

2-53
2-43
2-43
2-41
2-41
2-47
2-47
2-45
2-45
9-11
9-11
9-27
9-27
9-17, 9-19
9-17
9-17
9-17
9-13
9-19
9-9
9-9
9-9
9-9
4-51
1-13
1-11
1-21
6-9
6-11
2-83
2-83
1-75
1-75
7-11
7-11
6-11
6-11
6-11
6-11
6-11
6-11
6-11
6-11
6-11
1-57
1-57
1-55
1-55
9-23
9-17
1-35
1-37
1-37
2-3
1-37
2-13
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AM10763
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AM10766
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AM10781
AM10782
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AM10791
AM10792
AM10793
AM10794
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AM10796
AM10797
AM10798
AM10799
AM10800
AM10801
AM10811
AM10818
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AM10829
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AM10839
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AM10841
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AM10843
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9-7
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9-7
9-7
9-7
9-7
9-7
9-7
9-7
9-7
9-7
9-7
9-7
9-7
9-7
1-79
11-5
9-25
9-25
9-25
1-13
2-7
2-7, 2-17
1-15
1-15
1-107
1-107
9-11
9-11
9-11
9-11
9-11
9-11

AM10847
AM10848
AM10849
AM10850
AM10851
AM10852
AM10853
AM10854
AM10855
AM10856
AM10857
AM10858
AM10865
AM10866
AM10867
AM10868
AM10869
AM10870
AM10871
AM10872
AM10873
AM10874
AM10877
AM10878
AM10879
AM10881
AM10882
AM10883
AM10884
AM10885
AM10886
AM10887
AM10888
AM10889
AM10890
AM10895
AM10896
AM10900
AM10901
AM10902
AM10903
AM10904
AM10905
AM10927
AM10928
AM10929
AM10930
AM10931
AM10932
AM10933
AM10934
AM10944
AM10955
AM10959
AM10960
AM10961

9-11
9-11
9-11
9-11
9-11
9-11
9-15
9-15
9-15
9-15
9-15
9-15
1-33
1-33
1-33
1-33
1-33
1-33
1-33
1-33
1-33
9-5
9-37
9-37
9-37
9-39
9-41
9-39
9-21
9-21
9-21
11-7
9-33
9-33
9-33
9-33
1-111
1-109
1-109
1-109
1-109
1-109
1-109
9-21
9-21
9-21
1-69
1-69
1-71
1-71
1-71
1-25
1-31
9-35
1-55
1-55
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AM10962 1-55
AM10963 1-55
AM10964 1-55
AM10965 1-55
AM10966 2-47
AM10967 2-47
AM10968 2-47
AM10969 2-47
AM10970 2-63
AM10971 2-63
AM10973  9-27
AM10974 11-3
AM10975 11-3
AM10976 11-5
AM10983 3-25
AM10986 1-73
AM10991 1-25
AM10992 1-25
AM11123  11-3
AM11124  11-5
AM20016  1-45
AM20017 145
AM20018  1-45
AM20019  1-45
AM20020 1-45
AM20021  71-45
AM20022 1-45
AM20023  1-45
AM20024  1-41
AM20025  1-41
AM20026  1-41
AM20027  1-41
AM20028  1-41
AM20029  1-41
AM20030 1-41
AM20031  1-41
AM20032  1-51
AM20033  1-51
AM20034  1-51
AM20035 1-51
AM20036 1-51
AM20037  1-51
AM20038  1-51
AM20039  1-51
AM50396  1-29
AM50435 2-5
AM50437 2-13
AM50446 2-13
CCX5958 4-9, 4-17, 4-35
CCX8506 6-25
SVP165701 3-27
SVP175201 3-27
SVP176902 4-21
183  2-25, 2-31, 2-33, 4-3, 4-7, 4-13, 4-17,
4-21, 4-35, 4-39, 4-47, 4-49
304 1-89, 2-19, 2-21, 4-13, 4-31, 6-11,
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6-29, 6-31

320 1-7, 8-41

324 2.5, 2-9, 2-13, 2-25, 2-29

332 1-13, 1-81, 1-83, 1-89, 1-97, 2-5, 2-29,
4-13, 4-31, 4-47, 4-49, 6-23, 6-25, 6-27,
6-29, 6-31, 7-3, 7-5, 8-13, 8-15, 8-17,
8-23, 8-27, 8-31, 8-33, 10-11, 10-13

334 3-3, 311, 3-15

343 2-23,2-31, 2-33

357 1-7, 3-21, 8-35, 8-37, 8-39, 8-41

403 1-93, 3-11, 3-15

451 6-3, 6-5, 6-7, 6-11

705 3-7, 3-9, 3-13, 3-17, 3-21, 3-25, 8-35,
8-37, 8-39, 8-41

706 1-7, 3-21, 8-35, 8-37, 8-39, 8-41

808 3-13, 3-21

1011 10-11

1016 4-3, 4-7, 4-13, 4-17, 4-21, 4-35, 4-39

1017 4-17,4-35

1028 6-11, 8-29

1032 821

1035 3-3, 3-7, 3-13

1107 1-97, 1-99

1108 8-13, 8-15, 8-17

1218 2-3,2-7, 2-15, 2-17, 2-25, 2-27, 2-31,
233,321, 75

1231 821

1241 2-7, 2-15, 2-17, 2-19, 2-21, 2-23,
2-31, 2-33, 3-21, 3-23, 3-29, 4-15, 4-33,
4-45, 7-3, 7-5, 8-21, 8-27, 8-41, 10-13,
10-15, 10-23

1242 1-23, 2-21, 3-21, 3-23, 6-19, 8-21,
8-29, 8-41

1308 3-3, 3-7, 3-13

1624 321

1708 1-79, 1-93, 2-3, 2-7, 2-9, 2-13, 2-15,
2-17, 2-19, 2-21, 2-25, 2-27, 2-31, 2-33,
6-23, 6-25, 10-11, 10-13, 10-15

2009 1-105

4029 4-13, 4-31

4034  4-3, 4-9, 4-15, 4-25, 4-33

7049 8-21

7174  1-23, 2-21, 3-21, 3-23, 6-3, 6-5, 6-7,
8-21, 8-29, 8-41

7251  1-15, 8-27

7270 3-11, 3-15

7311 1-13,2-3, 2-7, 2-15, 2-17, 2-19, 2-21,
8-13, 8-15, 8-17

7410 7-5

7473 1-5, 27, 2-9, 2-13, 2-15, 2-17, 2-19,
221, 2-25, 2-27, 2-31, 2-33, 3-15, 3-21,
3-29, 4-15, 4-33, 4-45, 7-3, 7-5, 8-3, 8-5,
8-7, 8-9, 8-11, 8-17, 8-23, 8-27, 8-35,
8-37, 8-39, 8-41, 10-11, 10-13, 10-15,
10-23

7479 1-79, 1-83, 2-29, 6-27, 8-13, 8-15,
817

7561 8-35, 8-37, 8-39, 8-41

7577 6-23, 6-25, 6-27, 6-29, 6-31
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7591 4-9, 4-13, 4-17, 4-31, 4-35, 4-43

7602 3-3, 3-7, 3-13

7818 1-5, 1-23

7820 4-13, 4-31

7847 1-89, 6-23, 6-25, 6-27, 7-3, 8-31,
8-33

7861 4-47, 4-49

7893 4-3,4-7, 4-13, 4-21, 4-25, 4-31, 4-39,
4-47, 4-49

7910 3-3

7935 1-97, 1-99

8028 7-3

8104 2-25, 2-31, 2-33, 4-21, 4-39

8106 4-5, 4-29

8223 1-85

8233 1-13, 1-79, 1-81, 1-83, 1-89, 1-93,
1-97, 1-99, 2-3, 2-5, 2-7, 2-9, 2-13, 2-15,
2-17, 2-19, 2-21, 2-23, 2-27, 2-31, 2-33,
3-15, 8-29, 4-13, 4-31, 4-47, 4-49, 6-23,
6-25, 6-27, 6-29, 6-31, 7-5, 8-23, 8-27,
8-31, 8-33, 10-11, 10-13, 10-21

8248 1-15, 3-29, 10-11

8251 1-81, 7-3, 10-3

8304 7-3

8418 1-79

8419 1-99

8639 3-29, 8-61

8703 3-3, 3-7

8725 3-3

8754 3-7, 3-9, 3-13, 3-15, 3-17, 3-25
8755 3-7

8796 6-25, 6-27, 6-29, 6-31

8861 1-7, 3-15

8915 2-9, 2-13, 2-23, 2-27, 3-29

8916 2-9, 2-13, 2-31

8935 3-15

8963 2-7, 2-9, 2-13, 2-15, 2-17, 2-21, 2-23

8990 4-3, 4-7, 4-13, 4-25, 4-31, 4-45, 5-9,
6-11, 6-19, 8-35, 8-37, 8-39, 8-41

1010150 3-9, 3-17

1014278 3-9, 3-17

1017747  3-11

1010019 3-3, 3-7

1010028 3-3

1010029 3-3

1010034 3-7

1010038 3-7

1010039 3-3

1010084 2-29

1010138 8-35, 8-37, 8-39, 8-41

1010150 3-7, 3-13

1010177  1-7, 8-41

1010236 1-93

1010237 2-3, 2-7, 2-9, 2-13, 2-15, 2-17,
2-19, 2-21, 2-25, 2-27, 2-31, 2-33, 10-13,
10-15

1010317 3-3
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1010322

1010408

1010413

1010434

1010435
10-11

1010543 7-3

1010545 1-19

1010546 1-5, 2-9

1010577 2-9, 2-13, 2-19, 2-21, 2-31, 2-33,
7-3, 10-13, 10-15, 10-23

1010695 7-3

1010909 4-3, 4-7, 4-13

1010927 6-23, 6-25

1010934 3-21, 3-23, 4-45, 6-3, 6-5, 6-7,
8-3, 8-13, 8-15, 8-17, 8-21, 8-41

1010937 6-27

1011182 7-3

1011210 7-3

1011219 7-3

1011220 7-3

1011221  7-3

1011222 7-3

1011229  3-29, 4-13, 4-31

1011230 1-17

1011280 4-15, 4-33

1011290 6-3, 6-7

1011348 6-23, 7-9

1011389 7-3

1011411 6-3, 6-7

1011439  4-15, 4-33

1011492  4-21, 4-39

1011497  4-9, 4-17, 4-35

1011498 4-7, 4-17, 4-35

1011517  2-59

1011519  1-97

1011522 3-21

1011524  1-13

1011546 3-21

1011553  3-21

1011556 3-23

1011557  3-29, 4-9, 4-15, 4-17, 4-33, 4-35,
4-43

1011558  4-9, 4-17, 4-35, 4-43

1011571  4-7, 4-17, 4-35, 5-9

1011578  7-3

1011582  4-9, 4-17, 4-35, 4-43

1011583  4-21, 4-39

1011590 4-21, 4-39

1011610  4-7, 4-17, 4-35, 5-9

1011627 1-13

1011697 2-23, 2-27, 3-15, 7-5

1011707  6-23, 6-25, 6-27

1011752 1-37

1011760 1-37

1011761  1-37

1-37

1-93

1-97, 1-99

1-95, 7-5, 8-21, 10-17

7-5, 8-3, 8-35, 8-37, 8-39, 8-41,
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1011777 4-47, 4-49

1011794 1-37

1011825 4-13, 4-31

1011843  4-9, 4-17, 4-35, 4-43

1011852 2-3, 2-7, 2-9, 2-15, 2-17, 2-19,
2-21, 2-23, 2-29, 2-31, 2-33

1011855 2-3

1011856 2-3

1011862 2-3, 2-7, 2-9, 2-15, 2-25, 2-27,
2-31, 2-33, 10-15

1011865 2-3, 2-7, 2-9, 2-15, 2-25, 2-27,
2-31, 2-33, 10-15

1011868  10-7, 10-13, 10-15

1011871 2-3

1011878  1-15, 2-3, 2-7, 2-9, 2-13, 2-15,
2-17, 219, 2-21, 2-25, 2-27, 2-31, 2-33,
10-3, 10-13, 10-15

1011883 2-3, 2-7, 2-9, 2-13, 2-15, 2-17,
2-19, 2-21, 2-25, 2-27, 2-31, 2-33, 10-13,
10-15, 10-23

1011886 2-3

1011893 3-3, 3-7, 3-13

1011897  10-15

1011910 1-99

1011930 3-3, 3-7, 3-13

1011931  10-21

1011937 23, 2-7, 2-9, 2-13, 2-15, 2-17,
225, 2-29, 2-31, 2-33, 10-13, 10-15

1011938 2-9

1011942  2-3, 2-15, 2-17

1011962 10-3, 10-5

1011963  10-3

1011964 2-3, 2-7, 2-9, 2-13, 2-15, 2-17,
2-19, 2-21, 2-23, 2-25, 2-27, 2-31, 2-33,
10-3, 10-13, 10-15, 10-23

1011965 2-3, 2-7, 2-9, 2-13, 2-15, 2-17,
2-19, 2-21, 2-25, 2-27, 2-31, 2-33, 10-3,
10-13, 10-15

1011972 10-3

1011988  7-5

1011990  1-7, 3-21, 3-25, 8-21, 8-35, 8-37,
8-39, 8-41

1011997 6-11

1012008 2-3, 2-7, 2-15, 2-17, 2-19

1012042 6-23

1012098  6-23, 6-25, 6-27, 6-29, 6-31

1012101  6-23, 6-25, 6-27, 6-29, 6-31

1012159  2-19, 2-23, 2-31, 2-33

1012181 77

1012182 77

1012285 5-3, 5-5, 6-5

1012349  8-61

1012438 4-17, 4-35

1012463 8-41

1012528 4-31

1012571 3-15

1012641 1-105

1012642 1-105
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1012891
1013061
1013132
1013317
1013335
1013357
1013421
1013422
1013461
1013462
1013483
1013509

1-15

225, 2-31, 2-33

237

8-21

7-3

4-13, 4-27, 4-31, 4-35
1-19

1-19

4-3, 4-7, 4-13, 4-25, 4-31, 5-9
59

3-21

1-83, 1-89, 2-29, 2-33, 3-15,

4-47, 4-49

1013547
1013578
1013579
1013583
1013665
1013666
1013824
1013825
1013846
1013857
1013884
1014007
1014131
1014176
1014177
1014189
1014201
1014278
1014304
1014306
10-17
1014321
1014387
1014402
1014415
1014419
1014420
1014423
1014433
1014434
1014435
1014437
1014441
101444101
1014471
1014482
1014503
1014506
1014509
1014513
1014514
1014517
1014521

5-3, 5-5
55
5-3
5-9
1-93
1-93
1-15
1-15
1-15
4-3, 4-9, 4-15, 4-25, 4-33
2-13
7-3
8-27
4-7
4-7
10-11, 10-13
2-29, 6-3, 6-5, 6-7
3-7, 3-13
6-11
1-83, 1-89, 1-97, 1-99, 2-19,
8-23
8-23
1-93, 1-99, 3-15
8-23, 10-3
2-9
2-9
2-9
2-3
2-9
2-71, 10-15
2-71
10-23
2-71, 2-78, 10-15
2-27
1-79, 3-15
2-7, 2-15
2-15
2-15
8-21
8-21
10-3
10-3

Page i-5



1014537 8-21, 8-29
1014538 2-3
1014540 5-3, 5-5
101454602 7-7
1014548 10-3
101454902 7-7
1014556 10-3
1014557 8-35, 8-37, 8-39, 8-41
1014558 2-3
1014559 10-3
1014573  7-7
101465701 1-83
101465703 1-83
1014675 7-7
1014678 6-3
1014859 2-57

1014871
1014898
1014899
1014901
1014902
1014942
1014943
1014944
1014964
1015058
1015068
1015075
1015091
1015103
1015104
1015139
1015143
1015148
1015156
1015157
1015160
1015162
1015172
1015187
1015188
1015245
1015313
1015330
1015363
1015365
1015366
1015367
1015368
1015390
1015392
1015399
1015400
1015405
1015412
1015413

6-11
2-9

2-9

7-7

7-7

10-3

10-3

10-3

1-105

2-13

10-3

1-79, 1-93, 2-9, 2-13
2-25, 2-27, 7-3, 10-3
5-9

5-9

5-9

5-9

10-3

4-47, 4-49

4-47, 4-49

4-47, 4-49

4-49

4-47, 4-49

4-47, 4-49

5-9

8-21

8-21

8-61

8-21

8-21

8-21

8-21

8-21

8-21

2-25, 2-31, 2-33

8-3, 8-5, 8-7, 8-9, 8-11, 8-23
8-21

1-5, 2-13, 2-23, 2-27
8-21

8-21
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1015414
1015424
1015445
1015477
1015478
1015479
1015480
1015481
1015483
1015492
1015526
1015528
101553901
1015583
1015606
1015607
1015608
1015610
1015612
1015615
1015616
1015617
1015621
1015623
1015624
101562601

INDEX

8-21

8-21

3-21

8-3

8-3

8-3

8-3

8-3

1-23

1-23

4-47, 4-49
1-13

8-3, 8-13, 8-15, 8-17, 8-21

1-99

8-21

8-21

8-41

8-41

8-35, 8-41
8-41

8-41

8-41

8-41

8-41

8-41

7-3

101562602 7-3

101562701

7-3

101562702 7-3

1015636
1015638
1015640
1015646
1015647

8-35, 8-37, 8-39, 8-41
8-41
8-41
8-3
8-3

101564804 7-3
101564805 7-3

101565201

7-3

101565202 7-3

1015653
1015654
1015656
1015660
1015662
1015684
1015688
101570401
1015741
1015762
1015764
1015765
1015807
1015902
1015905
1015906
1015907
1015910

8-35, 8-37, 8-39, 8-41
8-13, 8-15, 8-17
8-13, 8-15, 8-17
8-13
8-15
8-3
8-3
8-35, 8-37, 8-39, 8-41
4-17, 4-35
8-27
8-27
4-49
1-7
8-29
6-23
6-23
6-23
6-23
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1015911
1015912
1015913
1015914
1015917
1016004
1016077

101609401

1016105

6-23
6-23
6-23
6-23, 6-25, 6-27, 6-29, 6-31
6-23, 6-25, 6-27, 6-29, 6-31
5-9
8-3, 8-13, 8-15, 8-17
2-19, 8-39
5-9

101611402 9-31

1016136
1016160

101616901

1016201
1016223
1016224

8-41
6-23

6-23
3-15, 8-29
1-83
1-83

101629004 9-29
101629006 9-29
101629008 9-29
1016356
1016363 4-17, 4-35
1016364 4-19

1016366 4-17, 4-35
1016367 4-19

1016423 4-17, 4-35
1016424 1-83

101643301 6-23

1016603 8-35, 8-37, 8-39
1016631 4-17, 4-35
1016668 7-5

1016673
1016781
1016790

2-23, 2-31, 2-33
2-31, 2-33
1016793 2-23, 2-31, 2-33
1016794 2-23, 2-31, 2-33
101679902 2-23, 2-31, 2-33
101680001 2-31

1016835 7-5

1016842 7-5

1016855 2-15, 2-17
1016858 4-3, 4-5

1016875 3-15

1016877 5-3, 5-5

1016879
1016880
1016916 7-3, 10-21
1016956 3-13
1016959 3-7
101695902 3-17
1016965 3-7, 3-13
1016974 3-3, 3-7
101698201 3-7
101698202 3-7
1016983 3-3
101698602 3-7
1016987 3-3
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4-13, 4-27, 4-31, 4-35

6-25, 6-27, 6-29, 6-31

4-3, 4-7, 4-13, 4-25, 4-31
4-3, 4-7, 4-13, 4-25, 4-31



101698702 3-5

1017035 4-9, 4-17, 4-35, 4-43
101704001 71-89

1017041 1-89

101704302 1-89

101704304 1-89

101705503 4-13

101705603 4-13

101705701 7-5

1017062 4-3, 4-7, 4-13, 4-25, 4-31
1017064 4-3, 4-7, 4-13, 4-25, 4-31
1017065 4-3, 4-7, 4-13, 4-25, 4-31
101706702 1-95

101707206 1-79

101707402 4-21, 4-39
1017075 4-21, 4-39
101710001 7-3

101710002 7-3

1017117  8-17

101712603 4-3

1017127  1-99

101716102 8-35

101716104 8-37

1017162 8-37

1017163 8-35

1017166 1-89

1017167 8-35, 8-37

1017185 2-23, 2-31, 2-33
1017187 6-23, 6-25, 6-27
1017189 6-25, 6-27, 6-29, 6-31
101720502 1-3

101720504 1-3

101720506 1-3

101720515 1-3

1017235 7-7

101728602 2-73

101734802 1-5

1017427 3-13

1017428 3-13

1017429 3-13

1017433 3-15

1017489 4-21, 4-39

1017521  1-99

101754201 8-5

101754202 8-7

101754203 8-5

101754204 8-5

101754205 8-7

101754206 8-5

101768202 1-95

101768204 1-95

1017689 8-61

1017699 4-9, 4-17, 4-35, 4-43
101770201 8-19

101770202 8-19

101770203 8-19

102396601
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1017721  4-3, 4-7, 4-13
1017724 4-21, 4-39
1017744 3-13
101774402 3-9
1017747 3-15
1017749 1-81
101775001 1-81
101775002 1-81
101775402 1-81
101775404 1-81
1017759 3-15
101775902 3-11
1017760 3-15
101776201 1-95
101776301 1-95
1017774 7-3, 8-35, 8-37, 8-39
1017779 3-11, 3-15
1017780 3-15
1017799 6-11
1017831 3-15
101785101 3-15
101785202 3-13
101785204 3-13
1017853 4-13, 4-31
101785704 6-5, 6-9
1017944 6-3, 6-7
1017946 6-3, 6-7
1017947 6-3, 6-7
1017948 6-3, 6-7
1017949 6-3, 6-7
1017950 6-3, 6-7
1017951 6-3, 6-7
1017952 6-3
1017953 6-3, 6-7
1017954 6-3
1017961 6-7
101797901 2-33
1017980 2-33
1017987 2-33
101800201 2-27
101801001 6-25, 6-27, 6-29, 6-31
101802301 6-25
101805501 2-27
101805502 2-27
101805601 2-27
101805801 2-27
101808301 1-9
101808302 1-9
101810801 4-27, 4-35
101814001 4-31
101814011 4-31
101814019 4-31
101814201 5-7
101814202 5-7
101814301 6-25
101814302 6-27

Accessory Parts Manual

101814303
101814304
101814306
101814601
101814701
101815301
101815401
101815402
101815601
101815602
101816701
101819701
101828003
101828101
101828501
101828601
101828701
101829001
101829101
101835001
101835101
101835401
101835501
101835502
101835601
101837401
101837501
101837502
101837801
101837802
101838001
101838201
101838301
101838401
101838601
101838701
101839701
101839702
101839703
101839704
101839705
101839706
101839707
101839708
101839709
101839710
101839711
101839712
101839801
101839802
101839803
101839804
101839805
101839806
101839807
101839808

6-25
6-25

6-27

4-47

57

2-23

2-23, 2-27
2-23, 2-27
5-7

5-7

2-23

6-25

4-25

4-27, 4-29
6-25, 6-27, 6-29
4-31, 6-25
6-29

6-25, 6-27, 6-29
6-25, 6-27, 6-29
2-27

2-27

2-27

2-27

2-27

2-5, 4-27, 4-35, 6-19, 8-29
8-31

8-33

8-33

2-23

2-23

2-23

6-27, 6-31
6-27, 6-31
6-27, 6-31
6-27, 6-31
6-25, 6-27
6-15

6-15

6-15

6-15

6-15

6-15

6-15

6-15

6-15

6-15

6-15

6-15

6-17

6-17

6-17

6-17

6-17

6-17

6-17

6-17
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101839809
101839810
101839811
101839812
101840203
101840901
101841101
101841201
101841202
101841301
101841401
101841402
101841403
101841404
101841405
101841406
101841407
101841408
101841409
101841410
101841411
101841412
101841701
101841801
101841901
101872801
101872901
101878816
101881201
101881203
101881801
101885601
101888401
101895301
101896801
101896901
101898401
101903101
101904801
101908702
101910401
101914401
101918101
101926301
101926701
101931401
101931402
101931403
101931404
101931801
101931802
101932201
101932902
101934601
101934602
101934603
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6-17

6-17

6-17

6-17

6-9

7-5

7-5

7-5

7-5

7-5

6-13

6-13

6-13

6-13

6-13

6-13

6-13

6-13

6-13

6-13

6-13

6-13

6-25, 6-29
6-27

6-25, 6-27, 6-29, 6-31
8-37, 8-39
8-37

10-19, 10-25
1-91

1-91

8-35, 8-37, 8-39, 8-41
10-3

8-41

8-41

6-25, 6-27, 6-29, 6-31
5-9

6-9

3-7, 3-9, 3-13, 3-17
1-9

6-9

7-3

4-13, 4-31, 6-25, 6-27
10-3

3-15

3-11, 3-15
2-37

2-37

2-37

2-37

2-65

2-65

4-15, 4-33
9-31

2-65

2-65

2-65

101934604
101934605
101934606
101934607
101934608
101934609
101934610
101936001
101936401
101946201
101952901
101955101
101957101
101957501
101958601
101960601
101962601
101963401
101965001
101965401
101966801
101969701
101969901
101969902
101974701
101974702
101974703
101974704
101974705
101974706
101974707
101974708
101974709
101974710
101974711
101974712
101979101
101980401
101980501
101981101
101985201
101987801
101987901
101988001
101988002
101988101
101988201
101989701
101994301
101994401
101994501
101994601
101994801
101995101
101996901
101997401

INDEX

265
265

265

265

265

2-65

265

1-83

1-81

7-3

6-29, 6-31

4-13

4-15, 4-33

6-29

1-85

7-5

4-27,4-35

8-23

1-17

6-29, 6-31

6-29

4-15, 4-33

6-29

6-31

6-13, 6-15, 6-17

6-13, 6-15, 6-17

6-13, 6-15, 6-17

6-13, 6-15, 6-17

6-13, 6-15, 6-17

6-13, 6-15, 6-17

6-13, 6-15, 6-17

6-13, 6-15, 6-17

6-13, 6-15, 6-17

6-13, 6-15, 6-17

6-13, 6-15, 6-17

6-13, 6-15, 6-17

6-11

1-83

1-83

1-83

1-89

4-17, 4-19, 4-35, 4-37
4-3, 4-7, 4-13, 4-25, 4-31
4-3, 4-7, 4-13, 4-25, 4-31
4-3, 4-7, 4-13, 4-25, 4-31
4-3, 4-7, 4-13, 4-25, 4-31
4-3, 4-7, 4-13, 4-25, 4-31
4-35, 4-37

8-55

8-53

8-51

8-59

8-57

8-49

10-5

1-89
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102002801
102005601
102005701
102005801
102005901
102006201
102006301
102006302
102009401
102009402
102009501
102009502
102024601
102024701
102025401
102054501
102056001
102056401
102056501
102056502
102061301
102061302
102063901
102064601
102065103
102065501
102070501
102070601
102071401
102071701
102072001
102072101
102074101
102074201
102074501
102074601
102074701
102074801
102074901
102076201
102076701
102077601
102077701
102077801
102077901
102078001
102099101
102099301
102154201
102154801
102155501
102155601
102155602
102155701
102159601
102162202

6-11
10-19
2-73
2-73
2-73
8-5, 8-7
2-59
2-59
9-25
9-25
9-25
9-25
1-89
1-89
8-61
4-45
3-23
10-5
8-61
8-61
2-5
2-5
2-5
2-5
3-23
2-5
8-61
8-61
8-61
8-61
8-61
8-61
8-61
8-61
8-61
8-61
8-61
8-61
8-61
2-19
1-79, 2-5
4-45
4-45
4-45
4-45
4-45
2-13
1-101
8-39
8-39
2-5
2-57

2-57, 9-17

4-45
4-45
2-73

102396601



102162901
102163001
102163101
102163501
102163502
102163601
102163602
102172301
102181001
102181101
102182101
102185201
102186001
102186101
102186201
102186301
102186401
102186601
102186701
102186901
102187001
102187201
102187301
102187701
102198301
102198501
102199001
102200501
102222001
102222101
102222201
102226901
102228701
102231301
102231401
102231501
102231601
102232001
102232101
102232301
102235201
102236703
102242401
102243403
102250201
102262901
102263001
102263101
102263201
102263301
102264501
102272601
102273101
102275401
102278201
102278202

2-71
2-71, 2-73
2-73
2-37
2-37
2-37
2-37
10-5
8-39
8-61
8-61
4-43
6-5
6-5
6-5
6-5
6-5
6-5
6-5
6-5
6-5
6-5
6-5
6-5
25
2-17
4-13
3-29
8-29
8-29
8-29
8-39
6-11
3-29
3-29
3-29
3-29
3-29
3-29
3-29
6-3, 6-7
1-79
1-79, 8-29
6-11
6-11
8-43
8-45
8-43
8-43
8-43
8-43
8-47
4-35
6-29
6-15
6-17
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102278203 6-15
102278204 6-17
102278501 1-83, 1-85
102278601 1-83
102296150 1-87
102296401 1-87
102296920 1-85, 1-91
102299238 3-5, 3-11, 3-19
102299360 3-5, 3-11, 3-19
102332801 2-21
102341802 1-101
102348901 3-5, 3-19
102348902 3-11
102351601 10-27
102352101 2-21
102352102 2-21
102354701 2-21
102354901 6-19
102355001 6-19
102357501 6-19
102361001 10-27
102361401 1-17
102365401 1-17
102422701 3-7, 3-9, 3-13, 3-17
102427701 10-17
102427801 10-15
102445901 3-25
102478101 1-85, 1-87
102478201 1-85, 1-87
102480701 2-79
102480901 2-35
102481601 2-79
102483601 3-25
102484201 2-57
102486001 9-43
102486101 9-43
102486901 2-79
102487801 9-45
102488302 2-79
102488303 2-79
102488304 2-79
102491301 3-25
102491401 3-25
102493101 3-25
102536203 1-85
102536301 1-85, 1-87
102536401 1-85
102538803 1-91
102539201 3-5
102539402 3-17
102539502 3-9
102546801 3-7
102548001 1-91
102548703 1-85
102548801 1-85
102549201 1-91

Accessory Parts Manual

102549202 1-91
102549403 1-87
102549501 1-87
102549701 1-87
102552401 3-11
102553301 1-75
102553501 2-67
102553502 2-67
102553503 2-67
102553504 2-67
102553505 2-67
102553506 2-67
102553507 2-67
102553508 2-67
102553601 2-39
102553602 2-39
102554401 3-11
102559901 1-107
102621001 9-43
102621002 9-43
102629601 9-43
96744370 9-45

A
ac cordset  6-23, 6-25, 6-27, 6-29, 6-31
accent stripes  1-3
actuator adapter weldment 8-35, 8-37,
8-39, 8-41
actuator, electric  8-35, 8-37, 8-39
adjustment knob, seat 1-37
air valve extension  1-105
ammeter 6-23, 6-25, 6-27, 6-29, 6-31
armature 6-3, 6-5, 6-7
armrest, rear seat 7-5
ashtray 1-17
assembly
36-volt motor  6-3
blower cover 8-61
canopy 2-19
case (charger) 6-27, 6-31
chain and hook (tailgate) 8-27
channel weldment 3-7
control cable 6-23
diode 4-35
front panel (cargo box) 8-21
front receiver 3-25
fuel tank vent  5-9
fuse 6-23, 6-25, 6-27, 6-29, 6-31
fuse holder 6-25, 6-27, 6-29, 6-31
header heater 8-61, 8-63
headlight 4-3, 4-7, 4-13, 4-25, 4-31
heatsink  6-23, 6-25, 6-27, 6-29, 6-31
hinge 7-3
horn 4-13, 4-31
hydraulic hose 8-41
hydraulic tilt bed pump  8-41
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light bar 4-45

motor, 48-volt  6-5

motor, reconditioned  6-7

onboard accu-power battery charger
6-23

onboard PowerDrive battery charger
6-25, 6-27

rake 1-93

rear canopy support 2-19

rear footrest  7-5

receiver hitch weldment  3-23

retractable cord reel 6-23, 6-25, 6-27,
6-29, 6-31

sand bottle 1-83, 1-85, 1-87

sand bottle basket 7-83

sand bucket 71-89

seat back 7-3

seat bottom 7-3

side panel 8-21

stake side 8-13, 8-15, 8-17

stator shell and winding  6-3, 6-5, 6-7

steering arm weldment  3-3

strobe light switch  4-47, 4-49

tailgate 8-21

taillight 4-9, 4-17, 4-35, 4-43

timer 6-23

tire and wheel 10-27

tow bararm  3-15

tow bar steering  3-13

tow bar weldment  3-13

towing lug weldment  3-7

transformer 6-23, 6-25, 6-27, 6-29,
6-31

turn signal harness

turn signal lens
4-31

two-bag weldment  7-99

upper cabinet (Café Express) 10-17

voltage suppressor 4-13, 4-31, 6-25,
6-27

wheel and tire 9-25

windshield frame 2-3, 2-5, 2-7, 2-9,
2-13, 2-15, 2-17, 2-19, 2-25,
2-27, 2-31, 2-33, 10-15, 10-21

wire 4-47, 4-49, 6-11

attachment, permanent towing  3-7, 3-13

4-21, 4-39
4-3, 4-7, 4-13, 4-25,

bag cover 2-67

bag rack strap 1-97
bag strap 1-99

bag, gear 1-111
bagwell panel 7-9
bagwell protector 1-95
ball picker brace 1-7
ball, trailer  3-21

bar
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light 4-45

nerf  1-101

splice 10-21
base unit (Café Express Deluxe) 10-27
base, taillight 4-9, 4-17, 4-35, 4-43
basket, 1/2-depth sweater 71-79
basket, sand bottle  7-83
battery charger, onboard accu-power 6-23
battery charger, onboard PowerDrive  6-25,

6-27, 6-29, 6-31

battery condition indicator 5-7
battery watering gun  171-5
bearing, ball (motor) 6-5, 6-7
bed mat 8-19
beverage dispenser 10-9, 10-19
beverage/two-way radio holder 1-19
bezel, headlight 4-3, 4-7, 4-13, 4-25, 4-31
bezel, taillight 4-9, 4-17, 4-35
bin, trash  10-7, 10-17, 10-27
blade (snow plow) 9-33
block, fuse 4-17, 4-35
block, terminal 4-13, 4-31, 4-35, 6-29
blower (heater) 8-61
blower cover assembly 8-61
blower mounting bracket 8-61, 8-63
board, control 6-25, 6-27, 6-29, 6-31
body wrap 9-9
body, camouflage 9-7
boot, dust 3-3, 3-7
boot, kolpin gun  9-5
bottom, sand bottle 7-83
box bed cover 9-19
box, dog, aluminum 9-23

box, tool 1-103, 8-31, 8-33
brace
ball picker 1-7

knee 2-3, 2-7, 2-9, 2-13, 2-15, 2-17,
2-19, 2-21, 2-25, 2-27, 2-31,
2-33, 10-7, 10-13, 10-15, 10-23

light bar 4-45

tow bar bumper 3-15

trailer hitch  3-21

bracket

armrest  7-5

blower mounting 8-61, 8-63

brace mounting 4-45

brake light switch  4-15, 4-33

charger mounting 6-23

cowl 2-19, 2-21

cylinder mounting 8-35, 8-37, 8-39,
8-41

front body 10-21

fuel gauge 5-9

headlight mounting 4-3, 4-7, 4-13, 4-25,
4-31

horn  4-31

hour meter 5-3, 5-5

Accessory Parts Manual

hydraulic pump mounting  8-41
lightbar 4-45
mirror mounting (five-panel ) 1-13
mirror mounting (rear-view) 1-15
relay and reset board mounting 6-25,
6-29
sand bucket mounting  7-89
slam latch  8-29
stake side 8-3, 8-13, 8-15, 8-17
tailgate 8-21
brake light relay 4-31
breaker, circuit  3-29, 6-25, 6-27, 6-29, 6-31
brush 6-7
brush guard/rack 1-103
brush rigging 6-3, 6-7
brush spring 6-3, 6-5, 6-7
bulb
halogen headlight
4-31
lightbar 4-45
light, rear-facing flood 4-51
strobe light 4-47, 4-49
taillight 4-9, 4-17, 4-35, 4-43
turn signal  4-21, 4-39
bumper
heavy-duty 71-5
jounce 7-7
motor 6-3, 6-7
rubber 7-3
tow bar 3-15
bumper guard 7-5
bumper mount  7-7
bumper mounting plate 3-15

4-3, 4-7, 4-13, 4-25,

bus bar 6-11
bushing
insulator  6-3, 6-5, 6-7
nylon 7-3
strain relief  6-23, 6-25, 6-27, 6-29, 6-31
button, horn  4-15, 4-33
C
cab 8-43
cab adapter 8-43
cab heater 8-61, 8-63

cabinet connector plate  10-25
cabinet, Café Express Deluxe
caddy, four-bottle  10-9, 10-19
caliper guard 9-43

cambro 10-25

camouflage body 9-7
camouflage seat 9-11
camouflage seat cover 9-11
camouflage sheet 9-21
camouflage tape 9-21
camoulage canopy cover 9-15
canopy cover 10-9, 10-13, 10-15, 10-21

10-25
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canopy cover (camouflage) 9-15
canopy frame 10-7, 10-15, 10-21
canopy kit  2-9, 2-17, 2-19, 2-23, 2-31, 2-33
canopy mounting hardware kit 2-9, 2-15,
2-17, 2-19, 2-27
canopy storage net (ICS) 1-75
canopy support 10-7, 10-11, 10-13
canopy support kit 2-13, 2-21, 2-27
canopy top 2-3, 2-5, 2-7, 2-11, 2-15, 2-17,
2-19, 2-21, 2-27
canopy top support 2-23, 2-33
canopy trim plate 2-9, 2-15, 2-17, 2-19,
2-21, 2-23, 2-29, 2-31, 2-33
canopy-mounted fan  71-73
cap
corner 8-23
fuel tank  5-9
motor end  6-5
sand bottle 71-83, 1-85, 1-87
seatback 7-3
capacitor 6-23
car cover 2-69
cargo box 8-21, 8-25
carpet
bagwell bottom 71-63
bagwell wall  1-63
front floorboard  1-61
rear enclosure  1-65
rear step 1-65
two-passenger 1-61
cart
foldable game/utility 9-39
hydro (water) 171-5
universal dump 9-39
cartridge, deionizer 11-3
case (charger) 6-27, 6-31
center, portable refreshment  10-3, 10-5
center, refreshment (19th Hole Deluxe)
10-11
chain and hook assembly (tailgate) 8-27
chain, tire 9-27
channel weldment assembly  3-7
channel, windshield 2-71, 2-73, 10-23
charger, onboard accu-power 6-23
charger, onboard PowerDrive 6-25, 6-27,
6-29, 6-31
circuit breaker  3-29, 6-25, 6-27, 6-29, 6-31
cleaner, club and ball  7-91
cleaner, spike 1-67
clip
consumable ice  10-19
tire replacement  71-105
windshield 2-73, 2-79
clock (dash) 1-35
club and ball cleaner 1-91
club protector 2-65
coffee pot  10-9, 10-19, 10-25
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coffee pot shelf  10-25
Coleman cartcat heater 1-21
compartment, storage 10-27
compass (dash) 1-35
compression spring  3-3, 8-21
computer, onboard 6-11
condiment shelf 10-17, 10-27
connector, rear canopy support 2-19
console, overhead stereo  1-69
consumable ice clip 10-19
control board 6-25, 6-27, 6-29, 6-31
control cable 6-23
control pack, solenoid (winch) 3-29
controller  6-9, 6-11
conversion, four-passenger 7-3
converter, dc/dc  6-19
convex mirror (5-inch)  1-15
cooler 1-81
cooling system, canopy-mounted  7-71
cord reel, retractable 6-23, 6-25, 6-27,
6-29, 6-31
cordset, ac  6-23, 6-25, 6-27, 6-29, 6-31
cordset, dc  6-23, 6-25, 6-27, 6-29, 6-31
cornercap 8-23
cover
bag 2-67
box bed 9-19
canopy 10-9, 10-13, 10-15, 10-21
canopy (camouflage) 9-15
car 2-69
cowl 9-9
fuse block 4-17, 4-35
panel 9-9
plate 4-47, 4-49
seat 1-55, 1-57, 7-3
seat (camouflage) 9-13
slam latch  8-29
shap-on body 9-9
steering column wire  4-21, 4-39
steering wheel 1-33
wheel 1-105, 1-107
cover plate (motor) 6-5
cowl bracket 2-19, 2-21
cowl cover 9-9
cup dispenser 10-9, 10-17, 10-25
curtain, rear rain  2-65
custom dash 71-25
cylinder mounting bracket
8-41
cylinder, hydraulic tilt bed  8-41

8-35, 8-37, 8-39,

D

dash (four-ball) 1-27
dash (two-cup) 1-27
dash pocket organizer 1-31
dash tray 71-31
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dash tray (five-section) 1-29
dash tray (one-piece) 1-29
dash unit, bell 71-35
dash, custom 1-25
dc cordset 6-23, 6-25, 6-27, 6-29, 6-31
dc/dc converter 6-19
decal
bed load warning  8-3, 8-13, 8-15, 8-17,
8-21
beverage unit dash warning 10-5
crush area warning 2-19, 8-39
food 10-7, 10-11
food warning  10-3
heater inspection warning 8-61
hydraulic cylinder warning  8-41
operator warning  1-17
p.r.c. (portable refreshment
warning 10-5
passenger warning  7-5
private speed 6-11
refreshment center  10-5
service only warning  8-39
tailgate 8-21
tilt system warning  8-35, 8-37, 8-39
tow bar safety 3-15
trailer hitch  3-21, 3-23
up/down 8-35, 8-37, 8-39, 8-41
vehicle load 10-7, 10-11
vent 8-61
warning (gun rack) 9-3
winch cable warning  3-29
deionizer system 11-3
deluxe tow bar  3-9
differential guard  9-31
diode 4-35
diode, headlight
dispenser
beverage 10-9, 10-19
cup 10-9, 10-17, 10-25
snack and beverage 10-9
dog box, aluminum 9-23
dome light (interior) 8-51
door 10-3, 10-7, 10-9, 10-17, 10-25, 10-27
door latch  10-7, 10-9, 10-25
drain assembly kit 10-27
drain hole plug 1-91
drainkit 10-17
drain spigot  10-7, 10-11
drawer, storage 10-25
drippan 10-19, 10-25
driving range enclosure  8-45
duct hose (heater) 8-61, 8-63
dump cart, universal  9-39
dust boot 3-3, 3-7

center)

4-3, 4-7, 4-13
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E

electric actuator 8-35, 8-37, 8-39
electric tilt bed  8-35, 8-37, 8-39
enclosure
driving range 8-45
rear sweater 1-79
enclosure, all-weather
3-sided 2-37, 2-39, 2-57, 2-59, 2-61,
2-63
3-sided (camouflage) 9-17
4-sided 2-37, 2-57, 2-59
4-sided (camouflage) 9-17, 9-19
over-the-top 2-49, 2-51, 2-53, 2-55
track-style 2-41, 2-45, 2-47
end shield 6-3, 6-7
extension, air valve
exterior mirror  8-47

1-105

F

4-sided enclosure, camouflage 9-19
48-volt solenoid  6-9
fan, canopy-mounted  71-73
fan/defogger 8-53
five-panel panoramic mirror  71-13
flasher unit (turn signal) 4-21, 4-39
flat bed trim  8-3
flood light, rear-facing  4-51
foldable game/utility cart  9-39
fold-down rear seat 7-11
footrest mat 7-5
footrest, rear 7-5
forward/reverse switch 6-11
four-bag attachment  7-99
four-ball dash  1-27
four-bottle caddy 10-9, 10-19
four-passenger conversion 7-3
frame locating tool  9-25
frame, canopy 10-7, 10-15, 10-21
frame, windshield 2-21, 10-7, 10-13
front angle flat bed guard  8-3
front body bracket 10-21
front body trim  71-3
front canopy top support 2-31
front panel assembly (cargo box) 8-21
front receiver 3-25
fuel gauge 5-9
fuel tank  5-9
fuel tank sending unit  5-9
fuse
20-amp 4-5, 4-17, 4-29, 4-35
3-amp 4-47, 4-49
charger 6-23, 6-25, 6-27, 6-29, 6-31
fuse block 4-17, 4-35

fuse holder assembly 6-25, 6-27, 6-29,
6-31

Page i-12

INDEX

G

gasket (muffler) 8-61
gasket, fuel gauge sending unit  5-9
gauge, fuel 5-9

gearbag 1-111
glove box 1-23
graphics  1-109

grip, hand  8-21
gripper spring  3-15
grommet 4-47, 4-49
guard
brush 1-103
bumper 7-5
caliper 9-43
differential  9-31
flat bed 8-3
gun boot, kolpin  9-5
gunrack 9-3
gun, battery watering 17-5

H
halogen bulb  4-3, 4-7, 4-13, 4-25, 4-31
hand grip 8-21
hand-hold wrap 71-53
handle 70-3
handle, locking "T" 10-17, 10-27
handrail, rear seat 7-5
hanger, front weldment 2-23, 2-31, 2-33
hardware, canopy mounting 2-3
hardware, taillight assembly  4-35
harness
dc converter, 12-volt 6-19
dc converter, 48-volt  6-19
headlight wire 4-3, 4-5, 4-7, 4-11, 4-13,
4-19, 4-25, 4-29, 4-31, 4-35, 4-37
heater wire 8-61
light bar wire  4-45

lighting 4-17
strobe light wire  4-47, 4-49
turn signal  4-21, 4-39

wire 8-35, 8-37, 8-39, 8-41, 8-61, 8-63
header heater assembly 8-61, 8-63
headlight 4-3, 4-7, 4-13, 4-25, 4-31
headlight diode 4-3, 4-7, 4-13
heat shrink  6-25, 6-27, 6-29, 6-31
heater switch 8-61
heater wire harness  8-61
heater,cab 8-61, 8-63
heater, Coleman cartcat 7-21
heatsink  6-23, 6-25, 6-27, 6-29, 6-31
heavy-duty bumper 1-5
heavy-duty towing kit 3-17
hinge 7-3, 10-3, 10-17, 10-27
hinge, stake side 8-13, 8-15, 8-17
hinged lid 10-27
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hitch

pintle 3-27

trailer  3-21
holder

beverage/two-way radio  71-19

information 1-9

information strip  71-9

license plate 1-11

rake 1-93, 3-15

sand bottle  7-83
horn 4-13, 4-31
horn button  4-15, 4-33
hose assembly, hydraulic 8-41
hose, duct (heater) 8-61, 8-63
hour meter 5-3, 5-5
hub, chrome wheel 1-105
humidor 10-19, 10-25
hydraulic pump mounting bracket 8-41
hydraulic pump reservoir  8-41
hydraulic tilt bed  8-41
hydraulic tilt bed cylinder 8-41
hydraulic tilt bed pump assembly  8-41
hydro cart 171-5

indicator, battery condition 5-7
information holder 71-9
information strip holder 1-9
inlet vent (heater) 8-61

insert, ashtray retention 1-17
insulator bushing  6-3, 6-5, 6-7

J

jounce bumper 7-7

K
key 10-17, 10-25, 10-27
key (glove box) 1-23
key (uncommon) 6-13, 6-15, 6-17
key switch, uncommon 6-13, 6-15, 6-17
kit
12-volt power point  6-21
adjustable seat back 71-37
ashtray 1-17
bagwell protector  1-95
ball picker brace 1-7
basic light 4-7
battery condition indicator 5-7
beverage/two-way radio holder 1-19
cab 8-43
cab adapter 8-43
caliper guard 9-43
canopy 2-3, 2-9, 2-15, 2-17, 2-19, 2-23,
2-31, 2-33
canopy (Lynx) 2-7
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canopy mounting hardware 2-3, 2-9,
2-15, 2-17, 2-19, 2-27

canopy support  2-5, 2-13, 2-21, 2-27

cargo box 8-21, 8-25

club and ball cleaner

cooler 1-81

cover plate 6-5

dash (four-ball)

dash (two-cup) 1-27

dc/dc converter 6-19

differential guard  9-31

dome light (interior) 8-51

drain  10-17

drain assembly 10-27

driving range enclosure = 8-45

electric tilt bed  8-35, 8-37, 8-39

exterior mirror  8-47

fan/defogger 8-53

flat bed trim  8-3

floor-mounted gun rack  9-3

four-bag attachment  7-99

four-passenger conversion

fuel gauge 5-9

fuel tank  5-9

gun boot, kolpin  9-5

hardware (taillight assembly)
4-35, 4-43

headlight 4-3, 4-25, 4-31

heavy-duty bumper 71-5

hour meter  5-3, 5-5

hydraulic pump reservoir

hydraulic tilt bed  8-41

information holder 1-9

license plate holder 1-11

lift 9-25

motor upgrade, 3.75 6-9

onboard PowerDrive battery charger
6-29, 6-31

pintle hitch  3-27

push lock 1-23

rake and rake holder

rake holder 71-93

rear-view mirror

rear-view mirror (interior)

receiver mounting  9-33

receiver, front  3-25

receiver, rear (2-inch) 3-23

replacement hardware
mirror) 1-13

sand basket 71-89

sand bottle  7-83, 1-85, 1-87

sand bucket 1-89

scuff guard  1-95

seat belt 8-43

skid plate 9-45

slam latch 8-29

1-91

1-27

7-3

4-9, 4-17,

8-41

1-93

1-13, 1-15
8-49

(five-panel
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show plow 9-33
snow plow (54-inch)
spark arrestor  9-29
stake side 8-13, 8-15, 8-17
standard lighting 4-13
storage basket 1-79
strobe light 4-47, 4-49
sweater basket (full-sized)
switch plate 9-33
tailgate angle (box bed)
tailgate chain  8-27
taillight 4-43

tire repair (consumer)
tire repair (professional)
tow bar (deluxe) 3-9
tow bar (light-duty) 3-3, 3-5
tow bar (permanent) 3-7, 3-13
towing (heavy-duty) 3-17
trailer hitch  3-21

turn signal  4-21, 4-39
two-bag attachment  7-97
two-passenger carpet  1-61
van box 8-5, 8-7

vinyltop 2-35
voltage limiter
winch  3-29
windshield 2-71
windshield (hinged) 2-73
windshield, fold-down 2-79
windshield, tinted 2-79

9-35

1-79

8-23

11-7
11-7

4-27

knee brace 2-3, 2-7, 2-9, 2-13, 2-15, 2-17,

2-19, 2-21, 2-25, 2-27, 2-31, 2-33, 10-7,
10-13, 10-15, 10-23

knee brace, seat back 1-37
knob
four-bag attachment  71-99

L

label, tow bar

light switch  4-3, 4-9, 4-15, 4-25, 4-33
seat adjustment 71-37

3-7

latch

leaf spring, rear

door 10-7, 10-9, 10-25
slam 8-29

spring 8-29

tailgate 8-21

7-7

lens

license plate holder
lid (hinged)
lid (sliding)

headlight
taillight
turn signal

4-3, 4-7, 4-13, 4-25, 4-31
4-9, 4-17, 4-35, 4-43
4-3
1-11
10-17, 10-27
10-17, 10-27

light

dome (interior) 8-51
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light bar

light bar 4-45
rear-facing flood 4-51
safety strobe 8-55
strobe 4-47, 4-49
4-45

light bulb, rear-facing flood 4-51
light kit, basic 4-7
light switch  4-3, 4-9, 4-15, 4-25, 4-33

lighting harness

4-17

lighting package, standard 4-13
lights, work 8-57

limit switch  4-15, 4-33, 6-11
limiter, voltage 4-27, 4-35
locating tool, frame 9-25

lock
lock, push
lock, seat adjuster
locking "T" handle
log splitter
lubricant, moly-teflon

M

10-17, 10-27

1-23

1-37

10-17, 10-27
9-41

6-11

mat

meter, hour

bed 8-19
footrest 7-5
tray 1-59
5-3, 5-5

mirror

motor

motor bumper

convex (5-inch) 1-15
exterior 8-47
five-panel panoramic
rear-view 1-13, 1-15
rear-view (interior) 8-49
6-11

3.75 hp upgrade 6-9
36-volt 6-3

48-volt 6-5, 6-11
reconditioned, 3.65 6-7
6-3, 6-7

1-13

mount

bumper 7-7
sand bucket
seat back

1-89
1-37

mounting bracket

mounting pad (windshield frame)

cooler 1-81
mirror (five-panel)
mirror (rear-view)
sand bucket 71-89

1-13
1-15

2-3, 2-5,
2-9, 2-15, 2-17, 2-19, 2-21, 2-25, 2-27,
2-31, 2-33

mounting plate  7-37, 3-15, 9-3
mower 9-37
N
nerfbar 1-101
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(o)

off-road tire  9-25

onboard computer  6-11
organizer, dash pocket 71-31
outlet vent (heater) 8-61
overhead stereo console  1-69

P
pad, spring 7-7
pan, drip 10-19, 10-25

panel assembly, front (cargo box) 8-21
panel assembly, side 8-21
panel cover 9-9
panel, bagwell 7-9
panel, rear 6-23
permanent tow bar  3-7, 3-13
permanent towing attachment 3-7
pin, retainer 3-3
pin, stake side hinge
pintle hitch  3-27
plate

bumper mounting 3-15

cabinet connector  10-25

canopy trim  2-9, 2-15, 2-17, 2-19, 2-21,

2-23, 2-29, 2-31, 2-33

cover 4-47, 4-49

mounting 7-37, 9-3

receptacle backing 6-25, 6-29, 6-31
plate, skid 9-45
plow, snow 9-33
plow, snow (54-inch) 9-35
plug, drain hole 71-91
plug, two-way (charger) 6-29
pole weldment 4-47, 4-49
portable refreshment center 10-3, 10-5
pot, coffee  10-9, 10-19, 10-25
power point, 12-volt  6-21
power relay 6-25, 6-27, 6-29, 6-31
powertrain, 48-volt electric  6-11
private speed decal 6-11
protector, club  2-65
push lock 1-23

8-13, 8-15, 8-17

R

rack, gun 9-3

rain curtain, rear 2-65

rake assembly  71-93

rake holder 3-15

rake holder kit  7-93

rear canopy cross support  2-27

rear canopy support 2-3, 2-5, 2-7, 2-9,
2-13, 2-15, 2-21, 2-23, 2-27, 2-31, 2-33

rear canopy support assembly 2-19

rear hanger weldment 2-23, 2-27, 2-31,
2-33
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rear panel 6-23
rear seat, light duty 7-9
rear sweater enclosure  1-79
1-13, 1-15
rear-view mirror (interior) 8-49
receiver
front 3-25
rear (2-inch) 3-23
receiver hitch weldment assembly  3-23

refreshment center (19th Hole Deluxe)
10-11
relay
12-volt 4-13
36-voltdc 6-23
brake light 4-31
power 6-25, 6-27, 6-29, 6-31
remote control (winch) 3-29
replacement cartridge, deionizer 171-3
replacement hardware kit (five-panel
mirror) 1-13
reservoir, hydraulic pump  8-41

rear-view mirror

retainer
bearing 6-3, 6-7
headlight 4-3, 4-7, 4-13, 4-25, 4-31
push-on 5-7
spring 7-7
tow bar 3-13

windshield 2-73
retractable cord reel
6-31
rigging, brush  6-3, 6-7
rod, steering link 3-7, 3-13
rubber bumper 7-3

S

safety strobe light 8-55
sand basket 71-89
sand bottle 1-83, 1-85, 1-87
sand bottle basket assembly 7-83
sand bucket 1-89
sand bucket assembly  7-89
sand scoop 1-89
scuff guard  1-95
seat
camouflage 9-11
fold-down rear 7-11
light-duty rear 7-9
seat adjuster lock 1-37
seat adjustment knob  7-37
seatback 7-3, 7-9
adjustable 1-37
four-passenger 1-45
one-piece 1-41
two-piece 1-39, 1-43
seat back knee brace 1-37
seat back mount 71-37

6-23, 6-25, 6-27, 6-29,

Accessory Parts Manual

seat back support  1-37
seat belt 8-43
seat bottom 7-3
four-passenger 1-51
ICS 1-49
non-ICS 1-47
seat cover 1-55, 1-57, 7-3
seat cover (camouflage) 9-11, 9-13
seat tube plug 71-37
sending unit, fuel tank  5-9
sheet, camouflage 9-21

shelf
coffee pot 10-25
condiment 10-17, 10-27
snack 10-9

shield, end 6-3, 6-7

shrink, heat 6-25, 6-27, 6-29, 6-31

side canopy support  2-7, 2-15, 2-17, 2-19,
2-23, 2-27, 2-33
side panel assembly 8-21
skid plate  9-45
slam latch cover 8-29
slam latch kit 8-29
sliding lid  10-27
snack and beverage dispenser 10-9
snack shelf  10-9
snow plow 9-33
snow plow (54-inch) 9-35
solenoid control pack (winch) 3-29
solenoid, 48-volt 6-9
spark arrestor  9-29
spigot, drain  10-7, 10-11
spike cleaner 1-67
splice bar  10-21
splitter, log  9-41
spring
brush 6-3, 6-5, 6-7
compression 3-3, 8-21
gripper 3-15
rear leaf 7-7
spring latch  8-29
spring pad 7-7
spring retainer  7-7
stake side assembly 8-13, 8-15, 8-17
stake side bracket 8-3, 8-13, 8-15, 8-17
stake side hinge 8-13, 8-15, 8-17
stake side kit 8-13, 8-15, 8-17
stator shell and winding  6-3, 6-5, 6-7
steering arm weldment assembly  3-3
steering link rod  3-7, 3-13
steering wheel cover 1-33
steering wheel wrap  7-33
storage basket kit 1-79
storage compartment  10-27
storage drawer  10-25
storage net, canopy (ICS) 1-75
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1-75
1-77

storage tray, underseat
storage unit, three-bay
strap, bag 1-99
strap, bag rack 1-97
stripes, accent  1-3
strobe light 4-47, 4-49
support

canopy 10-7, 10-11, 10-13

canopy top 2-23, 2-33

front canopy top  2-31

rear canopy 2-3, 2-5, 2-7, 2-9, 2-13,

2-15, 2-21, 2-23, 2-27, 2-31, 2-33

rear canopy cross 2-27

seat 7-3

seat back 1-37, 7-3

side canopy 2-3, 2-7, 2-15, 2-17, 2-19,

2-23, 2-27, 2-33

sweater basket (1/2-depth)
sweater basket (full-sized)
switch

forward/reverse 6-11

four-position slide 6-27, 6-31

heater 8-61

key, uncommon 6-13, 6-15, 6-17

light 4-3, 4-9, 4-15, 4-25, 4-33

lightbar 4-45

limit 4-15, 4-33, 6-11

strobe light 4-47, 4-49

tilt bed toggle  8-35, 8-37, 8-39, 8-41
switch plate (snow plow) 9-33

1-79
1-79

T
12-volt power point kit
12-voltrelay 4-13
20-amp fuse 4-5, 4-17, 4-29, 4-35
3-amp fuse 4-47, 4-49
36-volt relay (dc) 6-23
tailgate angle (box bed)
tailgate assembly  8-21
tailgate chain  8-27
taillight 4-9, 4-17, 4-35, 4-43
tank, fuel 5-9
tape, camouflage 9-21
terminal block  4-13, 4-31, 4-35, 6-29
terminal, double male 4-49
thermometer (dash) 71-35
three-bay storage unit  1-77
timer 6-23
tire and wheel assembly
tire chain  9-27
tire repair kit  11-7
tire replacement clip
tire, off-road 9-25
toggle switch (tilt bed)
8-41
tool box

6-21

8-23

10-27

1-105

8-35, 8-37, 8-39,

1-103, 8-31, 8-33
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tool, frame locating 9-25

top, sand bottle
tow bar (deluxe)

tow bar (light-duty)

w
top, canopy  2-15, 2-17, 2-21, 2-27 water cart 11-5
1-83 watering gun, battery  171-5
39 weldment
33,35 actuator adapter  8-35, 8-37, 8-39, 8-41
3-7, 3-13

tow bar (permanent)
tow bar arm assembly  3-15
tow bar body weldment

tow bar bumper

tow bar bumper br
tow bar label
tow bar retainer

tow bar steering assembly  3-13

tow bar weldment

3-7

front hanger 2-23, 2-31, 2-33
pole 4-47, 4-49

3-3 rear hanger 2-23, 2-27, 2-31, 2-33
3-15 tow bar body 3-3
ace 3-15 wheel and tire, off-road  9-25
wheel cover 1-105, 1-107
3-13 wheel hub (chrome)  1-105
winch 3-29

assembly  3-13 winch mounting tube  3-29

towing attachment, permanent  3-13 winch remote control  3-29
towing kit (heavy-duty) 3-17 windshield
towing lug weldment assembly  3-7 fold-down 2-79
trailer ball — 3-21 front 2-71, 275, 10-15, 10-23
trailer hitch  3-21 front (hinged) 2-73
transformer  6-23, 6-25, 6-27, 6-29, 6-31 front (winged) 2-77
trash bin  10-7, 10-17, 10-27 rear 2-81
tray tinted 2-79

dash 731 windshield channel 271, 2-73, 10-23

five-section dash  1-29 windshield clip 273, 2-79

one-piece dash  71-29 windshield frame  2-21, 10-7, 10-13

underseat storage  7-75 windshield frame assembly 2-3, 2-5, 2-7,
tray mat  1-59 2-9, 2-13, 2-15, 2-17, 2-19, 2-25, 2-27,
trim, front body  1-3 2-31, 2-33, 10-15, 10-21
tube plug, seat 1-37 windshield retainer 2-73
tube, winch mounting  3-29 wire assembly 4-47, 4-49, 6-11
turn signal  4-21, 4-39 wire cover, steering column  4-21, 4-39
turn signal lens  4-7, 4-13, 4-25, 4-31 wire harness 8-61, 8-63
two-bag attachment  71-97 headlight 4-3, 4-5, 4-7, 4-11, 4-13,
two-bag weldment  1-99 4-19, 4-25, 4-29, 4-31, 4-37
two-cup dash  71-27 light bar  4-45

lighting 4-35
U strobe light 4-47, 4-49
uncommon key switch  6-13, 6-15, 6-17 titbed - 8-35, 8-37, 8-39, 8-41
underseat storage tray  1-75 work lights - 8-57
unit, base (Café Express Deluxe) 10-27 wrap
upper cabinet assembly (Café Express) body 9-9
10-17 hand-hold  1-53
steering wheel 1-33

Vv
valve, fuel pickup tube 5-9
van box 8-7

custom 8-5

industrial  8-9, 8-11
velcro 10-23
vent

fuel tank  5-9

inlet (heater) 8-61

outlet (heater) 8-61
vinyltop 2-35
voltage limiter  4-27, 4-35
voltage suppressor 4-13, 4-31, 6-25, 6-27
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